
Ryobi 500K 
Ryobi 500K. NP 

OFFSET PRESS 

This parts list also includes,  the optional accessories Sent:90 





A L / SECTION INDEX 
/ SECTION 

i< v r f4-5 Bed section 

* tX# gfi Main section 

110- 120 

210 - 290 

7 4 — Y - MI Feeder section 

- i—s..i5-1)/ 1) —ti Chain delivery section 

310- 390 

410 - 470 

> 4- firi Ink section 

* 1:10 Water section 

505 - 535 

540 - 545 

M AP NI Plate cylinder section 

Ea g V/ Electric components section 

550 - 592 

610 - 640 

t /  Cover section 710- 730 

 

   

it 5E13 ,  MUM A VS Lubricating , accessories section 810 - 830 

 

   

-rig 9 , ii— 7 t 1/-9 —S  Numbering , perforator section 910 - 955 

Part number index 



Warning / 51 

1. This manual may not be copied partially or fully without the permission of Ryobi. 

2 The contents of this manual are subject to change without any notification. 

3 This manual's contents have been carefully checked but if you notice something 

that is unclear, a mistake, or something is left out, please contact Ryobi. 

4. We are not responsible for any machine poor operation results. 

1. .0.)P4'740D—MititUflillixisW-clia4-Z:: LitMiEttt-Cot-4-. 
2. *il‘1, 
3. *ITUP`V-44::-Dt,v-CHIYIL -c-frhILt Ltth, H--fifT4t.,6- Ni 9, 

katti,t‘z #6•X{1- 0)A7) t Lit 6f1K9t#.±I -C411114-F o. 
4. IV] L tz:VA0')Wir:-"Dtt -"Cit 3 10iL- 75 44-,61-.-. W1=I ttliv5,4a.Z  

19 I or) --c L-Tigc-F 

Copyright C Ryobi Limited 1984. 6 



Ryobi 500KINP 

PARTS LIST 

— t"rouliatv4-3r41, , lifcr b) 19 7Y; J- 5 s 

,D/s—•! 9 

Thank you for purchasing our press. 

Please use this parts list when ordering any parts or consulting a service technician. 



**0)11t31.:  t z./ ill-Re 7 —t 

5) LNT, 1.-_-13tht.-c 75‘111M7V0 

1.-t z, 
H. 4114 11%'Y)1.,— 5A Fe 97, -Cbtefii L -rovt 

-f- tt-fttlzftIttittNti-tz -I 5 F ' '3i "   eluTU t. 

(440  

5486Z 230 
a 2, 

411#1t-ifst. 

* t z../  '../IF-R11, Vele t '-/ff—atzts -Dtzlit-9-tOL 

2. 9 A 

1) 1541t3ZAtZ 



5486 25 117 

How to use the parts list 
1. Section number 

This parts list is divided into machine sections and each section has a number. 

(Example) Section number 

5486Z 230 
The section number 

The machine model number 

* This number includes both the machine model number and 
the section number. 

2. How to use the parts list 

1) To find the part number(when ordering the part) 

Find the section number needed 
Part to replace on this illustration of the machine. 

2) To find the section number and the position identificaiton number 
of the part in the illustration when knowing the part number 

To find the section number and 
the position identification number 
use the part number index at the 
end of this manual. 

r  r 
I; 



ff] /  CONTENTS 

SECTION PAGE SECTION NO. 

4 ,<*Y Pali> <Bed section> 

,•< ,y Bed section 8 5486Z 110 
7r1/71EVS Pump piping section  10 5486G 120 

<1*am> <Main section> 

*47 ( 1F411.11 )fi5 Main frame (OPS) section 14 5486Z 210 
*0/7 1.,—L.(agifF4giDiffi Main frame (NOPS) section  16 5486Z 220 

Drive section  20 5486Z 230 
Blanket cylinder section  26 5486Z 240 

EMS I mpression cylinder section  30 5486Z 250 
EPESEIti% Impression clutch section  36 5486Z 260 

4— I: — —1.93 In feed roller section  40 5486Z 270 
Register drive section  46 5486Z 280 
Register section  50 5486Z 290 

474-9" -SD <Feeder section [> 

'7 4 —Y-7 Feeder frame section  54 5486Z 310 
7 — —NOS Feeder drive section  58 5486Z 320 

Air valve section  64 5486Z 330 

7 4 --5f--/• FS Feeder head section  68 5486Z 340 

7 4 —Y—'N'y KTA- fas Feeder head height adjusting section  74 5486Z 350 

Met IMES Feeder table drive section  78 5486Z 360 
itIfi Feeder table section  82 5486Z 370 

Feed roller section  86 5486Z 380 

7 4 — KV! Feeder board section  90 5486Z 390 

<Chain delivery section> 

#IME Frame (OPS) section  94 5486Z 410 

Mitt 7 (att4AID1111 Frame (NOPS) section  96 5486Z 420 

W1tEV‘UvA'-113(RY0B I 500 K Gripper section (RYOBI sooK)  98 5486Z 430 

#440" 9 R YOB I 500 K — N P) Gripper section (RYOBI 500K-NP)  102 5487Z 430 
Delivery table dolly section  106 5486G 440 

tYCI:T, m7-11:17—, A7f l, 

•.y ii-f F 

Lamp, air blower, spray section  

Back guide section  116 
112 5486G 

5486G 
450 
460 

ItEE41A113 Jogger section  120 5486Z 470 

>*1.911> <Ink section> 

4 Ink frame section  124 5486Z 505 
Ink fountain section  126 5486Z 510 
Ink ductor roller section  132 5486Z 515 

IkiA ,4 la —5 —111 Distributor roller section  136 5486G 520 

Ntfil=I —5 —fifi Oscillating roller section  140 5486 Z 525 
Ink form roller 1 section  144 5486Z 530 

4 ›4-7 —5-112 Ink form roller 2 section  148 5486Z 535 



I  CONTENTS 

—t SECTION PAGE SECTION NO. 

<*ffilt> 

* 7 4-  

A- -.L.no 

<11014111s> 

<1 Water section> 

Water fountain section  

Water form roller section  

< Plate cylinder section l> 

152 

158 

5486Z 

5486G 

540 

545 

WPM Plate cylinder section  162 5486Z 550 

/1;511RWIANI 
a v5- 1: -4 P=29.6 (S)16';'% 

P=12.7 (S)367'Q 

e:./ A P=12.7 (S)37.7Q 

_imaging clutch section 

Slotted type clamp technique P=29.6  
(S) 16 holes 

Pin type clamp technique P=12.7  
(S) 36 holes 

Pin type clamp technique P=12.7  
(S) 37 holes 

 168 

174 

178 

182 

5486Z 

5486G 

5486G 

5486G 

555 

560 

562 

564 

P=12.5 (S) 
El Iz A'A P=29.6 (S)15%' 

-7- 4 P=29.6 (S)16P‘ 

Pin type clamp technique P =12.5 (S)  

Slotted type clamp technique P=29.6  
(S) 15 holes 

Slotted type clamp technique P=29.6  
(S) 16 holes 

186 

190 

194 

5486G 

5486G 

5486G 

566 

568 

570 

iJ (S) Vise type clamp technique (S)  198 5486G 572 

P=12.5 (R) 
t i P=12.7 (R)36A.  

Pin type clamp technique P =12.5 (R) 

Pin type clamp technique P=12.7  
(R) 36 holes 

 202 

206 

5486G 

5486G 

584 

586 

)7'A-4(R) Vise type clamp technique (R)  210 5486G 588 

1 (P=29.6) / - J3 4(S) Slotted (P=29.6) and vise type clamp  214 5486Z 592 

(51E) WAS (zit , TECO 5 lz 2 Z t. ff&5 
(Note) The plate cylinder section is divided into the two types as 

shown below. 

-{ 7°/Type /15-9--f  /Plate size 

405 x 483mm (15 31/32 x 19") 

370 x 450mm (14 9/16 x 17 23/32") 

<Electric components section> 

tillitMt.v', 
tiVeWt, J1.4,5( R YOB I 500K) 

Control box section 

Operating panel section (RYOBI 500K)  

 218 

222 

5486 Z 

5486Z 

610 

620 

ttf'W*MMICR YOB I 500K —N Operating panel section (RYOBI 500K-NP) 226 5487Z 620 

7°-r 9 --gi3 Electrostatic eliminator, tape inserter section 230 5486Z 640 



I  CONTENTS 

SECTION PAGE SECTION NO. 

<Cover section> 

t/ —(tgefiRIDINCR YOB I 500K) Cover (OPS) section (RYOBI 500K) - 234 5486Z 710 
ti—(#4114fIllAWR YOB I 500K — N P) Cover (OPS) section (RYOBI 500K-NP)  238 5487Z 710 
ti .—(atitfF4#11)2afi( RYOB I 500K) Cover (NOPS) section (RYOBI 500K)  242 5486G 720 
J3/ —(afgerliN)1,93(R YOB I 500K — N P ) Cover (NOPS) section (RYOBI 500K-NP) 246 5487G 720 

- JJ/C-11-13( R YOB I 500K) Safety cover section (RYOBI 500K)  250 5486Z 730 
/3i.--*13(R YOB I 500K —N P) 

awcilitmas› 
Safety cover section (RYOBI 500K-NP)  

<Lubricating, accessories section> 

254 5487Z 730 

wain Lubricating section  • 258 5486Z 810 

tr,EIVgi(13 YOB I 500K—NP) Lubricating section (RYOBI 500K-NP)  262 5487Z 810 
IRMIPAIN Accessories section  264 5486Z 820 
1314, 1113( RYOB I 500K — N P ) Accessories section (RYOBI 500K-NP)  268 5487Z 820 

Register punch section  272 5486Z -830 

7 A- L.,— 9 —in> <Numbering, perforator section> 

71,-40444CM Frame (OPS) section (RYOBI 500K-NP)  276 5487Z 910 
(RYOBI 500K—NP) 
7 L.—.4( 41F4A11)111 Frame (HOPS) section (RYOBI 500K-NP)  278 5487Z 915 
(RYOBI 500K—NP) 

1- 5>A77—F51.1ii Transfer drum section (RYOBI 500K-NP)  280 5487Z 920 
(RYOBI 500K—NP) 

J-1//0/ .'„/V. A15111 
(RYOBI 500K—NP) 

Numbering impression cylinder section 
(RYOBI 500K-NP) 

 284 5487G 925 

J- .1, f->':7 t- 
(RYOB I 500K — NP) 

Numbering shaft section  
(RYOBI 500K-NP) 

290 5487Z 935 

.1/ 410 1 (R YOB I 500K —N P) Ink section 1 (RYOBI 500K-NP)  296 5487Z 940 
2 (R YOB I  500K—NP) Ink section 2 (RYOBI 500K-NP)  302 5487Z 945 

-( >4.153(R YOB I 500K—NP) 

tOtx —'72t L'— -- 
(RYOBI 500K—NP) 

g;W-7 
(RYOBI 500K—NP) 

Ink section 3 (RYOBI 500K-NP)  

Cross perforator section 
(RYOBI 500K-NP) 

Vertical perforator section 
(RYOBI 500K-NP) 

 310 

 314 

306 5487Z 

5487Z 

5487Z 

947 

950 

955 

4110AW4. 11> <Part number Index> 





SECTION 
SECTION NUMBER 5486Z 110 

BED 

8 



5486Z 110 I 

SECTION 
#.10110AU*ATUtiALTI -t-A.MT,t'yFilt -g-TA5CUTTo, 
Note: When ordering items marked irondicate the set number because they are available only as a set. 

1"'YF" 

BED 

-t itt* 
SECTION NUMBER 

* 

NO. 
Icy l* 
SET NO. /PART NO. PART NAME 14141 /COMPONENT PARTS NO 

4ft 
Qty 

1 91314001 9'9tOD:D" 4X45 SCREW 4X45 4 

3 99956 77D 4715PS-20T—B30 FAN 4715PS-201-830-200 1 I 

4 9670050808 Y5"91-4-1"10- M5X8 
.

SOCKET BOLT M5X8 4 " 

5 5486 72 223 To D _ F  PLATE 1 

6 5486 11 1 41-4 1"F"7l,-1., BED FRAME 1 

7 5486 1 4 412 $"11/F BOLT 4 

8 9662160014 J- ')F M16 NUT M16 4 

9 9672081214 C0/39VI1eF M8X12 HEXAGON BOLT M8X12 5 

1 0 5486 11 215 7 c3 D —F PLATE 1 

11 5430 11 411 D" -P 9" -f FOOT BASE 4 

12 5486 86 211 1---111,A°D OIL PAN 2 

12 5487 86 211 1--111,A°D (NP) OIL PAN (NP) 2 

1 3 5480 1 3 112-1 li"Ibl- BOLT 1 

1 4 5486 13 111-2 7°—U— PULLEY 1 

15 97038 1-9— 1.5KW 3PH 200V MOTOR 1.5KW 3PH 200V 1 

1 6 5486 11 812-2 7°D—F PLATE 1 

17 90169 79"1"11/h RPF5570 COG BELT RPF5570 1 

1 8 9672081614 OV1974"1bh M8X16 HEXAGON BOLT M8X16 4 

1 9 9710080008 11" Vf"1" M8 SPRING WASHER M8 1 0 

20 9670081508 s) t.li"II,F M8X15 SOCKET BOLT M8X15 4 

21 5486 11 1 43 b" -IF" GUIDE 1 

22 9660080014 J- VF M8 NUT M8 1 

23 5486 11 1 42-1 h"IF" GUIDE 2 

24 5486 61 116 7"”VF BRACKET 1 

25 9710050008 A"Vi"h" M5 SPRING WASHER M5 2 - 

26 9642050814 1.1"Thl" M5X8 SCREW M5X8 2 

27 9670061008 Vh- Vh7liNDF M6X10 SOCKET BOLT M6X10 4 

9 



SECTION 
SECTION NUMBER 5486G 120 7Ii ° 7)7°  W(1)) 

PUMP PIPING 

10 



SECTION NUMBER 5486G 120 I $0 )7°Afhp 

PUMP PIPING SECTION 
*.=.07MAU*ATUI-34LTM- A..0T, -tc,l- R*T;t3ZLTTL,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. "t 11% /MA** 
SET NO. / PART NO na PART NAME COMPONENT PARTS NO. 

5480 14 430-1 A7°D-$"Flt, ASSY SPRAY BOTTLE ASSY 

31-36,39.40.43-47.57-59,61-64 

5486 14 110-2 t°D7° ASSY (if)PP)) PUMP ASSY (THREE PHASE) 

35.65-68.71-74.76-83,86,92,118 

5486 14 1 20-2 *°)7° ASSY (9:P))) PUMP ASSY (SINGLE PHASE) 

35,65-68,71-74.76-83,86,92,118 

1 5486 11 222 n"11,7" VALVE 

2 90515 0 11D2" P-24 0-RING P-24 

3 9670061208 Vh.Vh7IINDF M6X12 SOCKET BOLT M6X12 

4 5486 1 4 1 39 7"”Vh BRACKET 

5 5486 14 138 7"oV9 BLOCK 

6 9722300008 C-J " C-30 C-RING C-30 

7 5430 1 4 117 7.)7°11, NIPPLE 

8 5486 1 4 1 62 t-A HOSE 

8 5487 1 4 162 t-A (NP) HOSE (NP) 

9 91369 YD"h) Y-PIECE 

1 0 5486 14 163 ti -2 HOSE 

11 9670060808 97')F4iNDF M6X8 SOCKET BOLT M6X8 

12 5486 1 4 1 71 t-AA"Dh" HOSE BAND 

13 5486 1 4 161 *-A HOSE 

1 3 5487 1 4 1 61 t-A (NP) HOSE (NP) 

14 5430 1 4 112 =V7
0

1L, NIPPLE 

15 91212 $-AA"Dt." 25 HOSE CLAMP 25 

16 5486 1 4 153 HOSE 

16 5487 14 153 *-A (NP) HOSE (NP) 

26 5486 14 131-1 7"c02 BLOCK 

27 91210 $-AA"DF" 22 HOSE BAND 22 

28 5486 1 4 152 $-A HOSE 

30 5486 1 4 151-1 t-A HOSE 

30 5487 14 151 t-A (NP) HOSE (NP) 

31 9660050014 tVF M5 NUT M5 

32 5480 14 428-1 DV- LEVER 

33 5430 32 815 J7" KNOB 

34 9642051014 J-1"3D" M5X10 SCREW M5X10 

35 9710050008 1 V M5 SPRING WASHER M5 

36 5430 14 438 WIDI" BAND 

37 9672081214 WY/39404JF M8X12 HEXAGON BOLT M8X12 

38 9710080008 A"V,"/3" M8 SPRING WASHER M8 

39 91235 )k AtA IWO' 1 /4 ELBOW 1/4 

11 

MR 
Qty 

1 

1 

1 

2 

4 

4 

1 

1 

2 

2 

1 

1 

1 

2 

1 

1 

1 

1 

6 

4 

1 

1 

1 

6 

1 

1 

1 

1 

1 

1 

2 

6 

1 

5 

5 



iti°D7°111/r) 

PUMP PIPING 

1 5486G 1201 
SECTION NUMBER  

SECTION 
* zogiss&u*actutsINL.- 1-e-A-COT, F ilt-%-"C;t3Z L TT 
Note, When ordering items marked *,indicate the set number because they are available only as a set. 

PART NAME COMPONENT PARTS NO 
t.yhit*Ale.444- Na SET NO. / PART NO. 

40 91238 1 °11, 1/4 

41 5486 75 134  
113—t" 500K 

42 9670050808 1) Vh7li"lbh M5X8 

43 5430 1 4 432 ?1 0  1;7o 

44 5430 14 460 701j _f.. 

45 90609 BE- 11)9" BE-80 

46 5430 1 4 433-1 n° ) 

47 5430 1 4 431 $"Flt,  

48 5487 75 134 7"5h.VF 
113—t" 500K—NP 

54 5486 1 4 122 =V7°11) 

55 97626 ANO" AB21-02-05 200 

56 5486 1 4 164 t"=-114—A 

56 5487 1 4 164 t"1-114-7 (NP) 

57 5480 1 4 436 V7H. 

58 90505 09)9" P-16 

59 90511 0 ,1D9" P-20 

60 5486 1 4 165 t" -=-114—A 

61 5430 14 435 iti "1,1141,V7° 

62 5430 39 118 

63 5430 1 4 437 449"— 

64 9648051014 /53VJ" M5X10 

65 9642051214 /-*N "J.D" M5X12 

66 9716050014 t5/"W M5 

67 91092 

68 90106003 100S5M390 

71 91126 0 kk 

* 

* 

72 91130 V42—GY1'—z.i" 

73 91127 U1"/U-9— 

74 91131 Li1"2U-9— VC-61 

76 5486 1 4 112-1 VD7° (/D9,)) 

76 5486 1 4 121-1 74°)70 (9DP)) 

77 91119 71,;[,9— 

78 91120 A ° V+D (3 ) 

79 91094 

80 91093 A7°IlD” 

81 91090 7-(10—/W%— (70 5A3V9) 

82 91124 /"h" (D-11,) 

NIPPLE 1/4 

BRACKET 1 

RYOBI 500K 

SOCKET BOLT M5X8 5 
PIPE 1 
PLATE 1 

BE—RING BE-80 1 

PACKING 1 
BOTTLE 1 
BRACKET 1 

RYOBI 500K—NP 

NIPPLE 1 

VALVE AB21-02-05 200V 1 

HOSE 1 
HOSE (NP) 1 
KNOB 1 

0—RING P-16 1 

0—RING P-20 1 

HOSE 

BOTTLE CAP 

KNOB 1 

HOLDER 1 

SCREW M5X10 2 

SCREW M5X12 4 

PLAIN WASHER M5 4 

COVER 1 

BELT 100S5M390 2 

PRESSURE GAUGE 2 

VACUUM GAUGE 2 

REGULATOR 2 

REGULATOR 2 

PUMP (THREE PHASE) 1 

PUMP (SINGLE PHASE) 1 

FILTER 4 

PACKING 4 

WASHER 4 

SPRING 4 

FILTER COVER (PLASTIC) 

WASHER 

12 



VD7°11-03) 

PUMP PIPING 

SECTION NUMBER 5486G 120 I 

SECTION 
*zogitau*aTutiALT- I-ti,o-c. t.yhiug-Tct , 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO PART NAME 
COMPONENT PARTS NO. City 

83 91125 )7"t'Jf• KNOB NUT 4 

84 5640 11 222-1 =T7°11, NIPPLE 2 

85 5486 1 4 1 77 t"_-_-11.4-A (,419) 2M VINYL HOSE 2 

86 91091 COVER 1 
91 91217 t-Ah)t13t9" 1 7 CLAMP 17 3 

92 91097 Ac")tD PACKING 4 

93 9670061608 V7VFliNDF M6X16 SOCKET BOLT M6X16 1 

94 5486 1 4 113 "7"o'.99 BLOCK 1 

95 5486 14 114 70 D _ F  PLATE 2 

96 5486 14 115-1 AT- STAY 1 

97 5486 1 4 116-1 AT- STAY 1 

98 5486 1 4 117 AT- STAY 1 

99 5486 14 118 ADF"11, HANDLE 1 

100 5486 1 4 119 AT- STAY 1 

1 01 5486 1 4 1 23 ADF"A, HANDLE 1 

1 02 5486 1 4 1 24 ADFNI, HANDLE 1 

1 03 5486 1 4 1 25 70 DH., PLATE 1 

1 04 5486 1 4 126 hk\.1. FX% GUIDE 1 

1 05 5486 1 4 127 *10"- HOLDER 1 

106 91467 +1,A9- K-420R-32N CASTER K-420R-32N 2 

107 9670080808 Vh")Ft"Ilit. M8X8 SOCKET BOLT M8X8 4 

108 9670061008 M6X10 SOCKET BOLT M6X10 1 

109 9670041008 Vh'VtliNDF M4X10 SOCKET BOLT M4X10 4 

110 9716060014 t5iP'h" M6 PLAIN WASHER M6 2 

111 9648081814 /5DD" M8X18 SCREW M8X18 6 

112 9670081608 Vh'VF74"11,1. M8X16 SOCKET BOLT M8X16 2 

113 9684081008 F.A D" M8X10 SET SCREW M8X10 1 

114 9670082008 9 1.*"11/1- M8X20 SOCKET BOLT M8X20 6 

115 5480 25 334  PLAIN WASHER 1 

116 5486 14 129 (1)9')) COVER (THREE PHASE) 1 

116 548-6 1 4 1 49 hA"- (9))')) COVER (SINGLE PHASE) 1 

117 5430 78 297 51"$ LABEL 1 

118 91096 7fl1/9-1IA"- ()(911.) FILTER COVER (METAL) 2 

13 



SECTION 
5486Z 210 I 

-t -.> a >API 
SECTION NUMBER 

14 

fi-.4M—L(V')/V9) 

MAIN FRAME (OPS) 



I 5486Z 210 I 

SECTION 
* clitia. $5;-4 L F lit4IT;I5C 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

a it-I 
SECTION NUMBER 

* 

* 

NO. 
t .:/ f4t /gae.4* 
SET NO. / PART NO. a5aft/414 PART NAME 

COMPONENT PARTS NO. 
gia 
Qty 

1 9670125008 V F-104.,h M12X50 SOCKET BOLT M12X50 2 

3 9670063508 ') 1-713"11/1.- M6X35 SOCKET BOLT M6X35 4 

4 90733 6X40 TAPER PIN WITH SCREW 6X40 4 

5 90614 BE- 11 D9" BE-64 BE-RING BE-64 1 
6 5486 29 311  BLOCK 1 I 
7 9660120014 J-.91- M12 NUT M12 1 

8 5486 29 312 BOLT 1 

9 5486 29 111-4 7D-L, (UPS) FRAME (UPS) 1 

1 0 5486 39 801-2 7U-G FRAME 1 

11 9670063008 V 1-711"11/1- M6X30 SOCKET BOLT M6X30 4 

1 2 5486 29 112 7U-G FRAME 1 
1
1 3-t" 500K RYOBI 500K 

13 9670123008 Vh.'91-7[0`10. M12X30 SOCKET BOLT M12X30 2 
1
1 3-t'A 500K RYOBI 500K 

1 4 9670062508 M6X25 SOCKET BOLT M6X25 2 

15 5486 29 216 STAY 1 

1 6 5486 29 313 7”719F BRACKET 1 

17 9670061608 M6X16 SOCKET BOLT M6X16 2 

15 

iti7, 71)-L,(V b"9) 

MAIN FRAME (UPS) 



SECTION 

5486Z 220 1 SECTION NUMBER NUMBER tip+7U-G(11.)9”13")) 
MAIN FRAME (NOPS) 

16 



I 5486Z 220 I 

SECTION 
y L r 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

4-1:47D-L(A=PP),/]"9) 

MAIN FRAME (NOPS) 

-> 
SECTION NUMBER 

* 

"t 7 F a-14- 
NO. SET NO. / PART NO. PART NAME '113A4/!10i2MaRONENT PARTS NO. 

flO W 
City 

5430 25 230 5DD3)7°-q- ASSY TENSION PULLEY ASSY 1 

41-43 

5430 36 640-1 t°) ASSY PIN ASSY 1 

25.26 

5486 25 310-1 7°- 11- ASSY PULLEY ASSY 1 

6.23.24 

1 5486 29 312 VW- BOLT 1 

2 9660120014 tVF M12 NUT M12 1 

3 5486 29 311 7"LIV9 BLOCK 1 

4 90614 BE- 11)2" BE-64 BE-RING BE-64 1 

5 5480 25 316 SPACER 1 

6 90315 t"-VN"7 11)9" 6003ZZ BALL BEARING 6003ZZ 2 

7 90073 V-'\"10- A-33 V-BELT A-33 1 

8 9662120014 tVF M12 NUT M12 1 

9 9710120008 A"Vf"1i" M12 SPRING WASHER M12 1 

10 5486 25 312 D1'7h SHAFT 1 

11 5480 25 311-2 7"5 F BRACKET 1 

1 2 9721150008 E- 11)9" E-15 E-RING E-15 2 

1 3 9672082014 M8X20 HEXAGON BOLT M8X20 1 

1 4 9660080014 J- Vh M8 NUT M8 2 

15 9710080008 n /J" M8 SPRING WASHER M8 3 

1 7 9716050014 t5,"1" M5 PLAIN WASHER M5 1 

1 8 9642050614 1-1"DV:)" M5X6 SCREW M5X6 1 

1 9 5480 25 317 D1'7h SHAFT 1 

20 5480 25 234 t5 1 " PLAIN WASHER 1 

23 5486 25 313-1 7°-q- PULLEY 1 

24 5486 25 315 yo SPACER 1 

25 90218 $"-WY 11)9" 6002 BALL BEARING 6002 1 

26 5430 36 641-1 C°D PIN 1 

27 5486 25 321 A9VF" STUD 1 

28 5480 25 322-1 70 1).. PLATE 1 

29 9662080014 tVF M8 NUT M8 1 

30 9670125008 Vh')1.-$"10- M12X50 SOCKET BOLT M12X50 2 

31 5486 29 121-4 7D-G (NOPS) FRAME (NOPS) 1 

32 9662060014 tVF M6 NUT M6 1 

33 9710060008 A"VI"h" M6 SPRING WASHER M6 7 

34 5486 25 325 SPACER 1 

35 5480 25 324 7"5fiVF BRACKET 1 

36 9716060014 t5/"1j" M6 PLAIN WASHER M6 2 

17 



:,41-%•' 
SECTION NUMBER 5486Z 220 71,—/..(ADP)/h")) 

MAIN FRAME (NOPS) SECTION 
* o *a L T 1 F 31-9-"C;t5C L T 
Note: When ordering items marked *,indicate the set number because they are available only as' 

-t71.**/gAii* 
NO. SET NO. / PART NO. nat*/1"4" 

 PART NAME COMPONENT PARTS NO. 

37 9672062514 oVh9V'll,F M6X25 HEXAGON BOLT M6X25 2 

38 5430 25 231 7—G ARM 1 

39 5430 25 235 WASHER 4 

40 9670063008 Vt.t"Itsh M6X30 SOCKET BOLT M6X30 2 

41 9723350008 C-9)7' C-35 C—RING C-35 1 

42 90211 It/1"?g)9" 6202ZZ BALL BEARING 6202ZZ 1 
43 5430 25 232 PULLEY 1 

44 5430 25 233 71iNDF BOLT 1 
45 9670061208 V7')FitiNDF M6X12 SOCKET BOLT M6X12 1 

46 5486 29 215 — STAY 1 

47 9670061608 M6X16 SOCKET BOLT M6X16 3 

48 5486 29 122 7D—L FRAME 1 
113—t" 500K RYOBI 500K 

49 9670123008 V Fli"11/1.- M12X30 SOCKET BOLT M12X30 2 

11 2—t". 500K RYOBI 500K 

50 9716080014 t57"h" M8 PLAIN WASHER M8 1 

51 5486 29 313 7"55. f. BRACKET 1 

18 

* 



19 



SECTION 

:/iFg• 
SECTION NUMBER 5486Z 230 

20 

f.0 

DRIVE 



DRIVE 

,:> a 
5486Z 230 

SECTION NUMBER 

SECTION 
*ZOWAU*ATUti4L -C I -d-A.OT'stc/IAVs'ritZLTTL ,, 
Note: When ordering items marked * ondicate the set number because they are available only as a set. 

t7F NO. SET NO. / PART NO. giat4/44#-4- PART NAME COMPONENT PARTS NO. 
Mr( 
Qty 

5480 25 340 7"5TV1 SUB ASSY BRACKET SUB ASSY 1 

4,8 

5480 25 350 7° — ,J—D1,7F SUB ASSY SHAFT SUB ASSY 1 

5-7 

5480 25 410-2 D7FDA"— ASSY SHIFT LEVER ASSY 1 

73,98,121,122 

5480 25 450-2 7"5h")h ASSY BRACKET ASSY 1 

68,71 

5485 25 430-2 ":-)F"E,/,7ts ASSY SHAFT ASSY 1 

6,75,80,86,117 

5486 25 330 Y -(1"11.4"1'— ASSY IDLE GEAR ASSY 1 

40-42,130 

5486 25 400-3 nDh"*1-11, ASSY HANDWHEEL ASSY 1 

6,54,65-92,94-110,113-115,117,121,122 

5486 25,420 SUB ASSY IDLE GEAR SUB ASSY 1 

66,88,89,114 

5486 25 440-1 t -f—IDD1'7h ASSY SHAFT ASSY 1 

65,81,84 

5486 51 320-1 9IED9"7°-9— ASSY TIMING PULLEY ASSY 1 

1 6,17,19,21-23,131 

1 9670051608 M5X16 SOCKET BOLT M5X16 6 

3 5480 25 342 hA"— COVER 1 

4 90333 V-11P1"7 11 )2" 6903ZZ BALL BEARING 6903ZZ 4 

5 5480 25 352 ' GEAR 1 

6 9411503600 5'—'1°—t°) 5X36 TAPER PIN 5X36 2 

7 5480 25 351 D1'7F SHAFT 1 

8 5480 25 341 ?"55")F BRACKET 1 

9 5486 25 211-1 7°-9— PULLEY 1 

1 3 5480 25 224-1 1-)1 V,' SCREW 1 

1 4 9670082008 97VI-VIDF M8X20 SOCKET BOLT M8X20 1 

15 9710080008 11" V,"h' M8 SPRING WASHER M8 3 

1 6 9723420008 C-99" C-42 C—RING C-42 1 

17 5486 51 321-1 9-(a)9"4-11-1143G TIMING WHEEL CAM 1 

1 9 90299 V-11)1"7 1/:)2' 6905ZZ BALL BEARING 6905Z1 2 

20 9670083508 M8X35 SOCKET BOLT M8X35 4 

21 5486 51 322 A1°—/— SPACER 1 

22 5486 51 323 SPACER 1 

23 5486 51 324 1"79D2'4- /I BEARING COVER 1 

24 5480 55 311 A9VF" STUD— 1 

21 



DRIVE  
SECTION NUMBER 5486Z 230 

SECTION 
111-g-TA5C "CT ts, 

Note: When ordering items marked * ondicate the set number because they are available only as a set. 

* 

t7FIV4- /g6Ait-ii NO. SET NO. / PART NO. ne.11#/"** PART NAME COMPONENT PARTS NO. 

25 5480 29 211 AT- STAY 

26 9684051008 M5X10 SET SCREW M5X10 4 

27 5480 55 312 t°D PIN 1 

28 5430 35 314 A1°-/- SPACER 2 

29 9642061614 1-VvDD" M6X16 SCREW M6X16 2 

30 9660060014 ”h- M6 NUT M6 4 

31 5480 29 222 t°D PIN 2 

32 9670082508 V 1-- ti"11/F M8X25 SOCKET BOLT M8X25 2 

33 5480 29 213  PLAIN WASHER 2 

34 5480 29 212 STAY 1 

35 5480 29 223 PAPER GUIDE 2 
U3-t" 500K RYOBI 500K 

36 5480 29 221 t$9"- HOLDER 2 

37 5486 25 333 79Vh" STUD 1 

39 9670062008 V Fiti"11,1' M6X20 SOCKET BOLT M6X20 3 

40 90364 t"-W711D9" 6902ZZ BALL BEARING 6902ZZ 2 

41 5480 25 332 0_41._ SPACER 1 
42 5486 25 331 GEAR 

43 5430 24 131 s% 13 %% WASHER 

45 5480 25 113 KEY 1 

47 9650062514 71l0/5M)" M6X25 SCREW M6X25 1 

48 5486 25 117-1 ADF"*/-11, HANDWHEEL 1 

49 5483 29 223 A"- BAR 2 

93-t" 500K-NP RYOBI 500K-NP 

50 5483 29 224 f/-7" TUBE 2 

93-t" 500K-NP RYOBI 500K-NP 

54 9670050808 V $"11,F M5X8 SOCKET BOLT M5X8 4 

55 5480 73 113-1 hA"- COVER 1 

57 90320 31"-$1"7 11D9" 6204Z7 BALL BEARING 6204ZZ 1 

58 90390 A57FT.9.91' WS2035 THRUST WASHER WS2035 2 

59 90493 A5Ah1"79D9" NTB2035 THRUST BEARING NTB2035 2 

60 90388 A5AF9VD1' GS2035 THRUST WASHER GS2035 2 

61 5486 25 115 hA"- (NOPS) COVER (NOPS) 1 

62 5480 25 114 GEAR 1 

63 5480 55 313  PLAIN WASHER 1 

64 90767 oV9tVh ANO4 LOCK NUT ANO4 1 

65 5486 25 441 D1'7F SHAFT 1 

66 9684040608 1-)1 !)" M4X6 SET SCREW M4X6 

67 9412503600 '\13')t°D 5X36 PARALLEL PIN 5X36 1 

22 



PART NAME ma 
Qty 

BEARING HK1616 1 

1 

WASHER M8 1 

1 

BOLT M6X30 4 

WASHER M6 6 

D F I 5486Z 230 
1 

SECTION NUMBER 
DRIVE SECTION • * z OfSAL.t*.c& -CII L 1 1- 1k-g. -e;tc L -CT Ls , 

Note: When ordering items marked * ondicate the set number because they are available only as a set. 

tyy II% p.13.114-g- 
SET NO. / PART NO. COMPONENT PARTS NO 

91704 =-FNE,1"YIJD9" HK1616 NEEDLE 

9660080014 t'.9F M8 NUT M8 

9710080008 i " i" M8 SPRING 

5480 25 451-2 7"5Vh BRACKET 

9670063008 V7')F7tiNDF M6X30 SOCKET 

9710060008 A"V,"13" M6 SPRING 

NO. 

68 

69 

70 

71 

72 

73 

74 

* 75 

76 

77 

78 

79 

80 

81 

82 

83 

84 

85 

86 

87 

88 

* 89 

90 

91 

92 

94 

95 

96 

97 

98 

99 

1 00 

101 

1 02 

103 

1 04 

105 

1 06 

1 07 

90317 t"-11/1"Y9)9" 6005ZZ BALL BEARING 6005ZZ 

5480 25 431-2 D1'7F SHAFT 

9672061514 co.91j2itiN1iF M6X15 HEXAGON BOLT M6X15 

9660060014 - tVh M6 NUT M6 

5480 25 424 7"5 h- BRACKET 

5480 25 425 A”F" STUD 

5485 25 112-1 +"V- GEAR 

9411502800 7--A°-t°) 5X28 TAPER PIN 5X28 

5430 42 415 )35- COLLAR 

9684050608 1- F)" M5X6 SET SCREW M5X6 

5486 25 442 GEAR 

90214 ti"-11./1'7 117,9' 6000ZZ BALL BEARING 6000ZZ 

5480 25 432 GEAR 

5480 25 427 X9VF" STUD 

5486 25 423 7"VD2 BUSHING 

5486 25 421 k‘ GEAR 

5480 25 429 70° 11.1)9" SPRING 

5480 25 428 WASHER 

9721080008 E-9)9" E-8 E -RING E-8 

5480 25 417-4 7°I)-F PLATE 

97331 7f” AH860661 SWITCH AH860661 

95118 Y 11-9- VAL2 ACTUATOR VAL2 

9642031514 M3X15 SCREW M3X15 

5480 25 409-1 D7h1.41"- SHIFT LEVER 

9721070008 E-'J 9" E-7 E -RING E-7 

5480 25 419 h"fF" GUIDE 

5300 57 023-1 t'D PIN 

5480 25 416 UD9 LINK 

9716060014 t5,"1J" M6 PLAIN WASHER M6 

9721050008 E-qp9" E-5 E -RING E-5 

5480 25 418 A7°9)9" SPRING 

9642050814 M5X8 SCREW M5X8 

9710050008 A" b" M5 SPRING WASHER M5 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

4 

1 

1 

1 

1 

1 

3 

1 

1 

4 

4 

23 



5'"D r", 
DRIVE 

SECTION NUMBER 5486Z 230 

SECTION 
*ZOIVIAU*ATtlb- ALTMV,OTst -Y1-#*T-5t i... TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

.:/ 11-  /fit Ali% NO. SET NO. / PART NO. Matft/"4:k PART NAME / COMPONENT PARTS NO 
fr- 

1 08 9716050014 ti,"h" M5 PLAIN WASHER M5 4 

1 09 97638 AS-20-N102 SOLENOID AS-20-N102 1 
110 9670061268 M6X12 SOCKET BOLT M6X12 3 

113 5480 25 415-1 7'5rVh BRACKET 1 
*114 5486 25 422 GEAR 1 
115 90629 At'.97°t°D SSP-6 SNAP PIN SSP-6 2 

116 90768 oV99VD1'- AW04 LOCK WASHER AW04 1 
117 9411503200 5.-A°-t°D 5X32 TAPER PIN 5X32 1 
118 91160 7

0
59" PA-4 PLUG PA-4 1 

119 91161 A9-7" PB-4 SLEEVE PB-4 1 
1 20 91162 ='97°11, PD-4 NIPPLE PD-4 1 
121 90703 UtVh M6 U-NUT M6 1 
122 5480 25 414-1 t'D PIN 1 
123 OP- 016 h" -fh"VD PLATE 1 
124 OP- 030 7"57VF BRACKET 1 
125 9684050408 [- )1 EP' M5X4 SET SCREW M5X4 1 
126 9710040008 A"V,"/P' M4 SPRING WASHER M4 2 

1 27 9642041014 )" m4x10 SCREW M4X10 2 
128 9710030008 A"VP'h" M3 SPRING WASHER M3 

1 29 97825 t)I- SENSOR 1 
1 30 9723280008 C-9.7)9" C-28 C-RING C-28 2 

131 9670061408 M6X14 SOCKET BOLT M6X14 3 

24 



25 



SECTION 

t,:ia :Ali} 
SECTION NUMBER 5486Z 240 J•" t  t. " ,) 

BLANKET CYLINDER 

26 



SECTION NUMBER I 5486Z 240 i  

SECTION 
o)041u*A -ti.t154 "C"  I   

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

3"GF"., 

BLANKET CYLINDER 

NO. F /Eghlt-'4- 
SET NO / PART NO. goat i"

** 
PART NAME COMPONENT PARTS NO. Qty 

5480 24 310 'N"Y9)9"1]il"— SUB ASSY BEARING COVER SUB ASSY '1 

26,28 

5480 24 320 '\"797,9"/JV— SUB ASSY BEARING COVER SUB ASSY 1 

26,28 

5485 24 110-3 D"Gh`") BLANKET CYLINDER 1 

30,36-38,42 

1 5430 24 125 tVh NUT 6 

2 5430 24 124-1 t"lbh BOLT 6 

3 5480 24 215 :1)" SCREW 8 

4 5430 24 214 SMALL FLUSH HEAD SCREW 6 

5 5480 24 211 957)70  CLAMP 2 

6 5430 24 213 7"5DVF(2.5MM) BLANKET(2.5MM) 1 

7 5480 24 216 95)7°'\"—A CLAMP BASE 2 

8 5480 24 1 22 CO"— HOLDER 2 

9 5480 24 1 23 T)9 HOOK 4 

10 9670061608 V7Vh$"11,1- M6X16 SOCKET BOLT M6X16 1 6 

11 9642045514 t 3 " M4X55 SCREW M4X55 2 

12 90050 Af”hA'`— APB SWITCH COVER APB 1 

1 3 95111 MVI Z-15GW22B SWITCH Z-15GW22B 1 

14 5480 28 117-1 ? °—— SPACER 2 

16 9710080008 A"V,"/3" M8 SPRING WASHER M8 1 

17 5486 28 116-1 ht, CAM 1 

18 5480 24 411 ht CAM 1 

19 9642051214 1—)"Th*.P' M5X12 SCREW M5X12 3 

20 9710050008 il"”"/P` M5 SPRING WASHER M5 4 

21 5486 24 313 (OPS) COVER (OPS) 1 

22 90726 oV9tVF ANO5 LOCK NUT ANO5 2 

23 90727 [099VD17 AW05 LOCK WASHER AW05 2 

24 90397 A5AF9VD1,  AS2542 THRUST WASHER A52542 2 

25 90523 Y—A°-13-5-1"7 11 D9" TAPER ROLLER BEARING 30206 2 

26 5480 24 312 COVER 2 

27 9648051214 /53:7)" M5X12 SCREW M5X12 6 

28 90537 tflbD-11, D535424 OIL SEAL 0S35424 2 

29 5480 24 117 h"fh"7"c09 GUIDE BLOCK 4 

30 90673 T—A°—t°) 8X55 TAPER PIN 8X55 2 

32 5430 24 116 37-fil"D PLATE 1 

33 5430 24 131 1/"/]".  WASHER 1 

34 9710060008 VV,"13" M6 SPRING WASHER M6 1 

35 9642061614 t1"M")" M6X16 SCREW M6X16 1 

27 



3"0.'") 

BLANKET CYLINDER 
SECTION NUMBER 5486Z 240 

SECTION 
* -

t7 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

t•yht-4./Mallt -g- NO. SET Na / PART NO. PART NAME 116a104/!1:1sAPONENT PARTS NO. 

* 36 5480 24 311-3 D1'7F SHAFT 1 

37 5430 24 1 27  SCALE PLATE(MM) 1 

38 90730 A'—h—t"37 1.6X5 RIVET 1.6X5 5 

39 5486 29 314-1 DDD INDICATOR 1 

41 9642050814 T1"3D" M5X8 SCREW M5X8 1 

* 42 5485 24 111-2 3"LF"') BLANKET CYLINDER 1 

43 5430 39 981 hL CAM 1 

44 9670081008 V7V1-711"11)1- M8X10 SOCKET BOLT M8X10 1 

45 5486 73 117 hA"— COVER 1 
46 5485 24 114 +"/'— GEAR 1 

47 5430 23 1 23 ti7"h" WASHER 3 

48 5430 24 115 BOLT 3 

49 5486 24 314 (NOPS) COVER (NOPS) 1 

50 9670051608 VVF7li"ft,F M5X16 SOCKET BOLT M5X16 3 

51 5430 39 959-1 hL CAM 1 

53 9662100014 tVF M10 NUT M10 2 

54 9684104008 1-$E)" M10X40 SET SCREW M10X40 1 

56 9642060814 t1"3.-D" M6X8 SCREW M6X8 1 

57 9716060014 t5,"h" M6 PLAIN WASHER M6 

58 5640 33 655 )( VJA") PROTRACTOR 1 

59 5486 24 413-1 A9VF" PAWL 1 

60 5480 29 213 t5-4Ph"* PLAIN WASHER 1 

61 9684060608 M6X6 SET SCREW M6X6 1 

62 91160 7°59' PA-4 PLUG PA-4 2 

63 91161 A9-7' PB-4 SLEEVE PB-4 2 

64 91162 _—_'97°111 PD-4 NIPPLE PD-4 1 

65 91203 VW PHD-4 ELBOW PHD-4 1 

28 



29 



SECTION 

-t ::"3:•• SECTION NUMBER 5486Z 250 

30 

7VF"') 

IMPRESSION CYLINDER 



75,83,93,94 

5480 23 240-1 1)D7,41"l1ih SUB ASSY ECCENTRIC BOLT SUB ASSY 2 

57,70,74,75 

5480 23 310 "\"7 117,2”.-A SUB ASSY BEARING CASE SUB ASSY 1 

6,91,92 

5480 23 320-1 1"79D9"7-A SUB ASSY BEARING CASE SUB ASSY 1 

6,12 

5485 23 220-3 9"IM°-Dt71' SUB ASSY GRIPPER SHAFT SUB ASSY 1 

46,76,77 

2 90723 c099VD1,  AW06 LOCK WASHER AW06 1 

3 90392 A5AF9VD1,  AS3047 THRUST WASHER A53047 3 

4 90494 A5A1-1"YilD9" NTB3047 THRUST BEARING NTB3047 2 

5 5480 23 314 4/"/3" WASHER 1 

7 9672051614 W.M9*"11/F M5X16 HEXAGON BOLT M5X16 2 

8 9710050008 nuvl"h" M5 SPRING WASHER MS 6 

1 9 5430 23 122 BOLT 3 

20 5430 23 123 t -5/"h" WASHER 3 

* 26 5486 23 259-1 'Y)(795 GRIPPER FOOT 7 

31 

SECTION NUMBER 
1 5486Z 250 

SECTION 
*z.onaa*a-c-Lti5At -c, ii-g-c;t3t I. TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

?Vt.") 

IMPRESSION CYLINDER 

-t .:/ ha-g- /Mena NO. SET NO. / PART N0- '̀'9341 *4401UIPONENT PARTS NO. 
PART NAME Ma 

Qty 

5430 22 210-1 7-L ARM 1 

5486 22 220-1 1'7,7')7"W!)9 ASSY BLOCK ASSY 1 

75,82-89,93-100 

5486 23 100-2 TYP", ASSY IMPRESSION CYLINDER ASSY 1 

8,13-18,25-62,64-80,117-119 

5486 23 110-2 7VI- ASSY IMPRESSION CYLINDER ASSY 1 

25,26,64,118 

1  90722 oV9tVh ANO6 LOCK NUT ANO6 1 

6 90365 t"-11,1uYUD9" 6906ZZ BALL BEARING 6906ZZ 4 

9 9716050014 t5/"1" M5 PLAIN WASHER M5 2 

12 5480 23 313-1 '\"79D9”'-A BEARING CASE 1 

13 9648051214 /33D" M5X12 SCREW M5X12 8 

1 4 5480 23 113 hA"- COVER 1 

15 90393 A5AF9VDt AS3552 THRUST WASHER A53552 1 

1 6 90495 A57h1"7 11 )9" N1B3552 THRUST BEARING NTB3552 1 

1 7 90394 A5AF9VD1,  G53552 THRUST WASHER G53552 1 

1 8 90367 liu-lt/1"79:)9" 6207LL BALL BEARING 6207LL 1 

21 5485 23 121 \\it, GEAR 1 

22 5486 73 118 COVER 1 

24 9670060808 M6X8 SOCKET BOLT M6X8 2 

25 9670051208 M5X12 SOCKET BOLT M5X12 16 

\\it


TYF'") 

IMPRESSION CYLINDER SECTION 
*.z0mact*ATut5SLTrni,oT,171-**Ta5cLTTo, 
Note: When ordering terns marked*,indicate the set number because they are available only as a set. 

'_,*- 
SECTION NUMBER 5486Z 250 

1- 

-t.:,F* 
NO. SET NO. / PART NO. matft/4"*-4. 

PART NAME COMPONENT PARTS NO. 

27 5430 23 227 7o
Li

— F  PLATE 2 

28 5430 23 228  BUSHING 2 

29 90699 UtVh M5 U—NUT M5 1 8 

30 9648030614 /57*D" M3X6 SCREW M3X6 9 

31 5430 23 230 GRIPPER 9 

32 5480 23 221 CO"— HOLDER 9 

33 5480 23 222 o PIN 9 

34 5480 23 223 A7°IlD9' SPRING 9 

35 9670051608 ')h"Y1-$"11)F M5X16 SOCKET BOLT M5X16 1 2 

36 9684051408 F V," M5X14 SET SCREW M5X14 9 

37 5480 23 251 $10"— HOLDER 1 

38 9670062008 VVF7N"Jlif. M6X20 SOCKET BOLT M6X20 1 0 

39 5480 23 226 7"57!)F BRACKET 4 

40 5430 23 119 7"VD1 BUSHING 4 

41 5480 23 215-2 7—L, ARM 2 

42 9670061608 ”Vh1044 M6X16 SOCKET BOLT M6X16 2 

43 5486 23 225 AhVA°— STOPPER 1 

44 5486 23 252 AH911°— STOPPER 1 

45 5480 23 224-1 ;MO"— HOLDER 

* 46 5485 23 213-1 D1'7F SHAFT 1 

47 9410501208 A7°11D9't'D 5X12 SPRING PIN 5X12 9 

48 9670082008 95")h*N14 M8X20 SOCKET BOLT M8X20 2 

49 9670061208 M6X12 SOCKET BOLT M6X12 4 

50 5480 23 116 $10"— HOLDER 2 

51 5480 23 216-1 77°9)9" SPRING 2 

52 5480 23 217-1 77° 9D9" SPRING 2 

53'9410502008 A7°11:0't°D 5X20 SPRING PIN 5X20 2 

54 5480 23 246 t'D PIN 1 

55 5480 23 255 7"5h"YF (NOPS) BRACKET (NOPS) 1 

56 5480 23 245 7°U—F (NOPS) PLATE (NOPS) 1 

57 9660060014 1"Vh M6 NUT M6 4 

58 9710060008 A h" M6 SPRING WASHER M6 2 

59 9716060014 ti,"1" M6 PLAIN WASHER M6 2 

60 5480 23 247 A7'9)9" SPRING 2 

61 5430 52 324  PLAIN WASHER 4 

62 5486 23 249-3 9"JVA°-9"-1 GRIPPER BASE 1 

* 64 5486 23 111-2 Y'YF".) IMPRESSION CYLINDER 1 

65 9670061008 ')”Fli"10. M6X10 SOCKET BOLT M6X10 

66 5480 23 243 h"..11-" GUIDE - 2 

32 



Qty 

4 

1 

1 

2 

1 

1 

4 

2 

3 

1 

1 

1 

1 

4 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

2 

1 

2 

SECTION NUMBER I 54861 2501 

SECTION 
*zonaLtiiia-cutss -c ..t.y it-4--c-A3ZUTTt..s, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

TYF'") 

IMPRESSION CYLINDER 

/ b*- NO. SET NO. / PART NO WIA4/4114t** 
 PART NAME COMPONENT PARTS NO. 

67 9642050614 J-1"MP M5X6 SCREW M5X6 

68 5480 23 253-1 A7-1lJA"D SCALE PLATE 

69 5480 23 254  BRACKET 

* 70 5480 23 241 1DDDVIld- ECCENTRIC BOLT 

71 5480 23 242-1 9It"A"D WEDGE 

72 5480 23 244 7°1)-F (OPS) PLATE (OPS) 

73 90779 4/5,1" H8 CONED DISC SPRING H8 

74 5480 23 258  PLAIN WASHER 

75 9410201208 A7°97,9"t°) 2X12 SPRING PIN 2X12 

76 5430 23 219-1 5-- -11°-t°D TAPER PIN 

77 5500 23 210-1 7-L ARM 

78 90366 V-WY 11)2" 6008LLU BALL BEARING 6008LLU 

79 5480 23 112 1"79D9"hA"- BEARING COVER 

80 9648040814 153.D" M4X8 SCREW M4X8 

81 5480 23 311 Er1'7F SHAFT 

82 5430 22 221 137)9 LINK 

83 5430 22 213 PIN 

84 9412502000 'N -(M)t°7.) 5X20 PARALLEL PIN 5X20 

85 5430 22 224 /35- COLLAR 

86 5430 22 223 DDD INDICATOR 

87 9715080014 t5/"1)" M8 PLAIN WASHER M8 

88 9710080008 A"V/"1)" M8 SPRING WASHER M8 

89 9670082508 V7Vht"IF M8X25 SOCKET BOLT M8X25 

90 5430 23 411 hL CAM 

90 5487 23 411 hL (NP) CAM (NP) 

91 90539 4-(11,D-11, 0S30374 OIL SEAL 0S30374 

92 5480 23 312  BEARING CASE 

93 5430 22 214 KNOB 

94 5430 22 211-1 7"oV9 BLOCK 

95 5430 22 226 Ah--11/A"D SCALE PLATE 

96 5430 22 225 7"55- VF BRACKET 

97 9642030614 1-1"MD" M3X6 SCREW M3X6 

98 5430 22 215 GEAR 

99 5430 22 217  PLAIN WASHER 

1 00 5486 22 218-2 -fD7Vf3-f4011lit- BOLT 

117 5480 23 257  SCALE PLATE 

*118 5486 23 248-1 5)4795 GRIPPER FOOT 

119 5480 23 261 9/t"n"D (NOPS) WEDGE (NOPS) 

120 5486 23 230 PAWL 

33 



YVF"') 

IMPRESSION CYLINDER SECTION 
* offe. L it-  A.C/Yr, T;it T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

f,  .:-#-g• 
SECTION NUMBER 5486Z 250 

"t I` It% /f113 Alt* 
NO. SET NO. / PART NO. neat* /4"11*  / COMPONENT PARTS NO. 

PART NAME 

121 5486 23 240 V)k PAWL 

34 



35 



SECTION 
I
- 86Z 260 SECTION NUMBER 

36 

-(:)7'991.".) 

IMPRESSION CLUTCH 



SECTION NUMBER i 5486Z 260 I 

SECTION 
*a)giSeu(I*A21184 L "C" I 1.11-4-"C;i3t L "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-1D7V9P", 

IMPRESSION CLUTCH 

NO. SET NO. / PART NO. fffsal!,n/"4"-
PART NAME COMPONENT PARTS NO 

MR 
Qty 

5486 22 130 -1DT)91''")?—L SUB ASSY IMPRESSION DRIVE ARM SUB ASSY 1 

3-5,7,8,39 

1 5430 22 124 A7°11)9" SPRING 1 

2 5480 22 125  STUD 1 

3 90462 o-5:71-o7— NAST6 ROLLER FOLLOWER NAST6 1 

4 9721040008 E-9D9" E-4 E —RING E-4 1 

5 91163 $—AIDF" PEB-4 HOSE END PEB-4 1 

6 9660080014 VA- M8 NUT M8 2 

7 5430 22 122 L 0 D PIN 1 

8 9410200808 7,7° 11)9"t°) 2X8 SPRING PIN 2X8 1 

9 5480 22 117 ATA-" STUD 1 

1 0 9710100008 A"VP'h" M10 SPRING WASHER M10 1 

11 9662100014 ”F M10 NUT M10 1 

12 5430 22 121 13"0 BOLT 1 

13 9642040814 J-1"DD" M4X8 SCREW M4X8 5 

1 4 9710040008 A"V,"h" M4 SPRING WASHER M4 5 

15 5486 21 323 Ats'Al°— STOPPER 1 

1 6 9642061214 1-1"DF," M6X12 SCREW M6X12 2 

17 9710060008 A"Vi-"h" M6 SPRING WASHER M6 2 

18 9716060014 t-5/"/]' M6 PLAIN WASHER M6 2 

1 9 5480 21 324 7":”"9F BRACKET 1 

20 9721060008 E-0)9" E-6 E —RING E-6 1 

21 9715080014 t5,"h" M8 PLAIN WASHER M8 1 

22 5430 21 320 'J D2 LINK 1 

23 9660050014 tA- M5 NUT M5 2 

24 5430 21 311 BOSS 1 

25 5430 21 313 A7° 11)9" SPRING 1 

26 5480 21 312 95” CLUTCH 1 

27 5480 21 314 73')F" STUD 1 

28 9710080008 A"VP'1" M8 SPRING WASHER M8 1 

29 9414162014 'Mt') 1.6X20 SPLIT PIN 1.6X20 1 

30 5522 52 864-1 t'D PIN 1 

32 9684052508 M5X25 SET SCREW M5X25 1 

33 95184 'A)/fF' AS-03 200V SOLENOID AS-03 200V 1 

34 9716040014 L5/"h" M4 PLAIN WASHER M4 4 

36 5480 26 318  SPRING 1 

37 5430 21 316 STUD 1 

38 5480 21 315 LO:)  PIN 1 

39 5486 22 110 i'DT)9F"')7—L, IMPRESSLON DRIVE ARM 1 

37 



-(D7V2P") I 5486Z 26(7.11 SECTION NUMBER   

IMPRESSION CLUTCH SECTION 
*.10115Alit.iWiat "CU $511L 1-t-A.ODT, L T t.,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

tv1.**/MA*44- NO. SET NO. / PART NO. / COMPONENT PARTS NO. PART NAME 

40 90628 AtV7°t°D SSP-4 SNAP PIN SSP-4 1 
41 5486 29 636 v.

1
.F‘, 1101

,
70 GUIDE PIPE 1 

38 



39 



SECTION 
SECTION NUMBER 1 5486Z 270 I 17)7/-1•"o-5- 

IN FEED ROLLER 

40 



IN FEED ROLLER  
SECTION NUMBER I 54861 270 

SECTION 
*.:(7-ntsau*actitIsALT- 11±kot-, t.yhit -r- LTTts, 
Note. When ordering items marked *,indicate the set number because they are available only as a set 

t•i1-4-g./215A4C-4. NO. SET NO / PART NO. PART NAME 
!II:MPONENT PARTS NO Qty 

5430 21 830 1]" -(F"o-5- SUB ASSY GUIDE ROLLER SUB ASSY 1 

6.7 

5480 21 810 1"7q)9\'5*-7 SUB ASSY BEARING CASE SUB ASSY 1 

4,5 

5485 21 820 '\"Y 11)2"7-7 SUB ASSY BEARING CASE SUB ASSY 1 

5,8 

5486 21 510-3 ID''N'-T-f7,9"71,-L ASSY ELEVATING FRAME ASSY 1 

38,78,90 

5486 21 620 TM°-7-f-h"o-5- ASSY UPPER FEED ROLLER ASSY 1 

56,57 

5486 21 710-2 oY-7-f-h"o-5- ASSY LOWER FEED ROLLER ASSY 1 

1 5,19.37.102 

5486 21 730 o-5-D"9 SUB ASSY ROLLER GAUGE SUB ASSY 1 

11,12 

5486 21 740 o-5-D"9 SUB ASSY ROLLER GAUGE SUB ASSY 1 

11,39 

5486 27 110-2 AM
0
7 -()h"- ASSY STOP FINGER ASSY 1 

33-36,41 

5486 27 1 20-2 c)-5-7h °- ASSY STOPPER ASSY 1 

46,50 

5486 27 130 7"55.V1-' SUB ASSY BRACKET SUB ASSY 1 

28,30 

1 9642051014 1-1 7)" M5X10 SCREW M5X10 1 0 

2 9710050008 A h" M5 SPRING WASHER M5 11 

3 5430 21 812 70 D _F PLATE 2 

4 5480 21 811 1"79D9"7-A BEARING CASE 1 

5 90307 t"-11)1"792)9" 605ZZ BALL BEARING 60511 2 

6 5430 21 832 0 PIN 2 

7 5430 21 831 h"-0"0-5- GUIDE ROLLER 1 

8 5485 21 821  BEARING CASE 1 

9 5486 21 874 7"5rVh BRACKET 2 

10 9648030814 /5M7)" M3X8 SCREW M3X8 8 

11 91202 $-AIDF" PFB-4 HOSE END PFB-4 2 

12 5486 21 712 911, BUSHING 1 

1 3 90398 A5AFTYD1' G51024 THRUST WASHER GS1024 1 

1 4 90497 7iAh1"79D2" NTB1024 THRUST BEARING NTB1024 1 

1 5 90399 A57FTYD1, W51024 THRUST WASHER WS1024 1 

1 6 9710040008 n"vr\h" M4 SPRING WASHER M4 12 

1 7 9642041214 J-1"Th.," M4X12 SCREW F.14X12 7 

41 



IN FEED ROLLER 
SECTION NUMBER 

5486Z 270 

SECTION 
*-10gOACI*ATUVAL -CAI:q- A.0 -Cl. t7F-**T'A7ZLT -F ts, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

NO. SET NO. / PART NO. PART NAME !ITMIIPONENT PARTS NO 

1 8 5486 21 833-1 755_ STAY 1 

1 9 5486 21 720-2 o7-7-f—h"o-5— LOWER FEED ROLLER 1 

20 9642030814 1-1"Th)" M3X8 SCREW M3X8 4 

21 5486 61 164-1 1 — PHOTO SWITCH 2 

22 5486 21 866-1 7"51- BRACKET 2 

24 5486 61 163 tp/ PHOTO SWITCH 2 

25 9642040814 M4X8 SCREW M4X8 8 

26 9716040014 t5,"/J" M4 PLAIN WASHER M4 4 

27 95184 sAJ)-(1" AS-03 200V SOLENOID AS-03 200V 1 

28 5486 27 131 7"5”F BRACKET 1 

29 9716050014 t5V'h" M5 PLAIN WASHER M5 3 

30 9703030460 3X4 RIVET 3X4 1 

31 5430 38 316 fp% 13  WASHER 2 

32 5430 27 115-1 7N'VD2 BUSHING 1 

33 9410301208 A7°9)9"t°) 3X12 SPRING PIN 3X12 6 

34 5486 27 121-1 DIQF SHAFT 1 

35 5486 27 112-1 AFV7°7-(Dh"— STOP FINGER 6 

36 9414201500 99t°D 2X15 SPLIT PIN 2X15 1 

37 5486 21 711-1 4"1,— GEAR 

38 9411201600 5--A
0
—t

0
D 2X16 TAPER PIN 2X16 1 

39 5486 21 713-1 $911, (MS) BUSHING (MS) 1 

40 9648050814 /53VP M5X8 SCREW M5X8 5 

41 5430 27 114-2 A7°I)D9" SPRING 1 

42 5486 27 114 h5— COLLAR 1 

43 9684050608 F)( V.-P' M5X6 SET SCREW M5X6 7 

44 9684060808 F D" M6X8 SET SCREW M6X8 1 

45 5486 27 123-1 4111 — HOLDER 1 

46 5486 27 124-1 7—L ARM 1 

47 5640 07 102 t5V1/3" WASHER 1 

49 5486 27 113-1 hi, CAM 1 

50 5486 27 125-1 A91')F" STUD 1 

51 5522 52 864-1 t°) PIN 1 

52 5486 27 132 97)9 LINK 1 

53 9721060008 E-9)9" E-6 E —RING E-6 1 

54 5486 37 136 A7°IlD9" SPRING 1 

55 5486 39 813 11" SPRING 1 

56 90301 t"—W7q)9" 604ZZ BALL BEARING 604ZZ 2 

57 5486 21 621 M1°-71—F"o-5— UPPER FEED ROLLER 

58 5486 21 412-1 Ah--11.41"D SCALE PLATE 1 

42 



IN FEED ROLLER 

a 
54862 270 SECTION NUMBER  

SECTION 
*_-_ogisau*a-c-cttsrs A.OrYr. -t k "r , 
Note: When ordering items marked Irondicate the set number because they are available only as a set. 

t•yhit*/50.1-g- NO. SETNO./PARTNO. PART NAME lIf3i: /!1012MIIPONENT PARTS NO. 
AR 
city 

60 5486 21 611 MO"— HOLDER 2 

61 9670040808 s)h")Fiti"IDF M4X8 SOCKET BOLT M4X8 2 

62 9670061608 M6X16 SOCKET BOLT M6X16 4 

63 5430 21 612 L 0 D PIN 2 

64 5430 21 512 BOLT 1 

65 5430 35 312  LEAF SPRING 1 

66 9642040614 J—\"3F.)" M4X6 SCREW M4X6 1 

67 5486 21 318 A7°112,9" SPRING 1 

68 5486 21 316-2 73')h" STUD 1 

69 9660060014 tVF M6 NUT M6 1 

70 9710060008 A"V,"h" M6 SPRING WASHER M6 1 

71 90302 11"-11)1'7 11 D9" 626Z2 BALL BEARING 626ZZ 1 

72 5430 21 517  PLAIN WASHER 1 

73 5430 21 516 t°) PIN 1 

74 5486 21 515-1 7—L ARM 1 

75 5430 21 518-1 tV1- NUT 1 

76 9684041208 F D" M4X12 SET SCREW M4X12 1 

77 5486 21 524 LOD PIN 1 

78 5486 21 511-1 iliV'—T117,9"71,—G ELEVATING FRAME 1 

79 9648032014 /57D" M3X20 SCREW M3X20 4 

80 5486 61 1 61 tp/ PHOTO SWITCH 1 

81 5486 21 878-1 7"57Vh BRACKET 1 

82 5486 21 875-1 7"5)F BRACKET 1 

83 5486 61 1 62-1 1 f— PHOTO SWITCH 1 

84 9648051014 /53)" M5X10 SCREW M5X10 2 

85 5486 21 872-2 7"5rVh BRACKET 1 

86 5486 21 513 A7° 9D9" SPRING 1 

87 5486 21 520 7—L ARM 1 

88 5430 21 515-1 Y—L ARM 1 

89 5430 21 514 /7" KNOB 1 

90 5486 21 525-1 t°D PIN 1 

91 5486 21 541-1 BUSHING 1 

92 5486 21 512-1 7"c09 BLOCK 1 

93 5486 21 523-1 7—L ARM 1 

94 5430 37 115  PLAIN WASHER 1 

95 5486 21 834 hA"— COVER 1 

96 9710030008 A"V,"h" M3 SPRING WASHER M3 4 

97 9642030614 1-1"DD" M3X6 SCREW M3X6 4 

98 5486 21 835 COVER 1 

43 



SECTION NUMBER 
I 5486Z 2701 17,7f-h"0-5- 

IN FEED ROLLER SECTION 
0g1,341CIAlifhtit isa LT- A -t  F L TT 

Note: When ordering items marked*,mdicate the set number because they are available only as a set. 
..t7F4/36A11-4- NO. SET NO. / PART NO. nAtfti*al" PART NAME / COMPONENT PARTS NO 

99 98868 t-fop7"VD/ BUSHING 2 

1 01 5486 21 317 A3'Yh" STUD 1 

1 02 9410301608 A7° t°) 3X16 SPRING PIN 3X16 1 

1 03 9642050814 J-1"Th" M5X8 SCREW M5X8 3 

104 9660040014 t'Yl- M4 NUT M4 4 

105 90628 AtV7°t°D SSP-4 SNAP PIN SSP-4 1 

106 5487 93 527 n0 f70 PIPE 1 

1 07 5486 21 514 IN\ WASHER 1 

1 08 9684050508 F.)( E)" M5X5 SET SCREW M5X5 1 

44 



45 



SECTION 
SECTION NUMBER NUMBER 

I 5486Z 280 I b/1" 11 91-"') 

REGISTER DRIVE 

46 



REGISTER DRIVE 
SECTION NUMBER 1 

5486Z 280 1  
SECTION 

*.zoNAU*A-c(184L -C 1tA.coT,1z7h4T;tLTTL,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

NO. F / 
SET SET NO. /PART NO. 

/1 d% PART NAME C:MPONENT PARTS NO. 
ma 
Qty 

5430 39 780 W)D"D9" ASSY HOUSING ASSY 1 

1 9.21 

5430 39 870 W,D"D2" ASSY HOUSING ASSY 1 

21,44 

5430 39 910 1"711D7"O'D ASSY BEARING PIN ASSY 1 

38-40 

5430 39 940-1 1]LD1'71.- ASSY CAM AND SHAFT ASSY 1 

1 8.26,57.59.60 

5430 39 950 A5-0."?-G ASSY SLIDE ARM ASSY 1 

32.50 

5430 39 960-1 A5-0."A"- ASSY SLIDE BAR ASSY 1 

2,3.20 

5430 39 970 $11/9"- SUB ASSY HOLDER SUB ASSY 2 

1.9 

5430 39 980 3o SUB ASSY ROLLER SUB ASSY 1 

53.55 

5430 39 990 1"7 1JD9
5\ t°) ASSY BEARING PIN ASSY 1 

37-39 

1 90246 7" 19D2 MB1820DU BUSHING MB1820DU 4 

2 5430 39 937  JOINT 1 

3 9410402508 A7'9D7"t'D 4X25 SPRING PIN 4X25 2 

4 5430 39 938 0-5- ROLLER 1 

5 9721100008 E- 11)9" E-10 E-RING E-10 1 

6 5486 39 983 7"oV7 BLOCK 1 

7 5430 39 982 7"oV9 BLOCK 1 

8 9684061008 h)( f," M6X10 SET SCREW M6X10 1 

9 5430 39 975 4-111,9"- HOLDER 2 

11 9670082508 M8X25 SOCKET BOLT M8X25 4 

12 9662080014 VA- M8 NUT M8 2 

13 9716080014 t5 ” M8 PLAIN WASHER M8 5 

1 4 5430 39 977 70D-F PLATE 1 

15 9670081608 Vh"9Fti'll/F M8X16 SOCKET BOLT M8X16 2 

1 6 9710080008 1 "Vf"1" M8 SPRING WASHER M8 6 

17 9672081614 oVh71"10.- M8X16 HEXAGON BOLT M8X16 2 

1 8 9410404008 A7°,1)9"t°) 4X40 SPRING PIN 4X40 1 

19 5430 39 974 W,D")9" HOUSING 1 

20 5430 39 979-1 DV7F SHAFT 1 

21 90332 V-11,1"YqD9".6004LLB BALL BEARING 6004LLB 2 

22 9670051608 V F7IINDF M5X16 SOCKET BOLT M5X16 4 

47 



,1 9F"7 

REGISTER DRIVE 
SECTION NUMBER 5486Z 280 

SECTION 
*ZOUALI*ATUliALTg, I-d-4.6DT‘t..7h4*-C;t5CLTTL ,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. t..7hilt*/nAlt* 
SET NO. / PART NO. natnigai" PART NAME COMPONENT PARTS NO. 

23 5430 39 926 A7°oh'Vt- SPROCKET 

24 5430 39 927 hV7°11)9" COUPLING 1 

25 5430 23 123 t5#"h" WASHER 2 

* 26 5430 39 928-1 hV7°117,9" COUPLING 1 

27 5430 39 932 t'D PIN 1 

28 5430 39 931 hL CAM 1 

29 5430 39 935 0-5— ROLLER 1 

30 5430 39 934 L 0 D PIN 1 

31 5430 39 936 L 0 D PIN 1 

32 5430 39 933 7—L ARM 1 

33 9662060014 VA- M6 NUT M6 2 

34 9715060014 t54,"1i" M6 PLAIN WASHER M6 2 

35 5430 39 987 7"57VF BRACKET 1 

36 9684061208 M6X12 SET SCREW M6X12 1 

37 5430 39 985 17,D)t°) ECCENTRIC PIN 1 

38 9721040008 E—q)9" E-4 E—RING E-4 3 

39 90302 1"—$1"79)9" 626ZZ BALL BEARING 6262Z 2 

40 5430 39 986 1.7,D)t°:, ECCENTRIC PIN 1 

41 5430 39 984 7"5rVF BRACKET 

43 9670062008
. 

 '),VI-W\11)F M6X20 SOCKET BOLT M6X20 2 

44 5430 39 973 W,D".1)9" HOUSING 1 

45 9670083008 slh'VFIINDF M8X30 SOCKET BOLT M8X30 4 

46 90857 '9+ 1'5e 1W RS-35 JOINT LINK RS35 1 

47 9721150008 E—q)9" E-15 E—RING E-15 1 

48 90730 A°-1—t"3') 1.6X5 RIVET 1.6X5 4 

49 5.430 39 988-1 A-11/11"D SCALE PLATE 2 

50 90204 1t"-11,1'79)9" 6001ZZ .BALL BEARING 6001ZZ 1 

- 51 9721080008 E-9)9" E-8 E—RING E-8 1 

52 5430 39 989 t5,"1" PLAIN WASHER 1 

53 90255 2—F"11/1"79D9" NK6/10 NEEDLE BEARING NK6/10 1 

54 5430 39 978 L°) PIN 1 

55 5430 39 976-1 3o ROLLER 1 

56 5430 21 214 t5 1i" WASHER 1 

* 57 5430 39 951 /7" KNOB 1 

58 5430 39 929 CHAIN 1 

59 9411404500 55—)1°—t°) 4X45 TAPER PIN 4X45 1 

* 60 5430 39 939 D1'71- SHAFT 1 

48 



49 



SECTION 
SECTION NUMBER 5486Z 290 

REGISTER 

50 



5486Z 290 I 

SECTION 
ot,LOnatl*ATUliALTM/1..0-C, -t -Yh*-%"T'A LT -Ft..,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

t4A"9 

REGISTER 

#14 
SECTION NUMBER 

NO. SET NO. /PART NO. PART NAME COMPONENT PARTS NO. 
MR 
Qty 

5430 39 880-1 30Y—L (OPS) ASSY ARM (OPS) ASSY 1 

4,5,9 

5430 39 889 t)1"9V") (OPS) ASSY REGISTER DEVICE ( OPS) ASSY 1 

1 -5,7-17,36-38,59 

5430 39 890-1 707—L (NOPS) ASSY ARM (NOPS) ASSY 1 

4,9,23 

5430 39 899 tW`,PP” (NOPS) ASSY REGISTER DEVICE (NOPS) ASSY 1 

1-4,7,9-18,23,38,43,44,59 

5485 39 810 7"57'Jh OPS S—ASSY BRACKET OPS S—ASSY 1 

33,48 

5485 39 850-1 t1A"9A5--- SUB ASSY STAY SUB ASSY 1 

6,27,47 

5486 39 770-1 7"-”-A- ASSY BRACKET ASSY 1 

48,49,60 

1 5430 39 958-1 t°) PIN 2 

2 9660040014 t")h- M4 NUT M4 4 

3 9710040008 A"V,"h" M4 SPRING WASHER M4 4 

4 5430 39 957 L 0 D PIN 2 

5 5430 39 952-1 Y—L, (OPS) ARM (OPS) 1 

6 5485 39 806 STAY 1 

7 9642040814 1-1"MD" M4X8 SCREW M4X8 2 

8 5430 39 953 PAPER GUIDE 1 

9 5430 39 956 c1-5— ROLLER 2 

10 9642042014 1.1"Th," M4X20 SCREW M4X20 4 

11 91701001 t5/"h" 3.5 PLAIN WASHER 3.5 2 

12 5430 39 944 A7°IlD9"(Ah"a3')) SPRING ( THIN PAPER) 2 

12 5430 39 945 A7° 112)9"(7"M"5:12')) SPRING (THICK PAPER) 2 

13 90301 ts"—II,1"79D9" 604ZZ BALL BEARING 604ZZ 2 

14 9715040014 t5"/J" M4 PLAIN WASHER M4 4 

15 5430 39 943-1 17" KNOB 2 

16 5430 39 942 tVh NUT 2 

17 5430
.
39 949 /7" KNOB 2 

18 5430 39 954 PAPER GUIDE 1 

19 5430 39 968 /7" KNOB 2 

20 5430 39 969 /7" KNOB 2 

21 5430 39 972-1 J7' KNOB 2 

22 5430 39 971-2 Y—L, ARM 2 

23 5430 39 955-1 7-1, (NOPS) ARM (NOPS) 1 

24 9721040008 E—q)9" E-4 E—RING E-4 2 

51 



!>  :,4g-k' 
SECTION NUMBER 

SECTION 
11-g—r;t3Z L 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

t+A"q 

REGISTER 

5486Z 290 

NO. t.y1-1 /Mailt-g-
SET NO. / PART NO. PART NAME 1113""*41:440NENT PARTS NO. 

25 90302 li"—Vl"79:)9" 626ZZ BALL BEARING 626ZZ 1 
26 5430 39 962 t 0 PIN 1 

27 5430 39 911 ARM 1 

28 5486 39 811 A9VF" STUD 1 

29 5486 39 808 A7° 11)9" SPRING 1 

30 5486 39 812 A9VF" STUD 1 

31 9670084008 V7VF4i9bh M8X40 SOCKET BOLT M8X40 2 

33 5485 39 804 7"”Vh BRACKET 1 

34 5430 76 442-1 Vlbh ( 7Dt"D1]1\"— V+) BOLT (FOR SAFETY COVER) 1 

34 9678067001 M6X70 WING BOLT M6X70 1 

35 5485 39 809-1 D1,71 - SHAFT 1 

36 5430 39 941 131b9"— HOLDER 1 

37 5430 39 948 . STOP PLATE 1 
38 9670040808 ”Vh.$"11/1- M4X8 SOCKET BOLT M4X8 4 

43 5430 39 947 STOP PLATE 1 

44 5430 39 946 ;1310" — HOLDER 1 

45 5430 39 963 /35— COLLAR 1 

46 9684050508 1-)k f)" M5X5 SET SCREW M5X5 1 

47 9411402200 Y-71°—t°D 4X22 TAPER PIN 4X22 

48 90241 7"VD2 MB1220DU BUSHING MB1220DU 2 

49 5485 39 805-1 7'5TVh BRACKET 1 

50 5430 39 965 A7'9D9" SPRING 1 

51 9721080008 E-9'9' E-8 E—RING E-8 1 

52 5430 39 964 tVF NUT 1 

53 5486 39 966 tVh NUT 1 

54 5486 39 967 40'10- BOLT 1 

57 964805.1_214 /5]_EJ" M5X12 SCREW M5X12 6 

58 -5485 39 8.03 X5fF'A"D SLIDE PLATE 1 

59 9670030608 V7Vh*NliF M3X6 SOCKET BOLT M3X6 2 

60 5486 39 807-1 A9VF" STUD 1 

61 9670083008 V7Vht"Ilih M8X30 SOCKET BOLT M8X30 2 

52 



53 



SECTION 
SECTION NUMBER 54861 310 71-3" 

FEEDER FRAME 

54 



1111 W 
O t y 

PART NAME tc/Fit*/*Ba#% NO SET NO. / PART NO. g COMPONENT PARTS NO. 

1 5486 31 120-2 D97D—L(OPS) UNDER FRAME (OPS) 

M8X35 SOCKET BOLT M8X35 4 1  9670083508 

V 1-713"11)t.  M5X30 SOCKET BOLT M5X30 5 9670053008 

M12X20 SOCKET BOLT M12X20 6 9670122008 

7"VD2 MB1612DU BUSHING MB1612DU 9 90447 

9,V1-$Nbh M8X16 SOCKET BOLT M8X16 11 9670081608 

M12X40 SOCKET BOLT M12X40 13 9670124008 

97V WIDF M12X65 SOCKET BOLT M12X65 1 6 9670126508 

1 8 5486 31 155 BRACKET 

9 1-itiNtiF M6X20 SOCKET BOLT M6X20 1 9 9670062008 

STAY 20 5486 31 132  

21 21 5486 31 145 A.N0_11_ SPACER 

9h'Vhi1iNt/F M5X8 SOCKET BOLT M5X8 22 9670050808 

23 5486 31 142 COVER 

Vh'VFVIDF M5X25 SOCKET BOLT M5X25 24 9670052508 

25 9670062508 V7Vh*"0 M6X25 SOCKET BOLT M6X25 

26 5486 31 144 SPACER 

>it-q 
SECTION NUMBER 

SECTION 
* -cit /5 4 L A..0) "CA T 
Note: When ordering items marked w,indicate the set number because they are available only as a set. 

5486Z 310 

4 5486 31 112-1 71.1-1a (MOPS) FRAME (NOPS) 

10 5486 31 143-1 AT— STAY 

1 2 5486 31 121-2 7D—G FRAME 

28 28 9670061208 V7Vh$"0 M6X12 SOCKET BOLT M6X12 

29 5486 31 151 STAY 

30 30 5486 31 138 SPACER 

31 5486 31 139 Ar\ C, _1_ SPACER 

32 5486 31 154 SPACER 

33 9670063508 97')F7tiN1'F M6X35 SOCKET BOLT M6X35 

FEEDER FRAME 



SECTION NUMBER 5486Z 310 

SECTION 
ISA "t-  1 -z L TT 

Note: When ordering items marked * ondicate the set number because they are available only as a set. 

7 -(-9"-71)-L 
FEEDER FRAME 

*- - NO. SET SET NO. / PART NO. ne.AW/4"* PART NAME COMPONENT PARTS NO 

36 5486 31 124 AT- STAY 1 
37 5486 31 134-1 AT- STAY 1 

38 5486 31 126-1 ;R 55 STAY 1 

39 5486 31 1 41-1 AY- STAY 1 

40 5-486 31 123-2 AT- STAY 1 

41 5486 31 131-1 71,-/. FRAME 1 

42 5486 31 133 STAY 1 

43 5486 31 135 AT- STAY 1 

44 5486 31 156 7"”Vh BRACKET 1 

45 5486 31 137-1 7D-G FRAME 1 

46 9670126008 M12X60 SOCKET BOLT M12X60 2 

47 9670127508 ')7V1.- 40N11,F M12X75 SOCKET BOLT M12X75 2 

48 5486 61 135 A”I" STUD 2 

49 - 9716060014 ti/"1j" M6 PLAIN WASHER M6 4 

50 9600060014 IVF M6 NUT M6 4 

51 9670061008 Vh'91-41"ItiF M6X10 SOCKET BOLT M6X10 4 

52 9670060808 M6X8 SOCKET BOLT M6X8 2 

53 5486 76 116 70 Li _ F  PLATE 1 

53 5486 76 1 26 70  PLATE 

F"11V7Dt"D :713') WITH GERMAN SAFETY FEATURES 

54 5486 61 138 A9Vh" STUD 2 

55 9710060008 il" VP'1j" M6 SPRING WASHER M6 2 

59 5486 86 328 A9VF" STUD 4 

60 5480 86 326-2 o-5-h L ROLLER SUSPENDER 1 

61 9710050008 A"Vf"1)" M5 SPRING WASHER M5 4 

62 9642050814 J-1" D" M5X8 SCREW M5X8 4 

63 5480 86 325-2 R ROLLER SUSPENDER 1 

64 5486 78 272 7h. -11) SCALE 1 

65 90730 11°-1-t"3.) 1.6X5 RIVET 1.6X5 4 

66 5486 78 271 SCALE 1 

71 9710120008 il" V,"1" M12 SPRING WASHER M12 6 

72 9716120014 t5l,"1j" M12 PLAIN WASHER M12 6 

73 9670082008 V7V1-41"0 M8X20 SOCKET BOLT M8X20 12 

56 



57 



SECTION 
SECTION NUMBER I 5486Z  320 71-9"-9F” 

FEEDER DRIVE 

58 



SECTION NUMBER 
I 5486Z 320 

SECTION 
*-.:colitsaLtis.accubst," 1-t-A.0-c-, F T 
Note: When ordering items marked *,inclicate the set number because they are available only as a set 

7 -(-9"-9h") 

FEEDER DRIVE 

* 

t,Fit-g-ina** Na SETNa/PARTNO. 
ng PART NAME COMPONENT PARTS NO. 

Aa 
Q ty 

5486 32 110 VI.J -11"7"51' ASSY BRACKET ASSY 1 

13.118 

5486 32 120 1JGE)"9 SUB ASSY SHAFT SUB ASSY 1 

1,31.78.79,85 

5486 32 130 1jGD"9 V't— SUB ASSY GEAR SUB ASSY 1 

1,78,79 

5486 32 1 40 131D"2 SUB ASSY SHAFT SUB ASSY 1 
3-5,31 

5486 32 150-2 YDD3D7°-9— ASSY TENSION PULLEY ASSY 1 

16,109,142 

5486 32 160 7—G SUB ASSY ARM SUB ASSY 1 
93,107 

5486 32 170-2 7°—q— ASSY PULLEY ASSY 1 

137,139,141 

5486 32 1 80 tp3-15— SUB ASSY CENTER COLLAR SUB ASSY 3 

42,48 

5486 32 530 95'.9”"-f79 SUB ASSY CLUTCH DISK SUB ASSY 1 

83,84 

5640 32 550 TY7 ASSY HOOK ASSY 1 

32.34 

1 9684060608 1' ;4 *D" M6X6 SET SCREW M6X6 21 

2 5486 32 122 hG CAM 1 

3 5486 32 1 41 D1'7F SHAFT 1 

4 5486 32 1 42 +"12— GEAR 1 

5 90577 V-11,1"797.9" 6301ZZ BALL BEARING 6301ZZ 1 

6 5486 32 1 43 A9V1" STUD 2 

7 5486 32 1 44 701)- 1, PLATE 1 

8 9670122508 V7V1'$NDF M12X25 SOCKET BOLT M12X25 7 

9 5486 32 146 1"79)9"1]A"— BEARING COVER 1 

10 9648061014 4/57D" M6X10 SCREW M6X10 9 

11 90699 IJI")h M5 U—NUT M5 6 

12 5560 32 116 70 PLATE 1 

13 5486 32 117-1 7:-.9"lb ANGLE 1 

1 4 5486 32 113 A7° 11D9" SPRING 1 

15 97621 91.)-0-"AS-20NJ708-328 SOLENOID_AS-20N J708-328 1 

1 6 5486 32 151-2 7°—q— PULLEY 1 

17 9722120008 C-9)9" C-12 C—RING C-12 2 

1 8 5640 61 163 70 F PLATE 1 

19 9670051008 V7')1'1iNIJF M5X10 SOCKET BOLT M5X10 5 

59 



* 

71(-9"-9F'") 

FEEDER DRIVE 

r  5486Z 320 I SECTION NUMBER  
SECTION 

Ife:10g60,(1*A -T-11$54L -CMhOT%-t7FS -C LT-F4t.,. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

F It* NO. SET SET NO. / PART NO. nalm*/*"* PART NAME COMPONENT PARTS NO. 
fig YY,  

22 9710060008 M6 SPRING WASHER M6 

23 9716060014 t5/"/J" M6 PLAIN WASHER M6 3 

26 90703 UISF M6 U —NUT M6 1 

31 9411403200 T--)1°—t°) 4X32 TAPER PIN 4X32 2 

32 5640 32 552-1 T"5D1 BUSHING 1 

33 9672065508 cV)h9'1i"ll'h M6X55 HEXAGON BOLT M6X55 1 

34 5640 32 551 T.Y2 HOOK 1 

35 5640 32 557 A7° 117,2" SPRING 1 

36 5640 32 553 7"WV9 BLOCK 1 

37 5640 32 556 t°) PIN 1 

38 5640 61 1 62 Er1,7F PLUNGER 1 

39 5640 32 575 t 0 PIN 1 

40 5640 61 1 65 AF':)A°— STOPPER 1 

42 5486 32 1 81 1)5— COLLAR 3 

43 9670063008 9 h1iNliF M6X30 SOCKET BOLT M6X30 2 

44 5640 32 576 7\O _+J_ SPACER 1 

45 5640 32 572 Vft— CATCHER 1 

46 9670054008 V ht"Ildh M5X40 SOCKET BOLT M5X40 2 

47 5486 32 115-2 7D—L FRAME 

48 90317 V-11,1"Y9D9" 6005ZZ BALL BEARING 6005ZZ 3 

49 5486 32 178-1 A9!)F" STUD 1 

50 9716080014 t5/"/3" M8 PLAIN WASHER M8 1 

51 5486 32 177 PLATE 1 

52 9670062008 M6X20 SOCKET BOLT M6X20 2 

53 5486 32 175-1 A9'.9F" STUD 1 

54 5486 32 112-1 75a_ 
STAY 2 

55 5486 32 172 LINK 1 

56 9670061608 V FtJF M6X16 SOCKET BOLT M6X16 1 

57 9721150008 E-9)9" E-15 E—RING E-15 1 

60 5486 32 171-2 759'YF" STUD 1 

61 5640 32 555 SPACER 1 

62 9670102508 M10X25 SOCKET BOLT M10X25 1 

63 9716050014 ti/"1)' M5 PLAIN WASHER M5 1 

64 5486 32 558 n" SPRING 1 

65 5640 32 541 95 ,9 CRANK 1 

66 5640 32 542 7"VD2 BUSHING 1 

67 5486 32 554-1 DA"— LEVER 1 

68 9670064008 ”')F4i"11,F M6X40 SOCKET BOLT M6X40 

71 5486 32 123 40'0 BOLT. 1 

60 



FEEDER DRIVE SECTION 
*-10tifSAU*ATUfiAL -C 1± &OT. -t -iFilt-§-"ClI LTT, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

a 
SECTION NUMBER 

5486Z 320 

NO. 
-t F 
SET NO. / PART NO. PART NAME 51̀ 5. 4/CLIN1114NENT PARTS NO Qty 

72 9670062208 M6X22 SOCKET BOLT M6X22 1 

73 90654 GS- 13'9" GS-8 GS-RING GS-8 1 

74 5486 32 176 tO D PIN 1 

75 5486 32 1 73 11)9 LINK 1 

76 5486 32 174 1))9 LINK 1 

77 5486 32 111-1 71)-L FRAME 1 

* 78 5486 32 1 32 A7°o7"Jh SPROCKET 1 

* 79 5486 32 131 GEAR 1 

80 5486 32 514 t-fo -DrY)Dt- NYLON WASHER 1 

81 90079 5-C:1D9"'\"11/1- 350H050 BELT 350H050 1 

82 5486 32 114-1 7°-9- PULLEY 1 

83 5640 32 532-1 )( 911, BUSHING 1 

84 5486 32 531 $911, BUSHING 1 

85 5486 32 121 95”D1'7F CLUTCH SHAFT 1 

86 5486 32 1 24 A9')F" STUD 1 

87 5486 32 127 hL CAM 1 

88 5486 32 1 45 1"7117,9"1)A"- BEARING COVER 2 

89 9670081608 V Fli"10. M8X16 SOCKET BOLT M8X16 1 

90 5486 32 1 65 IJ D9 LINK 1 

91 5486 32 1 63 7"c09 BLOCK 1 

92 5486 32 1 62 AT- STAY 1 

93 5486 32 161 97,9 LINK 1 

94 5430 26 214 /"h" WASHER 1 

95 9721100008 E- 11)9" E-10 E-RING E-10 1 

96 9642060814 1-1"3*D" M6X8 SCREW M6X8 2 

97 5640 33 656 DDD INDICATOR 1 

98 5640 33 655 $I9VD PROTRACTOR 1 

99 5486 32 125 hL CAM 1 

100 5486 32 126 hL CAM 1 

1 01 9670124008 V7VhAiNUF M12X40 SOCKET BOLT M12X40 2 

102 5486 32 118 7"57VF BRACKET 1 

103 5640 29 126 11" SPRING 1 

1 04 9660080014 ”F M8 NUT M8 1 

105 9710080008 A"VP1h"* M8 SPRING WASHER M8 1 

106 5486 32 164 AT)F" STUD 1 

1 07 5486 36 173 0 PIN 1 

1 08 5486 32 152-1 t3) PIN 1 

109 90204 $"-W79D9" 6001ZZ BALL BEARING 6001ZZ 2 

110 5486 34 134-3 77°,1)9" SPRING - 1 

61 



71(-9"-91"') 

FEEDER DRIVE 

a 
5486Z 3201 SECTION NUMBER  

SECTION 
<DMA t.t*A -t-a si4 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

It* NO. SET SET NO. / PART NO. mat#/"*-k 
PART NAME COMPONENT PARTS NO 

(1* 

111 5486 34 1 33 A9VF" STUD 1 

114 9710050008 A"V,"1]" M5 SPRING WASHER M5 2 

115 9670061808 Vh.VhitiNUF M6X18 SOCKET BOLT M6X18 3 

116 9672123014 oV/39$"11/F M12X30 HEXAGON BOLT M12X30 4 

117 9710120008 A"V/"1" M12 SPRING WASHER M12 4 

118 90199 AF)k 33X2X2 PIN 33X2X2 1 

119 5486 32 198-1 7"5VF BRACKET 1 

120 5560 32 211 BRAKE SHOE 2 

121 5560 32 212-1 t"-79 DISC 1 

122 5560 32 213 7"c09 BLOCK 1 

123 5560 32 214 7"oV9 BLOCK 1 
124 5560 32 215 PLATE 2 

125 5560 32 216 VIDF BOLT 2 

126 5560 32 217 7"5yVh BRACKET 2 

127 5560 32 218 Ae\041.. SPACER 2 

128 5560 32 219 SPACER 1 

129 90943 /5/1" L14 SPRING L14 8 

130 9670088508 Vh.VF$"11)F M8X85 SOCKET BOLT M8X85 2 

131 9648040814 /57,D" M4X8 SCREW M4X8 

132 9648051014 /53D" M5X10 SCREW M5X10 6 

133 5560 54 226 AFVA°- STOPPER 2 

134 5290 44 242 70 5,55 PLUG 2 

135 9670082208 M8X22 SOCKET BOLT M8X22 1 

1 36 9670085508 V7V WILF M8X55 SOCKET BOLT M8X55 2 

1 37 5486 32 179-1 7°-9- PULLEY 1 

139 9723370008 C-9)9" C-37 C-RING C-37 1 

1 40 9672081614 oVh9V11.-  M8X16 HEXAGON BOLT M8X16 2 

1 41 90577 ii"-WYU:09%' 6301ZZ BALL BEARING 6301ZZ 1 

1 42 9723280008 C-9)9" C-28 C-RING C-28 1 

62 



63 



SECTION 
SECTION NUMBER 5486Z 330 I7-11"147" 

AIR VALVE 

64 



* 

IY-A"110" 

AIR VALVE 

5486Z 330 I SECTION NUMBER I  
SECTION 

*.7..GDMAll*ATUliALTW&Or, tvh**T;t5CUTTL.,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. F PO 
SET NO. / PART NO. nalmq"

*'* PART NAME COMPONENT PARTS NO. 

5486 33 110-1 A"10"t"55"f ASSY VALVE BODY ASSY 1 
22,25,26,40-44 

5560 33 120 7"o7-7-L SUB ASSY ARM SUB ASSY 1 

32-36 

5560 33 130 A"+/-G7-L SUB ASSY ARM SUB ASSY 1 

32-34,36,37 

5560 33 1 40-1 95'”7-1, SUB ASSY CLUTCH ARM SUB ASSY 1 

4-6 

5560 33 150 7"WY9 ASSY BLOCK ASSY 2 

13,14 

1 5640 33 673 SPRING 2 

2 5430 51 623 STUD 1 

3 5486 33 1 42 t"lbF BOLT 1 

4 5640 33 672 A9')F" STUD 1 

5 90241 7"'YD2 MB1220DU BUSHING MB1220DU 1 
6 5560 33 141-1 95”7-L CLUTCH ARM 1 
7 5430 23 123 ti/"h" WASHER 1 

8 9710080008 VV,"h" M8 SPRING WASHER M8 1 

9 9660080014 J")1- M8 NUT M8 

10 5486 33 112 HOSE 

11 5486 33 113-1 t-A HOSE 1 
12 9684060608 1.-)tlzD" M6X6 SET SCREW M6X6 2 

13 5640 33 644 7"c09 BLOCK 2 

1 4 5640 33 645 t°) PIN 2 

15 5522 52 864-1 t'D PIN 1 
1 6 97623 VD)-(F" AS-03-A 200V SOLENOID AS-03-A 200V 1 

17 9716040014 t5,"13" M4 PLAIN WASHER M4 3 

18 9642041014 -J-V`pD" M4X10 SCREW M4X10 3 

19 5640 33 646-1 A7° 117,9" SPRING 2 

20 5560 33 151 t'AFD PISTON 1 

21 5486 33 643 t°AhD PISTON 1 

22 5640 33 602 7"')D2 BUSHING 5 

23 5640 33 694 91'h- WIRE 1 

24 91219 t-AA"Dh" 1 9 HOSE BAND 19 5 

25 5486 33 603 A 0 1.70 PIPE 3 

26 91250 1-110V)7° 1/4" OIL CUP 1/4" 4 

27 9670082508 V Ft"Ilit. M8X25 SOCKET BOLT M8X25 1 

28 5560 33 132 t-A HOSE 

29 5640 33 693 YD"hD Y-PIECE_ 1 

65 



SECTION NUMBER 
5486Z 330 

SECTION 
41...--06AU*ATU$S1L -CMA.0-C. t..7F#*-C115CUTTL. , . 
Note: When ordering items marked *,indicate the set number because they are available only as a set 

I7-ANO" 

AIR VALVE 

* 

* 

* 

* 

* 

NO. /A5A11-14- 
SET NO. / PART NO. PART NAME / COMPONENT PARTS NO 

30 5560 33 133 t-A HOSE 

31 5486 33 121-1 A9'9F" STUD 1 

32 5640 33 623 1"79p9ut°) BEARING PIN 2 

33 90200 t'-11)1"7gp9
u 607ZZ BALL BEARING 607ZZ 2 

34 5640 33 621 7-G ARM 2 

35 90248 7"Wi2 MB1815DU BUSHING MB1815DU 1 

36 5640 33 622 0 
.
7)  PIN 2 

37 90591 7"9D2 MB1825DU BUSHING MB1825DU 1 

38 5430 33 233 /'h" WASHER 1 

39 9670086508 M8X65 SOCKET BOLT M8X65 1 

40 5486 33 111-1 WSTU.1 Vili7" VALVE BODY 1 

41 5560 33 114 110,00 PIPE 1 

42 5560 33 112 7').7)2 BUSHING 1 

43 5486 33 118 10% BOSS 1 

44 5560 33 115 710‘A  BOSS 1 

45 9710040008 A"V/"h" M4 SPRING WASHER M4 7 

46 9642040814 J-1":D" M4X8 SCREW M4X8 4 

47 9670050808 M5X8 SOCKET BOLT M5X8 5 

48 5486 33 116 7°1"-F PLATE 

49 5486 33 115 7"5TVh BRACKET 2 

50 5640 33 692 71M9-1'Dt- FILTER INNER 1 

51 5640 32 353 7-(10- FILTER 1 

52 5640 33 691 FILTER BODY 1 

53 5486 33 117 HOSE 1 

54 90628 7'J".97°t°D SSP-4 SNAP PIN SSP-4 1 

55 5487 93 527 1101-70 PIPE 2 

56 91166 A°-0°11"DF" PZ-24 PIPE BAND PZ-24 1 

66 



67 



   

5486Z 340 7-1-9"-Y”" 

 

SECTION NUMBER 

FEEDER HEAD SECTION 

  

68 



1(-51"-"\VF" 

FEEDER HEAD 

a 
SECTION NUMBER 

I 5486z 340 

SECTION 
F Ii-g-T;t5C L T 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. at-g- ima.44" 
SET NO. /PART NO. nat,*/*"-g- 

COMPONENT PARTS NO. PART NAME 

5486 34 110-2 hL7to7-Y-L SUB ASSY ARM SUB ASSY 1 

151,152 

5486 34 1 30-1 '1 )9 (A) ASSY LINK ( A) ASSY 2 

1 6,98 

5486 34 1 40-1 qp9 ( B) ASSY LINK ( B) ASSY 2 

1 6,94 

5486 35 1 50-2 D1,71- ASSY SHAFT ASSY 1 

17,49,56,57,66 

5486 35 1 90-2 TA-. ASSY FOOT ASSY 1 

30,157,158 

5486 35 230 70 1J-F SUB ASSY PLATE SUB ASSY 1 

29,34 

5486 35 240 TDD-F ( B) ASSY PLATE ( B) ASSY 1 

25,27,59 

5486 35 290-4 AT- ASSY STAY ASSY 1 

5-7,10,11,33,48,155,171 

5560 35 1 60-1 Y-L SUB ASSY ARM SUB ASSY 1 

1 7,49 

5560 35 1 80 fi"10. SUB ASSY BOLT SUB ASSY 

1 02,104 

5560 35 210-2 Y-L ASSY ARM ASSY 1 

28,29 

5560 35 240 E,"9.),- SUB ASSY BUSHING SUB ASSY 1 

122,123 

5560 35 270 7°D-F (C) SUB ASSY PLATE (C) SUB ASSY 1 

59,125 

5560 35 290 A1°-/- SUB ASSY SPACER SUB ASSY 1 

33,81 

5640 35 610 A"V9/3"-1'h" ASSY (tIl) BACK GUIDE ASSY (HEAVY) 2 

77,85-88,93,129 

5640 35 620 W"J91J" -fh\\ ASSY (11D -0 BACK GUIDE ASSY (LIGHT) 2 

77,85-88,91,93 

1 9652050803 F5ADVJ" M5X8 SCREW M5X8 4 

2 5486 76 110-3 1 \"- COVER 1 

3 5486 76 1 24-2 hA"— COVER 1 

5 5522 35 291-1 ;5: _ STAY 1 

6 5486 33 603 A 0.00 PIPE 3 

7 5486 35 132 110....(70 PIPE 

8 9715120014 t5/"1j" M12 PLAIN WASHER M12 2 

69 



SECTION NUMBER 5486Z 340 

PART NAME t-ylAt-g- /MA11-4- NO SET NO. / PART NO. goat4q44"-g- 
COMPONENT PARTS NO. 

4 0-RING P-12 

8 BUSHING /frpC) x Me, 

14 SOCKET BOLT M6X12 

2 SOCKET BOLT M6X10 

SECTION 
fiS L I :yh#t Lt c. T 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

* 

9 5486 35 261 7"c:099 

1 0 5560 74 1 02 51"11, 

11 90730 11°-1)-t"3 1.6X5 

1 2 90514 OUD9" P-12 

13 5486 35 314 11"11/7" 

1 4 9721040008 E-UD9" E-4 

15 5430 51 537 Li /"h" 

1 6 5486 34 135 )(91t) 

17 5560 35 162  

1 9 9684060608 1- D" M6X6 

20 5560 35 252 )35- 

21 9716060014 ti /J" M6 

22 9670061201 V ht"IliF M6X12 

23 5486 35 134 )7" 

24 5560 35 1 56 t-roprM1,- 

25 5486 35 241 

26 5486 35 262 70 1) _ F  

27 90595 7"VD/ MB0610DU 

28 5560 35 220-2 7-L 

29 90592 7"VD/ MB0605DU 

30 5486 35 210 

31 9670083501 M8X35 

32 5486 35 198 11" 

33 5560 35 291 t°D 

34 5486 35 231 

35 9670061008 9h- Vht"11,F M6X10 

36 5640 35 524 tA C-D-9- 

37 5640 35 525 tA°U-9- 

38 5640 35 527 7"5D93D70  

42 5486 35 153-1 1 "-0." 

43 5486 35 110-4 illp7"07- 

48 5522 35 313 A9VF" 

49 5560 35 1 61-1 7-L 

50 9670051201 ') 1• 40`11/F M5X12 

52 5486 35 1 70-2 957)9 ASSY 

53 5560 35 155 

54 5486 35 154 

55 5560 35 154-1 15- 

56 5560 35 152-1 7-L 

BLOCK 

LABEL 1 

RIVET 1.6X5 2 

VALVE 2 

E -RING E-4 8 

WASHER 13 

BUSHING 1 

SET SCREW M6X6 2 

COLLAR 1 

PLAIN WASHER M6 3 

KNOB 1 

NYLON WASHER 2 

PLATE 1 

PLATE 1 

BUSHING MB0610DU 1 

ARM 

BUSHING MB0605DU 2 

FOOT 1 

SOCKET BOLT M8X35 2 

SPRING 1 

PIN 2 

PLATE 1 

SEPARATOR 2 

SEPARATOR 2 

BRUSH CLAMP 1 

GUIDE 1 

BLOWER 1 

STUD 2 

ARM 1 

SOCKET BOLT M5X12 3 

CRANK ASSY 1 

SPACER 1 

SPRING 1 

COLLAR 

ARM 

70 

7.f.-9"-1Vh" 

FEEDER HEAD 



PART NAME 
.y / h  NO. SET NO. / PART NO. gi5a#P4114-g- 

COMPONENT PARTS NO 

1 TAPER PIN 5X25 

2 BUSHING MB1612DU 

3 SOCKET BOLT M6X25 

1 BALL BEARING 626ZZ 

1 5486Z 340 I 

SECTION 
*) t /  Q) .2/  *-g-Tit3Z t. 
Note: When ordering items marked ir,indicate the set number because they are available only as 

-t, :,/t-g• 
SECTION NUMBER 

57 9411502500 5---A°-t°D 5X25 

58 5486 35 293 

59 90447 7"VD/ MB1612DU 

60 9670062501 M6X25 

61 5486 35 1 63 95D7° 

62 5560 35 165 h" --11"7"c09 

63 5486 35 164 701
.
,_t

s  

65 5560 35 1 45-1 21" 

66 5486 35 1 51-3 D"2 

67 5640 35 5-34-1 DUD9"- 

68 9642042514 t1":7"2P' M4X25 

69 9710040008 A"VPh" M4 

70 9716040014 t5/"t" M4 

71 95117 9)DhA"- AP-B 
72 5640 35 528 tA°D-9-7"5D 

73 95111 Z-15GW22B 

74 9670051001 Vh")Ft"Ilit- M5X10 

75 5640 35 526 7"5D95)7° 

76 9684050508 h D" M5X5 

77 5640 35 624 'J"1 

78 5560 35 243 .17" 

79 5430 35 224 A7° 9D2" 

81 5560 35 292 A'1 0 -/- 

82 5560 35 246 

83 5560 35 1 47 

84 90302 t"-11/1"? 117/9" 626ZZ 

85 9642050814 J-1"MP' M5X8 

86 5640 35 622 

87 5640 35 619 

88 5640 35 618-2 A"V9h"11" 

89 5560 35 1 49 7"55VF 

90 5486 35 152 hL 

91 5640 35 623 

92 9670087501 V 1..t"lbh M8X75 

93 9642040614 M4X6 

94 5486 34 1 41-1 9)9 (B) 

97 5560 35 1 46-1 95)7°  

98 5486 34 131-1 9)9 (A) 

100 5560 35 183-1 

SPACER 1 

CLAMP 1 

GUIDE BLOCK 1 

- PLATE 1 

SPRING 1 

SHAFT 1 

CYLINDER 2 

SCREW M4X25 2 

SPRING WASHER M4 2 

PLAIN WASHER M4 2 

TERMINAL COVER AP-B 1 

SEPARATOR BRUSH 2 

SWITCH Z-15GW22B 1 

SOCKET BOLT M5X10 6 

BRUSH CLAMP 

SET SCREW M5X5 

WASHER 4 

KNOB 1 

SPRING 1 

SPACER 1 

SPRING 1 

BOLT 1 

SCREW M5X8 8 

PLATE 4 

BAR 4 

BACK GUIDE 4 

BRACKET 1 

CAM 1 

WEIGHT 2 

SOCKET BOLT M8X75 2 

SCREW M4X6 5 

LINK (B) 2 

CLAMP 

LINK (A) 

SPRING 1 

* 

71 

71(-9"-1V1" 

FEEDER HEAD 



SECTION NUMBER 
SECTION 

*.7.010AU*A-CatiXLTWA.,0T., -tc/h41-T-ALTT4t.s, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

7f-9"-1Vh' 

FEEDER HEAD 

5486Z 340 

F f -4-  NO. SET NO. / PART NO. matft/*"* PART NAME COMPONENT PARTS NO. 
fEetb, 

101 5640 35 532  PISTON 

1 02 5560 35 1 81 7-L ARM 1 

103 5640 35 533 SPRING 2 

104 5560 35 1 82  BUSHING 1 

1 05 5486 35 140-2 7-L ARM 1 
106 9710030008 A"V,"h" M3 SPRING WASHER M3 4 

107 5640 35 536-1 A  BASE 1 
108 5560 35 166-1 /'13- SUCKER 2 

1 08 5640 35 531-1 /)h- SUCKER 2 

1 09 9642032514 1-\"3D" M3X25 SCREW M3X25 4 

110 9710080008 A"V/"/1" M8 SPRING WASHER M8 2 

111 9672081214 oV1J9VIIJF M8X12 HEXAGON BOLT M8X12 2 

112 5560 35 1 44-1 1j5- COLLAR 1 

113 5640 35 535-1 "\"-A BASE 1 

114 9721100008 E- 11)9" E-10 E-RING E-10 3 

117 9716100014 t5,"1" M10 PLAIN WASHER M10 1 

119 90294 -JW797/2" 6300ZZ BALL BEARING 6300ZZ 1 

122 90594 7"VD2 MB0608DU BUSHING MB0608DU 1 

123 5560 35 241 :=.1"2” BUSHING 

124 5486 35 242 7"55- 1- BRACKET 1 

125 5560 35 271 PLATE 1 

126 5486 35 131-2 7"5r-9F BRACKET 1 

127 5560 74 114 LABEL 1 

128 5560 74 113 5N"11, LABEL 1 

129 5640 35 621-1 ')I -fh WEIGHT 2 

131 5560 35 133-1 ;D" SCREW 2 

132 5290 17 115 A7°C.)2" SPRING 2 

134 9670040808 97Vh$NDF M4X8 SOCKET BOLT M4X8 1 

136 5522 35 130 /-0."7"o7- (NOPS) SIDE BLOWER (NOPS) 1 

137 5560 35 116-1 SPRING 2 

138 5522 35 120 /fh"7"07- (OPS) SIDE BLOWER (OPS) 1 

139 5486 35 122-2 7"57V1- BRACKET 1 

140 9648030614 /5J " M3X6 SCREW M3X6 4 

1 41 5522 35 126 T.9F1JL CAM 1 

1 42 5560 35 112-2 D77h SHAFT 2 

1 43 5560 35 117 /1" SPRING 2 

145 5486 34 150-2 70 D _ ASSY PLATE ASSY 1 

1 46 9670061608 V7VF$14,F M6X16 SOCKET BOLT M6X16 

147 5486 34 153 WEIGHT_ T- 

72 



FEEDER HEAD  
5486Z 340 I 

SECTION 
*.:.crnogatiiiia-cu :64 -t  i• L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

://r-4 
SECTION NUMBER 

NO. SETNO./PARTNO. nAAV5/4$11"  PART NAME COMPONENT PARTS NO 
%a 
city 

1 48 5560 35 157-1 7"VD/ BUSHING 1 

1 49 5486 34 132  STUD 1 
150 5486 34 113-2 Ji, F BOLT 1 
151 5486 34 120-3 7"5h.Vt. BRACKET 1 
152 5486 34 114 .A 9JIJ BUSHING 1 
153 5486 35 135 n- SPRING 1 
155 5486 35 312 SPACER 1 
156 5486 35 113  FOOT GUIDE 1 
157 90307 t"-W7 11)2' 605ZZ BALL BEARING 605ZZ 1 

*158 5486 35 213-2 t 0 PIN 1 
159 5486 35 294  BRACKET 1 
1 61 9670061601 M6X16 SOCKET BOLT M6X16 2 
1 62 9670062001 971Yht"IliF M6X20 SOCKET BOLT M6X20 3 
164 5560 33 132 t-A HOSE 1 
1 65 9684040608 F -D" M4X6 SET SCREW M4X6 2 
1 66 5560 33 123 t-A HOSE 1 
1 67 5560 33 125 t-A HOSE 1 
1 68 5560 33 126 *-A HOSE 1 
169 9670082508 9 Ft"IliF M8X25 SOCKET BOLT M8X25 1 
1 70 9716080014 t -5/"h" M8 PLAIN WASHER M8 2 

171 9410301608 A7'9D9't'D 3X16 SPRING PIN 3X16 1 
172 9715040014 t5 1j" M4 PLAIN WASHER M4 1 

73 



SECTION 
SECTION NUMBER 5486Z 350 

74 

7f-9"-1Vh"9/],f3')t1 

FEEDER HEAD HEIGHT ADJUSTING 



:,#F4 
SECTION NUMBER 5486Z 350 I 

SECTION 
#.1000.U*ATIliiALTWA.0-C. t•7FIV%-r;t5CUTT .  
Note: When ordering tems marked *,indicate the set number because they are available only as a set. 

-9"-\') ' 3'1i' 

FEEDER HEAD HEIGHT ADJUSTING 

* 

* 

NO. t-Yhill*/%0Alt 
SET NO. / PART NO. goa,m/4"-%" PART NAME COMPONENT PARTS NO 

%In 
CIty 

5486 34 1 60 D1'7F SUB ASSY SHAFT SUB ASSY 1 

1 ,2,5 

5486 34 210 Y-L (OPS) SUB ASSY ARM (OPS) SUB ASSY 1 

44,47 

5486 34 220 7-L (NOPS) SUB ASSY ARM (NOPS) SUB ASSY 1 

44,55 

5486 34 230 Aph"IliD" SUB ASSY HANDLE SUB ASSY 1 

43,50,51 

5486 34 240 Dt7h SUB ASSY SHAFT SUB ASSY 1 

29-31 

5486 34 260 ASSY SCREW ASSY 2 

19,20,68 

5486 35 250-2 IDF"7°D-F(NOPS) ASSY END PLATE (NOPS) ASSY 1 

4,8,21 

5486 35 270-2 IDF"7°1)-h(OPS) ASSY END PLATE (OPS) ASSY 1 

3,4 

1 5640 34 571 t"t- GEAR 2 

2 9410301808 A -3° 11 )9"f°) 3X18 SPRING PIN 3X18 2 

3 5486 35 271-2 mDF"7°D-1- END PLATE 1 

4 90446 7"VD2 MB1212DU BUSHING MB1212DU 2 

5 5486 34 1 61 D1'71- SHAFT 1 

6 5486 34 162 9" 11 11) 7° GRIP 1 

7 9684061408 t-)4 D" M6X14 SET SCREW M6X14 1 

8 5486 35 251-2 7°L,-F PLATE 1 

9 5486 34 171-1 7°D-1- PLATE 2 

1 0 5486 35 285-1 7"oV9 BLOCK 2 

11 9670082501 9h')F1"11,1- M8X25 SOCKET BOLT M8X25 2 

12 5486 34 262 7"1:09 BLOCK 2 

1 4 9670086501 ti"11,F M8X65 SOCKET BOLT M8X65 4 

1 5 5560 35 293 7"oV9 BLOCK 2 

1 7 9670062001 Vh"A-Ii"11/1- M6X20 SOCKET BOLT M6X20 4 

1 9 5560 34 211 ADF"lt, HANDLE 2 

20 5486 34 261 SCREW 2 

21 90447 7" 19D2 MB1612DU BUSHING MB1612DU 1 

22 5486 34 263 1 5- COLLAR 2 

23 5486 34 1 93 414-,0 SUPPORT 2 

24 5486 34 191 11 7110 SUPPORT 1 

25 9670061601 9 1- $"11,1- M6X16 SOCKET BOLT M6X16 4 

26 5486 34 194-1 79')F" STUD 2 

75 



-t,:> =,#-̀S' 
SECTION NUMBER 

7-1-9"-1Vh'9h/f2')t-( 5486Z 350 

FEEDER HEAD HEIGHT ADJUSTING SECTION 
*.aogisauuten-cu:54u-c "CA5C , 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. t•yhit-4-/g60.** 
SET NO. / PART NO. mataq""#* 

PART NAME COMPONENT PARTS NO 

27 5430 42 415 /35- COLLAR 2 

28 9684050608 F .D" M5X6 SET SCREW M5X6 4 

29 9411502500 5X25 TAPER PIN 5X25 2 

* 30 5486 34 242 ARM 2 

* 31 5486 34 241 SHAFT 1 

32 9660060014 V.fl- M6 NUT M6 2 

33 9710060014 A"Vf"1j" M6 SPRING WASHER M6 2 

34 5486 34 244 0 
PIN 1 

35 5486 34 192 SUPPORT 1 

36 9648051014 /53D" M5X10 SCREW M5X10 8 

37 5486 34 1 95 RACK 1 

38 5486 34 215-1 9D9 LINK 2 

39 9721060008 E- 117,9" E-6 E -RING E-6 4 

40 5486 34 214 0 PIN 1 

41 9721100008 E-9)9" E-10 E-RING E-10 3 

42 5486 34 233 A9')F" STUD 1 

43 5486 34 232 D1'7h SHAFT 1 

44 5486 34 212 t 0 PIN 2 

45 5486 34 213 t°) PIN 

47 5486 34 211 ARM 1 

48 5430 26 214 V‘h" WASHER 1 

49 5486 34 234 T)Dt- WASHER 3 

50 5486 34 231 HANDLE 1 

51 9410401808 A7°9)9"t°D 4X18 SPRING PIN 4X18 1 

52 9660080014 1 t• M8 NUT M8 1 

53 9710080014 A b" M8 SPRING WASHER M8 1 

54 9716080014 t5",',]" M8 PLAIN WASHER M8 1 

55 5486 34 221 ARM 1 

56 5486 34 222 A5Oh" STUD 1 

57 5486 34 243 t'D PIN 1 

58 5486 73 112-1 7.2"5 OIL TRAY 1 

59 9710050008 A"VPh" M5 SPRING WASHER M5 4 

60 9642050814 1-1"W.)" M5X8 SCREW M5X8 4 

61 5486 73 111-2 77"5'”' OIL TRAY 1 

62 91152 PD-6 NIPPLE PD-6 1 

63 91172 A9-7" PB-6 SLEEVE PB-6 1 

64 91173 7
0
52" PA-6 PLUG PA-6 

65 91357 11°100 
6 PIPE 6 

66 5486 34 196 5V9 RACK 1 

76 



SECTION NUMBER 5486Z 350 

10111 
Qty 

PART NAME t .yha-g- ina#-g' NO. SETNO./PARTNO. na$4/4144#  / COMPONENT PARTS NO 

SECTION 
*.:10HALt*ATUliALTMkoT.t.:0.#%T;t3tLTT0, 
Note: When ordering items marked *,indicate the set number because they are available only as a set 

67 5430 44 154  PLAIN WASHER 2 

68 9410301008 A7°IlD9"t°) 3X10 SPRING PIN 3X10 2 

77 

7-(-9"- F' 1 -f 

FEEDER HEAD HEIGHT ADJUSTING 



  

:,11t -14- 

SECTION NUMBER 5486Z 360 

FEEDER TABLE DRIVE 

 

SECTION 

  

78 



- - 

SECTION NUMBER 5486Z 360 

SECTION 
A.10gAtt*A -CUJiALTAI -d- A.CYC. -t7h*-9—C;tSCLTTI.,, 
Note: When ordering items marked * ondicate the set number because they are evadable only as a set 

+2:7)9" -f91'") 

FEEDER TABLE DRIVE 

NO. SETNCL/PARTNO. PART NAME COMPONENT PARTS NO. (4'ty 

5430 37 110 +"t- ASSY GEAR ASSY 1 
22-24,43,80 

5430 37 119 +"1,- ASSY GEAR ASSY 1 

22-24,80 

5430 37 210 7-L ASSY ARM ASSY 1 
46,48 

5430 37 220-1 7-L ASSY ARM ASSY 1 

29,30 

5430 37 610 V't,- ASSY GEAR ASSY 1 

22,70,71,81 

5486 37 510 1r)/ +"1, ,SUB ASSY GEAR SUB ASSY 1 

62-65,81 

5486 38 120 7-L SUB ASSY ARM SUB ASSY 1 
4,16 

5486 38 150-3 IJ D9 ASSY LINK ASSY 1 

35,88 

5486 38 1 80 A9V1" SUB ASSY STUD SUB ASSY 1 

19,50 
5486 38 1 90 9V1" SUB ASSY STUD SUB ASSY 1 

19,72 
5486 38 210-2 A 7 'o'91.-Dt71' ASSY SHAFT ASSY 1 

69,73,75,76,79 

5486 38 270 +"1,- SUB ASSY GEAR SUB ASSY 1 

36,38-40,61 

5486 38 290-1 7"5rV1' SUB ASSY BRACKET SUB ASSY 1 

30,37,83 

1 9721120008 E- 117,9" E-12 E-RING E-12 1 

2 5480 51 343  PLAIN WASHER 1 
3 5430 39 916 *NO- BOLT 1 

4 5486 38 121 7-L ARM 1 

5 9710060008 A"Vf"h" M6 SPRING WASHER M6 2 

6 9660060014 tVt. M6 NUT M6 2 

7 5486 38 122 A9'9F" STUD 1 

8 9670082008 V Ft"Iti1' M8X20 SOCKET BOLT M8X20 2 

9 5486 38 123 7"5V1' BRACKET 1 

1 0 9710120008 A"VP'h" M12 SPRING WASHER M12 3 

11 9660120014 tVh M12 NUT M12 3 

12 5486 38 124 PLATE 1 

13 9670061608 V7VF*"11)1' M6X16 SOCKET BOLT M6X16 4 

79 



SECTION NUMBER 5486Z 360 

SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set, 

D9'-r2F", 
FEEDER TABLE DRIVE 

* 

* 

* 

* 

NO. 
't II* /Malt* 
SET NO. / PART NO. 

{FP 
PART NAME A5414"/MPONENT PARTS NO. 

14 5430 37 215 BOLT 

15 5430 37 214 qD2 LINK 1 

16 90447 7'9D2 MB1612DU BUSHING MB1612DU 2 

17 5430 37 314 =4" 11 KNOB 1 

18 5486 37 340 HANDLE 1 

19 91250 4—f114V97° 1/4" OIL CUP 1/4" 2 

20 9721100008 E-9)9" E-10 E—RING E-10 2 

21 5430 37 116  PLAIN WASHER 1 

22 5430 37 612 GEAR 2 

23 5430 37 111 Ti"A BOSS 1 

24 5430 37 112 RATCHET WHEEL 1 

25 9716060014 t5/"1" M6 PLAIN WASHER M6 2 

26 5430 37 236 WASHER 1 

27 5430 37 231-2 V)( PAWL 1 

28 5430 37 233 LOD PIN 1 

29 5430 37 229-1 7—L ARM 1 

30 5430 37 632 7"VD2 BUSHING 2 

31 5430 37 115  PLAIN WASHER 1 

32 5486 38 1 85 A9VF" STUD 

33 9721040008 E —RING E-4 1 

34 5486 38 1 40 Up9 LINK 1 

35 5486 38 159-1 Il D7 LINK 1 

36 5430 37 621-1 fi1'7F SHAFT 1 

37 5486 38 293-1 7"5yVh BRACKET 1 

38 9410302008 ArIlD9't°D 3X20 SPRING PIN 3X20 1 

39 5486 38 272 GEAR 1 

40 5430 37 623-1 4"1'— GEAR 1 

41 9670062008 M6X20 SOCKET BOLT M6X20 2 

42 5486 37 810-1 95)911A."11i HANDLE 1 

43 5430 37 113  BUSHING 1 

44 5430 37 814 SCREW 2 

45 5430 37 234-1 A7° 117)9' SPRING 2 

46 5430 37 213 7"VD2 BUSHING 1 

48 5430 37 219 7—L ARM 1 

49 5430 37 238 "La DAMPER 1 

50 5486 38 182 A9VF" STUD 1 

51 5486 38 1 84 A9Vh' STUD 1 

52 5486 38 145 t'D PIN 

53 9670061208 'ir 'F,1"It,F M6X12 SOCKET- BOLT M6X12 

80 



SECTION NUMBER 5486Z 360 I 
SECTION 

fiM L "t L "CT 
Note.. When ordering items marked *,Indicate the set number because they are available only as a set. 

t2. )D9" --19f.'") 

FEEDER TABLE DRIVE 

* 

* 

* 

* 

* 

* 

NO. $* 
SET NO. / PART NO. PART NAME Mal"fj4111CfMlaP-90-NENT PARTS NO 

MR 
Crty 

54 5486 38 153-2 A9'-" STUD 1 

55 5486 38 1 83 t 0 PIN 1 

56 9660040008 tVF M4 NUT M4 4 

57 9710040008 1\" Vf"h" M4 SPRING WASHER M4 4 

58 5486 38 1 30-2 YI.01'-"9"1 SOLENOID BRACKET 1 

59 97623 Vli)-(h" AS-03-A 200V SOLENOID AS-03-A 200V 1 

60 9642040814 1-1"3.D" M4X8 SCREW M4X8 4 

61 9410302508 A7° 11)2"t°) 3X25 SPRING PIN 3X25 1 

62 90242 7"')D2 MB1210DU BUSHING MB1210DU 1 

63 5486 37 511 95')f CLUTCH 1 

64 90245 7"')D2 MB1215DU BUSHING M81215DU 1 

65 5430 37 512 GEAR 1 

66 9670064508 V FliNbh M6X45 SOCKET BOLT M.6X45 3 

67 5486 38 222-1 79'.!JF" STUD 1 
68 5430 37 615  PLAIN WASHER 1 

69 5486 38 213-2 D1'7F SHAFT 1 

70 5430 37 611 +"1,- GEAR 1 

71 5430 37 613 7"VD2 BUSHING 1 

72 5486 38 1 91 A9VF" STUD 1 

73 9411503600 T-A°-t°D 5X36 - TAPER PIN 5X36 1 

74 9684050608 M5X6 SET SCREW M5X6 4 

75 9411503200 7--A°-t°D 5X32 TAPER PIN 5X32 2 

76 5486 38 233-1 4"v- GEAR 1 

77 5430 52 233 135- COLLAR 2 

78 90576 1-1%'-q/1"7 117,9" 6904ZZ BALL BEARING 6904ZZ 2 

79 5430 37 712 AroVF SPROCKET 2 

80 9412301800 1-(nt°) 3X18 PARALLEL PIN 3X18 2 

81 9412301000 117r)t°D 3X10 PARALLEL PIN 3X10 4 

82 5486 38 294 WASHER 1 

83 5486 38 295 ,(911, BUSHING 1 

85 91503002 U-”' M4 U -NUT M4 2 

86 5430 51 537 t5/"/3" WASHER 1 

87 9716040014 t5sP‘13" M4 PLAIN WASHER M4 1 

88 90595 7')D1 MB0610DU BUSHING MB0610DU 1 

81 



   

5486Z 370 .')D9" -f 

FEEDER TABLE 

 

SECTION NUMBER 
SECTION 

  

82 



$2')D9"-( 

FEEDER TABLE 
SECTION NUMBER 5486Z 370 I 

SECTION 
*zoftail*ATIII5ALTMA-0T,t7h**- 31c LTTo, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

t•Yhd*/AISA4* NO. SET NO. / PART NO. natJes/41" PART NAME COMPONENT PARTS NO. Qty 

5486 38 240 A5-19''- SUB ASSY SLIDER SUB ASSY 2 

26,27 

5486 38 250 I-D))"5. SUB ASSY JOINT SUB ASSY 2 

30-32 

5486 38 260 +2 9"-( ASSY PAPER FEED TABLE ASSY 2 

2-5,19,20,22,33-35 

5486 38 280 1J-.7. 115" -f SUB ASSY PLATE SUB ASSY 2 

4,5,19 

5486 38 380 91-"')D"29 SUB ASSY SHAFT SUB ASSY 2 

51,52,56 

5486 38 390 -1510"- SUB ASSY HOLDER SUB ASSY 4 

39,40 

5486 38 410 A70 07')F SUB ASSY SPROCKET SUB ASSY 2 

8,9 

5486 38 420 0-5- ASSY ROLLER ASSY 6 

85,86 

5522 38 340 1-99:7)" ASSY SCREW ASSY 1 

42,50,52 

5522 38 350 4.9 1J EJ" ASSY SCREW ASSY 1 

50,52,62 

1 5640 38 230 PAPER SUPPORT 8 

2 9648061214 /57F.)" M6X12 SCREW M6X12 10 

3 5486 38 291-1 7°D-F PLATE 2 

4 5486 38 281 71.0%_FN% BOARD 2 

5 5486 38 282 7o D _ F  PLATE 4 

6 5486 38 415 CHAIN 2 

7 5486 38 412-1 A3Vh" STUD 4 

8 5486 38 411 A7°07VF SPROCKET 2 

9 90295 *"-Il/1"Yqp9" 6900 BALL BEARING 6900 4 

11 5486 38 396 7"5VF BRACKET 2 

12 9721060008 E-qD9" E-6 E -RING E-6 4 

13 5486 38 262 t'D PIN 4 

14 5486 38 261 7"059 BLOCK 4 

15 9684050508 1- )t D" M5X5 SET SCREW M5X5 24 

1 6 5640 38 194 D1'7F SHAFT 4 

17 5640 38 214 7"5rVF BRACKET 4 

18 5486 38 253 SUPPORTER 1 

1 9 90777 E9 " 5.1X20 WOOD SCREW 5.1X20 24 

20 5486 38 292-1 /3" -(F" GUID-E - 2 

83 



FEEDER TABLE 

1 5486Z 370 I SECTION NUMBER  
SECTION 

*:: 01113aLtillaCTIIBIS "C-4 1-e- A-0"C", 3t L  T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. *./ABAlt-g- 
SET NO. / PART NO. 

i„. /401A41-4- PART NAME 1115"'"'"'/ COMPONENT PARTS NO. 

22 5486 38 310 A5111-"ADF"Ili SUB ASSY HANDLE SUB ASSY 2 

23 5486 38 254 1130_9_ SUPPORTER 1 

24 9670082508 95-9ht"10- M8X25 SOCKET BOLT M8X25 1 4 

25 5486 38 263 D1,7h SHAFT 2 

26 5486 38 241 SLIDER 2 

27 5486 38 242 7-70 TAPE 4 

28 5486 38 243 7"c02 BLOCK 4 

29 9670061608 ') 1.-13"lirh M6X16 SOCKET BOLT M6X16 20 

30 5430 31 242 
,17,9 LINK 4 

31 5486 38 252 LOD PIN 4 

32 5486 38 251 7"W.99 BLOCK 2 

33 5640 26 234 SPRING 2 

34 9716080014 t5/"h" M8 PLAIN WASHER M8 4 

35 9670083508 Vh- Vh$"11./F M8X35 SOCKET BOLT M8X35 2 

36 5486 38 334 PLATE 1 
37 90703 UtVF M6 U-.NUT M6 2 

38 9670051208 97Vh$NDF M5X12 SOCKET BOLT M5X12 12 

39 5486 38 391 1110"- HOLDER 4 

40 90443 7"VD2 MB1012DU BUSHING MB1012DU 

41 5486 38 321-2 h"-W' GUIDE 1 
42 5522 38 341 4-99EP' SCREW 2 

43 5486 38 333 7°D-F PLATE 1 

44 5486 38 322  GUIDE 1 

45 9648081614 /53F.," M8X16 SCREW M8X16 3 

46 5523 38 323-1 7"51- BRACKET 4 

47 9660060014 VA' M6 NUT M6 4 

48 9672064514 oV1]9i11"11J M6X45 HEXAGON BOLT M6X45 4 

49 5486 38 331-2 h" -fh" GUIDE 1 

50 9410301608 A7° '1 9"t°) 3X16 SPRING PIN 3X16 2 

51 9410302008 A7°9)9"t°) 3X20 SPRING PIN 3X20 4 

52 5300 32 574 +"h- GEAR 4 

53 5300 32 568 7"VD2 BUSHING 4 

54 5486 38 323 7 ."5Vh BRACKET 2 

55 9670061208 Vh-9h7li"lbh M6X12 SOCKET BOLT M6X12 12 

56 5486 38 381 D1'71- SHAFT 2 

57 5486 38 324 7"55.Vh BRACKET 2 

58 5310 12 220 ADFND (90) HANDLE (BLACK) 2 

59 5300 12 224 70  PLATE 

60 9650052014 711/57F," M5X20 SCREW M5X20 2 

84 



FEEDER TABLE  

1 5486Z 370 I 

SECTION 
*.10 *A-0115- ALT-Misx/Yr.t-y1-itTasci.T . 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t a 
SECTION NUMBER 

t.yhilt*/NAIVR- NO. SET Na t PART NO. PART NAME "11341."5 /411  COMPONENT PARTS NO. 
MR 
(rty 

61 5310 12 223 9",P117° (90) GRIP ( BLACK) 2 

62 5522 38 351 t9g*D" SCREW 2 

63 9670064008 V5-
'91-404,1 M6X40 SOCKET BOLT M6X40 2 

64 5523 38 328 7"c09 BLOCK 1 

65 5430 34 453 h5- COLLAR 4 

66 5522 38 342 A7°o1-- SPROCKET 4 

68 9652041014 F573D" M4X10 SCREW M4X10 8 

69 5486 38 395 7"57h BRACKET 1 

70 5486 38 325 7"5t- BRACKET 2 

71 9716060014 t5/"1j" M6 PLAIN WASHER M6 4 

72 9660080014 ”h M8 NUT M8 6 

73 9710080008 A"Vf"h" M8 SPRING WASHER M8 2 

74 5486 38 413-1 A9')F" STUD 1 

75 5486 38 414-1 A9')F" STUD 1 

76 9670084508 V Ft"Ilih M8X45 SOCKET BOLT M8X45 2 

77 5486 38 394 ?"55-1)F BRACKET 1 

78 9672084014 c0/32$"10- M8X40 HEXAGON BOLT M8X40 4 

79 5523 38 327 DDD INDICATOR 2 

81 5486 38 392 CHAIN 2 

82 5486 38 416-1 AT)F" STUD 2 

83 9721080008 E-9D9" E-8 E -RING E-8 2 

84 5486 38 417 /"t" WASHER 2 

85 5486 38 421 o-5- ROLLER 6 

86 90447 7"VD2 MB1612DU BUSHING MB1612DU 6 

87 9721120008 E-9D9" E-12 E-RING E-12 1 

88 5430 23 123 t5 1]" WASHER 1 

89 5522 38 332-1 7°D-F PLATE 2 

90 9648051214 4/57,D" M5X12 SCREW M5X12 2 

92 90699 UJ"JF M5 U -NUT M5 2 

93 5522 38 324-1 A9'.9P' STUD 1 

94 9660120014 VY1.- M12 NUT M12 1 

85 



SECTION 
SECTION NUMBER 5486Z 380 I 71-1-"o-5- 

FEED ROLLER 

86 



7 -f-h"0-5- 

FEED ROLLER 
I_ 

5486Z 380 SECTION NUMBER 
SECTION 

11,10)MAU*0.2111-3AL -CMA.0-
C,-t71.#*T/13ZLTTL,, 

Note: When ordenng demo marked * ondicate the set number because they are evadable only as a set. 

 

NO. t..71.*-g-/A5Alt* 
SET NO. / PART NO. nat,ft/4"4* PART NAME 

COMPONENT PARTS NO. 
ma 
Qty 

5486 36 130-1 0-5- ASSY ROLLER ASSY 1 

69,70 

5486 36 1 50 7o)F7IDA3Dc0F" ASSY CON ROD SUB ASSY 1 

76,77 

5486 36 1 60 7-L SUB ASSY ARM SUB ASSY 1 

38,80,82,83,86 

5486 36 250 7oDh7IDA.)5* ASSY TRAY SUB ASSY 2 

62,63 

5486 36 260 5Dt-lif-lb SUB ASSY WHEEL SUB ASSY 2 

37,39 

5486 36 280 7f-h"o-5-(A) ASSY FEED ROLLER (A) SUB ASSY 1 

18,35-37,39-43,50,51,88 

5486 36 290 71'-h"o-5-(B) ASSY FEED ROLLER (B) SUB ASSY 1 

1 8,36,37,39-44,50,51,88 

5640 36 270-1 AL-/-95)7° ASSY SMOOTHER CLAMP ASSY 8 

46,52,53 

1 9670085001 M8X50 SOCKET BOLT M8X50 2 

2 5640 36 212 70 D._ PLATE 1 

3 5640 36 213 SPACER 2 

4 5640 36 218 )7" KNOB 1 

5 5640 36 211 71i "T"-f BODY 1 

6 5640 36 214 BODY 1 

7 5640 36 219 SPACER 1 

8 5486 36 212 7 ° D-F PLATE 1 

9 9716050014 t5 13" M5 PLAIN WASHER M5 2 

10 9710050008 A'”"1" M5 SPRING WASHER M5 3 

11 9660050014 J-VF M5 NUT M5 4 

12 5486 36 1 90 PLATE 1 

13 9672052514 oV19VIDF M5X25 HEXAGON BOLT M5X25 1 

1 4 9670103001 ')F7N"I1iF M10X30 SOCKET BOLT M10X30 1 

1 5 5640 36 224 tVF NUT 1 

1 6 9682082508 M8X25 SET SCREW M8X25 1 

17 9716080014 t5/"h' M8 PLAIN WASHER M8 3 

1 8 9716040014 t5/"1" M4 PLAIN WASHER M4 6 

1 9 9710040008 A"V,"13" M4 SPRING WASHER M4 2 

20 9642042514 1-1"Th)" M4X25 SCREW M4X25 2 

21 9670053501 Vh'5F7tiNlih M5X35 SOCKET BOLT M5X35 1 

22 9670061601 VJ"A-t"IliF M6X16 SOCKET BOLT M6X16 2 

23 5640 36 217-1 7° L,-F PLATE 1 

87 



7f—h"0-5— 

FEED ROLLER 
SECTION NUMBER 5486Z 380 

SECTION 
*zaPBAU*ATUts4L -t411±A,OT,t7Fit-g—CA5cLTTo, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

tvf**/MA** NO. SET NO. / PART NO. PART NAME !itgotONENT PARTS NO. 

24 97321 Af?)f Z-15H2—B SWITCH Z-15H2—B 1 

25 95117 9DD,W1 — AP—B TERMINAL COVER AP—B 1 

26 5640 36 215 A9Vh" STUD 1 

27 5640 36 216 SPRING 1 

28 5640 36 223 SPRING 1 

29 9670051001 Vh.V1-t"11,1- M5X10 SOCKET BOLT M5X10 2 

30 5486 36 210 7"57'.91-- BRACKET 1 

31 9660100014 191- M10 NUT M10 1 

32 9710100008 A" 1J" M10 SPRING WASHER M10 1 

33 971610001-4 t5/"1" M10 PLAIN WASHER M10 2 

34 90292 V—W79)9" 6300LLU BALL BEARING 6300LLU 1 

35 5486 36 230-1 7"5TVF BRACKET 1 

36 5640 37 209-1  WASHER 8 

37 5486 36 270 30 WHEEL 2 

38 5640 33 623 1"7 11)2"t°) BEARING PIN 1 

39 90595 7")D2 MB0610DU BUSHING MB0610DU . 4 

40 9721040008 E-9)9" E-4 E—RING E-4 4 

41 5560 36 235 A7° 11)9" SPRING 2 

42 9686061508 F$V)" M6X15 SET SCREW M6X15 

43 5486 36 233-1 7"57.VF BRACKET 2 

44 5486 36 240-1 7"5h".9h BRACKET 1 

45 5486 36 244 SMOOTHER 2 

46 5640 36 272 95)7° CLAMP 8 

47 5486 36 243 AL—/— SMOOTHER 2 

48 5486 36 242 AL—/— SMOOTHER 2 

49 5486 36 245 AL—/— SMOOTHER 2 

50 5640 37 208 IVF NUT 2 

51 5486 37 207-1 v7a KNOB 2 

52 5640 36 271 CLAMP BODY 8 

53 9678062514 f3',$"11/F M6X25 WING BOLT M6X25 8 

54 9670061208 9h".)Fi11"0 M6X12 SOCKET BOLT M6X12 3 

55 5486 36 113 hi"— COVER 1 

56 9722150008 C-9)9" C-15 C—RING C-15 2 

57 90312 *"-11,1"7 11)9" 6002ZZ BALL BEARING 6002ZZ 2 

58 5486 36 111-2 7f—F"o-5— FEED ROLLER 1 

59 5486 36 112 730b SPROCKET 1 

60 9684060608 M6X6 SET SCREW M6X6 1 

61 9670063508 V7Vht"lbh M6X35 SOCKET BOLT M6X35 

62 5486 36 251 75)2 CRAN-K - 2 

88 



71-h"0-5- 

FEED ROLLER 

a 
I 54861 380 1 SECTION NUMBER  

SECTION 
*..7.0ABAU*AT11154L -TWA.OT,t.y1APs“- CUTTL,, 
Note: When ordering items marked*ondicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME '`fsca' 4/41101MPONENT PARTS NO. 
MI& 
Qty 

63 90596 7"')D2 MB0707DU BUSHING MB0707DU 2 

64 5486 36 180-1 ?IDA ASSY FENCE ASSY 1 

65 5486 36 141-1 7"c09 BLOCK 1 

66 5486 36 1 42-1 L°D PIN 1 

67 9660080014 tV1- M8 NUT M8 2 

68 971 0080014 11" VP',3" £18 SPRING WASHER £18 2 

69 90295 t"-HAN'7 ,1)9" 6900 BALL BEARING 6900 1 
70 5486 36 1 31-1 o-5- ROLLER 1 

71 5486 36 1 33 BRACKET 1 

72 5486 36 1 32 BOLT 1 

73 5486 36 1 62 tp9-D"9')7 CENTER BEARING 1 

74 9721060008 E-'1 9" E-6 E -RING E-6 1 

75 5430 38 214 1,"h" WASHER 1 

76 90597 7".D2 MB0806DU BUSHING MB0806DU 2 

77 5486 36 151 LINK 1 

78 5486 36 174-1 V10- BOLT 1 

79 5486 36 1 75 79Vh" STUD 1 

80 5_486 36 170 7"”)h BRACKET 1 

81 5486 36 176 A9VI" STUD 1 

82 90446 7"W)/ MB1212DU BUSHING MB1212DU 2 

83 5486 36 173 0 
.
7)  PIN 1 

84 5486 36 177-2 SPRING 1 

85 9670081608 M8X16 SOCKET BOLT M8X16 2 

86 90200 t"-V1"7 11D9" 607ZZ BALL BEARING 607ZZ 1 

87 9684050508 h)( 7'," M5X5 SET SCREW M5X5 2 

88 9414161000 9Ut°) 1.6X10 SPLIT PIN 1.6X10 2 

89 5486 36 135 9F" ,)3i-D CHAIN 1 

90 9670061201 Vh'VFitiNt,F M6X12 SOCKET BOLT M6X12 1 

91 9710060008 il" 1 " M6 SPRING WASHER M6 1 

92 9660060014 VA- M6 NUT M6 

89 



7  / _ , u .., ;to% _, F 

FEEDER BOARD 

 

SECTION NUMBER 5486Z 390 

SECTION 

  

90 



-t a:,4#-`4 
SECTION NUMBER 

SECTION 
*.IOVIAU*P.-ra$54L -CM&OT,t.:, b #*T5t5CLTTI.,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set 

711-9"—fi"—F" 

FEEDER BOARD 

5486Z 390 

NO. SET NO. / PART NO. PART NAME 1113 AIM*/411101IMPONENT PARTS NO. 
41114 
City 

5486 36 260 5:it-1t51'—IL/ SUB ASSY WHEEL SUB ASSY 8 

29.30 

5486 37 130 0-5— SUB ASSY ROLLER SUB ASSY 6 

82.83 

5486 37 140 5'-7°o-5— SUB ASSY ROLLER SUB ASSY 1 

56.57 

5486 37 160 7"5iVF (OPS) ASSY BRACKET (OPS) ASSY 1 

32.36 

5486 37 180 7"59h (NOPS) ASSY BRACKET (NOPS) ASSY 1 

32.33 

5486 37 210 (NOPS) ASSY WHEEL(NOPS) SUB ASSY 4 

8-12,20.28-31.91 

5486 37 230 5pt—$1-11) (OPS) ASSY WHEEL (OPS) SUB ASSY 4 

8.10-12.16.20.29-31.91.99 

5486 37 250 7"5:7J (NOPS) SUB ASSY BRUSH (NOPS) SUB ASSY 1 

4.6-12.20.31.91 

5486 37 270 7”fi (OPS) SUB ASSY BRUSH (OPS) SUB ASSY 1 

4,7.8,10-12.16.20.31.91.101 

5486 37 290 7"5-f-11, (NOPS) ASSY WHEEL (NOPS) SUB ASSY 1 

8-15,20.31.91 

5486 37 310 7"5Dt1—$ (OPS) ASSY WHEEL (OPS) SUB ASSY 1 

8.10-12.14-16.20.31.91.100 

1 5486 37 113 BOARD 1 

2 9642051014 M5X10 SCREW M5X10 8 

3 5486 37 112 t"—F" BOARD 1 

4 5640 37 222 7"5D BRUSH 2 

6 5486 37 260-1 7—t ARM 1 

7 9642052014 t1"3 P M5X20 SCREW M5X20 4 

8 5640 37 215 11'N SPRING 12 

9 5486 37 241 7"[IV9 BLOCK 6 

10 90787 /7"*"11, M6X25 KNOB BOLT M6X25 12 

11 5640 37 209-1  WASHER 40 

12 9721040008 E-9D9" E-4 E—RING E-4 20 

13 5560 37 380-1 400"— ASSY HOLDER ASSY 1 

14 5560 37 382 (9"1.)—) BRUSH WHEEL (GRAY) 2 

15 5560 37 383 to)  PIN 2 

16 5486 37 242 7"1:09 BLOCK 6 

17 5486 37 167 A9')F" STUD 1 

18 5486 37 169 TY9 HOOK 1 

91 



FEEDER BOARD  
SECTION NUMBER 5486Z 390 

SECTION 
* ogs a ilia L -t it-g-T";t5C L 
Note: When ordering items marked *,indicate the set number because they are available only as a set 

NO. SET NO. / PART NO. PART NAME 11841*'4/4gM#PONENT PARTS NO. 

19 9721100008 E-97" E-10 E-RING E-10 2 

20 5640 37 208 NUT 1 2 

21 5486 37 163 Dt71- SHAFT 1 

22 9670082008 ') 1- $"Ilth M8X20 SOCKET BOLT M8X20 1 

23 5486 37 252 7"oV9 BLOCK 2 

24 5486 37 215 oV97°U-F LOCK PLATE 4 

25 9680080808 h.)( D" M8X8 SET SCREW M8X8 4 

27 5486 36 1 22 77°o 1)I- SPROCKET 1 

28 5560 37 290-1 7-L ASSY ARM ASSY 4 

29 5486 36 270 Do WHEEL 8 

30 90595 7"VD2 MB0610DU BUSHING MB0610DU 1 6 

31 5560 37 294  KNOB ( A) 1 2 

32 5486 37 1 62 tO PIN 3 

33 5486 37 1 81 AY- STAY 1 

34 5486 37 168 70 u_ F  PLATE 2 

35 9670081601 97Vhli"I1ds M8X16 SOCKET BOLT M8X16 4 

36 5486 37 170 Y-L ARM 1 

42 5486 37 253 7"oV9 BLOCK 2 

43 5486 37 151 701,— F PLATE 

44 9670062008 9h"YhfiNI,F
.
M6X20 SOCKET BOLT M6X20 2 

45 9670061208 9h-)1.4"11,h M6X12 SOCKET BOLT M6X12 1 5 

46 5486 37 154 7"5iVh BRACKET 1 

47 9716060014 t5,"1J" M6 PLAIN WASHER M6 8 

48 9670082508 M8X25 SOCKET BOLT M8X25 3 

49 5480 39 828 7"oV9 BLOCK 2 

50 9670051508 9h- Vh*"IF M5X15 SOCKET BOLT M5X15 1 6 

51 5486 37 111-1 /-0-"71)-L SIDE FRAME 2 

52 5486 37 124 ADFND HANDLE 1 

53 9648041014 /5] " M4X10 SCREW M4X10 1 

54 5310 33 538 V7Ei (9o) KNOB (BLACK) 1 

55 5486 37 1 42-1 A9VF" STUD 2 

56 90318 41"-W79D9" 608ZZ BALL BEARING 608ZZ 2 

57 5486 37 1 41 o-5- ROLLER 1 

58 5486 37 164 At- STAY 4 

59 5486 37 152-1 7° l,-F PLATE 1 

60 5486 37 155 7"55".9F BRACKET 1 

61 5486 37 153 AT- STAY 2 

62 5486 37 133 AY- STAY 

63 5486 37 121 At- STNY 1 

92 



7-1-9"-t"-h" 

FEEDER BOARD 

:- - 

SECTION NUMBER I 5486Z 3901 

SECTION 
*..-_ 0g5All*ATIIVALTMA..00T,t ,y1.11Vg-T;t3tt_TT , 
Note: When ordering items marked *,inclicate the set number because they are available only as a set. 

9670061008 V bh M6X10 SOCKET BOLT M6X10 

5486 37 1 23 SPACER 

5560 37 122 CLUTCH 

5486 37 1 65 BRACKET 

9670061608 Vh")F41"11)F M6X16 SOCKET BOLT M6X16 

9670063508 s) h71-,"11)1- M6X35 SOCKET BOLT M6X35 

5486 37 119-1 1 5- COLLAR 

5486 37 1 34 AT- STAY 

9721150008 E- 11)9" E-15 E-RING E-15 

5486 37 1 32-1 D1'7F SHAFT 

5486 37 1 74-1 7-G ARM 

5560 37 1 34 A7°11 )9" SPRING 

5560 37 141-1 T)D3t- TENSIONER 

5486 37 1 35 7"oV9 BLOCK 

5560 37 142-1 YDD3t- TENSIONER 

5560 37 135  SPRING 

9684060608 h)4 D" M6X6 SET SCREW M6X6 

64 

65 

66 

67 

68 

69 

70 

71 

72 

73 

74 

75 

76 

77 

78 

79 

80 

5 

2 

2 

2 

4 

4 

4 

1 

6 

1 

6 

3 

3 

1 

3 

3 

8 

-t7h**/Nemilt* NO. SET Na / PART NO. 14111
COMIIPONENT PARTS NO PART NAME ima 

City 

81 5640 37 162 D"9 SHAFT 6 

82 5640 36 202 7"VD2 BUSHING 12 

83 5486 37 131 0-i- ROLLER 6 

84 9721050008 E-9)9" E-5 E -RING E-5 6 

85 9670062508 M6X25 SOCKET BOLT M6X25 2 

86 5486 36 113 COVER 1 

87 9722150008 C- 11 )9" C-15 C-RING C-15 2 

88 90312 fi"-11,1"7 11)9" 6002ZZ BALL BEARING 6002ZZ 2 

89 5486 36 121 Dt7h SHAFT 1 

90 5486 36 417 5-_70 TAPE 6 

91 5640 23 136 AFVA°- STOPPER 1 2 

92 5486 36 710-1 115--t- (A) SUB ASSY RETAINER (A) SUB ASSY 2 

93 5486 36 720 ( B) SUB ASSY RETAINER (B) SUB ASSY 2 

94 5486 36 730 (C) SUB ASSY RETAINER (C) SUB ASSY 2 

95 5486 36 740 1
15-t- (D) SUB ASSY RETAINER (D) SUB ASSY 2 

96 9670082501 M8X25 SOCKET BOLT M8X25 2 

97 5486 36 714 r\C3_110... Wkil.k% GUIDE 4 

98 90689 WW-8 WAVE WASHER WW-8 1 

99 5560 37 320-1 7-G (NOPS) ASSY  ARM (NOPS) ASSY 4 

100 5560 37 410-1 t11)9"- (NOPS) ASSY HOLDER (NOPS) ASSY 1 

101 5486 37 280-1 7-G (NOPS) ARM (NOPS) 1 

93 



  

>441 
SECTION NUMBER 5486Z 410 /11D71.)-L,CP)1/3"7) 

FRAME (OPS) 

 

SECTION 

  

94 



SECTION NUMBER 
I 5486Z 410 

SECTION 
*zonau*a-cais4L -cm- A,o-c-, -t,1-#%.-Nt5cLTT 0, 
Note: When ordering items marked *ondicate the set number because they are available only as a

.  set. 

MD7D—L(s))/W")) 

FRAME (OPS) 

NO. 
-t7h#44- /Magt-g-

SET NO. / PART NO. PART NAME "Ii3s°4".:541:M#PONENT PARTS NO. 
MR 
Qty 

1 9642051214 /1"MD" M5X12 SCREW M5X12 7 

2 5481 45 241 13" -W' (NP) GUIDE (NP) 1 

2 5486 45 241  GUIDE 1 

3 9648051614 /5DE)" M5X16 SCREW M5X16 1 

4 5430 45 242 h"-(1" GUIDE 1 

4 5481 45 242 h' -fF" (NP) GUIDE (NP) 1 

5 9670051208 YnY1--13"lbh M5X12 SOCKET BOLT M5X12 2 

6 5486 45 211 7"57')F BRACKET 1 

6 5487 45 211 7"57')F (NP) BRACKET (NP) 1 

7 5486 45 244 h" -fF" GUIDE 1 

8 5486 45 315-1 hG CAM 1 1 

9 9648061014 /52T.)" M6X10 SCREW M6X10 2 I 

10 5486 45 313-1 A-(EAL CAM 1 

11 9716060014 t5/"h" M6 PLAIN WASHER M6 4 

1 2 9710060008 W 13" M6 SPRING WASHER M6 4 

13 9670061608 ') 1-7N"Ilit- M6X16 SOCKET BOLT M6X16 4 

1 4 5486 45 312-1 7"5”F BRACKET 1 

15 9670082508 Vh")I-VIlid- M8X25 SOCKET BOLT M8X25 2 

16 9670123008 ')7Vh$"11)1- M12X30 SOCKET BOLT M12X30 2 

17 9670124008 ')7')F7fi"lbh M12X40 SOCKET BOLT M12X40 2 

18 5486 45 111-2 7D—L FRAME 1 

19 5486 45 233 ?7"5 OIL RECEIVER 1 

20 5430 45 243 h" -fF" GUIDE 1 

21 9670081608 Vh- Vh$"10. M8X16 SOCKET BOLT M8X16 2 

22 5486 45 314 7"”VF BRACKET 

92—t" 500K RYOBI 500K 

23 5430 45 311 hL CAM 1 

q3—t" 500K RYOBI 500K 

24 5486 44 611 t°D PIN 1 

25 5430 44 514 t 0 PIN 1 
26 5482 45 312 7"”VF BRACKET 1 

93—t" 500K—NP RYOBI 500K—NP 

27 5481 45 311-1 hL CAM 1 
113—t" 500K—NP RYOBI 500K—NP 

95 



SECTION 
SECTION NUMBER 5486Z 420 /1-1D71'-L01:,9')/h"7) 

FRAME (MOPS) 

96 



SECTION NUMBER I 5486Z 420 

SECTION 
*Z01150,U*ATUtiALTI-d-A„MT,tv/hilt-g-T";titt,TT , 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

il1(D7D—G(nD9 7 9) 

FRAME (NOPS) 

* 

t-yFIV%, /0Ailt Na SET Na / PART Na PART NAME 1-15°44S4/LICZNENT PARTS NO. 
fam 
Qty 

1 9642051214 J-1"7:-)" M5X12 SCREW M5X12 7 

2 5481 45 251 W"0" (NP) GUIDE (NP) 1 

2 5486 45 251  GUIDE 1 

3 9648051614 M5X16 SCREW M5X16 1 

4 5430 45 252  GUIDE 1 

4 5481 45 252 /3"-ft-' (NP) GUIDE (NP) 1 

5 9670052508 V7".)1-41'11,F M5X25 SOCKET BOLT M5X25 2 

6 5430 45 212 7'55.')F BRACKET 1 

6 5487 45 212 7'57")h (NP) BRACKET (NP) 1 

7 5486 45 2-54  GUIDE 1 

8 9670051208 V5. 1-711"Jbh M5X12 SOCKET BOLT M5X12 2 

9 5486 45 255 7"5”1- BRACKET 1 

10 9642051614 M5X16 SCREW M5X16 3 

11 9710050008 11" 1]" M5 SPRING WASHER M5 3 

1 2 5486 45 253 GUIDE 1 

13 5486 45 231  OIL RECEIVER 1 

16 5486 45 232  OIL RECEIVER 1 

1 7 9670123508 M12X35 SOCKET BOLT M12X35 6 

1 8 5486 45 114-2 1"—A BASE 1 

1 9 91238 7.:7° 11, 1 / 4 NIPPLE 1 /A 1 

20 5486 45 116 8X11 HOSE 8X11 1 

21 9670084008 M8X40 SOCKET BOLT M8X40 2 

22 5486 45 112-3 CD7I)—L, CD FRAME 1 

23 9670124008 V 1.1i"11/1.- M12X40 SOCKET BOLT M12X40 2 

24 9670123008 Vh-')F7N"l1,F M12X30 SOCKET BOLT M12X30 2 

25 96519 A-f AVW401—R SWITCH AVW401—R 1 

26 5486 75 135-1 7"55')F BRACKET 1 

27 9710060008 A"V/"1" M6 SPRING WASHER M6 2 

28 9642061214 J-1"3D" M6X12 SCREW M6X12 2 

30 5430 44 514 r 0 PIN 1 

97 



A1(.99"9 1YA°- (500K) 

GRIPPER (500K) 

 

t 7  
SECTION NUMBER NUMBER 5486Z 430 

SECTION 

  

98 



A -fD9'9VA°- (500K) i 54861 430 SECTION NUMBER 
GRIPPER (500K) SECTION 

*=.(Digior.c.t.41A -c-Lt.t5 4 -ty rt.  A. 3Z TT 
Note: When ordering items marked ir ondicate the set number because they are available only as a set 

* 

* 

* 

* 

* 

* 

NO. t7hilt-g-/MA4* 
SET NO. / PART NO. PART NAME 1113°1"!

'4/4gMitPINENT PARTS NO City 

5300 87 1 60 ASSY WHEEL ASSY 40 

90-92 

5430 41 210 AT'oh-Vh (OPS) ASSY SPROCKET (OPS) ASSY 1 

36.43 

5430 42 110 /3"-ft" ASSY GUIDE ASSY 1 

9.70.83-86 

5430 42 210-2 1°-A°-3"-fh" ASSY PAPER GUIDE ASSY 1 

20.75-77 

5485 41 110-1 I-Dt."5-f7"D1'71- ASSY DRIVE SHAFT ASSY 1 

57.60.72.73 

5485 41 1 20 1"7,1 )2”.-75 (OPS) BEARING CASE (OPS)SUB ASSY 1 

54.74 

5485 41 1 30 1"7,1)9"h.-A (NOPS) BEARING CASE (NOPS)SUB ASSY 1 

54-56.66.67 

5486 41 220 A7°o7V1-(NOPS)S-ASSY SPROCKET (NOPS) SUB ASSY 1 

36.80 

5486 42 120 CD /3" -ft- -f-11) ASSY CD-GUIDE WHEEL ASSY 1 

9,82.87-96 

5486 43 110-2 IIDY"99" 11 VA°- ASSY GRIPPER ASSY 3 

2-8.10.11.13.16-27.96-98 

2 5486 43 119 COLLAR 6 

3 9411302500 5--A°-t°) 3X25 TAPER PIN 3X25 15 

4 5430 43 112-1 7"oV2 BLOCK 3 

5 9684060608 F EJ" M6X6 SET SCREW M6X6 12 

6 5430 43 114 7".”Vt- BRACKET 3 

7 9410301608 A7° 11 )9"t°2) 3X16 SPRING PIN 3X16 24 

8 5500 43 113 SHAFT 6 

9 9660050014 tV1- M5 NUT M5 7 

1 0 5486 43 121 7-G ARM 3 

11 5430 43 115-1 9"9VA°-11'-A GRIPPER BASE 21 

13 91725 /3[04'07- CF10 UUN CAM FOLLOWER CF10 UUN 3 

16 5430 43 119 135- COLLAR 6 

17 5486 43 118 A7°,1D9" SPRING 6 

1 8 5486 43 117 /35- COLLAR 6 

1 9 9642040814 1-N"DE," M4X8 SCREW M4X8 21 

20 9710040008 A"V/"/3" M4 SPRING WASHER M4 54 

21 5430 43 133  PLAIN WASHER 21 

22 9672062014 oV/32$"11)F M6X20 HEXAGON BOLT M6X20 21 

23 9710060008 A"V/"/3" M6 SPRING WASHER M6 23 

99 



fl- i9" 'M°- (500K) 

GRIPPER (500K) 

:- 
SECTION NUMBER 

54867 430 

SECTION 
*..7.0ffaU*AT11:341...TWA.COT'.. -t7hili-g-T;t5CLTT . 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t.:/Filt%inag* 
SET NO. / PART NO. nNAleF/""** PART NAME 

COMPONENT PARTS NO 

24 5430 43 132 75')FA7° 117,9" SPRING 21 

25 5430 43 1 30-1 9" ,P)11°-'),4 GRIPPER 21 

* 26 5430 43 116 HOLDER 21 

* 27 5430 43 111-1 7MV9 BLOCK 3 

28 9660120014 J- Vh M12 NUT M12 2 

29 9710120008 W 13" M12 SPRING WASHER M12 2 

31 9670063008 V h7fiNlif- M6X30 SOCKET BOLT M6X30 16 

33 9660060014 tVh M6 NUT M6 2 

36 90312 1-1"-lb1" 11 )9" 6002ZZ BALL BEARING 6002ZZ 4 

37 90853 D"3-(DhUD9 RF2040 JOINT LINK RF2040 6 

38 5430 43 210 11-D CHAIN 2 

40 5430 41 212 t5/"1i" PLAIN WASHER 2 

41 5430 41 222 D1)71- SHAFT 1 

42 5430 41 213 SHAFT 1 

43 5430 41 211 SPROCKET 1 

44 5430 41 214 7"55.VF BRACKET 1 

45 5430 41 215 t/I/"/3" FIXING BLOCK 4 

46 5430 41 223-1 7"55.VF BRACKET 1 

47 9672084514 oVh94i"Ild- M8X45 HEXAGON BOLT M8X45 

48 9660080014 ”F M8 NUT M8 2 

49 5430 41 122 7"c09 BLOCK 2 

50 9710080008 A"V/"1' M8 SPRING WASHER M8 8 

51 9670082508 V7Vh1"11,h M8X25 SOCKET BOLT M8X25 12 

52 90765 oV9tVh ANO3 LOCK NUT AN03 1 

53 90766 c099VD1,- AW03 LOCK WASHER AW03 1 

54 90322 t"-WY9D9N' 630377 BALL BEARING 6303ZZ 2 

55 90492 A5Ah1"Y9D9' NTB1730 THRUST BEARING NTB1730 2 

56 90385 A5AF9VD1, AS1730 THRUST WASHER A51730 3 

* 57 5430 41 113 SPROCKET 1 

58 9716060014 ti/N'hNk M6 PLAIN WASHER M6 2 

59 9672062514 oVh94i"lbh M6X25 HEXAGON BOLT M6X25 2 

* 60 5430 41 115 TAPER PIN 2 

61 5430 42 111-1 o-9 11 -1" -fh" GUIDE 3 

62 9672064514 oVh9itiNO. M6X45 HEXAGON BOLT M6X45 2 

63 5430 41 216 7"009 BLOCK 2 

65 9716080014 t5/"1]" M8 PLAIN WASHER M8 8 

66 5485 41 1 31 HOLDER 1 

67 90387 AiAFTVD/, GS1730 THRUST WASHER GS1730 

69 5480 41 114 GEAR - 1 

100 



SECTION NUMBER 
54861 430 

SECTION 
*.=00AU*AT(11.541- -C I -d- A,O -C, t.YIA T;t3Z1-7- k.,  
Note: When ordering items marked *ondicate the set number because they are available only as a set. 

AfD9" 11 VA°— (500K) 

GRIPPER (500K) 

* 

* 

NO t.yhilt-*/13A# 
SET NO. / PART NO. PART NAME COMPONENT PARTS NO 

aft 
Qty 

70 9686052008 M5X20 SET SCREW M5X20 5 

71 9670052008 ')7 Ft"Ilih M5X20 SOCKET BOLT M5X20 6 

72 5485 41 111 SHAFT 1 
73 5430 41 112 A7°oVh SPROCKET 1 
74 5485 41 1 21 BEARING HOLDER 1 
75 9642041014 

-
J—\":=J" M4X10 SCREW M4X10 12 

76 5430 42 212-1 /3"1'h" GUIDE 6 

77 5430 42 211-2 AT— STAY 1 
78 9670052508 '.1 1- $"11.,h M5X25 SOCKET BOLT M5X25 2 
79 5486 41 222  GUIDE 1 
80 5486 41 221 A7M7Vh SPROCKET 1 
81 9670062008 V7V1-71INDF M6X20 SOCKET BOLT M6X20 2 

82 9670053008 V7 1)h1"10- M5X30 SOCKET BOLT M5X30 6 

83 5430 42 113 IC1°—A°— (1 ) =10i') IC PAPER (1 SET=10 PCS) 10 
84 9642053014 M5X30 SCREW M5X30 4 

85 9710050008 /1" V,"h" M5 SPRING WASHER M5 4 

86 5430 42 112  GUIDE 2 

87 5486 42 121-1 7"57111- BRACKET 2 

88 5486 42 122-1 7° Li—h PLATE 2 

89 5486 42 123 Dt7h _SHAFT 8 

90 5300 87 1 64 13-1-11/ WHEEL 40 

91 5300 87 1 65 COVER 40 

92 90510 0-9)2" P-6 0-RING P-6 40 

93 90655 GS- 11 )9" GS-4 GS—RING GS-4 8 

94 9686052508 1- )t D" M5X25 SET SCREW M5X25 2 

95 9670040808 s.) Ft"Ilth M4X8 SOCKET BOLT M4X8 8 

96 9670051208 M5X12 SOCKET BOLT M5X12 18 

97 9660100014 tVh M10 NUT M10 3 

98 9710100008 A /)" M10 SPRING WASHER M10 3 

101 



11 .1D9" 11 V/1° - (NP) 

 

SECTION NUMBER 5 4- 
 8 7 4-  3 

GRIPPER (NP) 
SECTION 

  

102 



MD9'9V11°— (NP) 

GRIPPER (NP) 
SECTION NUMBER 

5487Z 430 1 

SECTION 
#.7_ 0BAU*ATIlt.3 41, - 1-t- ecO -C. -t•yFiri'T;t3tUTTL., , 
Note: When ordering items marked Wondicate the set number because they are available only as a set. 

* 

* 

* 

* 

* 

* 

* 

* 

* 

NO. t7FS-g- /g5.5,* 
SET NO. / PART NO, PART NAME 1113"15114=1PONENT PARTS NO 

MR 
City 

5300 87 160 ASSY WHEEL ASSY 40 

90-92 

5430 41 210 A7°137VF (OPS) ASSY SPROCKET (OPS) ASSY 1 

36.43 

5430 42 110 h"--fh" ASSY GUIDE ASSY 1 

9,70.83-86 

5484 41 130 1"YUD9"$11/5"— ASSY BEARING HOLDER ASSY 1 

54-56,66.67 

5485 41 110-1 II—DF"5-17"D1,71- ASSY DRIVE SHAFT ASSY 1 

57.60.72.73 

5485 41 120 1"7,1D2"5--A (OPS) BEARING CASE (OPS)SUB ASSY 1 

54.74 

5486 41 220 73°c0.')F(NOPS)S—ASSY SPROCKET (NOPS) SUB ASSY 1 

36.80 

5486 42 120 CD / *-f—lb ASSY CD—GUIDE WHEEL ASSY 1 

9.87-97 

5487 43 110-1 9" 1071°— ASSY GRIPPER ASSY 3 

3-8.10-13.15-18.22.23.26.27.33 

1 9670050608 Vh'')F43"Ilds M5X6 SOCKET BOLT M5X6 12 

3 9411302500 7--A 0 —t°) 3X25 TAPER PIN 3X25 9 

4 5481 43 112-1 1i"A BOSS 3 

5 9684050508 h)(V)" M5X5 SET SCREW M5X5 6 

6 5481 43 114 7"-”Vh BRACKET 3 

7 9410301608 A7° 117,9"t°D 3X16 SPRING PIN 3X16 24 

8 5482 43 113 D1'7h SHAFT 3 

9 9660050014 tVls M5 NUT M5 7 

10 5487 43 121 ARM 3 

11 5430 43 115-1 9" 1011°-1"—A GRIPPER BASE 21 

12 5482 43 124 i17t SHAFT 3 

13 90275 NOtoY— CF6UU CAM FOLLOWER CF6UU 3 

1 5 9684050808 1')( D" M5X8 SET SCREW M5X8 6 

16 5430 27 117 h5— COLLAR 6 

17 5481 43 118  SPRING 6 

1 8 5481 43 117 h5— COLLAR 6 

20 9710040008 A"VJ-"W' M4 SPRING WASHER M4 12 

22 9672061614 oVh94iNlih M6X16 HEXAGON BOLT M6X16 21 

23 9710060008 A"V,"/3" M6 SPRING WASHER M6 26 

26 5481 43 130-2 '),( GRIPPER 21 

27 5481 43 111-1 13"A BOSS, 3 

103 



5487Z 430 
SECTION NUMBER 

SECTION 
41t- lr;t5CL 

Note: When ordering items marked *,indicate the set number because they are avadable only as a set. 

M-09"011°- (NP) 

GRIPPER (NP) 

NO. F filtSailt- 
SET NO. / PART NO PART NAME nAm''/411CfM111.1)NENT PARTS NO 

28 9660120014 t'A- M12 NUT M12 2 

29 9710120008 A
5
V,"/3" M12 SPRING WASHER M12 2 

31 9670063008 ')5.')F710'10- M6X30 SOCKET BOLT M6X30 1 6 

33 9660060014 /"91- M6 NUT M6 5 

36 90312 iti "-It/1"7 11)9" 6002ZZ BALL BEARING 6002ZZ 4 

37 90853 D"3 -1Dh9D9 RF2040 JOINT LINK RF2040 6 

38 5430 43 210 fI-D CHAIN 2 

40 5430 41 212  PLAIN WASHER 2 

41 5430 41 222 Dt7F SHAFT 1 

42 5430 41 213 Dt7h SHAFT 1 

43 5430 41 211 A7°o7')F SPROCKET 1 

44 5430 41 214 BRACKET 1 

45 5430 41 215 t/I/"h" FIXING BLOCK 4 

46 5430 41 223-1 7"57Vh BRACKET 1 

47 9672084514 c0,394iNDF M8X45 HEXAGON BOLT M8X45 2 

48 9660080014 t!)F M8 NUT M8 2 

49 5430 41 122 7"oT9 BLOCK 2 

50 9710080008 A" h"* M8 SPRING WASHER M8 8 

51 9670082508 9h-)hiti"10- M8X25 SOCKET BOLT M8X25 

52 90765 oV9tVh ANO3 LOCK NUT ANO3 1 

53 90766 (V)99VD1,- AW03 LOCK WASHER AW03 1 

54 90322 t"-11/1"7 11)9' 6303ZZ BALL BEARING 6303ZZ 2 

55 90492 A5AF1"7 117,9" NTB1730 THRUST BEARING NTB1730 2 

56 90385 75AFT9D1, AS1730 THRUST WASHER AS1730 3 

* 57 5430 41 113 Aroh- VF SPROCKET 1 

58 9716060014 t5V11 " M6 PLAIN WASHER M6 2 

59 9672062514 (V)h9VIDF M6X25 HEXAGON BOLT M6X25 2 

* 60 5430 41 115 5--A°-t°) TAPER PIN 2 

61 5430 42 111-1 o-99-V -0." GUIDE 3 

62 9672064514 WV/39*"11)1- M6X45 HEXAGON BOLT M6X45 2 

63 5430 41 216 7"oV9 BLOCK 2 

65 9716080014 t5/"/3" M8 PLAIN WASHER M8 8 

66 5484 41 131 1"7 11)9'N*ID9'- BEARING HOLDER 1 

67 90387 7,57d-rMI, GS1730 THRUST WASHER GS1730 1 

69 5480 41 114 GEAR 1 

70 9686052008 M5X20 SET SCREW M5X20 5 

71 9670052008 V7'.9F4iNtih M5X20 SOCKET BOLT M5X20 6 

* 72 5485 41 111 D1,71- SHAFT 

* 73 5430 41 112 A7°07Vh SPROCKET 1 

104 



AfD9"9VM°— (NP) 

GRIPPER (NP) 
SECTION NUMBER 

5487Z 430 

SECTION 
tk-t=.05AUlikA -CUti4L -CMA,CD-Cs t:yh#T UTTL, 
Note: When ordering items marked * onchcate the set number because they are avadabie :;my as a set 

NO. SET NO. / PART NO. ''' rDIM#PONENT PARTS NO PART NAME 

74 5485 41 1 21 1"Y9)9"tR/9"— BEARING HOLDER 1 

75 9642041014 D D" M4X10 SCREW M4X10 1 2 

76 5487 42 212  GUIDE 6 

77 5481 92 411-1 ?5— STAY 1 

78 9670051408 V h1"11./F M5X14 SOCKET BOLT M5X14 2 

79 5486 41 222  GUIDE 1 

80 5486 41 221 A7'1D F SPROCKET 1 

81 9670062008 V5-)ht"lbh M6X20 SOCKET BOLT M6X20 2 

82 9670051608 V5- Ft"Jbh M5X16 SOCKET BOLT M5X16 2 

83 5430 42 113 IC1°-11°— (1t')F=107.1) IC PAPER (1 SET=10 PCS) 1 0 

84 9642053014 J—"N"M)" M5X30 SCREW M5X30 

85 9710050008 A"V,"1]" M5 SPRING WASHER M5 4 

86 5430 42 1 1 2  GUIDE 2 

87 5486 42 1 21-1 7"57Jh BRACKET 2 

88 5486 42 1 22-1 7Oli—h PLATE 2 

89 5486 42 1 23 D1'7F SHAFT 8 

90 5300 87 1 64 WHEEL 40 

91 5300 87 1 65 hM"— COVER 40 

92 90510 0-9)9" P-6 0—RING P-6 40 

93 90655 GS-9)9" GS-4 GS—RING GS-4 8 

94 9686052508 M5X25 SET SCREW M5X25 2 

95 9670040808 M4X8 SOCKET BOLT M4X8 8 

96 9670051208 M5X12 SOCKET BOLT M5X12 6 

97 9670053008 VJ'Jht"lbh M5X30 SOCKET BOLT M5X30 4 

105 



   

5486G 440 

DELIVERY TABLE DOLLY 

 

SECTION NUMBER 
SECTION 

  

106 



t  
SECTION NUMBER 

! 5486G 440 I 

SECTION 
fis L "C`  I F L T 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

11-(D9"-r 
DELIVERY TABLE DOLLY 

NO. SET NO. / PART NO. PART NAME 113411 /C41101rONENT PARTS NO. Qty 

5430 44 1 30 ')t—LDt71- ASSY WORM SHAFT ASSY 1 
16.24.26.30.31 

5486 44 110 5'93 D177h SUB ASSY SHAFT SUB ASSY 1 
1 6.24.30.54.62.63 

5486 44 120 7—L SUB ASSY ARM SUB ASSY 1 

25.48.49.51 

5486 44 1 60 S—ASSY PLATE SUB ASSY 1 

35.36 

5486 44 1 80 VA SUB ASSY BOSS SUB ASSY 1 

4.5 

5486 44 430 /V—F (NOPS) PLATE (NOPS)SUB ASSY 1 

82.92 

5486 44 440 (OPS) S—ASSY CHAIN (OPS) SUB ASSY 1 

23.78.80 

5486 44 450 (NOPS)S—ASSY CHAIN (NOPS) SUB ASSY 1 

23.78.80.90.93 

5486 44 480 /V-1-7°1)—h(OPS) ASSY SUPPORT PLATE (OPS) ASSY 1 

82.86 

5486 44 710 7-'9V 115.- -7"11, S—ASSY TABLE SUB ASSY 1 

1 9.20.66-68.89 

5487 44 440 31—.a(OPS) ASSY (NP) CHAIN (OPS) ASSY (NP) 1 

23.78.80 

5487 44 450 I—D(NOPS) ASSY (NP) CHAIN (NOPS) ASSY (NP) 1 

23.78.80.90.93 

5500 44 530-1 D1'7F ASSY SHAFT ASSY 1 

32.33.40-42 

1 5430 37 814 SCREW 1 

2 5430 37 810-2 95)9ADFNI, SUBASSY HANDLE 1 

3 5486 44 183 D1'7F SHAFT 1 

4 90446 7"9:91 MB1212DU BUSHING MB1212DU 2 

5 5486 44 181 t11,9"— HOLDER 1 

6 5486 44 182 ArcO'VF SPROCKET 1 

7 9670051008 Vh.V1.- V11,1- M5X10 SOCKET BOLT M5X10 2 

8 9670062008 ”VI-V11/1- M6X20 SOCKET BOLT M6X20 3 

9 5486 44 184 7"559h BRACKET 1 

1 0 9684060808 M6X8 SET SCREW M6X8 1 

11 5486 44 1 78 7"”VF BRACKET 1 

12 9670050808 9”1-V11./F M5X8 SOCKET BOLT M5X8 6 

1 3 95184 91.0-fh" AS-03 200V SOLENOID AS-03 200V 1 

107 



-t,:> ilt-1 
SECTION NUMBER 

SECTION 
*:"..COSAU*aT-111.54Ur hOT,t.yh#T;t5CLT -F ts, 
Note: When ordermg items marked Wondmate the set number because they are available only as a set 

WID9"1 
DELIVERY TABLE DOLLY 

5486G 440 

* 

* 

NO. 
1z F - 

SET NO. / PART NO. PART NAME 41
:Mit4NENT PARTS NO. 

.fF.' • 

1 4 9710040008 A"Vf"h" M4 SPRING WASHER M4 4 

15 9642040514 M4X5 SCREW M4X5 4 

16 9410302508 A7° 117,7"t°D 3X25 SPRING PIN 3X25 3 

17 5486 44 179 77°,17/9" SPRING 1 

18 5486 44 175 t'D PIN 1 

19 9710060008 11" V/"1]" M6 SPRING WASHER M6 1 8 

20 9660060014 tVh M6 NUT M6 18 

21 90852 D"3-(DFUD9 RS25 JOINT LINK R525 1 

22 5486 44 118 CHAIN 1 

23 5486 44 441 II—) CHAIN 2 

23 5487 44 441 (NP) CHAIN (NP) 2 

24 5430 37 623-1 4"l GEAR 2 

25 90242 7`")D1 MB12100U BUSHING MB1210DU 4 

26 5430 44 131 D1,7h SHAFT 1 

27 5522 52 864-1 Lc') PIN 1 

28 9721040008 E—UD9" E-4 E E-4 1 

29 5486 44 177 '1 )2 LINK 1 

30 9410302008 7°U)9"t°.1) 3X20 SPRING PIN 3X20 2 

31 5430 37 622-1 1:'1,— GEAR 

32 5430 37 713 GEAR 1 

33 9410403208 A7°9)9"t°D 4X32 SPRING PIN 4X32 1 

34 5486 44 176 A9Vh" STUD 1 

35 90447 7"VD2 MB1612DU BUSHING MB1612DU 1 

36 5486 44 170 Y—L ARM 1 

37 90243 7"VD2 MB1625DU BUSHING MB1625DU 1 

38 5430 31 243 WEIGHT 2 

39 5430 31 244 T.99 HOOK 2 

40 5430 44 532 AT"oh'VF SPROCKET 2 

41 9410402508 A7
0
9)2"t°D 4X25 SPRING PIN 4X25 2 

42 5500 44 531 D1'7F SHAFT 1 

43 9648051214 753D" M5X12 SCREW M5X12 4 

45 90244 7"VD1 MB1620DU BUSHING MB1620DU 1 

46 5430 44 116 1J5— COLLAR 1 

47 9684060608 hs)( D" M6X6 SET SCREW M6X6 1 

48 5486 44 123 tO PIN 1 

49 5486 44 121 7—L ARM 1 

50 5486 44 1 43 SPRING 1 

51 90598 7"TD1 MB0810DU BUSHING MB0810DU 

52 5486 44 1 41 V)( PAWL 1 

108 



DELIVERY TABLE DOLLY 

"t,729i 
SECTION NUMBER 

SECTION 
*.-._ 0115AU,ATIIVALT OT,t ..7 F #-4-T5CLT -Ft,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set 

5486G 440 1 

NO. SETNO/PARTNO. gi50. #/4111"  PART NAME COMPONENT PARTS NO 
NR 
Qty 

53 5486 44 122 43"11/1.- BOLT 

54 5486 44 113 RATCHET WHEEL 1 

55 90241 7"VD/ MB1220DU BUSHING MB1220DU 1 

56 5486 44 511-2 h"-W' GUIDE 2 

56 5487 44 511-1 W'1(1.-" (NP) GUIDE (NP) 2 

57 5482 44 513 7"5rVt- (NP) BRACKET (NP) 1 

57 5486 44 513 7"57VF BRACKET 1 

58 9642051014 J-1"DD" M5X10 SCREW M5X10 4 

59 9710050008 A"V/"h" M5 SPRING WASHER M5 6 

60 9660050014 tVh M5 NUT M5 2 

62 5486 44 117 A7°,E1 Vh. SPROCKET 1 

63 5486 44 111 D1'7h SHAFT 1 

64 9670051608 ') 7ti"lbh M5X16 SOCKET BOLT M5X16 4 

65 5430 44 124 7"5rVh BRACKET 1 

66 9648064014 /5MD" M6X40 SCREW M6X40 1 2 

67 9648062014 /53 -D" M6X20 SCREW M6X20 4 

68 5486 44 711 A -1D9"I PAPER DELIVERY TABLE 1 

69 9642031614 J-1"DD" M3X16 SCREW M3X16 2 

70 9710030008 A"Vi"1J" M3 SPRING WASHER M3 2 

71 97313 A-IVT V-1C244 SWITCH V-1C244 1 

72 97381 7931-9- VAM22 ACTUATOR VAM22 1 

73 5486 44 612 7"5rVF BRACKET 1 

74 9660030014 tVF M3 NUT M3 2 

75 54.86 44 613 7"57Vh BRACKET 1 

76 5481 44 512 7"5-7')F (NP) BRACKET (NP) 1 

76 5486 44 512 7"57VF BRACKET 1 

78 90857 V4''T9D9 RS-35 JOINT LINK RS35 2 

79 9721080008 E-97,7" E-8 E-RING E-8 2 

80 5430 31 242 9D9 LINK 2 

82 90214 *"-WY 11 )9" 6000ZZ BALL BEARING 6000ZZ 6 

84 9672081214 c0h97NNIJF M8X12 HEXAGON BOLT M8X12 2 

85 9710080008 A"Vi"1" M8 SPRING WASHER M8 4 

86 5486 44 470 1.\ °_AC)_1$0_F PAPER SUPPORT 1 

87 9660080014 tVh M8 NUT M8 2 

88 5500 44 415 STAY 1 

89 91350 7\ 9-. 420G-N-75 CASTER 420G-N-75 4 

90 5486 44 614-1 7,-f”A"- SWITCH BAR 1 

92 5486 44 420 PAPER SUPPORT 1 

93 9648030814 /53F," M3X8 SCREW M3-X8 2 

109 



DELIVERY TABLE DOLLY 
SECTION NUMBER 5486G 440 

SECTION 

Note. When ordering items marked * ,indicate the set number because they are evadable ynly as a set. 

-t  h NO. SET NO. / PART NO. 811a"'/I401r C  ONENT PARTS NO. PART NAME 

94 5486 44 416 1:IDDt°) ECCENTRIC PIN 2 

95 90628 AtV7°t°) SSP-4 SNAP PIN SSP-4 1 
96 5487 93 527 A0 1

,70 PIPE 2 

110 



111 



SECTION 

-t•;,• 3 
SECTION NUMBER 5486G 450 

112 

,IT)F'),I7-7"o7-,A7°1/ 

LAMP,AIR BLOWER, SPRAY 



   

7-f ,I7-7"07-,A7°D 5486G 450 SECTION NUMBER  
LAMPIAIR BLOWER,SPRAY SECTION 

*zonaulotaT111-3 ,1-t-A.o.yr.-t,t-iug-T5cL TT L., 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

't h /gait-4- NO. SET NO. / PART NO. na$4/
4"11"1- PART NAME 
COMPONENT PARTS NO. 

MR 
Qty 

5486 61 120 5)7° ASSY (500K) LAMP ASSY (FOR 500K) 1 

17-25 

5487 61 120 5)7° ASSY (500K-NP) LAMP ASSY (FOR 500K-NP) 1 

17-25 

1 5430 1 4 427 HOLDER 2 

2 9672063014 W.YhgliNbh M6X30 HEXAGON BOLT M6X30 4 

3 9684040508 h,( D" M4X5 SET SCREW M4X5 2 

4 5486 48 113-1 D"2 SHAFT 1 

5 90712 C012t'A.- M12 (t9"q) HEXAGON NUT M12 (LEFT) 1 

6 9721100008 E-,1)2" E-10 E-RING E-10 1 6 

7 90514 0 1/ D9" P-12 0-RING P-12 16 

8 5486 48 112 JA'11, NOZZLE 

9 5430 1 4 426 7N11,9"- HOLDER 2 

1 0 5486 48 111 D"9 SHAFT 2 

11 5486 48 114 7"cP)9 BLOCK 2 

1 2 9684060608 h)( D." M6X6 SET SCREW M6X6 8 

1 3 9670041208 V F1i"lbh M4X12 SOCKET BOLT M4X12 2 

1 4 9670063008 M6X30 SOCKET BOLT M6X30 2 

1 5 5486 45 115 AT- STAY 1 

1 6 9670042008 V F*"11,1- M4X20 SOCKET BOLT M4X20 2 

17 9642041514 J-"N "Dfi" M4X15 SCREW M4X15 2 

1 8 9710040008 n"”"1]" M4 SPRING WASHER M4 2 

1 9 5486 61 122 COVER 1 

20 5486 61 1 21 711 57'.91' BRACKET 1 

21 9710030008 11" 1 " M3 SPRING WASHER M3 2 

22 9660030014 tVF M3 NUT M3 

23 99959 ;MO"- NZ30120 HOLDER NZ30120 2 

24 9642031414 1-1"Th.)" M
.
3X14 SCREW M3X14 2 

25 99960 -(7.-5)7° 15W FLUORESCENT LAMP 15W 1 

26 5486 1 4 135 NEEDLE 3 

27 90553 0 1)D2" P-7 0-RING P-7 3 

28 9686050808 h)( D" M5X8 - SET SCREW M5X8 3 

29 90505 0 11 D9" P-16 0-RING P-16 6 

30 5486 1 4 142 n0...170 PIPE 1 

31 5486 1 4 148 11"11/1- (500K) BOLT (500K) 2 

32 5486 1 4 1 41-1 A5r- (500K) STAY (500K) 1 

33 5486 1 4 1 47 7"57')F BRACKET 2 

34 9670062508 M6X25 SOCKET BOLT M6X25 2 

35 5486 1 4 146 7"5 h BRACKET- 2 

113 



5486G 450 I 

SECTION 
* ofsaitiii.41-cct vs 2' FlUg-T.;t5t (-TT  
Note: When ordering demo marked *,indicate the set number because they are available only as a set. 

>-#44- 
SECTION NUMBER 

NO. "t at-g" 
SET NO. / PART NO. g9,3Atft /4"41/  / COMPONENT PARTS NO. 

-4, PART NAME 

36 5486 14 144 n 0 170 PIPE 1 

37 5486 1 4 1 45 ipt-"i1°-(7°  END PIPE 1 

38 5486 14 134 A•7°D-4"5"- SPRAY BODY 3 

39 5486 1 4 137 NUT 3 

40 5486 1 4 1 36 /ANL; NOZZLE 3 

41 5486 1 4 143 /1°-f7° PIPE 1 

114 

LAMP.AIR BLOWER,SPRAY 



115 



  

:••$-Ig,- 
SECTION NUMBER 5486G 460 /1" V91) " 

 

BACK GUIDE SECTION 

  

116 



SECTION NUMBER 5486G 460 

SECTION 
*zolgenu*aTutiALTI-Q-4.0T,t T;t5cLTTo, 
Note: When ordering items marked *,mdicate the set number because they are available only as a set. 

W"99V -0.' 

BACK GUIDE 

NO. t.vbit-9- /nAit 
SETNO./PARTNO. PART NAME 

COMPONENT PARTS NO 
MR 
Q'ty 

5486 42 1 30-1 D1'7FY—L(OPS)S—ASSY ARM (OPS) SUB ASSY 1 

6,8 

5486 42 1 40-1 D1,71-7—G(NOPS)S—ASSY ARM (NOPS) SUB ASSY 1 

8,26 

5486 42 150-1 11" 2—LE)1,7h S—ASSY SHAFT SUB ASSY 1 

3-5 

5486 42 310-2 t°7A-DD1771- S—ASSY SHAFT SUB ASSY 1 

5,37,48 

5486 42 320 i'.997"on)9(OPS)S—ASSY BLOCK (OPS) SUB ASSY 2 

31,32 

5486 42 330 5)77"o9(NOPS)S—ASSY BLOCK (NOPS) SUB ASSY 2 

32,35 

5486 42 340 D1'71- SUB ASSY SHAFT SUB ASSY 1 

5,37,41,64 

5486 42 350 )7"tAll/9"— SUB ASSY HOLDER SUB ASSY 1 

44,45 

5487 42 340 D1'7h SUB ASSY (NP) SHAFT SUB ASSY (NP) 1 

5,37,41,64 

1 5486 42 153-1 7"t,— -f-11, BRAKE WHEEL 2 

2 9684060808 1-)1 D" M6X8 SET SCREW M6X8 4 

3 5486 42 151-1 D"2 SHAFT 1 

4 5486 42 152 A7°oh.VF SPROCKET 1 

5 9410402508 A7°11D9"t°D 4X25 SPRING PIN 4X25 3 

6 5486 42 131-1 7"5h. V1- BRACKET 1 

8 90357 ii"—V\"7 11)7" 6001LLU BALL BEARING 6001LLU 2 

9 9648051014 /57D" M5X10 SCREW M5X10 16 

10 5486 42 325-1 V -fh" GUIDE 1 

11 5486 42 332  GUIDE 1 

12 5486 42 326-1 h"-(F' GUIDE 1 

13 9721100008 E-9)9" E-10 E—RING E-10 2 

1 4 9670063008 97VhtiNDF M6X30 SOCKET BOLT M6X30 6 

15 5486 42 164 SEPARATOR 1 

1 6 5486 42 334 7"c09 BLOCK 1 

17 5486 42 336 7"W99 BLOCK 2 

1 8 5486 42 163-2 A°.f7° PIPE 1 

19 5486 42 328  GUIDE 6 

20 5486 42 161-2 9"9F DUCT 1 

21 5486 42 327-1 7"c09 BLOCK 2 

22 5486 42 333 7"oV9 BLOCK 1 

117 



t. 

VV9V -fh" 

BACK GUIDE 

a 7  
5486G SECTION NUMBER 460 

SECTION 
*:_offisagl*aTu$iAL -crni,o-c, t ,yh#-g—r-AXLTTi.s, 

marked  

NO. SET NO. / PART NO. PART NAME 4641*'4/41101.01PONENT PARTS NO. 

23 5486 42 1 65 =V70 11t NIPPLE 1 

24 9670051608 9 1-74"11,F M5X16 SOCKET BOLT M5X16 1 

25 5486 42 162-2 9"9F DUCT 1 

26 5486 42 1 41-1 7"5-h"JF BRACKET 1 

27 5486 42 329-1 7"oV9 BLOCK 2 

28 5486 42 323 5V9 RACK 2 

29 9670063508 97VFt"11,1- M6X35 SOCKET BOLT M6X35 8 

30 9642051014 J-\":fP1 M5X10 SCREW M5X10 2 

31 5486 42 321 7"57V1.- BRACKET 2 

32 90244 7\")D2 MB1620DU BUSHING MB1620DU 4 

33 5486 42 324-1 7°I)-1- PLATE 1 

35 5486 42 331 7"5rVF BRACKET 2 

36 9670061408 Vh"Jht"lld• M6X14 SOCKET BOLT M6X14 18 

37 5486 42 312 A7°oVF SPROCKET 2 

38 90243 7"VD2 MB1625DU BUSHING MB1625DU 2 

39 9650062014 711)/53 M6X20 SCREW M6X20 1 

40 5310 22 313 9"11,11) (913) VIAL (BLACK) 1 

41 5486 42 341 zoN, SHAFT 

41 5487 42 341 D"9 (NP) SHAFT (NP) 

42 90852 D"3-()1q9 R525 JOINT LINK RS25 1 

43 5486 42 313 CHAIN 1 

44 90447 7"VD2 MB1612DU BUSHING MB1612DU 2 

45 5486 42 351 7"5Vh BRACKET 1 

46 9721120008 E-99" E-12 E-RING E-12 1 

47 9684050608 1- D" M5X6 SET SCREW M5X6 2 

48 5486 42 311-2 D"9 SHAFT 1 

49 
.
9721150008 E-15 E-RING E-15 1 

50 5480 51 343  PLAIN WASHER 1 

51 9717160008 J-77 4”1)" M16 WAVE WASHER M16 4 

52 5430 42 415 /35- COLLAR 1 

53 90700 UtV1.- M8 U -NUT M8 2 

54 9716080014 t5,"1)" M8 PLAIN WASHER M8 2 

55 5480 53 1 26 A7° 9D9" SPRING 2 

56 5480 53 128 70 1)-F PLATE 1 

57 5480 53 1 25 BRAKE SHOE 1 

58 5486 42 315 A9'JF" STUD 1 

59 9648050814 /5DD" M5X8 SCREW M5X8 

60 5486 42 317 /35- COLLAR 

61 5486 42 316 A9Vh" STUD- 1 

118 



fail IR 
Qty 

PART NAME "t NO. SET NO. /PART NO. gl3g"!' f41-int*P1NENT PARTS NO 

62 5486 78 316 117,9" RING 1 

63 5300 22 317 PLATE 

64 9410402008 A7°IlD9"t°D 4X20 SPRING PIN 4X20 1 

66 9682050608 M5X6 SET SCREW M5X6 2 

5486G 460 I 

SECTION 
* is;ft 1 A.,0Yr 
Note: When ordering items marked*,inchcate the set number because they are available only as a set. 

7> a igq• 
SECTION NUMBER 

65 5640 42 135 79 CAP 2 

67 5486 42 167 3"LtD RUBBER CAP 8 

119 

A"V9V -W' 

BACK GUIDE 



SECTION 
SECTION NUMBER 5486Z 470 filiVox 

JOGGER 

120 



JOGGER 
SECTION NUMBER 

I 5486Z 470 I 

SECTION • 
*:-OnA4*A -ClIVAL -CM/1.0T,t-YFI LTT., 

number  

NO. SET NO. / PART NO. PART NAME 143 A1E.4/701UPONENT PARTS NO. 
MI& 
City 

5486 42 410-2 D1'7F ASSY SHAFT ASSY 1 

29,36,37,44,46,49,54 

5486 42 430 CDD LD1'7F S—ASSY SHAFT SUB ASSY 1 

1,4,8 

5486 42 510-1 /fh"h"fF"(OPS)ASSY SIDE GUIDE (UPS) ASSY 1 

33,41 

5486 42 520 /-0.-"h"fh"(NOPS)ASSY SIDE GUIDE (NOPS)SUB ASSY 1 

39,41 

5486 42 550 IJ D9" SUB ASSY RING SUB ASSY 1 

69,70 

5486 42 560 7—L SUB ASSY ARM SUB ASSY 1 

61,62,79 

5486 42 570 '.9)k SUB ASSY PAWL SUB ASSY 1 

63,75 

5486 44 190 7—L SUB ASSY ARM SUB ASSY 1 

74,75 

1 90307 t"—J1J1"7 11)9" 605ZZ BALL BEARING 605ZZ 1 

2 5640 43 123 /1" SPRING 1 

3 5640 43 124 )15— COLLAR 1 

4 5486 42 431 fi1'7F SHAFT- 1 

5 5486 42 432 7f-5— FEELER 2 

6 9710050008 A"V,"h" M5 SPRING WASHER M5 5 

7 9642051014 1-1":D" M5X10 SCREW M5X10 4 

8 90318 V-11/1'79)9" 608ZZ BALL BEARING 608ZZ 1 

9 5300 59 134 LOCK COLLAR 1 

1 0 9684050608 F-$T-)" M5X6 SET SCREW M5X6 1 

11 9670061208 V FAINIJF M6X12 SOCKET BOLT M6X12 2 

12 9710060008 A"VJ"'h" M6 SPRING WASHER M6 3 

13 5430 42 113 IC"\°—)1°— (1tVF=107f) IC PAPER (1 SET=10 PCS) 2 

1 4 9684060608 h;t VP` M6X6 SET SCREW M6X6 2 

15 5486 45 113 STAY 1 

1 6 5300 75 112 t'D PIN 1 

17 5290 89 422 SCREW 1 

1 8 5300 21 424 Ta v_F PLATE 1 

19 97332 A-r)f D2MV-5L111—IC2 SWITCH D2MV-5L111—IC2 1 

20 5330 61 434 7"”'jF BRACKET 

21 9716030014 L5 " M3 PLAIN WASHER M3 2 

22 9642031414 t1"7f-l" M3X14 SCREW M3X14 2 

23 5486 42 610 7°D—F PLATE 2 

121 



JOGGER 

1Cf >3% - 

SECTION NUMBER 
SECTION 

*z. orpatt  u ss  L "C•  UA-PYr, ili L 
Note: When ordering items marked irondicate the set number because they are avallable only as a set. 

5486Z 470 

t•il-11-4./20AS-g- NO. SET NO. / PART NO. me.Ant"4-14- PART NAME COMPONENT PARTS NO. 

24 9670061008 V7Vh$"II/F M6X10 SOCKET BOLT M6X10 

25 90244 7"VD2 MB1620DU BUSHING MB1620DU 5 

26 5430 42 525 A7°11)9" SPRING 1 
27 9721150008 E—'1 9" E-15 E-RING E-15 1 
29 5486 42 420 7-L ARM 1 

30 5486 42 422  SPRING 1 

31 5430 42 424 A9Vh" STUD 1 
32 5486 42 522 D1'7F SHAFT 1 
33 5486 42 511-1 /-0-"h"fF" SIDE GUIDE 1 
34 90780 17"41"IliF M6X20 KNOB BOLT M6X20 1 
35 5430 35 314 SPACER 2 
36 90730 A°-13-t"3.) 1.6X5 RIVET 1.6X5 5 
37 5482 78 211  SCALE PLATE 1 

38 5430 42 526 7"VD2 BUSHING 1 

39 5486 42 521  SIDE GUIDE 1 

40 9721190008 E- 11)9" E-19 E-RING E-19 1 

41 5430 42 512 7"VD2 BUSHING 2 

42 9672051014 oVh9t"11/F M5X10 HEXAGON BOLT M5X10 1 
43 90203 li"-W7q)9" 625ZZ BALL BEARING 625ZZ 

44 5486 42 423-1 7-L ARM 1 

45 9410605008 77°97.0"t°) 6X50 SPRING PIN 6X50 1 

46 9410402508 A7°9)9"t°3 4X25 SPRING PIN 4X25 1 

47 9670061608 97'91'304/F M6X16 SOCKET BOLT M6X16 3 

48 90302 *"-11/1"79)9" 626ZZ BALL BEARING 6267Z 1 

49 5486 42 411-1 D1'71' SHAFT 1 
50 5486 42 516 70U-F PLATE 1 

51 9648040814 /5]D" M4X8 SCREW M4X8 6 

52 9670062008 97'91.10'110F M6X20 SOCKET BOLT M6X20 2 

53 5431 42 414-1 7oDFW"fF" FRONT GUIDE 2 

54 5486 42 412 T-A°-t°) TAPER PIN 1 

55 9642040814 1-1"Th')" M4X8 SCREW M4X8 2 

56 9710040008 A" 1J" M4 SPRING WASHER M4 2 

57 5486 42 517 7"57Vh BRACKET 1 

58 96531 7fV1 CS-16-5N SWITCH CS-16-5N 1 

59 5486 42 515 7o L,_ F  PLATE 1 

60 5486 42 563 0 PIN 1 

61 90589 1"79)9" SARI-10 BEARING SARI-10 2 

62 5486 42 561 LINK 

63 5486 42 571 7-L ARM- 1 

122 



SECTION NUMBER 5486Z 470 I 

SECTION 
*z.onau*it 134 t7 F -  L%, 
Note: When ordering items marked*ondicate the set number because they are available only as a set. 

't 7 F NO. SET NO. / PART NO. aga n/
4"*% 

PART NAME COMPONENT PARTS NO. 
frig It 
Q ty 

64 5486 42 572 t 0 PIN 1 

65 9721060008 E-97" E-6 E -RING E-6 3 

66 5486 42 562 7104./h BOLT 1 

67 5486 42 573 7"--5" Vh BRACKET 1 

68 9722350008 C-U)7" C-35 C-RING C-35 1 

69 90888 7"'YD/ MB3512DU BUSHING MB3512DU 1 

70 5486 42 551 LINK 1 

71 9710080008 il" V”1]" M8 SPRING WASHER M8 1 

72 9660080014 t'JF M8 NUT M8 1 

73 971 6080014 t -5/"h" M8 PLAIN WASHER M8 1 

74 5486 44 191 LINK 1 

75 90598 7"VD2 MB0810DU BUSHING MB0810DU 2 

76 5486 44 1 92-1 HOLDER 1 

77 9684081208 1- )t fJ' M8X12 SET SCREW M8X12 2 

78 5430 44 211 GEAR 1 

79 9684030508 F)( V.)" M3X5 SET SCREW M3X5 2 

80 90787 J7"40'11,1- M6X25 KNOB BOLT M6X25 1 

81 9716060014 t5/"1j" M6 PLAIN WASHER M6 1 

82 5560 35 1 56 1--(oDrM1'- NYLON WASHER 1 

123 

JOGGER 



SECTION 

t a:e4-4.- 
5486Z 505 SECTION NUMBER  -fri#7U-11 

INK FRAME 

124 



-(2)+71)—(3 

INK FRAME SECTION 
*COMAU*A -CUtiALTI-t-A.OT,t•:/F XLTTI.,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

>4-4 

SECTION NUMBER 
5486Z 505 

* 

* 

* 

* 

* 

* 

* 

NO. tvh*-g-/i6Ailt 
SETNCL/PARTNO. giubt, /4"** PART NAME 

COMPONENT PARTS NO Qty 

5486 51 270 7L'—L — SUB ASSY STAY SUB ASSY 1 

1 4-16 

5486 55 110-3 -1)+71.—G ASSY FRAME ASSY 1 

3,6-8.10-18 

1 5430 32 815 J7" KNOB 1 

2 5480 51 1 91 *II/9"— HOLDER 1 

3 5480 51 272-1 AY— STAY 1 

4 5480 51 1 93 A7° 11)9" SPRING 1 

5 5480 51 192 to p  PIN 1 

6 5480 51 273-1 AT— STAY 1 

7 5486 55 112-3 7D—t (NOPS) FRAME (NOPS) 1 

8 90733 Y—A°—t°) 6X40 TAPER PIN WITH SCREW 6X40 6 

1 0 9670102508 )5')1-t"II/F M10X25 SOCKET BOLT M10X25 7 

11 9670063008 V5.9h7N"II/1- M6X30 SOCKET BOLT M6X30 
21  I 1 2 5480 51 263-2 AY— STAY 

13 5480 51 271 AY— STAY 1 

1 4 90730 A°——t"3') 1.6X5 RIVET 1.6X5 5 

15 5482 78 211 A5—II/A") SCALE PLATE 1 

16 5485 51 264-3 AY— STAY 1 

17 5486 55 111-3 7D—L (OPS) . FRAME (OPS) 1 

18 9670103508 V F7ti"10- M10X35 SOCKET BOLT M10X35 1 

125 



SECTION 

r-  - I SECTION NUMBER  5486Z   510  

INK FOUNTAIN 

126 



SECTION NUMBER 
i 5486Z 510 I 

SECTION 
*zanBAU*AT'll$54L -C MA.OT.tvhill-TA5CLTTo, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1:47t)t) 

INK FOUNTAIN 

t.zhilt-g-/MAS NO. SETNa/PARTNa PART NAME COMPONENT PARTS NO. 
MR 
Qty 

5480 51 1 00 1(:) Vt"71-DTDo-5—ASSY INK FOUNTAIN ROLLER ASSY 1 

1,2,5-12.15,17.20.21,23,27,87 

5480 51 110  INK FOUNTAIN 1 

5-7,11.12.20,21,23,27 

5480 51 1 20 SUB ASSY WORM WHEEL SUB ASSY 1 

29,79,80.111 

5480 51 250 W/Fv")At—SUB ASSY STAY SUB ASSY 1 

5,29,30.32,35 

5486 51 1 30-1 9F"7—L ASSY ARM ASSY 1 
64,70 

5486 51 1 40-2 95”1ill,9"— ASSY HOLDER ASSY 1 

72-74 

5486 51 310 9-(F.D9"*-f—li, SUB ASSY TIMING WHEEL SUB ASSY 1 

94-96 

1 5480 51 1 49 7"D—F" BLADE 1 

2 5480 51 139  SIDE FRAME 1 
3 90700 Ut'A.. M8 U—NUT M8 2 

4 5480 51 146 SCREW 2 

5 9411503200 5-11°—t°) 5X32 TAPER PIN 5X32 4 

6 90730 )1°—h—t553, 1.6X5 RIVET 1.6X5 5 

7 5430 78 213 Ah—q)A"D SCALE PLATE 1 
8 5480 51 119 99,1"D SIDE FRAME 1 
9 5430 51 117 WIRE 1 

10 5480 51 118 KNOB 25 

11 5480 51 1 34 Y—L ARM 1 

12 5480 51 133 tO PIN 1 

13 5480 51 249 9VDRD DAMPER 2 

1 4 5480 51 247 t°) PIN 1 

15 9670063008 97'91.*Nt,F M6X30 SOCKET BOLT M6X30 3 

1 6 9710060008 il h" M6 SPRING WASHER M6 4 

17 9670062008 97')Ft"lbh M6X20 SOCKET BOLT M6X20 1 

18 5480 55 114 T"YD2 BUSHING 4 

19 9670051008 M5X10 SOCKET BOLT M5X10 8 

20 5480 51 114 -f.7.VYt" INK FOUNTAIN 1 

21 9410503208 A3'UD9"t°) 5X32 SPRING PIN 5X32 2 

22 5480 51 137 SPACER 1 

23 5480 51 135 t 0 PIN 1 

24 5480 51 138 A7
0

I) D9" SPRING 1 

25 5480 51 248 t PIN 1 

127 



5486Z 510 1 

SECTION 
*z.oariaLt*A -c-Lt LT' -t-A-OrrC, it* 5C UTTL,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-(7) 74',DTD 

INK FOUNTAIN 

:> 
SECTION NUMBER 

* 

NO. /gge.** 
SET NO. / PART NO. PART NAME g1341 */411CfM4P-ONENT PARTS NO. 

26 5480 51 254 117)9 LINK 1 

27 5480 51 136 7-G ARM 1 

28 5480 51 255 tO PIN 2 

29 9410401608 A7°11)9"t°) 4X16 SPRING PIN 4X16 5 

30 5480 51 252 ARM 1 

31 5480'51 194 7"oT9 BLOCK 1 

32 5480 51 251 AT- STAY 1 

33 90796 li"-10"qT7° 30 90 M8 BALL GRIP 30 BLACK 1 

34 5480 51 256-1 DM"- LEVER 1 

35 5480 51 253 7-G ARM 1 

36 5480 51 259 A7.° 11D9" SPRING 1 

37 5480 51 258-1 A3TF" STUD 1 

38 5480 51 257 1DDDt°D ECCENTIC PIN 2 

39 9660080014 IVF M8 NUT M8 2 

40 9670052008 M5X20 SOCKET BOLT M5X20 1 

42 9670053008 M5X30 SOCKET BOLT M5X30 2 

43 9650052514 11,4/53.D" M5X25 SCREW M5X25 1 

44 5480 51 122-1 )7" KNOB 1 

45 9684050608 M5X6 SET SCREW M5X6 

46 5480 51 129-1 -1141"D SCALE PLATE 1 

47 5486 53 213 7"oT2 BLOCK 1 

48 9721040008 E-9)9" E-4 E-RING E-4 8 

49 5480 51 160 Y-G ARM 1 

50 5480 51 170 UD9 LINK 1 

51 5480 51 1 66 A9VF" STUD 1 

52 5480 51 172 jp% ki) U GUIDE PLATE 1 

53 5480 51 173 A9Th" STUD 2 

54 5480 51 1 80 DDD INDICATOR 1 

55 9684061208 M6X12 SET SCREW M6X12 2 

56 9410602508 A7°9D9I't°) 6X25 SPRING PIN 6X25 2 

57 5430 51 162-2 DA"- LEVER 1 

58 5430 51 1 63 t°D PIN 1 

59 5430 51 164 77°9D9" SPRING 1 

60 5430 51 1 40-1 T)I PAWL 1 

61 5480 51 126 5fITF*/-1 RATCHET WHEEL 1 

62 5480 51 1 52 t°D PIN 1 

63 5480 56 137 /35- COLLAR 1 

64 5480 51 132 T`TD2 BUSHING 

65 5480 51 1 42 tO PIN 1 

128 



INK FOUNTAIN  

SECTION NUMBER 54861 510 

SECTION 
* 0.) T11 $5  L Orit, 't 5( L T Ls , 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

t.yhilt-g- /gBAS NO. SET NO / PART NO. PART NAME COMPONENT PARTS NO. 
flu& 
Q'ty 

66 9410301608 A7°11)9"t°) 3X16 SPRING PIN 3X16 1 

67 9721080008 E-8 E -RING E-8 1 

68 5430 33 122 /"h" WASHER 1 

69 5480 51 1 51 UD9 LINK 1 

70 5486 51 1 31-1 7-L ARM 1 

71 9660060014 J- ')F M6 NUT M6 1 .  

72 5486 51 1 45-2 $10"- HOLDER 1 

73 90421 -F"11,"\"7 11)9" HK2012 NEEDLE BEARING HK2012 2 

74 90435 HF2016 ONE WAY CLUTCH HF2016 1 

75 5480 51 1 43 77°IlD9" SPRING 1 

76 5480 51 144 A9')F" STUD 1 

77 5480 51 1 23  GEAR SHAFT 1 

78 5480 51 1 28 7"009 BLOCK 1 

79 5480 51 121 GEAR WHEEL 1 

80 90590 7"Wi2 MB2020DU BUSHING MB2020DU 1 

81 5486 51 1 55 qD9 LINK 1 

82 5486 51 1 50 Y-L ARM 1 

83 9710040008 WIVP\1j" M4 SPRING WASHER M4 1 

84 9642040814 J-1"37)" M4X8 SCREW M4X8 1 

85 5480 51 112-1 7"')D2 BUSHING. 1 

86 90511 OUD9" P-20 0-RING P-20 2 

87 5480 51 111 71-DT-Do-5- FOUNTAIN ROLLER 1 

88 5480 51 113-2 7"VD2 BUSHING 1 

89 5480 51 161 ;ti "A BOSS 1 

90 9648051614 /5:Vi" M5X16 SCREW M5X16 3 

91 5486 51 315 COVER 1 

92 9670061608 M6X16 SOCKET BOLT M6X16 1 

93 5480 51 314  PLAIN WASHER 1 

94 90333 V-11,1"7 11)9" 690311 BALL BEARING 6903ZZ 2 

95 5486 51 311 9 -1:71D9"43 -f-fl, TIMING WHEEL 1 

96 5480 51 318 Ar\0_1_ SPACER 1 

97 5486 51 316-1 1'p+9"99-hL CAM 1 

98 9684060608 M6X6 SET SCREW M6X6 2 

99 9670062508 M6X25 SOCKET BOLT M6X25 3 

1 00 5480 51 313 7,9')F" STUD 1 

1 01 91160 7
0
59" PA-4 PLUG PA-4 1 

1 02 91161 Aq-7" PB-4 SLEEVE P8-4 1 

1 03 91162 ') 7°11, PD-4 NIPPLE PD-4 1 

1 05 5640 23 136 STOPPER_ 1 

129 



5486Z 510 SECTION NUMBER  

NO. PART NAME -t.7Filt /Menit* 
SET NO. / PART NO. fiseazAx /415"".  / COMPONENT PARTS NO. 

SPRING PIN 2.5X16 111 9410251608 A7°1)9"t°D 2.5X16 2 

INK FOUNTAIN SECTION 
* cD Jit r.s  t_ 4,o) lit -g-T t3;r L. TT s 
Note: When ordering ;terns rharxed*,:ndicate the set number because they are evadable only as a set. 

107 5480 78 258 LABEL 

108 5430 35 314 X1c)-1— SPACER 1 

110 9670054508 `1 ")1'10`11.,t• M5X45 SOCKET BOLT M5X45 1 

130 



131 



SECTION 

:,#-II 
SECTION NUMBER 5486Z 515 -

(:)t”99
-0-3- 

INK DUCTOR ROLLER 

132 



INK DUCTOR ROLLER  

5486Z 515 1 

SECTION 
*.20g0AU*ATU5ALtMA.OT F# XL -C -F o, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-
t :- 
SECTION NUMBER 

NO. SET NO. / PART NO. age. ft/*" PART NAME COMPONENT PARTS NO. 
MI& 
Qty 

5480 51 210 S-ASSY INK DUCTOR ARM SUB ASSY 1 

24,25 

5480 51 220 1"7 1
1)2"t'D S-ASSY BEARING PIN SUB ASSY 1 

1 6,17 

5480 51 230 S-ASSY INK DUCTOR ARM SUB ASSY 1 

25,33 

5480 51 240 99-D1'7I-S-ASSY INK DUCTOR SHAFT SUB ASSY 1 

1 5,19,28,32,34 

5480 51 270 7Vf3')t -fli"lbF S-ASSY ADJUSTING BOLT SUB ASSY 2 

7,9,10,29,31 

5480 51 280-1 7H)7°7-G S-ASSY ARM SUB ASSY 1 

36,37 

5480 51 290-1 AH)70 W)"37-LS-ASSY ARM SUB ASSY 1 

36,41 

5486 51 260 9"99-o-5- SUB ASSY DUCTOR ROLLER SUB ASSY 1 

11,12 

1 9670054508 V F$"11,1.- M5X45 SOCKET BOLT M5X45 2 

2 9710050008 )1" /3" M5 SPRING WASHER M5 2 

3 5480 51 278 7"(3V9 BLOCK 1 

4 9670051208 M5X12 SOCKET BOLT M5X12 2 

6 5480 53 391-1 95D7°  CLAMP 2 

7 5480 51 275 *"11)1-- BOLT 2 

8 5480 51 277 SPRING 2 

9 9716080014 t5/"/3" M8 PLAIN WASHER M8 2 

10 90700 UtVh M8 U-NUT M8 2 

11 90363 li"-IL/1"7 11 D9" 608LLU BALL BEARING 608LLU 2 

12 5486 51 261 9"99-o-5- DUCTOR ROLLER 1 

1 3 9670053508 V 1.1i"It/h M5X35 SOCKET BOLT M5X35 2 

14 5480 51 279 7"oV2 BLOCK 1 

15 9411503200 T-A°-t°) 5X32 TAPER PIN 5X32 4 

1 6 5480 51 221 17,Dpt°) ECCENTIC PIN 1 

17 90214 -WY 11)2" 6000ZZ BALL BEARING 6000ZZ 1 

1 8 5480 51 222 SPACER 1 

1 9 5480 51 244 7-L ARM 1 

20 9710060008 W‘VP'13" M6 SPRING WASHER M6 3 

21 9660060014 J-)F M6 NUT M6 3 

22 5480 55 114  BUSHING 2 

23 9684050608 1- )t D" M5X6 SET SCREW M5X6 3 

24 5480 51 211 ARM 1 

133 



SECTION NUMBER 
5486Z 515 

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

I  7) 3"99-o-5- 

INK DUCTOR ROLLER 

NO. 't F /OA** 
SET NO. / PART NO. PART NAME COMPONENT PARTS NO 

fig 2' 

25 5480 51 212 7"VD2 BUSHING 

26 5480 51 245 BOLT 2 

27 5480 51 246 fVF NUT 2 
* 28 5480 51 242 7-L ARM 2 

29 5480 51 274 7"oV9 BLOCK 2 
30 5480 51 276 0 PIN 2 
31 9410201008 A7°91)9"t°) 2X10 SPRING PIN 2X10 2 

* 32 5480 51 241 AT-- STAY 1 
33 5480 51 231 7-G ARM 1 
34 5480 51 2.43 7-L ARM 1 

35 5480 51 285 A9Vh" STUD 1 
36 5480 51 282 7"VD1 BUSHING 2 
37 5480 51 281-1 5V3 LATCH 1 

39 9642053014 .1-\"3D" M5X30 SCREW M5X30 1 

40 9660050014 J-19F M5 NUT M5 1 

41 5480 51 291-1 7-L ARM 1 

42 9670051008 V Ft"11,1- M5X10 SOCKET BOLT M5X10 1 

43 5430 26 214 h WASHER 1 

44 9721100008 E-9D9" E-10 E-RING E-10 

45 5522 52 864-1 t°) PIN 1 

46 5430 26 315 9)9 LINK 1 

47 5480 51 292 t 0 PIN 1 

48 5480 51 294 A9VF" STUD 1 

49 5480 51 293 /1" SPRING 1 

50 9721060008 E-9'9" E-6 E -RING E-6 1 

51 9642040814 J-1"M.J" M4X8 SCREW M4X8 4 

52 9710040008 11" V M4 SPRING WASHER M4 4 

53 9716040014 t5,"/3" M4 PLAIN WASHER M4 4 

54 97644 VUJ-W AS-03A 200V SOLENOID AS-03A 200V 1 

55 5480 51 286 ECCENTRIC PIN 1 

57 5480 51 287 SPRING 1 

58 5480 51 295 y\0_1_ SPACER 1 

59 5480 51 296 COVER 1 

60 5480 51 297 7"57'91- BRACKET 1 

61 9716050014 ti#"h" M5 PLAIN WASHER M5 2 

62 9642053514 M5X35 SCREW M5X35 2 

63 90628 AtV7°t°) SSP-4 SNAP PIN SSP-4 1 

64 5487 93 527 no .(70 PIPE 

134 



135 



SECTION 
SECTION NUMBER NUMBER 5486Z 520 th'"jEo-5- 

DISTRIBUTOR ROLLER 

136 



* 

DISTRIBUTOR ROLLER 

I 5486Z 520 SECTION NUMBER  
SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
't 7 
SET NO. / PART NO. '24.110"f/nrANENT PART NAME 

PARTS NO. 
Aft 
Qty 

5480 51 410 ”"Jo-5- ASSY DISTRIBUTOR ROLLER ASSY 3 

3.8 

5480 51 420 1-7":E.o-5- SUB ASSY ROLLER SUB ASSY 1 

3.22 

5480 56 1 40 DA"- BOLT SUB ASSY 1 

36.51-53 

5486 51 430 t7"3ao-5- ASSY DISTRIBUTOR ROLLER ASSY 4 

3.4 

5486 56 110 S-ASSY BRACKET SUB ASSY 1 

42.69 

5486 56 120 3"Lh"r) 11 )9 ASSY LINK SUB ASSY 1 

45.69 

5486 56 130 TV99"'JD1,71-SUB ASSY SHAFT SUB ASSY 1 

• 44.57.71 

1 5486 51 433 7"57')h BRACKET 1 

2 9670061208 Vh'1-$"11/1- M6X12 SOCKET BOLT M6X12 16 

3 90363 608LLU BALL BEARING 608LLU 16 

4 5486 51 431 1-7"30-5- DISTRIBUTOR ROLLER 4 

5 9670061608 V7')Fiti"Ait- M6X16 SOCKET BOLT M6X16 1 6 

6 5486 51 434 7"57VF _ BRACKET 1 

7 5480 51 413-1 7"5rVF BRACKET 1 

8 5480 51 411 DISTRIBUTOR ROLLER 3 

9 5480 51 414-1 7"5 h BRACKET 1 

1 0 5486 51 435-1 7"55.VF BRACKET 1 

11 9410401608 A7° 9)9"t°) 4X16 SPRING PIN 4X16 1 

12 9410402008 A7° 11 )9"t°) 4X20 SPRING PIN 4X20 1 

13 5486 51 436-1 7"35.Vh BRACKET 1 

1 4 5480 51 417 7"5-”F BRACKET 1 

15 5480 51 418 7"”Vh BRACKET 1 

1 6 5480 51 462-2 30'0 BOLT 2 

17 5480 51 461-2 95D7° CLAMP 2 

1 8 5480 51 463-2 7"57Vh BRACKET 1 

20 5480 51 464-2 7"5rVh BRACKET 1 

21 5480 51 422 7"5”F BRACKET 1 

22 5480 51 421 DISTRIBUTOR ROLLER 1 

23 5480 51 423 7"51-  BRACKET 1 

24 5486 51 415 7" .5 F BRACKET 1 

25 5486 51 416 7"55")1- BRACKET 1 

26 5480 51 437 7"5r'JF BRACKET_ 1 

137 



>At* 
SECTION NUMBER 

SECTION 
*:_ofosauJita-cutss t.y -

g.T5t5C L -CT 
Note: When ordering items marked *,indicate the set number because they are avallable only as a set. 

DISTRIBUTOR ROLLER 

5486Z 520 

NO. t7Filt*ine.#* 
SET NO. / PART NO. nalJeF/*"-4-

PART NAME COMPONENT PARTS NO. 

31 5480 51 438  BRACKET 1 

34 5486 56 132 ARM 1 

* 36 5480 56 1 41 41"0 BOLT 1 

42 5486 56 111 7"oV9 BLOCK 1 

43 5480 55 113  BUSHING 2 

* 44 5486 56 131 D1,71- SHAFT 1 

45 5486 56 121 9D9 LINK 1 
46 5430 51 127 COLLAR 1 
49 9721100008 E-9.'9" E-10 E -RING E-10 1 
50 5486 56 138  PLAIN WASHER 1 
51 5480 56 1 44 tO PIN 1 

* 52 5480 56 1 42 COLLAR 1 
53 9410201608 A7°9)9"t°D 2X16 SPRING PIN 2X16 1 

54 5480 56 143 A7°9D9" SPRING 1 
55 9710040008 A"VPhIl M4 SPRING WASHER M4 1 
56 9642040614 t1"3V)" M4X6 SCREW M4X6 1 
57 5486 56 134 HOLDER 1 
58 5486 56 136 L°D PIN 1 
59 5480 56 116 tO PIN 

60 5480 56 114 7"c09 BLOCK 1 
61 5480 56 115 PLAIN WASHER 1 
62 5430 56 122 NUT 1 
63 5480 56 112 9-D11"i:1911, TURNBUCKLE 1 
64 5480 56 113 oVh9tVF HEXAGON NUT 1 
67 9684060608 F.)( D" M6X6 SET SCREW M6X6 1 
68 5480 56 117 ti*P`h" A PLAIN WASHER A 2 

68 5480 56 118 B PLAIN WASHER B 2 

68 5480 56 119 t5/"1]" C PLAIN WASHER C 2 

69 91163 *-AI:JF" PEB-4 HOSE END PEB-4 2 

70 9684050608 M5X6 SET SCREW M5X6 1 
71 9411404000 t-0-t°.' 4X40 TAPER PIN 4X40 1 

72 9670051608 VVF4i"11,h M5X16 SOCKET BOLT M5X16 6 

73 9715050014 ti,"/P' M5 PLAIN WASHER M5 6 

74 9717050008 1- "1J" M5 WAVE WASHER M5 6 

75 5480 53 571-1 95D7° CLAMP 3 

76 5480 53 581 95D7°  CLAMP 3 

138 



139 



-t, 

SECTION 
SECTION NUMBER 5486Z 525 

OSCILLATING ROLLER 

140 



OSCILLATING ROLLER  

I 5486z 525 1 

SECTION 
-ci* g t L tt/uQ) .-t *-4•TA5C L. "CF cs, 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

>it-g- 
SECTION NUMBER 

t. * NO. SET NO / PART NO. PART NAME TOItt-NENT PARTS NO. crty 

5480 51 510-1 A.,D"D9" ASSY HOUSING ASSY 1 

3,6,17.18,30 

5480 51 520-1 Ar)D".)9" ASSY HOUSING ASSY 1 

3,8,17,18,30 

5480 51 530-1 1')D")9" ASSY HOUSING ASSY 1 

3,17,18,30,31 

5480 51 540-1 W,D")9" ASSY HOUSING ASSY 1 

3,17,18,30,32 

5480 51 840 1- T-7,91-"r)7'-1a S—ASSY ARM SUB ASSY 1 

21.23 

5480 51 850 1—)5-)91-"7—L S—ASSY ARM SUB ASSY 1 

23,36 

1 90702 Lii"91- M16 U—NUT M16 4 

2 5486 51 443 SPACER 2 

3 90536 4--MD-11J G25X33X4 OIL SEAL G25X33X4 4 

4 9670052008 Vh")h*"11,1- M5X20 SOCKET BOLT M5X20 12 

6 5480 51 511-1 W)D"D9" HOUSING 1 

7 5486 51 440 OSCILLATING ROLLER 2 

8 5480 51 521-1 1 )D"D9" HOUSING 1 

9 5480 51 442 . GEAR 2 

1 0 9716160014 t -5/"1]" M16 PLAIN WASHER M16 2 

11 9660120014 b M12 NUT M12 2 

12 9710120008 il"”"1]" M12 SPRING WASHER M12 2 

13 90912 V7Vhi1i"Iloh M8X100 SOCKET BOLT M8X100 5 

15 5480 51 842 7"5r'91- BRACKET 1 

16 91203 'WI" PHD-4 ELBOW PHD-4 2 

1 7 91161 7U-7" PB-4 SLEEVE PB-4 8 

18 91160 7°39" PA-4 PLUG PA-4 8 

19 9660060014 I'VF M6 NUT M6 4 

20 9710060008 A"Vi"h" M6 SPRING WASHER M6 4 

21 5480 51 841 ARM 1 

22 90473 1 L711:17— KRV16LL CAM FOLLOWER KRV16LL 4 

23 5480 51 832 7"W.)/ BUSHING 2 

24 5480 51 833 PIN 2 

25 5480 51 331 7,9')F" STUD 1 

26 9670052508 '17Vh7ti"lbh M5X25 SOCKET BOLT M5X25 6 

27 5480 51 340 \\ GEAR 2 

28 5480 51 343  PLAIN WASHER 2 

29 9721120008 E- 11)9" E-12 E—RING E-12 2 

141 



5486Z 525 SECTION NUMBER 
OSCILLATING ROLLER SECTION 

* ofitsaa*a, (115- 4 L "C 1 -t F -CA5( L 
Note: When ordering items marked irondicate the set number because they are available only as a set. 

NO. 
-tc/Flt-g- jUalit* 
SET NO. / PART NO. OatINFP"4"  / COMPONENT PARTS NO 

PART NAME 

30 91162 ='97°11, PD-4 NIPPLE PD-4 6 

31 5480 51 531-1 W,D".)9" HOUSING 1 

32 5480 51 541-1 W 9" HOUSING 1 

33 9670084008 V7'9FV10. M8X40 SOCKET BOLT M8X40 1 

34 5480 51 822 7"”n)t. BRACKET 1 

35 5480 51 332 A9Th" STUD 1 

36 5480 51 851 7—L ARM 1 

37 5640 56 531 13 11,\\ GUIDE 4 

142 



143 



1:•) 71'-to-5- 1 

INK FORM ROLLER 1 

 

SECTION NUMBER 5486Z 530 
SECTION 

  

144 



SECTION NUMBER 5486Z 530 I 

SECTION 
*.:00All*ATatiALTMA-OT,t7Fit-g-TA3n.TTo, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-(3c7t-Go-5- 1 

INK FORM ROLLER 1 

't h1
NO. SET SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 

Mft 
Crty 

5480 51 610 --
(D+7*-Go-5- S-ASSY ROLLER SUB ASSY 1 
50.75 

5480 51 620 112471-Go-5- S-ASSY ROLLER SUB ASSY 1 
50.51 

5480 51 650 7"5h.')F SUB ASSY BRACKET SUB ASSY 1 

24-26,46 

5480 51 660 7"55- VF SUB ASSY BRACKET SUB ASSY 1 

24,46,52,53 

5480 51 710 1"7 11.)2"t°D S-ASSY BEARING PIN SUB ASSY 2 

44,69 

5480 51 720 "\‘'7,17,9"t°) S-ASSY BEARING PIN S-ASSY 2 

43.44 

5480 51 730 7"57'.91- SUB ASSY BRACKET SUB ASSY 2 

21,88 

5480 51 740 7"5h"JF SUB ASSY BRACKET SUB ASSY 1 

20.21 

5480 51 750 7"57')F SUB ASSY BRACKET SUB ASSY 1 

21,33 

5480 51 760 7 3')t-ft°D S-ASSY PIN SUB ASSY 1 

15,68.74 

5480 51 770 7”3‘)11't°) S-ASSY PIN SUB ASSY 1 

15,68.76 

5480 51 830 4")T-D9F".27-G S-ASSY ARM SUB ASSY 1 

6,10 

5486 51 550 il.)-D"p9" ASSY HOUSING ASSY 1 

28,30 

5486 51 560-1 W,D")9" ASSY HOUSING ASSY 1 

28,32 

1 5480 51 833 t°7 PIN 1 

2 91203 'WI" PHD-4 ELBOW PHD-4 1 

3 91161 A9-7" PB-4 SLEEVE PB-4 2 

4 91160 7°52" PA-4 PLUG PA-4 2 

5 90473 1 t71-137- KRV16LL CAM FOLLOWER KRV16LL 2 

6 5480 51 831 7-L ARM 1 

7 9710060008 A"V,"h" M6 SPRING WASHER M6 2 

8 9660060014 tVh M6 NUT M6 2 

9 90912 V7Vh*"10- M8X100 SOCKET BOLT M8X100 2 

1 0 5480 51 832 7"VD2 BUSHING 1 

11 9670084008 Vh"jht"Ibh M8X40 SOCKET BOLT M8X40 1 

145 



5486Z 530 
•:7 

SECTION NUMBER 
SECTION 

*ZOOALI*aTUtiALTI -d-A.CnT, -t.Yh#4 3:C LTTL ,, 
Note: When ordering I terns marked *,indicate the set number because they are available only as a set. 

-f:13t-Lo-5- 1 

INK FORM ROLLER 1 

-t7tAlt-g-ina#* NO. SET NO. / PART NO. 
s,POPitit PART NAME COMPONENT PARTS NO. 

12 5480 51 822 7"57VF BRACKET 1 

13 9710120008 A"V,"b" M12 SPRING WASHER M12 1 

14 9660120014 ”t- M12 NUT M12 1 

15 9660080014 J")1-- M8 NUT M8 8 

16 5480 51 659-1 •NDDDAU-7" ECCENTRIC SLEEVE 2 

17 5480 51 658 A9F" STUD 2 

18 9670053008 sl7VhitNUF M5X30 SOCKET BOLT M5X30 6 

20 5480 51 741  BRACKET 1 

21 9410604008 77°I1D9"t°D 6X40 SPRING PIN 6X40 4 

22 5480 51 732 A7°[JD9" SPRING 4 

23 5480 51 653 7-L ARM 1 

24 9411402500 Y-A°-L°) 4X25 TAPER PIN 4X25 2 

25 5480 51 651 ROLLER HOLDER 1 

26 5480 51 652 D1,7F SHAFT 1 

27 90396 A5AF9VD1, A54565 THRUST WASHER A54565 8 

28 90536 4-01)D-lb G25X33X4 OIL SEAL G25X33X4 2 

29 9648051414 /53D" M5X14 SCREW M5X14 6 

30 5486 51 551  HOUSING 1 

31 5486 51 450 CDD-t-fD9"o-5- OSCILLATING ROLLER 

32 5486 51 561-1 W"9" HOUSING 1 

33 5480 51 751 7"59F BRACKET 1 

34 9648053014 /53,D" M5X30 SCREW M5X30 2 

35 5480 51 668 A9VF" STUD 2 

36 5480 51 669-1 1DDDA 1 J -7" ECCENTRIC SLEEVE 2 

37 5480 51 657 '\DDDA9-7" ECCENtRIC SLEEVE 1 

38 5480 51 656 A9Vh" STUD 1 

39 90728 oV9tVF ANDO LOCK NUT ANO0 2 

40 90729 oV99VD1, AWOO LOCK WASHER AWOO 2 

41 5480 51 655 74"11,h BOLT 1 

42 5480 51 654 Y-L ARM 1 

43 5480 51 721 t°D PIN 2 

44 90214 $"-V\"79D9" 6000ZZ BALL BEARING 6000ZZ 4 

45 9662080014 tVF M8 NUT M8 4 

46 90730 )1°-1-t"3') 1.6X5 RIVET 1.6X5 2 

47 9670051208 Y Ft"11)1- M5X12 SOCKET BOLT M5X12 2 

49 5480 51 691-1 95D70  CLAMP 2 

50 90363 t"-R/1"7 1)D9" 608LLU BALL BEARING 608LLU 4 

51 5480 51 621 FORM ROLLER 

52 5480 51 662 Dt7h SHAFT - 1 

146 



I 5486Z 530 I 

SECTION 
*aog60.4*A -cutiALTmx,o-c, t-iFilt-g-cit3tLTTL ,, 
Note: When ordering items marked * ondicate the set number because they are available only as a set. 

-f) 71--Lo-5— 1 

INK FORM ROLLER 1 

-t,  
SECTION NUMBER NUMBER 

* 

* 

NO. t -yF*- 0Ailt -g- 

SET NO. / PART NO. PART NAME 1M'' COMPONENT PARTS NO. 
Ma 
Qty 

53 5480 51 661 0-5— ROLLER HOLDER 1 

54 5480 51 663 7—L ARM 1 

55 5480 51 664 7—L ARM 1 

56 5480 51 666 STUD 1 

57 5480 51 667 '\DDDA 11-7" ECCENTRIC SLEEVE 1 

58 5480 51 762 NUT 1 

59 9670050808 V F;ti"lbh M5X8 SOCKET BOLT M5X8 2 

60 5480 51 641-1 25D70  CLAMP 2 

61 90827 /"11" AW09 WASHER AW09 1 

62 90826 ANO9 NUT ANO9 2 

63 5480 51 452 \\ GEAR 1 

64 9716160014 t5/"h" M16 PLAIN WASHER M16 1 

65 90702 UfVF M16 U —NUT M16 2 

66 5486 51 443 SPACER 1 

67 5480 51 553 WASHER 1 

68 9410301208 A7° 11)9"t°) 3X12 SPRING PIN 3X12 2 

69 5480 51 711 0 PIN 2 

70 5480 51 712 SPACER 2 

71 5480 51 644 7—L ARM 1 

72 9410200508 7,7°9)9"t°) 2X5 SPRING PIN 2X5 2 

73 5480 51 643 o-5-57 ROLLER HOLDER 2 

74 5480 51 761 V,D7t°7) ECCENTRIC PIN 1 

75 5480 51 611 FORM ROLLER 1 

76 5480 51 771 1DD:A°:-) ECCENTRIC PIN 1 

77 5480 51 645 7—L ARM 1 

78 5480 51 772 tVF NUT 1 

79 9670051608 Vh"YhliNDF M5X16 SOCKET BOLT M5X16 1 

80 5480 51 333 A9VF" STUD 1 

81 9670052508 V $"10. M5X25 SOCKET BOLT M5X25 2 

82 5480 51 350 GEAR 1 

83 5480 51 343 t5"P'h PLAIN WASHER 1 

84 9721120008 E-9'9" E-12 E—RING E-12 1 

85 91162 IV7°11, PD-4 NIPPLE PD-4 1 

88 5480 51 731 7"55.TF BRACKET 2 

89 5480 51 665 D ;11 "IliF BOLT 1 

90 5640 56 531 GUIDE 2 

147 



..t  
tal... 5486z 535 SECTION NUMBER   
SECTION 

1:47t-Go-i- 2 

INK FORM ROLLER 2 

148 



[  5486Z 5351 

SECTION 
* onsact*a,  L h itg-ca3:c 
Note: When ordering items marked *,indmate the set number because they are available only as a set. 

-fD4,7*—Lo-5— 2 

INK FORM ROLLER 2 

:,#-§'• 
SECTION NUMBER 

1.y1- *-1/MAR-g- NO. SET NO. / PART NO. PART NAME !TMIIPONENT PARTS NO. 
MR 
Qty 

5480 51 580-1 Ar)D
5c )9" ASSY HOUSING ASSY 1 

41.45 

5480 51 630 71--Lo-5— SUB ASSY FORM ROLLER SUB ASSY 1 

70.71 

5480 51 670 71--Lo-5-7"57')F ASSY ROLLER HOLDER ASSY (OPS) 1 

62.65.68,69 

5480 51 680 7t—Lo-7-7"”Vh ASSY ROLLER HOLDER ASSY ( MS) 1 

65.69.72.73 

5480 51 720 1"7 11D9"t°D S—ASSY BEARING PIN S—ASSY 2 

58.59 

5480 51 730 7"55-')F SUB ASSY BRACKET SUB ASSY 2 

38.40 

5480 51 810 1-)T-D9F"')7—L S ASSY ARM SUB ASSY 1 

1 4.18 

5480 51 820 4—)T-D2P",7—L S—ASSY ARM SUB ASSY 1 

12,14 
5480 52 510 7"5VF SUB ASSY BRACKET SUB ASSY 1 

23,24 

5480 52 520 7"55-)t- SUB ASSY BRACKET SUB ASSY 1 

24.22 

5480 52 530-1 --(7)-t -tDD"2 ASSY DUCTOR ASSY 1 

1 6.17.26-28 

5486 51 570 W)D"D9" ASSY HOUSING ASSY 1 

41.43 

2 90912 Vh.VF*"11,F M8X100 SOCKET BOLT M8X100 5 

3 9670084008 M8X40 SOCKET BOLT M8X40 1 
4 9660060014 IVF M6 NUT M6 4 

5 9710060008 A"Vf"h" M6 SPRING WASHER M6 4 

6 91160 7°59" PA-4 PLUG PA-4 3 

7 91161 A9-7" PB-4 SLEEVE PB-4 3 

8 91162 -2)7°A, PD-4 NIPPLE PD-4 3 

9 9660120014 tVh M12 NUT M12 2 

10 9710120008 11" V,"h" M12 SPRING WASHER M12 2 

11 5480 51 822 7"”Vh BRACKET 1 

12 5480 51 821 7—L ARM 1 

13 90473 hL74o7— KRV16LL CAM FOLLOWER KRV16LL 4 

1 4 5480 51 812 BUSHING 2 

15 5480 51 813 PIN 2 

1 6 5480 52 525 7"L'—" BLADE 1 

149 



SECTION NUMBER 
SECTION 

*.10)ilthf4fIlitSVCII VA L. "C" "C", ilit*T`;.±5C T 1-s, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-f) 74—Lo-5— 2 

INK FORM ROLLER 2 

54867 535 

t7F**/nAilt% NO. SET NO. / PART NO. sa4,4/4111" PART NAME 
COMPONENT PARTS NO 

fig M 

17 5480 52 521 PLATE 1 

1 8 5480 51 811 7—L ARM 1 

19 5480 51 814 7"5J.VF BRACKET 1 

20 90671 V 1- $"11/F M6X60 SOCKET BOLT M6X60 2 

21 5480 52 515 t°) PIN 2 

22 5480 52 513 7-1a ARM 2 

23 5480 52 511  BRACKET 1 

24 5480 52 514 PIN 2 

25 9670061608 ”Vh7ti"lbh- M.6X16 SOCKET BOLT M6X16 4 

26 5480 52 523-1 tDD"a TRAY 1 

27 9710040008 A"V,"/3" M4 SPRING WASHER M4 11 

28 9642041014 D.D" M4X10 SCREW M4X10 11 

29 5480 52 512 7"57VF BRACKET 1 

30 90702 lit')F M16 U—NUT M16 2 

31 5480 51 453 ht, CAM 1 

32 90826 ANO9 NUT ANO9 2 

33 90827 h" AW09 WASHER AW09 2 

34 90396 A5AFTYD1, AS4565 THRUST WASHER A54565 8 

35 5480 51 675 SPACER 

36 9670053008 M5X30 SOCKET BOLT M5X30 4 

38 5480 51 731 BRACKET 2 

39 5480 51 732 A7°IlD9" SPRING 2 

40 9410604008 A7°11 )9"t°:, 6X40 SPRING PIN 6X40 2 

41 90536 1-111/D—Ilt G25X33X4 OIL SEAL G25X33X4 2 

42 9648051414 /5DEP M5X14 SCREW M5X14 7 

43 5486 51 571 W)EPD9' HOUSING 1 

44 5486 51 450 t.D1)- 9"o-5— OSCILLATING ROLLER 1 

45 5480 51 581-1 W 9" HOUSING 1 

46 5480 51 682 7—L ARM 1 

47 90729 c099VD1,  AWOO LOCK WASHER AWOO 2 

48 90728 W.921-Vh ANO0 LOCK NUT ANO0 2 

49 5480 51 666 A9Vh" STUD 1 

50 5480 51 667  ECCENTRIC SLEEVE 1 

51 9660080014 TVF M8 NUT M8 4 

52 5480 51 657 '\DDDAU-7' ECCENTRIC SLEEVE 1 

53 5480 51 659-1 "\ DDD7U-7" ECCENTRIC SLEEVE 1 

54 5480 51 656 ATW' STUD 1 

55 5480 51 658 ATW1  STUD 

56 5480 51 674 BOLT 2 

150 



I 5486Z 535 

SECTION 
*.= 0% (t L 1.• 11-9.-L':13Z  T 
Note: When ordering items marked ir,indicate the set number because they are available only as a set. 

1fDt7t—Lo-5— 2 

INK FORM ROLLER 2 

,:> 
SECTION NUMBER 

101 /MA** NO. SET NO. / PART NO. gtiat.nt"" COMPONENT PARTS NO. 
PART NAME ma 

Qty 

57 5480 51 673 Y—L ARM 1 

58 5480 51 721 t°) PIN 2 

59 90214 1 -11,1"7 1) )9" 6000ZZ BALL BEARING 6000ZZ 2 

60 5480 51 672 7—L ARM 1 

61 9662080014 J'A.- M8 NUT M8 2 

62 5480 51 652 D1,71- SHAFT 1 

64 9670051208 V5.VhitiNtit- M5X12 SOCKET BOLT M5X12 2 

65 90730 1.6X5 RIVET 1.6X5 2 

67 5480 51 691-1 95)7° CLAMP 2 

68 5480 51 671 ROLLER HOLDER 1 

69 9411402500 55 —A°—t°) 4X25 TAPER PIN 4X25 2 

70 90363 ti"—Jb1"79)9" 608LLU BALL BEARING 608LLU 2 

71 548.0 51 631 7t—Lo-5— FORM ROLLER 1 

72 5480 51 662 Dt,7h SHAFT 1 

73 5480 51 681 o-5— ROLLER HOLDER 1 

74 5480 51 683 7—L ARM 1 

75 5480 51 668 A9')F" STUD 1 

76 5480 51 669-1 "NDDDA9-7" ECCENTRIC SLEEVE 1 

77 5480 51 452 GEAR 1 

78 9716160014 t5/"1j" M16 PLAIN WASHER M16 1 

79 5480 51 334 A9Vh" STUD 1 

80 9670052508 V7Vh1t"110F M5X25 SOCKET BOLT M5X25 3 

81 5480 51 340 GEAR 1 

82 5480 51 343 t5/"h" PLAIN WASHER 1 

83 9721120008 E- 11 )9" E-12 E—RING E-12 1 

84 90171 KNOB 2 

151 



EA"747)-j:, 
WATER FOUNTAIN 

-t a JP-111-
SECTION NUMBER 5486Z  540 I 

SECTION 

152 



aA"7*)) 

WATER FOUNTAIN 

SECTION NUMBER 5486Z 540 I 

SECTION 
* "C1115 &GOT%  m  
Note: When ordering items marked1r,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME I'd3a"F/nAlIPINENT PARTS NO. 
gift 
Qty 

5430 53 410-3 aA"t"h11,1".97° ASSY CAP ASSY 1 

1 -5.41 

5430 53 610. ASSY HOLDER ASSY 8 

105.106 

5480 53 210 SUB ASSY WORM WHEEL SUB ASSY 1 

29-31 

5480 53 310 9"99-o-5- SUB ASSY ROLLER SUB ASSY 1 

129.130 

5480 53 320 9"99-7-t SUB ASSY ARM SUB ASSY 1 

1 24.125 

5480 53 330 9"99-7-L SUB ASSY ARM SUB ASSY 1 

124.144 

5480 53 350 "\DE)Dt°D SUB ASSY PIN SUB ASSY 1 

132.133 

5480 53 360 S-ASSY BOLT SUB ASSY 2 

50,51.135.136.138 

5480 53 370 95” SUB ASSY CLUTCH SUB ASSY 1 

113.114 

5480 53 380-1 95J1 SUB ASSY CLUTCH SUB ASSY 1 

113.117 

5486 53 1 60-1 7-G SUB ASSY ARM SUB ASSY 1 

21.151 

5486 53 220-1 95 1;11,9"- SUB ASSY HOLDER SUB ASSY 1 

58-60.152 

5486 53 230 7-L ASSY ARM ASSY 1 

22.154 

5486 53 240 9-fa)9"*-r-a, S-ASSY TIMING WHEEL SUB ASSY 1 

90.94.95 

5486 53 340 9"99-D1,7F SUB ASSY SHAFT SUB ASSY 1 

121.122.142.143.145 

1 9721030008 E- 11)9" E-3 E-RING E-3 3 

2 5300 53 254-1 3"LA° D RUBBER PACKING 1 

3 5430 53 413-1 970  CAP 1 

4 5290 53 255 A7° 11)9" SPRING 1 

5 5430 53 416-1 t°D PIN 1 

6 9670063508 M6X35 SOCKET BOLT M6X35 2 

7 5480 53 621 7"55"A- BRACKET 1 

8 9660050014 t'JF M5 NUT M5 1 

10 9716050014 t5/"/3" M5 PLAIA WASHER M5 4 

153 



5486Z 540 
>it* 

SECTION NUMBER 
SECTION 

* z.oDgfiall*A -C (IVA -ftA..0) F ilt-g--C;ttl.. -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

aA"7tDTD 

WATER FOUNTAIN 

NO. SET NO. / PART NO. ggia4m#//"** PART NAME 
COMPONENT PARTS NO. 

11 9642050814 M5X8 SCREW M5X8 2 

1 2 5480 53 133 7"oV9 BLOCK 1 

1 3 9670051208 Vh'Jht"Ilih M5X12 SOCKET BOLT M5X12 6 

1 4 5480 53 120-1 aA"7" WATER FOUNTAIN 1 

15 9670051608 Vh.VF43"10- M5X16 SOCKET BOLT M5X16 4 

1 6 5480 53 1 34 7"c02 BLOCK 1 

1 7 5486 53 112-1 v7a KNOB 1 

1 8 9684060608 h,( D" M6X6 SET SCREW M6X6 3 

1 9 5430 23 214 /35- COLLAR 1 

20 9684050608 M5X6 SET SCREW M5X6 6 

21 90242 7"'JD2 MB12100U BUSHING MB1210DU 1 

22 5486 53 231 7-L ARM 1 

23 5480 53 222 t'D PIN 1 

24 5430 38 323-1 A7°U)9" SPRING 1 

25 5486 51 1 44 A9Vh" STUD 1 

26 9670053008 V7V1.-1"4/1- M5X30 SOCKET BOLT M5X30 2 

27 9710050008 A"VP/3" M5 SPRING WASHER M5 9 

28 5486 53 213 7" ,n9 BLOCK 1 

29 5480 53 211 GEAR WHEEL 

30 9410401608 A7°9)9"t°D 4X16 SPRING PIN 4X16 4 

31 90241 7"VD2 MB1220DU BUSHING MB1220DU 1 

32 91191 iti -AA"Dh" 1 5 HOSE BAND 1 5 2 

33 5640 53 133 93" NOZZLE 1 

34 5640 53 136 ADV- HANGER 1 

35 5480 53 124 t"=-1141-A HOSE 1 

36 9684060808 h)( D" M6X8 SET SCREW M6X8 2 

37 5480 53 113 7"VD2 BUSHING 1 

38 5486 53 114-1 D1'7h SHAFT 1 

39 5480 53 111 WATER FOUNTAIN ROLLER 1 

40 9642041614 1-l"3E)" M4X16 SCREW M4X16 2 

41 5430 53 412 PACKING 1 

42 5430 53 411 t"1-11, BOTTLE 1 

43 5480 53 115 D1,7F SHAFT 1 

44 5486 53 129 137.- COLLAR 1 

45 5480 53 127 A9VF" STUD 2 

46 9648050814 /57FP' M5X8 SCREW M5X8 2 

47 5480 53 125 BRAKE SHOE 

48 5480 53 128 70 D _ F  PLATE 

49 5480 53 126 A7° 117,9" SPRING - 

154 



SECTION NUMBER I
5486Z 540 I 

ma 
Qty PART NAME 

't 1.  NO. SET NO. / PART NO. agatn/*"* COMPONENT PARTS NO. 

4 PLAIN WASHER M8 

U—NUT M8 4 

E —RING E-8 1 

WASHER 1 

aA"74-)T-D 

WATER FOUNTAIN SECTION 
* c.ogigatt*A -ca 154 L. - 

11-g.-"C;t3t L TT 
Note: When ordering items marked irondlcate the set number because they are available only as a set 

50 9716080014 ti/"h" M8 

51 90700 UtVh M8 

52 9721080008 E- 11 9" E-8 

53 5430 33 122 

54 5480 51 1 52 

55 5480 53 246 '1 )9 

56 9710060008 A"VP'1]'s M6 

57 9660060014 V)t- M6 

58 91705 2—h"11,1"7 11D9" HK1612 

59 5486 53 221-1 ;Iill/3"— 

60 91706 1-f95” HF1616 

61 9410301608 7,7°,Li7"t°D 3X16 

62 5480 53 214 Vst—D1'7F 

63 5480 53 212 

64 5480 53 216-1 A-Rd)"::, 

65 5480 53 215-1 'J TEI 

66 9650052514 71 5M=)" M5X25 

67 5480 53 1 40 7—t 

68 9710040008 A"Vf"h" M4 

69 9642040614 J-1"3D's M4X6 

70 9721040008 E- 117,9" E-4 

71 5480 53 1 44 '1 )9 

72 5480 53 1 50 Y—L 

73 5480 53 1 43 11)9 

74 5480 51 1 73 A9Vh" 

75 5480 53 1 42 

76 5480 51 180 DDD 

77 9642031614 1-1'3D" M3X16 

78 9710030008 A'VJ"h" M3 

79 9642040814 J-'1"3.D" M4X8 

80 9716040014 1 5/"1]" M4 

81 95184 V1.0-fh" AS-03 200V 

82 5522 52 864-1 t°) 

83 5431 26 324 

84 5480 51 287 A7° 11D9' 

87 9642053008 t'\":D" M5X30 

88 9648051214 /53,D" M5X12 

89 5480 53 245-1 1DDDMI"— 

90 5486 53 241 911 p9"$-1-11/ 

155 

PIN 1 

LINK 1 

SPRING WASHER M6 4 

NUT M6 3 

NEEDLE BEARING HK1612 1 

HOLDER 1 

ONE WAY CLUTCH HF1616 1 

SPRING PIN 3X16 1 

GEAR SHAFT 1 

HOLDER 1 

SCALE PLATE 1 

KNOB 1 

SCREW M5X25 1 

ARM 1 

SPRING WASHER M4 5 

SCREW M4X6 1 

E —RING E-4 8 

LINK 1 

ARM 1 

LINK 1 

STUD 3 

GUIDE PLATE 1 

INDICATOR 1 

SCREW M3X16 16 

SPRING WASHER M3 16 

SCREW M4X8 4 

PLAIN WASHER M4 4 

SOLENOID AS-03 200V 1 

PIN 1 

STOPPER 1 

SPRING 1 

SCREW M5X30 1 

SCREW M5X12 3 

ECCENTRIC COVER 1 

TIMING WHEEL 1 



aA"74-DT-D 

WATER FOUNTAIN  SECTION 
1,..-_ og5AU*A -C111-34L -C MA.OT,-t,FIVAUTTo 
Note: When ordering items marked *,indicate the set number because they are available only as a set 

>it-kr 
SECTION NUMBER 5486Z 540 

•;, F reS it* NO. SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 

1 91 5480 53 243 bL CAM 

92 9670061608 V7'91-40'10- M6X16 SOCKET BOLT M6X16 1 

93 5480 51 314  PLAIN WASHER 1 

94 90333 irl-W7'J)9" 6903ZZ BALL BEARING 6903ZZ 2 

95 5480 53 242 SPACER 1 

96 9670062008 V Fiti"11/1- M6X20 SOCKET BOLT M6X20 3 

97 5480 53 244 7,9')F" STUD 1 

98 5480 53 616 Ar\0_1_ SPACER 1 

99 9642051214 1-\"Th)" M5X12 SCREW M5X12 7 

100 5480 53 612-1 7-1, ARM 2 

1 01 9642052014 1-\"3f," M5X20 SCREW M5X20 2 

1 02 5430 53 617 WIPER 8 

103 5430 53 619 PLATE 8 

104 5430 53 613 til./3"- HOLDER 8 

105 5430 53 614 *JO"- HOLDER 8 

106 91316001 
.
E)3 EJ" M5X12 SCREW M5X12 8 

107 5480 53 611 STAY 1 

108 5480 51 296 COVER 1 

1 

109 5486 53 385 7"5rVh BRACKET 

110 5480 53 383 0 PIN 

111 5480 53 384 9)9 LINK 1 

112 5480 51 285 A9'9F" STUD 1 

113 5480 51 282  BUSHING 2 

114 5480 53 381-1 95” CLUTCH 1 

115 5480 51 1 44 ATV!'" STUD 1 

116 5480 53 382 A7° 97)9" SPRING 1 

117 5480 53 371 7-L ARM 1 

118 9670051008 Vh'VF$"11,h M5X10 SOCKET BOLT M5X10 2 

119 5430 26 214 +1%% WASHER 1 

1 20 9721100008 E-9)9" E-10 E-RING E-10 1 

121 5480 53 342 7-L ARM 1 

122 9411503200 7- -11°-t°D 5X32 TAPER PIN 5X32 4 

123 5480 55 114 7"VD2 BUSHING 2 

1 24 5480 53 322 7"VD2 BUSHING 2 

125 5480 53 321 7-L ARM 1 

128 5480 53 391-1 95)7°  CLAMP 2 

129 90363 li"-W79D9" 608LLU BALL BEARING 608LLU 2 

130 5480 53 311 9"99-o-5- DUCTOR ROLLER 

131 91360 =2-T-11, (D3')) NEWMOL(DAMPENING ROLLER COVER) 

156 



WATER FOUNTAIN 

f, 
r---5486Z  540 I SECTION NUMBER  

SECTION 
* -_-_on5Act*ATIli54LTI -t-A.0)T,171-111-T LTT0, 
Note: When ordering ,tems marked*ond,cate the set number because they are available only as a set. 

 

Na SETNO./PARTNO. matft/4"' PART NAME COMPONENT PARTS NO Qty 

1 32 5480 53 351 1DD.Dt°) ECCENTRIC PIN 1 

133 90214 V-W7q)9" 6000ZZ BALL BEARING 6000ZZ 1 

134 5480 51 276 0 PIN 2 

135 9410201008 A7°9D9N't°D 2X10 SPRING PIN 2X10 2 

136 5480 51 274 7"c09 BLOCK 2 

137 5480 53 362 A7°U.D9" SPRING 2 

138 5480 53 361 BOLT 2 

139 5480 53 363 HOLDER 2 

1 40 5480 56 148 BOLT 2 

141 5480 51 246 t')F NUT 2 

*142 5480 53 343 7-G ARM 2 

*143 5486 53 341 SHAFT 1 

1 44 5480 53 331 Y-L ARM 1 

1 45 5480 53 344 7-t ARM 1 

1 46 5640 23 136 At°9)1°- STOPPER 1 

1 48 5480 53 116 7'").D2 BUSHING 1 

1 49 9650062014 7V/53D" M6X20 SCREW M6X20 1 

1 50 5486 53 117 t°) PIN 1 

151 5486 53 161-1 7-L ARM 1 

152 91163 $-AIDF" PEB-4 HOSE END PEB-4 1 

153 5480 78 276 51"11, LABEL 1 

1 54 90447 71")D2 MB1612DU BUSHING MB1612DU 2 

155 5486 53 1 62 /35- COLLAR 1 

156 9684040408 h .)" M4X4 SET SCREW M4X4 1 

1 57 90628 fl- V7°t°2; SSP-4 SNAP PIN SSP-4 1 

1 58 5487 93 527 11° (7O PIPE 2 

159 5640 53 130 7'99 HOOK 1 

160 5430 35 314 A1°-/- SPACER 1 

1 62 9670054508 ')”FV11/1.. M5X45 SOCKET BOLT M5X45 1 

157 



SECTION 
SECTION NUMBER I  5486G 545 I 

158 

ZA"74-Lo-5- 

WATER FORM ROLLER 



WATER FORM ROLLER 
SECTION NUMBER 

SECTION 

Note: When ordering items markeo Wi,indicate the set number because they are available only as a set. 

5486G 545 1 

* 

* 

NO. 
-h F 
SET NO. / PART NO. PART NAME gTMIIRONENT PARTS NO. 

'ark 
Qty 

5480 51 720 1"7 13D9"t°) S-ASSY BEARING PIN S-ASSY 4 

51.52 

5480 51 730 7"5t- SUB ASSY BRACKET SUB ASSY 4 

5,29 

5480 53 420-1 Il D")9" ASSY HOUSING ASSY 1 

58,60 

5480 53 430-1 1r5D"D9" ASSY HOUSING ASSY 1 

58,62 

5480 53 510 7t-Lo-5- SUB ASSY FORM ROLLER SUB ASSY 2 

36,37 

5480 53 520 9"D -2 °27,2"AU-7"o-5- DAMPENING SLEEVE ROLLER 2 

36,37 

5480 53 530 7"5 F SUB ASSY BRACKET SUB ASSY 1 

35,69,71 

5480 53 540 7"5h.Vh SUB ASSY BRACKET SUB ASSY 1 

35,72,73 

5480 53 550 7"57'.9h SUB ASSY BRACKET SUB ASSY 1 

35,43,44 

5480 53 560 7"5h"5F SUB ASSY BRACKET SUB ASSY 1 

35,39,45 

5480 53 590 o-5-7 1J-D1'7h S-ASSY SHAFT SUB ASSY 1 

3,4,6,12,14 

1 90796 li"-11,9" 11V7° 30 90 M8 BALL GRIP 30 BLACK 1 

2 5480 51 256-1 !AI"- LEVER 1 

3 9410402208 A7° 97,9"t°D 4X22 SPRING PIN 4X22 2 
4 9410402508 A7° 9.7.9"t°D 4X25 SPRING PIN 4X25 1 

5 9410604008 A7° '1 .9"t°D 6X40 SPRING PIN 6X40 6 

6 9410404008 A7° U 9"t°D 4X40 SPRING PIN 4X40 1 
7 90920 79o”F M8 DOMED CAP NUT M8 8 
8 5480 53 537 1DDDA9-7" ECENTRIC SLEEVE 2 

9 5480 53 536 A9Vh" STUD 2 
1 0 9650063014 7110/53 D" M6X30 SCREW M6X30 1 

11 5430 52 128-2 VA BOSS 1 

12 5480 53 592 hL CAM 2 

13 5480 55 114 7"VD2 BUSHING 2 

1 4 5480 53 591 D1'71- SHAFT 1 

15 90396 A5AF9VD1' AS4565 THRUST WASHER AS4565 8 

16 5480 53 435 1p% WASHER 1 

17 90826 IVF ANO9 NUT ANO9- 2 

159 



5486G 545 
:••• #"' 

SECTION NUMBER 
SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

aA".7*—Lo-5— 

WATER FORM ROLLER 

NO. "t t. 4§' /11811* -4 
SET NO. / PART NO. PART NAME nal"/CITIVONENT PARTS NO 

1(7' 

18 5480 51 442 GEAR 1 

1 9 9716160014 t5/"1" M16 PLAIN WASHER M16 1 

20 90702 U/")1' M16 U—NUT M16 2 

21 5480 53 554 1)D)Aq-7" ECCENTRIC SLEEVE 1 

22 5480 51 658 7,9')F" STUD 1 

23 90728 cV)9J-As ANO0 LOCK NUT ANO0 4 

24 90729 cP999')D1, AWOO LOCK WASHER AWOO 4 

25 5480 53 555 t"ltd- BOLT 2 

26 5480 53 553 7—L ARM 1 

27 9670053008 M5X30 SOCKET BOLT M5X30 8 

29 5480 51 731 7"51- BRACKET 4 

30 5480 53 571-1 95)7° CLAMP 1 

31 9715050014 t5/"/J" M5 PLAIN WASHER M5 2 

32 9717050008 tE./"/3" M5 WAVE WASHER M5 2 

33 9670051608 Yh"YFAINL,F M5X16 SOCKET BOLT M5X16 4 

35 9411402500 Y—°—L°' 4X25 TAPER PIN 4X25 4 

36 90363 11"-11)1"7 ,1)9" 608LLU BALL BEARING 608LLU 4 

37 5480 53 511 7t—Lo-5— FORM ROLLER 

37 5480 53 513 9")7°=)9"A9-7"o-5— DAMPENING SLEEVE ROLLER 

38 91361 - 12—I-11) NEWMOL(DAMPENING ROLLER COVER) 2 

38 91539  DAMPENING SLEEVES 2 

39 5480 53 561 ROLLER HOLDER 1 

40 5480 51 733-2 ----.:X"74--Lo-5-3 7°q)9" SPRING 4 

41 5486 53 546 ATA-" STUD 2 

42 5486 53 547 1DD)A 11-7" ECCENTRIC SLEEVE 2 

43 5480 53 552 D1'7F SHAFT 1 

44 5480 53 551 ROLLER HOLDER 1 

45 5480 53 562 D1'7F SHAFT 1 

46 5480 53 563 ARM 1 

47 5486 51 668 AT)F" STUD 1 

48 5486 53 564 1)D)Aq-7" ECCENTRIC SCEEVE 1 

49 5486 51 443 SPACER 1 

50 90827 /"/J's AW09 WASHER AW09 1 

51 5480 51 721 1: 0 )  PIN 4 

52 90214 t"-11,1"7 ,1 )9" 6000ZZ BALL BEARING 6000ZZ 4 

53 5480 53 425 ARM 1 

54 9662080014 1-)F M8 NUT M8 

55 5480 53 533 7—L ARM 

56 5480 53 538 BOLT 2 

160 



WATER FORM ROLLER 

SECTION NUMBER 
SECTION 

*C0g5AU*ATUti4L -C I-q-4.0-C-, -tc, bit TASGLTTls, 
Note: When ordering items marked * ondicate the set number because they are available only as a set. 

5486G 545] 

-fr '7 /14Sarit* NO. SET NO. / PART NO. PART NAME 2.134°1!'4/ IAIIIPINENT PARTS NO. 
ma Qty 

57 5480 53 424 7—G ARM 1 

58 90536 1—flbD-11, G25X33X4 OIL SEAL G25X33X4 2 

59 9648051414 /57D" M5X14 SCREW M5X14 6 

60 5480 53 421-1 W)D"D9" HOUSING 1 

61 5480 53 423 1fA)5--fp9"o-5— OSCILLATING ROLLER 1 

62 5480 53 431-1 W,D")9" HOUSING 1 

63 5480 53 433 7—G ARM 1 

64 5480 53 434 7—G ARM 1 

65 5486 53 544 A.TA" STUD 1 

66 5486 53 545 '\DDDA 11-7" ECCENTRIC SLEEVE 1 

67 5480 53' 535 1DDDAU-7" ECCENTRIC SLEEVE 1 

68 5480 53 534 7,9')F" STUD 1 

69 5480 53- 532 D1,7F SHAFT 1 

70 5480 51 691-1 957)7°  CLAMP 2 

71 5480 53 531 ROLLER HOLDER 1 

72 5480 53 541 ROLLER HOLDER 1 

73 5480 53 542 D1'7h SHAFT 1 

74 5480 53 543 7—L ARM 1 

75 5480 51 335 A9'.9F" STUD 1 

76 9670052508 s)5"9[:fi"11,F M5X25 SOCKET BOLT M5X25 3 

77 5480 51 360 +"1,— GEAR 1 

78 5480 51 363  PLAIN WASHER 1 

79 9721120008 E-12 E—RING E-12 1 

80 91162 7:J7°11, PD-4 NIPPLE PD-4 1 

81 91161 PB-4 SLEEVE P8-4 1 

82 91160 7° 59" PA-4 PLUG PA-4 1 

83 5480 53 581 95)7°  CLAMP 1 

84 5640 56 531 h"-fh" GUIDE 2 

161 



fl) l" 

MASTER CYLINDER 

 

SECTION NUMBER 5486Z 550 

SECTION 

  

162 



ADF'") 

PLATE CYLINDER  

I 5486Z 5501 

SECTION 
*.logaZu*AT111541L -cs1j,,,crt,t.nF#*-cIt5cL -cTt.s, 
Note: When ordering demo marked *,indicate the set number because they are available on!),  as a set. 

-t, :••• #-`' 
SECTION NUMBER 

* 

* 

NO. 
-t7Fg-g- /VAIVg" 
SET NO. / PART NO. matn/

4" PART NAME 
COMPONENT PARTS NO. 

Mft 
Qty 

5480 54 220 1"711)9"/D1"- S-ASSY BEARING COVER SUB ASSY 1 

1 6,17 

5480 54 230-1 '\"7 11D9"1]il"- S-ASSY BEARING COVER SUB ASSY 1 
17,25 

5486 52 230 v,,Itin"- SUB-ASSY LEVER SUB ASSY 1 
55,62,66,68,103,104 

5486 52 240 DV- ASSY LEVER ASSY 1 

48,49,96,98,102,107 

5486 54 120-2 T-D”3tfli"l1'h ASSY BOLT ASSY 1 

5,69-71 

5486 54 210 ADF"')D1,7F SUB ASSY SHAFT SUB ASSY 1 

6,30-32 

1 5430 54 815 7"W)9 BLOCK 1 

2 9670061608 Vh. 1- $"10- M6X16 SOCKET BOLT M6X16 8 

3 5430 54 311-1 7"c09 BLOCK 1 

4 90673 T.-11°-t°) 8X55 TAPER PIN 8X55 2 

5 5486 54 121-1 VW- BOLT 1 

6 5480 54 211-2 D1,7F SHAFT 1 

7 5486 54 123 TAPER PIN 1 

8 9642050814 1-1"3.1')".M5X8 SCREW M5X8 1  • 

9 9710050008 A" b" M5 SPRING WASHER M5 5 II 

10 5480 73 118 hil"- COVER 1 

11 5480 54 112 4 "1,- GEAR 1 

12 5480 54 1 43 A1°-/- 0.9 SPACER 0.9 2 

12 5480 54 1 44 A1°-1- 1.0 SPACER 1.0 2 

12 5480 54 145 A1°-/- 1.1 SPACER 1.1 2 

12 5480 54 1 46 A1°-/- 1.2 SPACER 1.2 2 

12 5480 54 1 47 A'\°-/- 1.3 SPACER 1.3 2 

12 5480 54 1 48 71°-/- 1.02 SPACER 1.02 2 

12 5480 54 1 49 A1°-/- 1.04 SPACER 1.04 2 

12 5480 54 151 7,1°-/- 1.06 SPACER 1.06 2 

12 5480 54 152 A'1°-/- 1.08 SPACER 1.08 2 

12 5480 54 153 W"-/- 1.05 SPACER 1.05 2 

13 5430 24 412 /"h" WASHER 2 

1 4 5430 24 115 1;"10- BOLT 2 

15 9648051614 7.53D" M5X16 SCREW M5X16 6 

16 5480 54 231-1 hA"- COVER 1 

17 90537 TfIDD-11/ DS35424 OIL SEAL DS35424 2 

18 90522 .Y.-n°-o-5-'\"797,9" TAPER ROLLER BEARING 30207 2 

163 



)'I ) F "' 

PLATE CYLINDER  SECTION 
t- 

Note: When ordering items marked*,inclicate the set number because they are available only as a set. 

i#-- 

SECTION NUMBER 54862 550 

* 

* 

* 

* 

NO. 
t.yFit-g/RECA** 
SET NO. / PART NO. WAZA/

*114" PART NAME 
COMPONENT PARTS NO. 

1 9 90393 A5AFrMt,  AS3552 THRUST WASHER AS3552 2 

20 90762 c099VD1'- AW07 LOCK WASHER AW07 2 

21 90761 cr:19M- ANO7 LOCK NUT ANO7 2 
22 9670052008 V1-$"11,1- M5X20 SOCKET BOLT M5X20 6 

23 5486 54 412 W,D")9" ( OPS) HOUSING ( OPS) 1 
24 5480 54 139  GUIDE 1 

25 5480 54 221 h11"- COVER 1 

28 5480 54 111-2 ADF'") ( KS-25) PLATE CYLINDER (KS-25) 1 

28 5480 54 113-2 ADF"'") (KS-15) PLATE CYLINDER (KS-15) 1 

28 5480 54 115-2 ADI"'") ( KR-25) PLATE CYLINDER (KR-25) 1 

28 5480 54 116-2 ADF"., (KR-15) PLATE CYLINDER (KR-15) 1 

29 90127 910E.D9""N"Ilih 360H075 TIMING BELT 360H075 1 

30 5486 54 212  TIMING WHEEL 1 

31 9411604500 5.-)'I° -t° D 6X45 TAPER PIN 6X45 2 

32 5486 54 213 TIMING WHEEL 1 

33 9670051608 Vh.')1-74"11.4. M5X16 SOCKET BOLT M5X16 1 4 

34 5480 54 415 Li  _ F  PLATE 2 

35 5480 54 413 hL CAM 2 

36 5480 54 411 hL CAM 

37 5486 54 422 i ")9" (NOPS) HOUSING (NOPS) 1 

39 5480 54 421 hL CAM 1 

40 5480 51 364 +"1,- GEAR 1 

41 5480 51 343  PLAIN WASHER 1 

42 90698 M16 t9"9 U-NUT M16 (L) 1 

43 90128 3fF,D9"1"11)F 150L075 TIMING BELT 150L075 1 

44 9660080014 tVF M8 NUT M8 4 

45 9710080008 il" 1j" M8 SPRING WASHER M8 4 

46 5480 52 234 9D9 LINK 2 
47 5480 54 414 t°D PIN 2 

48 90759 710'-11)9"9V7° 40 (9o) BALL GRIP 40 ( BLACK) 1 

49 5486 52 237-1 I.)A"- LEVER 1 

50 9670054008 V7'9FitiNDF M5X40 SOCKET BOLT M5X40 2 

51 5480 52 313 7"c09 BLOCK 1 

52 5480 52 311 7"oV9 BLOCK 1 

54 5480 52 312 7"oV9 BLOCK 1 

55 9411502800 T-11°-t°) 5X28 TAPER PIN 5X28 2 

56 90400 A-11,10\-11) 5/16 STEEL BALL 5/16 

57 5480 52 238-1 A7° 11.)9" SPRING 

58 9660100014 J"91- M10 NUT 1110- 2 

164 



PLATE CYLINDER  

I 5486Z 550 I 

SECTION 
*zoilisaLtisa-cut3s L ilt -4-2";.±C L. TT Ls, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

••t  
SECTION NUMBER NUMBER 

* 

"t 7 f • * /46A111-4. NO. SET NO. / PART NO. $altn/4"#* PART NAME COMPONENT PARTS NO. 
ma 
Qty 

59 9670101608 Vh'Vhfi'll/F M10X16 SOCKET BOLT M10X16 2 

60 9650063014 71 5M--)" M6X30 SCREW M6X30 

62 5480 52 232 7-L ARM 1 

63 5480 52 235 1DDDt'D ECCENTRIC PIN 2 

64 5480 51 132 7"VD2 BUSHING 1 

66 5486 52 231 D1'7h SHAFT 1 

67 5485 51 132 7"VD2 BUSHING 1 

68 5480 52 233 7-L ARM 1 

69 5486 54 1 22 t'VF NUT 1 

70 5486 54 126-2 1 5- COLLAR 1 

71 9684050608 h)( F)" M5X6 SET SCREW M5X6 2 

72 5480 54 1 38 L 0 D PIN 2 

73 9642052014 1-1'3D" M5X20 SCREW M5X20 2 

74 5480 78 218 51"11) LABEL 1 

75 90730 A'-h-t"3') 1.6X5 RIVET 1.6X5 2 

78 5480 54 132-1 iti$9"- HOLDER 1 

79 5480 54 1 50 AtVA ° - SCREW 1 

80 9662080014 J")1- M8 NUT M8 1 

81 9670053008 VV1-41"11/1- M5X30 SOCKET BOLT M5X30 5 

82 9721100008 E- 11 )9" E-10 E-RING E-10 1 

83 5480 54 133 A -014')h- KICKER 1 

84 5480 54 131 Dt7F SHAFT 1 

85 9410301608 A7°99"t°D 3X16 SPRING PIN 3X16 1 

86 5480 54 1 35-1 7"5”1 - BRACKET 1 

87 5480 54 1 34 A7-IDA") SCACE PLATE 1 

88 5480 51 122-1 )7" KNOB 1 

89 9650052514 711,1/53D" M5X25 SCREW M5X25 1 

90 9642031614 M3X16 SCREW M3X16 4 

91 97331 A101 AH860661 SWITCH AH860661 1 

92 95118 791/1-9- VAL2 ACTUATOR VAL2 2 

93 5480 54 141 7 -(90A -019"-1 BRACKET 1 

94 9642051014 1-1"MTP M5X10 SCREW M5X10 2 

95 5480 54 137 DDD INDICATOR 1 

96 5486 52 236 ilkk A  BOSS 1 

97 9670064008 M6X40 SOCKET BOLT M6X40 2 

98 9410503608 A7°'1)9"t°D 5X36 SPRING PIN 5X36 1 

1 01 97303 A-01 V-1C2 SWITCH V-1C2 1 

1 02 9684060608 h)( E)" M6X6 SET SCREW M6X6 2 

1 03 54.86 52 234 $10"- HOLDER _ 1 

165 



PLATE CYLINDER 

:-*-- 
SECTION NUMBER 

SECTION 
*_zorasau*a L 0)-C, -t 4g-  "C;t L T t. • . 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

5486Z 550 

't 
NO. SET NO. / PART NO. g PART NAME COMPONENT PARTS NO. 

104 9411503200 Y-°-t°) 5X32 TAPER PIN 5X32 1 
1 05 5486 52 235 Dt7F SHAFT 1 
1 06 5481 94 746 A7Oqp2" SPRING 1 
1 07 5486 52 239 L 0 D PIN 1 
1 08 5486 52 238 t'D PIN 1 
1 09 9642060814 J-1"3D" M6X8 SCREW M6X8 1 
110 9710060008 A"”"h" M6 SPRING WASHER M6 1 
111 9716060014 M6 PLAIN WASHER M6 1 
112 5640 33 656 DEF.) INDICATOR 1 
113 5486 24 412 STUD 1 
114 9670061208 M6X12 SOCKET BOLT M6X12 1 
115 5486 52 241-1 7"5-71- BRACKET 1 
116 5300 21 424 0 Li  PLATE 1 
117 91160 7°52" PA-4 PLUG PA-4 2 
118 91161 Aq-7" PB-4 SLEEVE PB-4 2 
119 91162 PD -4 NIPPLE PD-4 2 

166 



167 



SECTION 

:,#1- 
SECTION NUMBER 5486Z 555 

IMAGING CLUTCH 

168 



SECTION NUMBER I
5486Z 555 

SECTION 
*-7.0gBAU*ATUfiSLT-MA.0-C.-t.yh#-4.-Ca5CLTT , 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

ADF"')”,99"V 

IMAGING CLUTCH 

NO. 't 7 *44' iffilaii-g• 
SET NO. / PART NO. naAn/

414"' PART NAME COMPONENT PARTS NO 
MR 
CrtY. 

5480 39 830 '1 7,9 ASSY LINK ASSY 1 

80,81,99 

5486 28 110-3 9t-" D1'7F ASSY DRIVE SHAFT ASSY 1 

51,52,86-88 

5486 28 120 EJ"7r SUB ASSY BUSHING SUB ASSY 1 

57,59 

5486 28 210-2 7 -fh"I14"1,- ASSY IDLE GEAR ASSY 1 

90-93,102 

5486 29 120 *43',7°D-F SUB ASSY PLATE SUB ASSY 1 

17,42 

5486 29 610 V+1, SUB ASSY PUSHER SUB ASSY 1 

50,65-67 

5486 29 620-1 f1'93")7-G SUB ASSY ARM SUB ASSY 1 

6,36 

5486 29 630 7-G SUB ASSY ARM SUB ASSY 1 

31,44 

5486 29 640-1 7-G SUB ASSY ARM SUB ASSY 1 

4,6 

5486 29 650 11" /3" -fh' SUB ASSY GUIDE SUB ASSY 1 

32,33,47 

1 5486 29 645 PIN 3 

2 5486 29 644 '1 )9 LINK 1 

3 5486 29 642-1 AT)F" STUD 1 

4 5486 29 641-1 7-G ARM 1 

5 9684050608 f- D" M5X6 SET SCREW M5X6 5 

6 5486 29 647 ;OK,  BUSHING 4 

7 9721120008 E-9)9" E-12 E-RING E-12 1 

8 5486 29 626 7"55Vh BRACKET 1 

9 5486 29 627 BOLT 1 

1 0 5486 29 628 711'0 BOLT 1 

11 9660080014 t'.9F M8 NUT M8 4 

12 9670086508 M8X65 SOCKET BOLT M8X65 2 

13 5486 29 643 qp9 LINK 1 

1 4 5486 29 625-1 t'D PIN 1 

1 6 9670082508 M8X25 SOCKET BOLT M8X25 3 

17 5486 29 123 7"5- 1-- BRACKET 1 

1 8 5486 29 125 29)F" STUD 1 

19 9642041214 1-1":D" M4X12 SCREW M4X12 4 

20 9710040008 A"V,"h" M4 SPRING WASHER M4 4 

169 



SECTION NUMBER 5486Z 555 

SECTION 
*LODNAU*ATUto4L -C- i-N- A,g) -C.. t -z 1- -C -F t., 
Note: When ordering terns marked *,:ndicate the set number because they are available only as a set. 

ADF"'”I'99'9 

IMAGING CLUTCH 

-t.:/F411 /nailt* 
NO. SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 

21 9716040014 til,"1j" M4 PLAIN WASHER M4 4 

22 97622 VD)-fh" AS-10N 200V SOLENOID AS-10—N 200V 1 

23 5486 29 634-1 VD)-0"7"51.- BRACKET 1 

24 9670061208 ')7'JI-$"11./F M6X12 SOCKET BOLT M6X12 2 

25 5300 56 313-1 t°D PIN 1 

26 5486 29 635 qD9 LINK 1 

27 9721050008 E—qp9" E-5 E—RING E-5 3 

28 5486 29 633 A”I-" STUD 1 

29 9660060014 J—')1 M6 NUT M6 1 

30 9710060008 A"V,"h" M6 SPRING WASHER M6 1 

31 5486 29 631 7—L ARM 1 

32 9410161008 7,7° 11D9"t°D 1.6X10 SPRING PIN 1.6X10 1 

33 5560 22 221 135— COLLAR 1 

34 5486 29 622 STUD 1 

35 9670065008 VFli"11./F M6X50 SOCKET BOLT M6X50 4 

36 5486 29 621-1 Y—L, ARM 1 

37 5486 29 623 /"h" WASHER 1 

38 9648051214 /53D" M5X12 SCREW M5X12 7 

39 5486 29 624 1DDDt°D ECCENTRIC PIN 

40 5486 29 629-1 5+1,11"D PUSHER PLATE 1 

41 9710080008 fl" ")]"* M8 SPRING WASHER M8 2 

42 5486 29 124 2t 911, BUSHING 1 

44 5486 29 632 t°D PIN 1 

45 5480 51 293 A" SPRING 1 

46 5640 22 213 t°D PIN 1 

47 5486 29 651 SPRING GUIDE 1 

48 5640 22 203 135— COLLAR 2 

49 5640 22 204 /1" SPRING 2 

50 5486 29 611 PUSHER 1 

51 5486 28 112 GEAR 1 

52 9411503600 7--A° —t°D 5X36 TAPER PIN 5X36 1 

53 90319 41"—a/1"7 11D9." 6203ZZ BALL BEARING 6203ZZ 4 

54 5430 28 114 hA"— COVER 2 

55 5486 28 311-1 7°—q— PULLEY 1 

56 9684041208 F.) f)" M4X12 SET SCREW M4X12 2 

57 5486 28 1 21 7"5 -)h BRACKET 1 

58 9670063008 ')7n9h1iNtJh M6X30 SOCKET BOLT M6X30 

59 90315 li"-11,1'79D9" 6003ZZ BALL BEARING 6003ZZ 

60 9684081208 M8X12 SET SCREW M8X12 2 

170 



t,>ai SECTION NUMBER 

iftit[ 
Q t y PART NAME giLltANENT PARTS NO. NO. SET NO. / PART NO. 

5486Z 555 1 

SECTION 
./ L L • 

Note. When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

61 5486 29 613-1 17,IDDL°D ECCENTRIC PIN 1 

62 5486 29 616-2 A --r”hG SWITCH CAM 1 

63 9716050014 ti 4P1j" M5 PLAIN WASHER M5 4 

64 9642050814 t1"3D" M5X8 SCREW M5X8 2 

65 91202 t-AIDF" PFB-4 HOSE END PFB-4 1 

66 5486 29 612 .2t 911, BUSHING 1 

67 5486 29 615 r) t) PLUG 1 

68 5640 07 1 02 t5/"1i" WASHER 1 

69 9721080008 E-'J 9" E-8 E -RING E-8 1 

70 5486 29 614 L 0 PIN 1 

71 9684060608 M6X6 SET SCREW M6X6 2 

72 5486 21 233-1 7"5rVh BRACKET 1 

73 97812 TL-Q3 SWITCH TL-Q3 1 

74 9710030008 fl" V,"h" M3 SPRING WASHER M3 2 

75 9642032014 t1"3D' M3X20 SCREW M3X20 2 

76 9710050008 1\" v,"1" M5 SPRING WASHER M5 4 

77 9642051214 J-1"3 -)" M5X12 SCREW M5X12 2 

78 9721100008 E-97)9" E-10 E-RING E-10 1 

79 5430 33 116 /"h" WASHER 1 

80 90453 c01-"IDF" PHS12 ROD END PHS12 1 

81 9660120014 M12 NUT M12 1 

82 5480 28 119 PIN 1 

83 5430 28 311 M8X10 SCREW M8X10 3 

84 5486 38 111-1 '1i "A BOSS 1 

85 5430 28 113 COVER 1 

86 5430 39 925 A7°07'.91- SPROCKET 1 

87 9410503508 A7° 11)9"t°) 5X35 SPRING PIN 5X35 1 

88 5486 28 111-3 D17h SHAFT 1 

89 9722120008 C-IlD9" C-12 C-RING C-12 1 

90 5486 28 213 GEAR 1 

91 5486 28 212-2 TfFNI.4"1,- D1,7h IDLE GEAR SHAFT 1 

92 9411503200 5--n°-t°) 5X32 TAPER PIN 5X32 1 

93 5486 28 211-1 GEAR 1 

94 90554 A57j.1"7,1)9" 51202 THRUST BEARING 51202 1 

95 90206 ti"-WYIJD9' 6201ZZ BALL BEARING 6201ZZ 2 

96 5486 28 214 1j5- COLLAR 1 

97 90725 oV79VD1' AW01 LOCK WASHER AW01 1 

98 90724 oV9tVF ANO1 LOCK NUT ANO1 1 

99 5480 33 611 UD9 LINK -  1 

171 

1'I DF"',f1'29"V 

IMAGING CLUTCH 



SECTION NUMBER 5486Z 555 

SECTION 
*zonEaLtica-cut54L- 1M-A-0)T`, T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

't F 
NO. SET NO. / PART NO. ne.$# /"1"  PART NAME 

/ COMPONENT PARTS NO. 

1 01 5486 29 636 
13 ‘‘

1
r Fx% ))0,i:70 GUIDE PIPE 2 

102 9411502500 5.--A°-t°) 5X25 TAPER PIN 5X25 1 

1 03 5486 29 637 t PIN 1 

1 04 5486 29 617-1 1i5- COLLAR 1 

1 05 9684051408 1- D" M5X14 SET SCREW M5X14 2 

1 06 90699 UtVF M5 U -NUT M5 2 

1 07 90628 A1V7°t°D SSP-4 SNAP PIN SSP-4 2 

108 9660040014 tVh M4 NUT M4 4 

172 

ADF")11'95
1'V 

IMAGING CLUTCH 



173 



SECTION 

:,11 - 

SECTION NUMBER 5486G 560 

174 

Ac07-1't  P=29.6 (S) 

SLOTTED TYPE CLAMP P=29.6 (S) 

Wit 
PERFORATION 

PLATE CENTER 

6. 

if R. 
PERFORATION 

Afict3,C,  
PLATE CENTER 



SECTION NUMBER 5486G 560 

SECTION 
T" -t .7 t, "CT 

Note: When ordering items marked * onclicate the set number because they are available only as a set. 

ADVT-(F" P=29.6 (S) 

SLOTTED TYPE CLAMP P=29.6 (S) 

* 

* 

* 

* 

* 

* 

Na SETNa/PARTNO. 541'*'4 411:MliPONENT PARTS NO 
PART NAME 

Q'ty 

480 010 ADn' SUB ASSY CLAMP SUB ASSY 1 

9-27 

5430 54 330 711"10. ASSY BOLT ASSY 2 

15-17 

5480 54 1 01 Aph"') ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1-4 

5480 54 1 02 ADF"') ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1-4 

5486 54 001 ADF"', ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1-32 

5486 54 002 ADF"') ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1-32 

5486 54 1 01 ADF"') ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1-6.8,28-32 

5486 54 1 02 ADF") ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1-6.8,28-32 

5486 54 210 ADF"D1,71 SUB ASSY SHAFT SUB ASSY 1 

29-32 

1 5480 54 111-2 ADF\", (KS-25) PLATE CYLINDER (KS-25) 1 

1 5480 54 113-2 ADF"') (KS-15) PLATE CYLINDER (KS-15) 1 

2 5430 54 815 7"c09 BLOCK 1 

3 9670061608 V Fiti"IL/F M6X16 SOCKET BOLT M6X16 8 

4 5430 54 311-1 7"o)9 BLOCK 1 

5 5480 54 138 t°) PIN 2 

6 5480 78 218 LABEL 1 

7 5480 78 219 i'\"11, (KS-25) LABEL (KS-25) 1 

7 5480 78 221 5\"11, (KS-15) LABEL (KS-15) 1 

8 90730 A°-7j-t"3') 1.6X5 RIVET 1.6X5 4 

9 9648040814 /33D" M4X8 SCREW M4X8 14 

1 0 5430 54 314 7V9 HOOK 2 

11 5430 54 315 7Y9 HOOK 2 

12 5430 54 310 E)\\ SCREW 2 

13 5430 54 325 t':)h NUT 4 

1 4 5430 54 323 $"lbh BOLT 2 

15 5430 54 321 J-)h NUT 2 

16 9410202008 7,7°9D9"t°) 2X20 SPRING PIN 2X20 2 

1 7 5430 54 331 $5510.- BOLT 2 

1 8 5480 54 313-1 $11/9"- HOLDER 2 

19 5480 54 334 NUT 1 0 

175 



AraVT-0° P=29.6 (S) 

SLOTTED TYPE CLAMP P=29.6 (S) 
SECTION NUMBER 5486G 560 

SECTION 
* z ostseouival-cu ts'A -t  i• L "CF Ls, 
Note: When ordering items marked*,indicate the set number because they are available only as a'set. 

NO. 't 1. 1i* 
SET SET NO. / PART NO. COMPONENT PARTS NO. PART NAME 

20 5480 54 333 BOLT 5 

21 5430 54 312 t°D PIN 2 

22 9414162014 9qt°) 1.6X20 SPLIT PIN 1.6X20 4 

23 5430 54 316 t 0 PIN 2 

24 5430 54 317 A709D9" SPRING 2 

25 5480 54 335 fi"10. BOLT 5 

26 5430 54 324 A7°97)9" SPRING 2 

27 9660040014 1"91- M4 NUT M4 2 

28 90673 -5--11°-t°) 8X55 TAPER PIN 8X55 2 

29 5480 54 211-2 D1'7h SHAFT 1 

30 5486 54 212 TIMING WHEEL 1 

31 9411604500 T-A°-t°D 6X45 TAPER PIN 6X45 2 

32 5486 54 213 9-1:7)9"$-(-11, TIMING WHEEL 1 

176 



177 



:,1E-1 
SECTION NUMBER I 5486G 562 I 

SECTION 

WTI. 
PERFORATION 

it5 ,43 ,i.,  
PLATE CENTER 

178 

t, P=12.7 (S) 

PIN TYPE CLAMP P=12.7 (S) 



5486G 562 I 

SECTION 
*7-0gBAU*ArlIfsXL -CAI-t.5.0-C, t-7F#*-CA3:CLTT , 
Note: When ordering demo marked *,mdicate the set number because they are available only as a set. 

t°D P=12.7 (S) 

PIN TYPE CLAMP P=12.7 (S) 

t,72 

SECTION NUMBER 

* 

* 

* 

* 

* 

* 

NO. t.yFit 
SET NO. / PART NO. gis COMPONENT PARTS NO. PART NAME Mgt 

Q'ty 

480 020 ADn'tVF SUB ASSY CLAMP SET SUB ASSY 1 

9-27 

5430 54 330 11"11,1- ASSY BOLT ASSY 2 

1 5-17 

5480 54 1 01 ADF"') ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1 -4 

5480 54 102 ADF"') ASSY ( KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1 -4 

5486 54 006 ADF"') ASSY ( KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1 -32 

5486 54 007 Aph'") ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1 -32 

5486 54 1 01 ADF"') ASSY ( KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1 -6,8,28-32 

5486 54 102 ADF'") ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1-6,8,28-32 

5486 54 210 ADF'"),!)/,7h SUB ASSY SHAFT SUB ASSY 1 

29-32 

1 5480 54 111-2 ADF"') (KS-25) PLATE CYLINDER (KS-25) 1 

1 5480 54 113-2 ADF"') (KS-15) PLATE CYLINDER (KS-15) 1 

2 5430 54 815 7"0 1.9 9 BLOCK 1 

3 9670061608 M6X16 SOCKET BOLT M6X16 8 

4 5430 54 311-1 7"cr.99 BLOCK 1 

5 5480 54 1 38 tO PIN 2 

6 5480 78 218 51"11) LABEL 1 

7 5480 78 219 51"11, (KS-25) LABEL ( KS-25) 1 

7 5480 78 221 51"lb (KS-15) LABEL ( KS-15) 1 

8 90730 1.6X5 RIVET 1.6X5 4 

9 9648040814 /53:9" M4X8 SCREW M4X8 12 

10 5430 54 911-1 7V9 HOOK 2 

11 5430 54 912-1 7V9 HOOK 2 

12 5430 54 310 :=) " SCREW 2 

13 5430 54 325 J"Yt- NUT 4 

1 4 5430 54 323 404,F BOLT 2 

1 5 5430 54 321 tVF NUT 2 

1 6 9410202008 A7
°1

1 7"L°) 2X20 SPRING PIN 2X20 2 

17 5430 54 331 ti"Ibh BOLT 2 

1 8 5480 54 313-1 *11,9"- HOLDER 2 

1 9 5480 54 334 tVh NUT 10 

179 



•t,ii 2,1t-g• 
SECTION NUMBER 5486G 562 L°  ) P=12.7 (S) 

PIN TYPE CLAMP P=12.7 (S) SECTION - 
,fr aconactioca-c-LtlisL -c-A A.0 L t. ,  , 
Note: When ordering items marked *,indicate the set number because they are available only as a set 

NO. t.yFit-g-/MA** 
SET NO. / PART NO. 

en- 
matu/

*" PART NAME 
COMPONENT PARTS NO 

20 5480 54 333 BOLT 5 

21 5430 54 312 
0 2

.
, PIN 2 

22 9414162014 9qt°) 1.6X20 SPLIT PIN 1.6X20 4 

23 5430 54 316 0 PIN 2 

24 5430 54 317 A7° 11 D9" SPRING 2 

25 5480 54 335 BOLT 5 

26 5430 54 324 70°IlD9" SPRING 2 

27 9660040014 t'JF M4 NUT M4 2 

28 90673 7—n°—L°D 8X55 TAPER PIN 8X55 2 

29 5480 54 211-2 D1'7h SHAFT 1 

30 5486 54 212 TIMING WHEEL 1 

31 9411604500 t—n°—t°D 6X45 TAPER PIN 6X45 2 

32 5486 54 213 9fF,D9"tf-11, TIMING WHEEL 1 

180 



181 



t°7)  P=12.7 (S) 

PIN TYPE CLAMP P=12.7 (S) 

 

SECTION NUMBER 5486G 564 

SECTION 

  

182 



t°D P=12.7 (S) 5486G 564 SECTION NUMBER 

PIN TYPE CLAMP P=12.7 (S) SECTION 
*7-05AU*ATUtiSLIWA.0-Cs t7h#4i-TCUTT 
Note: When ordering gems marked *,indicate the set number because they are available only as a set. 

* 

* 

* 

* 

* 

* 

NO. h 41* pat3ait* 
SET NO. / PART NO. gsa n/

4"**  COMPONENT PARTS NO. PART NAME flan 
City 

480 030 ADn'tV1- SUB ASSY CLAMP SET SUB ASSY 1 

9-27 

5430 54 330 AiNlit- ASSY BOLT ASSY 2 

15-17 

5480 54 1 01 ADF"') ASSY ( KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1-4 

5480 54 1 02 ADF" ASSY ( KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1 -4 

5486 54 011 ADI- 1") ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1 -32 

5486 54 012 ADF°' ASSY ( KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1-32 

5486 54 1 01 ADF'") ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1-6,8,28-32 

5486 54 1 02 ADF"') ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1-6,8,28-32 

5486 54 210 ADF"',D1,71.- SUB ASSY SHAFT SUB ASSY 1 

29-32 

1 5480 54 111-2 ADF"') ( KS-25) PLATE CYLINDER (KS-25) 1 

1 5480 54 113-2 /17,1"') ( KS-15) PLATE CYLINDER (KS-15) 1 

2 5430 54 815 7"oV9 BLOCK 1 

3 9670061608 M6X16 SOCKET BOLT M6X16 8 

4 5430 54 311-1 7"oV9 BLOCK 1 

5 5480 54 138 t°) PIN 2 

6 5480 78 218 5'\"11) LABEL 1 

7 5480 78 219 51"$ ( KS-25) LABEL ( KS-25) 1 

7 5480 78 221 5'1"11, (KS-15) LABEL ( KS-15) 1 

8 90730 A°-/J-t"T, 1.6X5 RIVET 1.6X5 4 

9 9648040814 /5J " M4X8 SCREW M4X8 12 

1 0 5430 54 921-1 TY9 HOOK 2 

11 5430 54 922-1 7V9 HOOK 2 

12 5430 54 310 SCREW 2 

13 5430 54 325 NUT 4 

1 4 5430 54 323 VIIJF BOLT 2 

15 5430 54 321 tVF NUT 2 

1 6 9410202008 A7° 11)9"t°D 2X20 SPRING PIN 2X20 2 

17 5430 54 331 BOLT 2 

1 8 5480 54 313-1 tlb9"- HOLDER 2 

1 9 5480 54 334 NUT 1 0 

183 



t°) P=12.7 (S) 
SECTION NUMBER 

5486G 564 

PIN TYPE CLAMP P=12.7 (S) SECTION 
*=-0)116AtIkikaCTI1 /54 L 177 4*-CAC L 7T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. t.71-S-4-/MA** 
SET NO. / PART NO. / COMPONENT PARTS NO. PART NAME 

20 5480 54 333 710'11,F BOLT 5 

21 5430 54 312 L 0 D PIN 2 

22 9414162014 99t
0
D 1.6X20 SPLIT PIN 1.6X20 4 

23 5430 54 316 L 0 D PIN 2 

24 5430 54 317 A7°Up9" SPRING 2 

25 5480 54 335 BOLT 5 

26 5430 54 324 SPRING 2 

27 9660040014 /*VI- M4 NUT M4 2 

28 90673 55—A°—t°) 8X55 TAPER PIN 8X55 2 

29 5480 54 211-2 D1'7h SHAFT 1 

30 5486 54 212  TIMING WHEEL 1 

31 9411604500 7—n°—t°D 6X45 TAPER PIN 6X45 2 

32 5486 54 213 9-(E.D9"ti-f—lb TIMING WHEEL 1 

184 



185 



SECTION 

5486G 566 I SECTION NUMBER NUMBER 

186 

t°:,  P=12.5 (S) 

PIN TYPE CLAMP P=12.5 (S) 



t°D P=12.5 (S) 5486G 566 SECTION NUMBER 
PIN TYPE CLAMP P=12.5 (S) SECTION 

*.Imgau*ATI/1-34u -cm-A,0T.-t ,y1-**T-a3tL2T40. 
Note: When ordering items marked *,indicate the set number because they are available only as a set 

* 

* 

* 

* 

* 

* 

NO. t.Yhit-g- ineat* 
SET NO. / PART NO. / COMPONENT PARTS NO PART NAME Qty 

480 040 AD1) ')F SUB ASSY CLAMP SET SUB ASSY 1 

9-28 

5430 54 330 VW. ASSY BOLT ASSY 2 

1 6-18 

5480 54 1 01 ADF"') ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1 -4 

5480 54 1 02 ADF"., ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1 -4 

5486 54 016 ADFP' ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1 -33 

5486 54 017 ADF") ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1-33 

5486 54 1 01 ADF"') ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1-6,8.29-33 

5486 54 1 02 ADFN", ASSY (KS-15) PLATE CYLINDER ASSY -(KS-15) 1 

1-6,8,29-33 

5486 54 210 1' 1'7F SUB ASSY SHAFT SUB ASSY 1 

30-33 

1 5480 54 111-2 ADF"') (KS-25) PLATE CYLINDER (KS-25) 1 

1 5480 54 113-2 ADF"') (KS-15) PLATE CYLINDER (KS-15) 1 

2 5430 54 815 7"c09 BLOCK 1 

3 9670061608 Vh- Fli"11/1' M6X16 SOCKET BOLT M6X16 8 

4 5430 54 311-1 7"oV9 BLOCK 1 

5 5480 54 138 to PIN 2 

6 5480 78 218 LABEL 1 

7 5480 78 219 51"11, (KS-25) LABEL (KS-25) 1 

7 5480 78 221 51"11, (KS-15) LABEL (KS-15) 1 

8 90730 11 ° -13-t"3') 1.6X5 RIVET 1.6X5 4 

9 9648040814 /5Thi" M4X8 SCREW M4X8 1 4 

1 0 5430 54 903-1 T)2 HOOK 2 

11 5430 54 904-1 TJ9 HOOK 2 

12 5430 54 310 SCREW 2 

13 5430 54 325 tVF NUT 4 

1 4 5430 54 905-1 7V9 HOOK 2 

1 5 5430 54 323 t"$h BOLT 2 

16 5430 54 321 NUT 2 

1 7 9410202008 7,7°9D- 9"t°) 2X20 SPRING PIN 2X20 2 

1 8 5430 54 331 BOLT 2 

19 5480 54 313-1 t10"- HOLDER - 2 

187 



SECTION NUMBER 
SECTION 

*z.ontsaa*a-rt.t  L T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

5486G 566 I 

NO. SET NO. / PART NO. 
/bIvi 

 / COMPONENT PARTS NO. 
PART NAME 

20 5480 54 334 tVF NUT 1 0 

21 5480 54 333 Vlbh BOLT 5 

22 5430 54 312 tO PIN 2 

23 9414162014 99t°D 1.6X20 SPLIT PIN 1.6X20 4 

24 5430 54 316 t'D PIN 2 

25 5430 54 317 A -2° 11p9" SPRING 2 

26 5480 54 335 BOLT 5 

27 5430 54 324  SPRING 2 

28 9660040014 tV1-- M4 NUT M4 2 

29 90673 5--A°—t°) 8X55 TAPER PIN 8X55 2 

30 5480 54 211-2 Dt SHAFT 1 

31 5486 54 212 TIMING WHEEL 1 

32 9411604500 55—A°—t°) 6X45 TAPER PIN 6X45 2 

33 5486 54 213 9fap9"lif—lb TIMING WHEEL 1 

188 

t°) P=12.5 (S) 

PIN TYPE CLAMP P=12.5 (S) 



189 



-t 3 r11-1 
SECTION NUMBER 5486G 568 I 

SECTION 

PERFORATION 

PLATE CENTER 

%TR 
PER  

Xfi 143 ,i,,  
PLATE CENTER 

190 

AoV51-(F II  P=29.6 (S) 

SLOTTED TYPE CLAMP P=29.6 (S) 



A0V5-fh' P=29.6 (S) :,/#-%'• 
SECTION NUMBER  5486G 568  

SLOTTED TYPE CLAMP P=29.6 (S) SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

* 

* 

* 

* 

Na SET NO. / PART NO. nalmt/4"-g- 
COMPONENT PARTS NO. PART NAME MR 

Q'ty 

480 050 ADn' SUB ASSY CLAMP SUB ASSY 1 

9-27 

5430 54 330 VIL/F ASSY BOLT ASSY 2 

15-17 

5480 54 1 01 ADF" ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1-4 

5480 54 1 02 ADF"r) ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1-4 

5486 54 021 ADF"') ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1-32 

5486 54 022 ADF"') ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1-32 

5486 54 1 01 ADF"') ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1-6.8,28-32 

5486 54 1 02 ADF"') ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1-6.8,28-32 

5486 54 210 ADF"')D1'7F SUB ASSY SHAFT SUB ASSY 1 

29-32 

1 5480 54 111-2 ADF"') (KS-25) PLATE CYLINDER (KS-25) 1 

1 5480 54 113-2 ADF"') (KS-15) PLATE CYLINDER (KS-15) 1 

2 5430 54 815 7"oV9 BLOCK 1 

3 9670061608 Y7V1-$"11,F M6X16 SOCKET BOLT M6X16 8 

4 5430 54 311-1 7"0V9 BLOCK 1 

5 5480 54 138 0 PIN 2 

6 5480 78 218 51"11) LABEL 1 

7 5480 78 219 51'11, (KS-25) LABEL (KS-25) 1 

7 5480 78 221 51"11, (KS-15) LABEL (KS-15) 1 

8 90730 1.6X5 RIVET 1.6X5 4 

9 9648040814 /57Ei" M4X8 SCREW M4X8 1 4 

10 5480 54 611 7V9 HOOK 2 

11 5480 54 612 7'99 HOOK 2 

12 5430 54 310 SCREW 2 

13 5430 54 325 1"91- NUT 4 

14 5430 54 323 710'0 BOLT 2 

15 5430 54 321 V91-- NUT 2 

16 9410202008 7,7°97,9't'D 2X20 SPRING PIN 2X20 2 

17 5430 54 331 BOLT 2 

18 5480 54 613-1 HOLDER 2 

19 5480 54 334 J- ')F NUT 10 

191 



r'- 
SECTION NUMBER NUMBER 

SECTION 
* OSA Li tigtv 'CU    
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

5486G 568 

NO. -t F*  
SET NO. / PART NO. 1113A4/itIMIliPONENT PARTS NO PART NAME 

20 5480 54 333 *NO' BOLT 5 

21 5430 54 312 t 0 PIN 2 

22 9414162014 99t°D 1.6X20 SPLIT PIN 1.6X20 4 

23 5430 54 316 t°D PIN 2 

24 5430 54 317  SPRING 2 

25 5480 54 335 BOLT 5 

26 5430 54 324 A7° 117,9" SPRING 2 

27 9660040014 /".91- M4 NUT M4 2 

28 90673 —)1°—t
0
D 8X55 TAPER PIN 8X55 2 

29 5480 54 211-2 D1,71- SHAFT 1 

30 5486•54 212 91EiD9"*I—lb TIMING WHEEL 1 

31 9411604500 55 —A°—t°D 6X45 TAPER PIN 6X45 2 

32 5486 54 213 TIMING WHEEL 1 

192 

AcP9T-0." P=29.6 (S) 

SLOTTED TYPE CLAMP P=29.6 (S) 



193 



SECTION 
SECTION NUMBER 5486G 570 Ao”--0." P=29.6 (S) 

SLOTTED TYPE CLAMP P=29.6 (S) 

194 



SECTION NUMBER 5486G 570 

SECTION 
*,-...oneca*accutiAtL.T- 1-d-A-0 -c, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

rpVT--(FN'  P=29.6 (5) 
SLOTTED TYPE CLAMP P=29.6 (S) 

* 

* 

* 

* 

* 

* 

NO. SET NO. / PART NO. COMPONENT PARTS NO. PART NAME MIA 
G'ty 

480 060 IlDn' SUB ASSY CLAMP SUB ASSY 1 

9-27 

5430 54 330 VW- ASSY BOLT ASSY 2 

15-17 

5480 54 1 01 ADF"r) ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1-4 

5480 54 1 02 ADF" ,, ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1-4 

5486 54 026 ADF"') ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1-32 

5486 54 027 ADF"r) ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1-32 

5486 54 1 01 ADF.'") ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1-6,8.28-32 

5486 54 1 02 ADF"') ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1-6.8.28-32 

5486 54 210 ADF"',D1,7F SUB ASSY SHAFT SUB ASSY 1 

29-32 

1 5480 54 111-2 ADF' (KS-25) PLATE CYLINDER (KS-25) 1 

1 5480 54 113-2 ADF"') (KS-15) PLATE CYLINDER (KS-15) 1 

2 5430 54 815 7"c09 BLOCK 1 

3 9670061608 M6X16 SOCKET BOLT M6X16 8 

4 5430 54 311-1 7"c09 BLOCK 1 

5 5480 54 138 t  0 7) PIN 2 
6 5480 78 218 LABEL 1 

7 5480 78 219 51"1 (KS-25) LABEL (KS-25) 1 

7 5480 78 221 51ND (KS-15) LABEL (KS-15) 1 

8 90730 A°-/J-t"3') 1.6X5 RIVET 1.6X5 4 

9 9648040814 M4X8 SCREW M4X8 1 4 

10 5430 54 314 7'99 HOOK 2 

11 5430 54 315 7V9 HOOK 2 

12 5430 54 310 SCREW 2 

13 5430 54 325 1- ')F NUT 4 

1 4 5430 54 323 11"11./F BOLT 2 

15 5430 54 321 NUT 2 

16 9410202008 77° 11)2''t°) 2X20 SPRING PIN 2X20 2 

17 5430 54 331 t"10- BOLT 2 

18 5480 54 613-1 $11,9"- HOLDER 2 

19 5480 54 334 ”h. NUT 1 0 

195 



:- 

SECTION NUMBER NUMBER 
SECTION 

* GD to a Lt  acc ts  I- -d:A..0)2'.. t  F "Cit (- TT 
Note: When ordering items marked * ,indicate the set number because they are available only as a set. 

5486G 570 

/gfa.*-g" NO --SET NO. / PART-NO. PART NAME 1̀13"*4110=NENT PARTS NO 

20 5480 54 333 t"11/1- BOLT 5 

21 5430 54 312 L 0 D PIN 2 

22 9414162014 9qt°) 1.6X20 SPLIT PIN 1.6X20 4 

23 5430 54 316 L 0 D PIN 2 

24-5430 54 317 A7° 117,9" SPRING 2 

25 5480 54 335 Vild• BOLT 5 

26 5430 54 324  SPRING 2 

27 9660040014 /")[. M4 NUT M4 2 

28 90673 5-i°-t°' 8X55 TAPER PIN 8X55 2 

29 5480 54 211-2 D'h7F SHAFT 1 

30 5486 54 212 91:-:)9"t1-11, TIMING WHEEL 1 

31 9411604500 5.. -fl°-t°D 6X45 TAPER PIN 6X45 2 

32 5486 54 213 91:1.D9"1i-f-lit TIMING WHEEL 1 

196 

AoVTIF" P=29.6 (S) 

SLOTTED TYPE CLAMP P=29.6 (S) 



197 



  

>A1P-Ik' 
SECTION NUMBER 5486G 572 (S) 

 

VISE TYPE CLAMP (S) 
SECTION 

  

198 



SECTION NUMBER r 5486G 572 I 

MR 
Qty PART NAME M ** 

COMPONENT PARTS NO 
-t-Yfilt /Men** NO. SET NO. / PART NO. 

ADn'tVF ASSY CLAMP SET ASSY 1 

ADF") (KS-25) PLATE CYLINDER (KS-25) 1 

ADF'") (KS-15) PLATE CYLINDER (KS-15) 1 

V7VF;t1"11,F M6X16 SOCKET BOLT M6X16 8 

7c09 BLOCK 1 

to PIN 2 

51"11, (KS-25) LABEL (KS-25) 1 

51"11, (KS-15) LABEL (KS-15) 1 

11" V,"h" M4 SPRING WASHER M4 1 2 

9Vh$NIJF M4X8 SOCKET BOLT M4X8 8 

SECTION 
*c.0g5AU*AT11154L2AI -d- /,02-, -t7F#%T LTTo, 
Note: When ordering items marked * ondicate the set number because they are available only as a set. 

* 

* 

* 

* 

480 070-4 

5480 54 1 01 

5480 54 1 02 

5480 54 660-1 

5480 54 669 

5480 54 690-2 

5480 54 710-1 

5486 54 031 

5486 54 032 

5486 54 1 01 

5486 54 102 

5486 54 210 

1 5480 54 111-2 

1 5480 54 113-2 

2 5430 54 815 

3 9670061608 

4 5430 54 311-1 

5 5480 54 138 

6 5480 78 218 

7 5480 78 219 

7 5480 78 221 

8 90730 

9 9710040008 

1 0 9670040808 

11 5430 54 672 

12 5430 54 673 

13 5430 54 666-2 

9-24,26-38 

ADF"') ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1 -4 

npF",) ASSY ( KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1 -4 

957,7°9"--(  SUB ASSY CLAMP BASE SUB ASSY 2 

21,23 

A-Itin") SUB ASSY SCALE PLATE SUB ASSY 1 

31,34 

7:) (99ID"9)ASSY CLAMP (TAIL END) ASSY 1 

1 0-12,16-18,20-24,26,28-30,35,37,38 

7)11+ (9)1) ASSY CLAMP (LEADING) ASSY 1 

1 0-13,16-24,26,28-30,35,36 

ADF"') ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1 -24,26-43 

ADF"r) ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1 -24,26-43 

ADF'") ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1 -6,8,39-43 

ADF"r) ASSY (KS-15) PLATE CYLINDER ASSY (KS-15) 1 

1 -6,8,39-43 

ADF",)D -V7h SUB ASSY SHAFT SUB ASSY 1 

40-43 

7"o)9 BLOCK 1 

5\"11, LABEL 1 

11°-h-t"3', 1.6X5 RIVET 1.6X5 4 

7"oV9 BLOCK 1 6 

VILF BOLT 1 6 

25)7° CLAMP 1 

199 

(S) 

VISE TYPE CLAMP (5) 



q") (S) 

VISE TYPE CLAMP (S) SECTION 
*.=Mffliall*ZTUli4LT 1tA.02-, t71.11-T;t3ZLTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set_ 

,:> ilt-g• 
SECTION NUMBER 5486G 572 

NO. SET NO. / PART NO. natft/4"1" PART NAME 
COMPONENT PARTS NO. 

14 5480 54 657 PLATE 6 

1 5 9642040614 1-1'7D" M4X6 SCREW M4X6 1 2 

1 6 5430 54 677 SPACER 1 6 

1 7 9684040608 f- )t D" M4X6 SET SCREW M4X6 1 6 

1 8 5430 54 678-1 itiNDF BOLT 4 

1 9 5430 54 665-2 95)7° CLAMP 1 

20 5430 54 675-2 7°1,-1- PLATE 4 

21 5430 54 662-1 t'D PIN 8 

22 9410301008 7,7°9)9"t°) 3X10 SPRING PIN 3X10 8 

23 5480 54 661-1 *I1/9" - HOLDER 2 

24 9670052508 V7')I-*"11/1.. M5X25 SOCKET BOLT M5X25 8 

26 5480 54 651 - HOLDER 2 

27 5430 54 676 A7° 11 )9" SPRING 2 

28 5430 54 674 t°) PIN 4 

29 5480 54 652 t$9"- HOLDER 2 

30 5480 54 656-1 t'11/1- BOLT 6 

31 5430 54 679 SCALE PLATE 2 

32 9670051608 Vh')Ft"ild- M5X16 SOCKET BOLT M5X16 4 

33 5480 54 655 t°) PIN 

34 5480 54 659 A51F"A") SLIDE PLATE 1 

35 5430 54 319 A7°9)9" SPRING 8 

36 5430 54 684 tOp PIN 2 

37 5430 54 692-1 95)7° CLAMP 1 

38 5430 54 693-1 95)7°  CLAMP 1 

39 90673 T-A°-t°) 8X55 TAPER PIN 8X55 2 

40 5480 54 211-2 D1'7F SHAFT 1 

41 5486 54 212 9/F..)9"*1(-11, TIMING WHEEL 1 

42 9411604500 5-A°-t°) 6X45 TAPER PIN 6X45 2 

43 5486 54 213 9/E)9"*-f-A, TIMING WHEEL 1 

200 



201 



SECTION 
SECTION NUMBER NUMBER I 5486G 584 I tc".) P=12.5 (R) 

PIN TYPE.CLAMP P=12.5 (R) 

202 



SECTION NUMBER 
5486G 584 

SECTION 
*--7. 0g$AU*ATIltiVILt kOD-C,-t7Filt*ITI5CLTTL,, 
Note: When ordering items marked * ondicate the set number because they are available only as a set. 

t0 7.,  P=12.5 (R) 

PIN TYPE CLAMP P=12.5 (R) 

* 

.* 

* 

* 

* 

* 

NO. t7hit-4- inglit* 
SETNO./PARTNO. natft/4"1"- 

COMPONENT PARTS NO. 
PART NAME Mri 

Q t y 

480 130-1 ADn'tV1- SUB ASSY CLAMP SET SUB ASSY 1 

9-27 

5430 54 330 t"Ibt- ASSY BOLT ASSY 2 

1 6-18 
5480 54 1 04 Aph", ASSY (KR-25) PLATE CYLINDER ASSY (KR-25) 1 

1-4 

5480 54 1 05 ADF\") ASSY ( KR-15) PLATE CYLINDER ASSY (KR-15) 1 

1-4 

5486 54 061 ADF"') ASSY ( KR-25) PLATE CYLINDER ASSY (KR-25) 1 

1 -32 

5486 54 062 ADF"., ASSY ( KR-15) PLATE CYLINDER ASSY (KR-15) 1 

1 -32 

5486 54 1 04 ADF"') ASSY ( KR-25) PLATE CYLINDER ASSY (KR-25) 1 

1 -6,8,28-32 

5486 54 1 05 Aph", ASSY ( KR-15) PLATE CYLINDER ASSY (KR-15) 1 

1-6,8,28-32 

5486 54 210 1DF"')D1'7h SUB ASSY SHAFT SUB ASSY 1 

29-32 

1 5480 54 115-2 ADF"r) ( KR-25) PLATE CYLINDER ( KR-25) 1 

1 5480 54 116-2 Aph", ( KR-15) PLATE CYLINDER ( KR-15) 1 

2 5430 54 815 7"c09 BLOCK 1 

3 9670061608 M6X16 SOCKET BOLT M6X16 8 

4 5430 54 311-1 7"c09 BLOCK 1 

5 5480 54 138 t 0  PIN 2 

6 5480 78 218 51ND LABEL 1 

7 5480 78 222 51"11, ( KR-25) LABEL ( KR-25) 1 

7 5480 78 223 5'\"11, ( KR-15) LABEL (KR-15) 1 

8 90730 A°-1i-t"3') 1.6X5 RIVET 1.6X5 4 

9 9648040814 /53V)" M4X8 SCREW M4X8 14 

10 5430 54 903-1 TY9 HOOK 2 

11 5430 54 904-1 T” HOOK 2 

12 5430 54 310 SCREW 2 

1 3 5430 54 325 J- Vt- NUT 4 

14 5430 54 905-1 7V9 HOOK 2 

15 5430 54 323 4-1"10- BOLT 2 

16 5430 54 321 IVF NUT 2 

17 9410202008 7\7° 9 -.)9't°D 2X20 SPRING PIN 2X20 2 

1 8 5430 54 331 ti"lbh BOLT 2 

19 5430 54 313-3 1110"- HOLD-ER - 2 

203 



t O) P=12.5 (R) 5486G 584 SECTION NUMBER 
PIN TYPE CLAMP P=12.5 (R) SECTION 

* L -"   
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

Filt* /NSA** NO. SET NO. / PART NO. PART NAME / COMPONENT PARTS NO. 

20 5430 54 334  NUT 1 0 

21 5480 54 333 BOLT 1 0 

22 5430 54 312 tO PIN 2 

23 9414162014 9qt°) 1.6X20 SPLIT PIN 1.6X20 4 

24 5430 54 316 t°) PIN 2 

25 5430 54 317 A7° 11)9" SPRING 2 

26 5430 54 324 A7° 11)9" SPRING 2 

27 9660040014 T'.91" M4 NUT M4 2 

28 90673 T-A°-t°) 8X55 TAPER PIN 8X55 2 

29 5480 54 211-2 D1'7h SHAFT 1 
30 5486 54 212  TIMING WHEEL 1 

31 9411604500 T-A°-t°)-  6X45 TAPER PIN 6X45 2 

32 5486 54 213 TIMING WHEEL 1 

204 



205 



SECTION 

tg:ia 
SECTION NUMBER 5486G 586 t°7,  P=12.7 (R) 

PIN TYPE CLAMP P=12.7 (R) 

ff TI. 
PERFORATION 

IS ,C.• 
PLATE CENTER 

206 



t0) P=12.7 (R) 5486G 586 SECTION NUMBER 
PIN TYPE CLAMP P=12.7 (R) SECTION 

WZOgall*A -CUtiALTMA.0-C,..t.yhit*T;I LTT, 
Note: When ordering ?terns marked*ondicate the set number because they are available only as a set. 

NO. t.71-11-g-/MA441 
SET NO. / PART NO. PART NAME QM 

COMPONENT PARTS NO Qty 

* 

* 

* 

* 

* 

* 

480 1 40-1 ADn'tVF SUB ASSY CLAMP SET SUB ASSY 1 

9-26 

5430 54 330 Vlbh ASSY BOLT ASSY 2 

1 5 -17 

5480 54 1 04 ADF"') ASSY ( KR-25) PLATE CYLINDER ASSY (KR-25) 1 

1 -4 

5480 54 1 05 Aph"., ASSY (KR-15) PLATE CYLINDER ASSY (KR-15) 1 

1 -4 

5486 54 066 ADF"') ASSY ( KR-25) PLATE CYLINDER ASSY ( KR-25) 1 

1 -31 

5486 54 067 ADFI", ASSY ( KR-15) PLATE CYLINDER ASSY (KR-15) 1 

1 -31 
5486 54 1 04 Aph" ASSY ( KR-25) PLATE CYLINDER ASSY ( KR-25) 1 

1 -6,8,27-31 

5486 54 1 05 ADF"') ASSY (KR-15) PLATE CYLINDER ASSY -(KR-15) 1 

1 -6,8,27-31 

5486 54 210 A 1,7h SUB ASSY SHAFT SUB ASSY 1 

28-31 

1 5480 54 115-2 ADF"') (KR-25) PLATE CYLINDER (KR-25) 1 

1 5480 54 116-2 ADF"') (KR-15) PLATE CYLINDER (KR-15) 1 

2 5430 54 815 7"oV9 BLOCK 1 

3 9670061608 ')h*Vh$N1Jh M6X16 SOCKET BOLT M6X16 8 
4 5430 54 311-1 7"oV9 BLOCK 1 

5 5480 54 138 0 PIN 2 
6 5480 78 218 5"N"lb LABEL 1 

7 5480 78 222 51"11, (KR-25) LABEL (KR-25) 1 

7 5480 78 223 51"1 (KR-15) LABEL ( KR-15) 1 

8 90730 A°-1-t"3') 1.6X5 RIVET 1.6X5 4 
9 9648040814 /57EJ" M4X8 SCREW M4X8 12 

1 0 5430 54 911-1 7V9 HOOK 2 

11 5430 54 912-1 7V9 HOOK 2 
12 5430 54 310 SCREW 2 

13 5430 54 325 tVF NUT 4 

1 4 5430 54 323 Vlbh BOLT 2 

1 5 5430 54 321 tVF NUT 2 

1 6 9410202008 A7°97)9"t°) 2X20 SPRING PIN 2X20 2 

17 5430 54 331 VIDF BOLT 2 

1 8 5430 54 313-3 I $9"- HOLDER 2 

1 9 5430 54 334 tVF NUT 1 0 

207 



L°  ) P=12.7 (R) 

PIN TYPE CLAMP 

NO. l $ 
SET NO. / PART NO. 

20 5480 54 333 

21 5430 54 312 

22 941 4162014 

23 5430 54 316 

24 5430 54 

25 5430 54 

26 9660040014 

27 90673 

28 5480 54 211-2 

29 5486 54 212 

30 9411604500 

31 5486 54 213 

P=12.7 (R) 
SECTION NUMBER 

SECTION 
* * L /  C) t" 
Note: When ordering items marked *,indicate the set number because 

I 5486G 5861 

T it 5C LTTc.,, 
they are available only as a set. 

natft /*"-g- PART NAME / COMPONENT PARTS NO. 

41"0 BOLT 1 0 
0 PIN 2 

99t°) 1.6X20 SPLIT PIN 1.6X20 4 
0 PIN 2 

317  SPRING 2 

324  SPRING 2 

t'.7h M4 NUT M4 2 

5--11
0
-t°) 8X55 TAPER PIN 8X55 2 

1'7F SHAFT 1 

9-1aD9"4"cf-11, TIMING WHEEL 1 

T-A°-t°) 6X45 TAPER PIN 6X45 2 

9 -fa)2"*-1-11, TIMING WHEEL 1 

208 



209 



SECTION 

5486G 588 I SECTION NUMBER 7D9 (R) 

VISE TYPE CLAMP (R) 

210 



77A4 (R) 5486G 588 SECTION NUMBER 
VISE TYPE CLAMP (R) SECTION 

*.10ffall*A -C11134LTI -t- A-CDT,t.YhilV4T;t1CUTTL ,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

* 

* 

NO. 
-t F 
SET NO. / PART NO. nec n/

1"4*  COMPONENT PARTS NO PART NAME gift 
Qty 

5430 54 660-3 95D7°9"1( ASSY CLAMP BASE ASSY 1 

21,40,42 

5430 54 670-2 95D7°9"1( ASSY CLAMP BASE ASSY 1 

21,25,42 

5430 54 680 A5--Itm"D SUB ASSY SCALE PLATE SUB ASSY 1 

34,37 

5430 54 690-2 7D,J+ ( 99ID"IDASSY CLAMP (TAIL END) ASSY 1 

1 0-13,16-26,28,31-33,42,43 

5430 54710-1 7D 1J+ ( 991) ASSY CLAMP (LEADING EDGE) ASSY 1 

1 0-1 2,16,17,20-24,26,28,31-33,38-44 

543 110-3 ADhh.t')F ASSY CLAMP SET ASSY 1 

9-26,28-44 

5480 54 1 04 ADF" ASSY ( KR-25) PLATE CYLINDER ASSY (KR-25) 1 

1-4 

5480 54 105 IIDFx%., ASSY ( KR-15) PLATE CYLINDER ASSY (KR-15) 1 

1 -4 

5486 54 071 ADF"', ASSY ( KR-25) PLATE CYLINDER ASSY (KR-25) 1 

1 -26,28-49 

5486 54 072 ilDh"') ASSY (KR-15) PLATE CYLINDER ASSY (KR-15) 1 

1 -26,28-49 

5486 54 1 04 ADF"') ASSY ( KR-25) PLATE CYLINDER ASSY (KR-25) 1 

1 -6,8,45-49 

5486 54 1 05 ADh") ASSY (KR-15) PLATE CYLINDER ASSY (KR-15) 1 

1 -6,8,45-49 

5486 54 210 ADF")D1,71 SUB ASSY SHAFT SUB ASSY 1 

46-49 

1 5480 54 115-2 ADF"') ( KR-25) PLATE CYLINDER ( KR-25) 1 

1 5480 54 116-2 MDF"') (KR-15) PLATE CYLINDER (KR-15) 1 

2 5430 54 815 roV9 BLOCK 1 

3 9670061608 Vh.VF7tiNIA- M6X16 SOCKET BOLT M6X16 8 

4 5430 54 311-1 7"c09 BLOCK 1 

5 5480 54 138 t°D PIN 2 

6 5480 78 218 LABEL 1 

7 5480 78 222 5'1"11, (KR-25) LABEL (KR-25) 1 

7 5480 78 223 51"11, (KR-15) LABEL (KR-15) 1 

8 90730 A°-1]-t"3') 1.6X5 RIVET 1.6X5 4 

9 9710040008 h"V,"h" M4 SPRING WASHER M4 1 2 

1 0 9670040808 97')F4iNbh M4X8 SOCKET BOLT M4X8 8 

11 5430 54 672 7"c09 BLOCK 1 6 

211 



SECTION NUMBER 
SECTION 

*COMAU*AT-(1154L -C-41-t/t.0-es t7bilt*-CALTT, 
Note: When ordering items marked*,mdicate the set number because they are available only as a set. 

(R) 

VISE TYPE CLAMP (R) 

5486G 588 

it* /Oa Lk' NO. SET NO. / PART NO. natft/*4*-1 PART NAME COMPONENT PARTS NO. 

1 2 5430 54 673 VIDF BOLT 1 6 

1 3 5430 54 664-2 95)7° CLAMP 1 

1 4 5430 54 657 70 PLATE 6 

1 5 9442040614 1-1"3:)" M4X6 SCREW M4X6 12 

1 6 5430 54 678-1 VW- BOLT 4 

1 7 9648051014 /57D" M5X10 SCREW M5X10 4 

1 8 5430 54 653 7"5751- BRACKET 1 

1 9 5430 54 692-1 95)7° CLAMP 1 

20 5430 54 675-2 7°D-1- PLATE 4 

21 5430 54 662-1 PIN 8 

22 9684040608 M4X6 SET SCREW M4X6 1 6 

23 5430 54 677 SPACER 1 6 

24 9410301008 A7°U)9"t°) 3X10 SPRING PIN 3X10 8 

25 5430 54 671-2 lilb9"- HOLDER 1 

26 9670052008 M5X20 SOCKET BOLT M5X20 8 

28 5430 54 651 $10"- HOLDER 2 

29 5430 54 682 t°) PIN 2 

30 5430 54 683 A7° 11)9" SPRING 

31 5430 54 674 0 PIN 

32 5430 54 652 $11/9"- HOLDER 2 

33 5430 54 656-2 VW- BOLT 6 

34 5430 54 679 A5.-$11') SCALE PLATE 2 

35 9670051608 V ht"IliF M5X16 SOCKET BOLT M5X16 4 

36 5430 54 655 t PIN 2 

37 5430 54 681 A5ft-'11") SLIDE PLATE 1 

38 5430 54 666-2 95)7° CLAMP 1 

39 5430 54 663-3 95)7°  CLAMP 1 

40 5430 54 661-3 n9"- HOLDER 1 

41 5430 54 654 7"5”1- BRACKET 1 

42 5430 54 667 t°) PIN 4 

43 5430 54 319 A7
0
9)9" SPRING 8 

44 5430 54 684 t°) PIN 2 

45 90673 5--11°-t°) 8X55 TAPER PIN 8X55 2 

46 5480 54 211-2 D1'7F SHAFT 1 

47 5486 54 212 TIMING WHEEL 1 

48 9411604500 5-A°-t°) 6X45 TAPER PIN 6X45 2 

49 5486 54 213  TIMING WHEEL 

212 



213 



   

5486Z 592 ADV -i1l"P=29.6/7D 114(5) 

SLOTTED AND VISE TYPE CLAMP(S) 

 

SECTION NUMBER 
SECTION 

  

214 



a 1 54862 592 SECTION NUMBER  
SECTION 

*aogatl*a-cuti4L -c m,coDT.t7Flit*vt5cLTT0, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

AR 
Qty 

PART NAME Na SET NO. / PART NO. 1115a /n2M4IPONENT PARTS NO. 

* 

* 

* 

480 170-2 AD 91- ASSY CLAMP SET ASSY 1 

8-16,18-39 

5480 54 1 -01 ADF"') ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1-4 

5480 54 650 (2r)ID"q) CLAMP (TAIL EDGE) ASSY 1 

8-10,14-16.18.20.21 

5480 54 660-1 957)7°3"-f SUB ASSY CLAMP BASE SUB ASSY 1 

34,36 

5480 54 669 7 .—IDA"D SUB ASSY SCALE PLATE SUB ASSY 1 

26,29 

5480 54 710-1 77A+ (291) ASSY CLAMP (LEADING) ASSY 1 

1 4,16,18,20-25.30-39 

5486 54 081 IlDh" ASSY PLATE CYLINDER ASSY 1 

1-16,18-44 

5486 54 1 01 ADF"') ASSY (KS-25) PLATE CYLINDER ASSY (KS-25) 1 

1 -7.40-44 

5486 54 210 117)1- E)1,71' SUB ASSY SHAFT SUB ASSY 1 

41-44 

1 5480 54 111-2 ADF".) (KS-25) PLATE CYLINDER (KS-25) 1 

2 5430 54 815 7"c09 BLOCK 1 

3 9670061608 Vh- Vhfi"lbh M6X16 SOCKET BOLT M6X16 8 

4 5430 54 311-1 7 55 oV9 BLOCK 1 

5 5480 54 138 t 0 PIN 2 

6 5480 78 218 5"\"11, LABEL 1 

7 90730 A ° -1]—t"3') 1.6X5 RIVET 1.6X5 2 

8 9648040814 /57D" M4X8 SCREW M4X8 7 

9 5430 54 314 7V9 HOOK 1 

10 5430 54 315 HOOK 1 

11 5480 54 657 70 PLATE 6 

12 9710040008 A"Vf"h" M4 SPRING WASHER M4 12 

1 3 9642040614 J-1"3f)" M4X6 SCREW M4X6 12 

1 4 5430 54 678-1 71i "11/F BOLT 4 

15 5480 54 691 HOLDER 1 

1 6 9670052508 M5X25 SOCKET BOLT M5X25 8 

18 5480 54 651 HOLDER 2 

19 5430 54 676 A7° IlD9' SPRING 2 

20 5480 54 652 7ii R/9"— HOLDER 2 

21 5480 54 656-1 Vlbh BOLT 6 

22 9670040808 .') hti"10. M4X8 SOCKET BOLT M4X8 4 

21 5 

Ao' "P=29.6f?aIJ4 S 

SLOTTED AND VISE TYPE CLAMP(S) 



SECTION NUMBER 5486Z 592 

SECTION 
*.7-020AU*ATUI5AL OT,t7hlt-g-TALTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Ao "P=29.6/?)'J4 S 

SLOTTED AND VISE TYPE CLAMP(S) 

NO. SET NO. / PART NO. natk/
4144"- PART NAME COMPONENT PARTS NO. 

23 5430 54 672 7"c09 BLOCK 8 

24 5430 54 673 tiNDF BOLT 8 

25 5430 54 666-2 95)7° CLAMP 1 

26 5430 54 679  SCALE PLATE 2 

27 9670051608 "Vh*"11Jh M5X16 SOCKET BOLT M5X16 4 

28 5480 54 655 LOD PIN 2 

29 5480 54 659  SLIDE PLATE 1 

30 5430 54 665-2 95)7° CLAMP 1 

31 5430 54 674 t 0 PIN 2 

32 9684040608 F:4 D" M4X6 SET SCREW M4X6 8 

33 5430 54 677 SPACER 8 

34 5430 54 662-1 t°) PIN 4 

35 9410301008 A7°9)9"t°) 3X10 SPRING PIN 3X10 4 

36 5480 54 661-1 t19"- HOLDER 1 

37 5430 54 675-2 7°D-F PLATE 2 

38 5430 54 319 ;u° 'J 9" SPRING 4 

39 5430 54 684 t°) PIN 2 

40 90673 
-
3"--h°-t°) 8X55 TAPER PIN 8X55 2 

41 5480 54 211-2 DIQF SHAFT 

42 5486 54 212 9-CED9"fi-f-11, TIMING WHEEL 1 

43 9411604500 Y-A°-t°) 6X45 TAPER PIN 6X45 2 

44 5486 54 213 9-(F,D9"$1-11) TIMING WHEEL 1 

216 



217 



SECTION 
SECTION NUMBER 1  5486Z 610 1 1 1f "3;ti"V9A 

CONTROL BOX 

218 



SECTION NUMBER 5486Z 610 

SECTION 
4,1 one. u*a-c- tt Is  L ilt*-C1k 1- -C -Ft..,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

t1'4."340")9A 
CONTROL BOX 

1r.yFit-g- /MAAP4- NO. SET NO. / PART NO. nan/4"** PART NAME COMPONENT PARTS NO. Qty 

1 5486 61 1 46 )"”'YF BRACKET 1 

3 9642031614 1-1"3.2)" M3X16 SCREW M3X16 1 2 

4 5486 61 620-2 RELAY CIRCUIT BOARD 1 

6 9642041014 J-N E)" M4X10 SCREW M4X10 1 5 

7 9710040008 A "h" M4 SPRING WASHER M4 1 4 

8 9715040014 ti/"V M4 PLAIN WASHER M4 1 4 

1 0 5486 61 621-3 D-FDDFo-5- SHEET CONTROLLER 1 

11 5486 61 622 9f7-+1\"D TIMER CIRCUIT BOARD 1 

1 2 97190 DSP1-DC24V RELAY DSP1-DC24V 12 

14 5486 61 143-1 7"57VF BRACKET 1 

15 99776 7f10- BKO-C1947H01 NOISE FILTER BKO-C1947H01 1 

1 6 96051 IA"-9- FR-Z120-1.5K INVERTER FR-Z120-1.5K 1 

1 7 5486 61 1 45  WIRE GUIDE 2 

1 8 98989 9.7)D5" -1 TE-K2-6 TERMINAL TE-K2-6 2 

19 9672061008 c0h9*"10- M6X10 HEXAGON BOLT M6X10 4 

20 99965 9"9t- E-2025 WIRE DUCT E-2025 2 

21 5486 61 133-3 1 I"- COVER 1 

22 9642030814 J-1"3.D" M3X8 SCREW M3X8 8 

23 9710030008 11" V/"1j" M3 SPRING WASHER M3 6 

24 9715030014 t5/"h" M3 PLAIN WASHER M3 6 

25 99962 7D5: -1' + 60HZ STABILIZER 60HZ 1 

25 99963 7DT-f+ 50HZ STABILIZER 50HZ 1 
26 99928 2"o-5)7° 

FG-1E GLOW LAMP FG-1E 

27 99933 Vh.'VF L-420 SOCKET L-420 

28 5486 61 630 E720-DC24V TOTAL COUNTER E720-DC24V 1 
29 5486 61 1 44 7s%57Vh BRACKET 1 
29 5486 61 1 48 7"55'VF BRACKET 1 

F"1(V7D1!'D Da", WITH GERMAN SAFETY FEATURES 

30 97730 70 oT99- NKD-110-3A CIRCUIT PROTECTOR NKD-110-3A 1 

31 97176 /-711,11U- TH-K12 750W THERMAL RELAY TH-K12 750W 1 
31 97186 /-7$91.)- TH-K12 1.5KW THERMAL RELAY TH-K12 1.5KW 1 
32 97187 S-A11RM RELAY S-A11RM 1 

33 98781 :99- 350780-1 4P CONNECTOR 350780-1 4P 1 

34 99779 7 -00- ZGB-2203-01 NOISE FILTER ZGB-2203-01 1 

36 97963 FiDA TRANSFORMER 1 

38 9660040014 
-
1-)1 M4 NUT M4 1 

41 97192 G6A-274P-DC24V RELAY G6A-274P-DC24V 1 3 

42 5486 61 1 47 COVER 1 

219 



SECTION NUMBER 5486Z 610 

SECTION 
*ZOWAL1.10.0.T11$i4LTI -q-A.OT. - Fit-4---CA3C1...7T , 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

ti"+"341"V9A 

CONTROL BOX 

NO. "t h 4-4 /fil3A111-11- 
SET NO. / PART NO. nalAWF/44444" PART NAME / COMPONENT PARTS NO. 

9•4  

43 5486 61 641 3.7)D9"f ASSY TERAINAL ASSY 1 

F YD13") D3') WITH GERMAN SAFETY FEATURES 

46 97207 BMP6-5-0-5-0-4 RELAY BMP6-5-0-5-0-4 1 

F" --1V7D13") :7) 3 WITH GERMAN SAFETY FEATURES 

47 96900 9DD9"-f TE—K2-12 TERMINAL TE—K2-12 1 

VTIwt") DT) WITH GERMAN SAFETY FEATURES 

48 5486 61 171 F5DAt"')9A TRANSFORMER BOX 1 

F" -1')7Dt"D DT) WITH GERMAN SAFETY FEATURES 

49 5486 61 172 COVER 1 

WITH GERMAN SAFETY FEATURES 

50 5486 61 991 TRANSFORMER ASSY 210,220,230,240V 1 

50 5486 61 992 TRANSFORMER ASSY 210,220,230,240V COMPOUND 1 

75D7, A1O 1r ) G7 FOR FRANCE, SPAIN 

50 5486 61 993 TRANSFORMER ASSY 220,230,240,380V 1 

50 5486 61 994 TRANSFORMER ASSY 350,380,400,415,460V- 1 

50 5486 61 995 TRANSFORMER ASSY 220,230,240,380V COMPOUND 1 

75DA, A1'() G7 FOR FRANCE, SPAIN 

51 5290 61 135-1 51"lb LABEL 2 

220 



221 



   

5486Z 620 V A°U, (500K) 

OPERATING PANEL (500K) 

 

SECTION NUMBER NUMBER 
SECTION 

  

222 



SECTION NUMBER I
5486Z 6201 

COVER 1 

1 A°n.)54JA"- (500K T)) COVER (FOR 500K) 

9')/A°U, (500K) 

OPERATING PANEL 

NO. h 
SET NO. PART NO. 

1 

2 9670051208 

3 98929 

4 96564 

5 96570 

6 96569 

7 96560 

8 5486 61 1 51 

9 9680040608 

1 0 96840 

11 96571 

12 96568 

1 3 96554 

1 4 9648040814 

15 5486 61 111 

1 6 96572 

17 96565 

18 9642031614 

1 9 97854 

20 96549 

21 99632 

22 5486 61 112 

23 5486 61 113 

24 95171 

25 95170 

26 95327 

27 5486 61 114  

28 9670050608 

29 5486 61 115  

30 99938 

31 9642030614 

32 9710030008 

33 9715030014 

34 5486 61 623 

35 5486 61 624 

36 5480 61 115 

36 5486 61 152-1 

37 96574 

(500K) 

'NM 
Qty 

PART NAME MaAft/4"44  COMPONENT PARTS NO. 

1 OPERATION PANEL 

2 M5X12 SOCKET BOLT M5X12 

4 5D7° SLL-32 LAMP SLL-32 

7 tD41"97.) A-(V5tD9-f SWITCH BODY 

1 1-Dt"97)A-f”D37:',7" SWITCH BUTTON 

*Dfi"9"DA-f”D3')3')7" SWITCH BUTTON 6 

1 Af” C1400E-B SWITCH C1400E-B 

OPERATION PANEL 1 1-1°D-DaDA°U, 

SET SCREW M4X6 2 1-)t .D" M4X6 

1 V7E. CM-4S KNOB CM-4S 

2 tDili"9DA -VVT4i7,91 SWITCH BODY 

4 tD43"97)7,-(”D3',T)7" SWITCH BUTTON 

2 A",17 A3SA-4001 BARRIER A3SA-4001 

1 0 /53Ei" M4X8 SCREW M4X8 

1 OPERATION PANEL 4-1°1)-DaDA°U, 

1 4-D41"9DA-f”EiT)3')7" SWITCH BUTTON 

1 Vit"97,,A-r”1N)9-f SWITCH BODY 

2 M3X16 SCREW M3X16 

1 h.))9- E610 DC24V COUNTER E610 DC24V 

3 A -C” M-2012J-2G SWITCH M-2012J-2G 

1 h1)5.-f M, 600t-t VARIABLE RESISTOR 6000HM 

A9VF" STUD 2 

A9VF" STUD 4 

2 A-fVf WD1122 (9) SWITCH WD1122 (9) 

1 A-C93 WD1021 (9) SWITCH WD1021 (9) 

1 7,1(VT WD1322 (9) SWITCH WD1322 (9) 

BRACKET 2 

8 Vh'Vhili"11,h M5X6 SOCKET BOLT M5X6 

BRACKET 2 

BUZZER 1 

6 1-1"Th)" M3X6 SCREW M3X6 

4 il"”"h" M3 SPRING WASHER M3 

4 PLAIN WASHER M3 t5/"h" M3 

OKI:9- OK MONITOR 1 
)0 D _ PLATE 1 

WITH GERMAN SAFETY FEATURES 

*D$"9DA-fV”3')T)7" SWITCH BUTTON 1 

223 

SECTION 
*z.maaaiitsh-cutiA L F it--"C%±3t (-TT 
Note: When ordering items marked*,mdicate the set number because they are available only as a set. 



P)/A°U, (500K) 

OPERATING PANEL (500K) SECTION 
* Z antl a *at' A..Q)t. t LrT 
Note: When ordering items marked *,indicate the set number because they are available only as a set, 

-
t a >41k-1 

SECTION NUMBER 
5486Z 620 

F /911A11-4- NO. SET NO. / PART NO. UMAJOF/4"**  / COMPONENT PARTS NO. PART NAME 

38 96566 tD41"9DA-f”tp9-f SWITCH BODY 3 

39 5486 61 625 CIRCUIT BOARD 1 

F" -fV7Dt") D3') WITH GERMAN SAFETY FEATURES 

224 



225 



SECTION 
SECTION NUMBER NUMBER 5487Z 620 

226 

9 A°U,  (NP) 

OPERATING PANEL (NP) 



SECTION NUMBER 5487Z 620 

SECTION 
*z. on-Kau/silo, L 1 GOT-, 4*T;t3t 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9 A°U, (NP) 

OPERATING PANEL (NP) 

i`  NO. SET SET NO. / PART NO. PART NAME 1̀13"1 4/1051rONENT PARTS NO Qty 

1 5486 29 511 t1° I.,-D2DA°n OPERATION PANEL 1 
2 9670051208 V Ft"Itil- M5X12 SOCKET BOLT M5X12 2 

3 98929 52,70 
SLL-32 LAMP SLL-32 4 

4 96564 /DV9D7,-(”*D9-1 SWITCH BODY 7 

5 96570 tDV9DA --(VfD3')Th'7' SWITCH BUTTON 1 
6 96569 A-Dit"9DA -C)fD3')]',7" SWITCH BUTTON 6 

7 96560 A -f” C1400E-B SWITCH C1400E-B 2 

8 5487 61 151 1-1°D-DaDA°11) (NP) OPERATION PANEL (NP) 1 
9 9680040608 t-)4 D" M4X6 SET SCREW M4X6 2 

1 0 96840 '97a CM-45 KNOB CM-4S 

11 96571 4-DV9DA-IVI$D9/ SWITCH BODY 2 

1 2 96568 /D713"9DA -f ”D3') 7" SWITCH BUTTON 4 

1 3 96554 VIJY A3SA-4001 BARRIER A3SA-4001 2 

1 4 9648040814 /53F.J" M4X8 SCREW M4X8 1 0 
1 5 5487 61 111 1-1°D-D32,A°U, (NP) OPERATION PANEL (NP)- 1 
1 6 96572 tD$"9DA -f ”D2')D',7" SWITCH BUTTON 1 
17 96565 1-DV92,A -f ”t2,911 SWITCH BODY 1 
1 8 9642031614 1-1"7D" M3X16 SCREW M3X16 7 

1 9 97854 E610 DC24V COUNTER E610 DC24V 1 
20 96549 M-201 2J-2G SWITCH M-201 2J-2G 3 

21 99632 600/-L VARIABLE RESISTOR 6000HM 1 
22 5486 61 112 A9VI" STUD 1 
23 5486 61 113 A9VF" STUD 4 

24 95171 A -f” WD1122 (9) SWITCH WD1122 (9) 2 

25 95170 AlVf WD1021 (9) SWITCH WD1021 (9) 1 
26 95327 A -fVf WD1322 (9) SWITCH WD1322 (9) 1 
27 5486 61 114 BRACKET 2 

28 9670050608 VVFli"11/F M5X6 SOCKET BOLT M5X6 8 

29 5486 61 115  BRACKET 2 

30 99938 7”‘._ BUZZER 1 

31 9642030614 1-1"7*D" M3X6 SCREW M3X6 8 

32 9710030008 M3 SPRING WASHER M3 4 

33 9715030014 t5/"h" M3 PLAIN WASHER M3 4 

34 5487 61 623 OK:- (NP) OK MONITOR (NP) 1 
35 5486 61 624 7°D-F PLATE 1 

36 5480 61 115 COVER 1 

36 5487 61 152 A°Ue)54D1"- (500K-NP) COVER (FOR 500K-NP) 1 

WITH GERMAN SAFETY FEATURES 

37 9,657
.
4 tDV9DAIVfD3')3',7" SWITCH BUTTON 1 

227 



i#14.-' 

SECTION NUMBER 
SECTION 

4C.:0010AU*ATUVAL -C 1±A,O1,t7Flit-4-TA5cL7To, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

5487Z 620 

t.y1.11-4-/Nalt* NO. SET NO. / PART NO. gisa.tft/""" PART NAME COMPONENT PARTS NO. 

38 96566 tfi*"9DAI”*".)9 -f SWITCH BODY 3 

39 9648041014 /5M7)" M4X10 SCREW M4X10 3 

40 5487 61 121 non  PANEL 1 
41 5487 61 1 25 bA"- COVER 1 

42 5487 95 1 38 9V1-" STUD 3 

43 96559 7\-(” C1420E-B SWITCH C1420E-B 3 

44 96562 IDF"7°D-1- DGNW-1-B END PLATE DGNW-1-B 2 

45 96561 T"D"A-1” DGAN-031-B DIGITAL SWITCH DGAN-031-B 1 

46 5483 61 115 7"55.`9f. BRACKET 1 

47 5487 61 124 COVER 1 

48 97157 NC2D-K-DC24V RELAY NC2D-K-DC24V 5 

49 5487 61 620 M_FXs BOARD 1 
50 9642050814 J-1'7V)" M5X8 SCREW M5X8 2 

51 5487 61 123 V",99A BOX 1 

52 9670051008 9J'VFit"11,F M5X10 SOCKET BOLT M5X10 1 

53 9710050008 11"V,"1I" M5 SPRING WASHER M5 1 

54 5486 61 625 ":-) CIRCUIT BOARD 1 

WITH GERMAN SAFETY FEATURES 

55 5290 61 135-1 5'\"11/ LABEL 

228 

V.)/11'n (NP) 

OPERATING PANEL (NP) 



229 



   

5486Z 640 

ELIMINAITOR . TAPE INSERTER 

 

SECTION NUMBER NUMBER 
SECTION 

  

230 



SECTION NUMBER 
1 5486Z 640 I 

SECTION 
*z_ogIsAU*ATUliALTI -t- A.0-c. t7hilt-9-Tr,± LTT, 
Note, When ordering items marked *,indicate the set number because they are available only as a set. 

t -fT'DEP'33 

ELIMINAITOR TAPE INSERTER 

NO. tv1-441- /MA*-g- 

SET NO. / PART NO. ga. 4/
1144"- PART NAME COMPONENT PARTS NO. Q'ty 

5486 61 910-3 t-IT'D.D"32V,)1 STATIC ELIMINATOR 1 

1.2.4,7,8,10-13.31 

5486 61 930-2 T-7°1 -9— TAPE INSERTER 1 

2.4.7.14-25.27.32-42 

5486 61 940-1 7°IltVf-qt°—Fir,D9— PRESET/REPEAT COUNTER 1 

2.4.16.19-25.27 

5486 61 960 7--7° -fD/-9--(D/—D3D TAPE INSERTER 1 

7,14-18.32-42 

1 98191 t -IT"DD"334i7,9-1 200V STATIC ELIMINATOR 200V 1 

2 9642051014 t1"34D" M5X10 SCREW M5X10 8 

4 9710050008 M"Vrh"4 M5 SPRING WASHER M5 11 

7 9670081008 V7V1-713"11/F M8X10 SOCKET BOLT M8X10 2 

8 5486 61 914-1 7"”V1.- BRACKET 1 

8 5487 61 914-1 7"57V1 (NP) BRACKET (NP) 1 

10 5486 61 125-1 PLATE 1 

11 5486 61 126-1 70 D—F PLATE 1 

12 5431 61 912-1 A -IDA"— BAR 1 

13 5431 61 911-1 2.-)DA"— BAR 1 

1 4 5486 61 932 A9'.9F" STUD 1 

15 5486 61 931-1 7'57VF BRACKET 1 

16 9710060008 A"V,"1i"4 M6 SPRING WASHER M6 3 

17 9660060014 Ms M6 NUT M6 1 

1 8 5290 61 961 *9-f BODY 1 

19 5290 61 941 DC24V COUNTER DC24V 1 

20 5486 61 933-1 7"5Vh BRACKET 1 

21 9642062214 t1"7477" M6X22 SCREW M6X22 1 

22 9716040014 1 5 ))"4 M4 PLAIN WASHER M4 1 

23 9710040008 A 1j” M4 SPRING WASHER M4 1 

24 9642041614 t1"34D' M4X16 SCREW M4X16 1 

25 5486 61 934-1 7"5r9F BRACKET 1 

27 9642061214 t"3" M6X12 SCREW M6X12 1 

28 99957 7"5-D BRUSH 1 

31 9660050014 Ms M5 NUT M5 3 

32 5290 61 964 7-7°1111/9"— TAPE HOLDER 1 

33 5290 61 963 TAPE GUIDE 1 

34 5290 61 966 7—G ARM 2 

35 91551 TAPE FOR TAPE INSERTER (200M) 2 

36 9642030614 /-1"3,D" M3X6 SCREW M3X6 6 

37 9-716030014 t5,"1j' M3 PLAIN WASHER M3 2 

231 



-t a >#14- 

SECTION NUMBER 
SECTION 

* z MA ts.Ate. -c-Lt ts At A, co -c,   
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

5486Z 640 

.y NO. SET NO. / PART NO. nahl&ft /411"-g- PART NAME / COMPONENT PARTS NO. 

38 9716100014 tiii"t M10 PLAIN WASHER M10 6 
39 90680 75.11" R-21 CONED DISC SPRING R-21 6 
40 9662100014 1 A' M10 NUT M10 6 
41 9672106514 oV/394iNtd- M10X65 HEXAGON BOLT M10X65 1 

.
42 9672105014 oVh9;tiNDF M10X50 HEXAGON BOLT M10X50 1 

232 

t -fT":"D"33 
ELIMINAITOR . TAPE INSERTER 



233 



7>a:/ 

SECTION 

I -5 4  86 Z  710 SECTION NUMBER 130-(9.)//)`")) (500K) 

COVER(OPS) (500K) 

234 



SECTION NUMBER I
5486Z 710 I 

SECTION ' 
*ZOffiAUXILATUliALTMA.0-C. t.:/hili-%-T SCLTT0, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. MAI,ft/4/4** PART NAME / COMPONENT PARTS NO. 

1 5480 78 295 51ND LABEL 

2 5480 78 262 LABEL 

3 5486 74 111-1 1311" COVER 

3 5486 74 113 hn"-  COVER 

h"f”Dt"D DB') WITH GERMAN SAFETY FEATURES 

4 9652050803 F5A3D" M5X8 SCREW M5X8 

5 5480 74 113  STUD 

6 9710060008 A"Vf"h" M6 SPRING WASHER M6 

7 9660060014 t'91- M6 NUT M6 

8 5486 74 112 7"o” BLOCK 

9 9670052008 ') "!)Ft"Ilih M5X20 SOCKET BOLT M5X20 

1 0 5480 78 255 5N"11, LABEL 

11 5486 78 268 51"11, LABEL 

12 5486 75 111-1 MI"- COVER 

1 2 5486 75 114 1]A"- COVER 

h"f'”Dt":, D3 WITH GERMAN SAFETY FEATURES 

13 5480 75 131 A3TF' STUD 

1 4 9642050814 M5X8 SCREW M5X8 

15 9710050008 il" Vi"h" M5 SPRING WASHER M5 

1 6 5480 75 1 23 7"57VF BRACKET 

17 5480 78 284 5"\Nt, LABEL 

1 8 5480 78 285 51"ft, LABEL 

1 9 5480 78 281  LABEL 

20 5480 78 279 51ND LABEL 

21 5480 78 296 51'4/ LABEL 

22 5480 78 269 51"11/ LABEL 

23 5486 78 267 51'14 LABEL 

24 90164 v7a KNOB 

25 9670051008 V7Vht'll/F M5X10 SOCKET BOLT M5X10 

26 5480 72 112-1 hA"- COVER 

26 5486 72 116 ) A"- COVER 

WITH GERMAN SAFETY FEATURES 

27 90652 GS-9)9" GS-5 GS-RING GS-5 

28 5486 76 517 AT:)F" STUD 

29 5480 78 191 51"11, LABEL 

30 5486 72 111-1 hA"- COVER 

30 5486 72 118 hA"- COVER 

WITH GERMAN SAFETY FEATURES 

31 9652040608 I- 5ADD" M4X6 SCREW_ M4X6 

235 

MR 
Qty 

1 

1 

1 

1 

30 

6 

9 

10 

1 

1 

2 

1 

1 

1 

1 

1 

5 

1 

1 

1 

1 

1 

1 

3 

7 

1 

1 

3 

1 

1 

1 

1 

4 

1 n"-(9”1]"9)(500K) 

COVER(OPS) (500K) 



-t a -*.- 
SECTION NUMBER 1 A"-(91)'9)(500K) 

COVER(OPS) (500K)  

5486Z 710 

SECTION 
* * L /QY. L. -CT Ls, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

t.y1-0-14-/M2,4* 
NO. SET NO. /PART NO. PART NAME 

COMPONENT PARTS NO. 
.14 

32 5486 75 136 COVER 

33 5480 72 121 7"5”F BRACKET 1 

34 9672051214 WA9710\10- M5X12 HEXAGON BOLT M5X12 2 

35 5486 76 521 A9VF" STUD 5 

36 5486 72 1 48 hn"- COVER 1 

37 5480 78 254 5'V\11, LABEL 1 

38 5486 76 111-1 MI"- COVER 1 

38 5486 76 114 COVER 1 

7DV'1 WITH GERMAN SAFETY FEATURES 

39 9642052514 1-\"3E)" M5x25 SCREW M5X25 3 

40 5480 78 192 LABEL 1 

41 5480 78 292 LABEL 1 

42 5486 78 314-2 51ND LABEL 1 

44 5486 72 139 STUD 1 

45 5486 76 512 A9VF" STUD 2 

46 5480 78 273 LABEL 1 

48 5480 75 21571 1 A"- COVER 1 

49 5486 72 214-1 t1\"- COVER 1 

50 5486 76 501 7"”'91' BRACKET 

51 5486 76 514 7"55".91- BRACKET 1 

52 9670061008 ”Vh*"11,h M6X10 SOCKET BOLT M6X10 6 

53 5486 61 132-1 1]I\"- COVER 1 
54 5486 76 511 7"5rV1 BRACKET 1 

55. 5486 61 136 7".3 F BRACKET 1 

56 5486 61 131-1 tn.- COVER 1 

56 5486 61 1 49 tA"- COVER 1 
h"-(V7D1"D D3r) WITH GERMAN SAFETY FEATURES 

57 5486 61 137  BRACKET 1 
58 9660050014 tVF M5 NUT M5 2 

59 9642041214 I-V`3D\\ M4X12 SCREW M4X12 8 

60 9660040014 tVF M4 NUT M4 8 

61 9710040008 A 1" M4 SPRING WASHER M4 8 

62 91347 T3,,A") B-100-6 HINGE B-100-6 2 

63 5486 72 1 31-1 MI"- COVER 1 

63 5486 72 134 MI"- COVER 1 

h"-(V7Dt"D DB') WITH GERMAN SAFETY FEATURES 

64 5486 76 516 A9VF" STUD 2 

65 90631 NRP-335 RIVET NRP-335 

66 5486 78 111 70 1)-F PLATE . 1 

236 



(500K) 

COVER(OPS) (500K) 
SECTION NUMBER 

SECTION 
*:.7.0g5AU*ATUt5XUTMA-MT,t.yFilt-g-T;t LTTo, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. lifiaVs'E PART NAME / COMPONENT PARTS NO. 
Mitt 
City 

67 91328 ADFNI) THA-190-1-2 HANDLE THA-190-1-2 1 

68 5486 72 240-1 hA"— COVER 1 

68 5486 72 250 bA"— COVER 1 

h" -f”Dt") D3') WITH GERMAN SAFETY FEATURES 

69 5486 76 515 A”F' STUD 1 

70 5480 78 264 51"11, LABEL 1 

72 9642040614 J—N"DD" M4X6 SCREW M4X6 2 

73 5486 72 117 hA"— COVER 1 

74 9716040014 t5/"1j" M4 PLAIN WASHER M4 1 

75 5480 78 277 51"11J OPS LABEL 1 

77 5290 61 135-1 51"lb LABEL 1 

78 5290 74 072 51"11) LABEL 1 

79 5290 74 073 51ND LABEL 4 

237 

5486Z 710  1 



SECTION 

5487Z  710 I 
-t >a 
SECTION NUMBER (V V9)(NP) 

COVER (OPS)(NP) 

238 



115 A4".:1'/gi:MPONENT PARTS NO Qty 
PART NAME 

51"11, LABEL 1 

1J!\"— COVER 1 

SCREW M5X8 36 F5AMD" M5X8 

SPRING WASHER M6 10 A"V,"/)" M6 

NUT M6 12 fVF M6 

s) 1•11"11,h M5X20 SOCKET BOLT M5X20 1 

MI"— COVER 1 

SCREW M5X8 1 t1"3D" M5X8 

SPRING WASHER M5 5 /1" V,"/)" M5 

SOCKET BOLT M5X10 7 M5X10 

MI"— COVER 1 

GS—RING GS-5 3 GS-9)2" GS-5 

hA"— COVER 1 

( 9 1J"9)(NP) 

COVER (OPS)(NP) 

NO. SET NO. / PART NO. 

1 5480 78 295 

2 5480 78 262 

3 5486 74 111-1 

3 5486 74 113 

4 9652050803 

5 5480 74 113 

6 9710060008 

7 9660060014 

8 5486 74 112 

9 9670052008 

1 0 5480 78 255 

11 5486 78 268 

1 2 5487 75 111-1 

12 5487 75 113 

13 5480 75 1 31 

1 4 9642050814 

15 9710050008 

1 6 5480 75 123 

17 5480 78 284 

1 8 5480 78 285 

19 5480 78 281 

20 5480 78 279 

21 5480 78 296 

22 5480 78 269 

23 5486 78 267 

24 90164 

25 9670051008 

26 5480 72 112-1 

26 5486 72 116 

27 90652 

28 5486 76 517 

29 5480 78 1 91 

30 5487 72 111-1 

30 5487 72 114 

31 9652040608 

1 5487Z 716]  SECTION NUMBER 
SECTION 

*:- "CU 154 L 1 ilt-g-Tit3Z  T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

5'1"11) LABEL 2 

51"ni LABEL 1 

739F" STUD 5 

7"oV2 BLOCK 1 

hi1"— COVER 1 

97)1") D2') WITH GERMAN SAFETY FEATURES 

LABEL 1 

COVER 1 

F" -C97D1") DB') WITH GERMAN SAFETY FEATURES 

A9VF" STUD 1 

7"57')F BRACKET 1 

51"ID LABEL 1 

51"lb LABEL 1 

51"11) .  LABEL 1 

5'\"$ LABEL 1 

51"11, LABEL 1 

51"$ LABEL 1 

51"11, LABEL 1 

V71_71 KNOB 3 

hA"— COVER 1 

F"IV7Dt") D3') WITH GERMAN SAFETY FEATURES 

A9Vh" STUD 1 

51"11, LABEL 1 

hA'— COVER 1 

F"IV7)t") WITH GERMAN SAFETY FEATURES 

F57M:)" M4X6 SCREW M4-X6 4 

239 



SECTION NUMBER 5487Z 710 

SECTION 
*.zofirsaa*atub.suTI-d-A.oT,-t7r.a-c;t3:cLTT4L, 
Not* When ordering demo marked *,indicate the set number because they are available only as a set. 

(V')//3"9)(NP) 

COVER (OPS)(NP) 

NO. t.yFit-g-/UP.,** 
SET NO. / PART NO. PART NAME "IISAI"/"ICLIIP*ONENT PARTS NO. 

1 32 5487 75 136 COVER 

33 5480 72 121 7"57VF BRACKET 1 

34 9672051214 oVh9VIDF M5X12 HEXAGON BOLT M5X12 2 

35 5486 76 521 A9VF" STUD 5 

36 5486 72 148 hA"- COVER 1 

37 5480 78 254 5'N"11, LABEL 1 

38 5486 76 111-1 MI"- COVER 1 

38 5486 76 114 hA"- COVER 1 

h"-fV7D1"D WITH GERMAN SAFETY FEATURES 

39 9642052514 J-\"3f-J" M5X25 SCREW M5X25 3 

40 5480 78 192 5'\"11) LABEL 1 

41 5480 78 292 5'V\11, LABEL 1 

42 5486 78 314-2 51"$ LABEL 1 

44 5486 72 139 A9VF" STUD 2 

45 5486 76 512 A3VF" STUD 2 

46 5480 78 273 51"lb LABEL 1 

48 5480 75 215-1 MI"- COVER 1 

49 5486 72 214-1 hA"- COVER 1 

50 5486 76 501 7"57VF BRACKET 

51 5486 76 514 BRACKET 1 

52 9670061008 V7VF1"11/F M6X10 SOCKET BOLT M6X10 6 

53 5486 61 132-1 MI"- COVER 1 

54 5486 76 511 7"57VF BRACKET 1 

55 5486 61 136 7"57VF BRACKET 1 

56 5486 61 131-1 MI"- COVER 1 

56 5486 61 149 COVER 1 

1"-(V7Dt") D3') WITH GERMAN SAFETY FEATURES 

57 5486 61 137 7"5M- BRACKET 1 

58 9660050014 IV!' M5 NUT M5 2 

59 9642041214 J-\"Th'.)" M4X12 SCREW M4X12 8 

60 9660040014 ”F M4 NUT M4 8 

61 9710040008 A"V,"h M4 SPRING WASHER M4 8 

62 91347 3')/1\'D B-100-6 HINGE B-100-6 2 

63 5487 72 131-1 MI"- COVER 1 

63 5487 72 135 /3 V- COVER 1 

F"-VY7Dt":, DT) WITH GERMAN SAFETY FEATURES 

64 5486 76 516 A9!)F" STUD 2 

65 90631 NRP-335 RIVET NRP-335 

66 5487 78 111 t")/)(-01"7., NAME P-LATE 1 

240 



SECTION NUMBER 
1 5487Z 710 I 

SECTION 
* * L  D ) L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

hh"— (V1J"9)(NP) 

COVER (OPS) (NP) 

NO. t•yh**/MA441. 
SET NO. / PART NO. gisaft/*44"- 

COMPONENT PARTS NO. PART NAME Ma 
Qty 

67 91328 ADFND THA-190-1-2 HANDLE THA-190-1-2 1 

68 5486 72 240-1 till"— COVER 1 
68 5486 72 250 COVER 1 

h" -f”Dt") D3') WITH GERMAN SAFETY FEATURES 

69 5486 76 515 A9')F" STUD 1 
70 5480 78 264 51"11, LABEL 1 
72 9642040614 t'N"M)" M4X6 SCREW M4X6 2 
73 5486 72 117 hh"— COVER 1 
74 9716040014 ti/"1" M4 PLAIN WASHER M4 1 
75 5480 78 277 51"lb OPS LABEL 1 
76 9670061608 M6X16 SOCKET BOLT M6X16 1 
77 5487 78 262 51"11, LABEL 1 
78 5487 95 134 7"cO7 BLOCK 1 
79 5483 95 136 A9')F" STUD 1 
80 5487 95 133-1 1i\'— COVER 1 
80 5487 95 135 hh"— COVER 1 

F" -VV7D1") WITH GERMAN SAFETY FEATURES 

81 5483 95 139 A9VF" STUD 1 
84 5487 95 152-1 )]fl"— COVER 1 
84 5487 95 161 COVER 1 

h" 7)t") D2') WITH GERMAN SAFETY FEATURES 

85 5487 95 155 AT)F" STUD 1 
86 5487 72 141 A9V1.." STUD 1 

87 5487 95 154-1 AT— STAY 1 
88 9670051208 V5")ht"11,1.- M5X12 SOCKET BOLT M5X12 2 

89 90148 t"97.)Ei" M5X8 SCREW M5X8 1 

90 5487 95 153 A9VF" STUD 2 

92 5290 61 135-1 51"11, LABEL 1 

93 5290 74 072 51"lb LABEL 1 

94 5290 74 073 51"11, LABEL 5 

241 



SECTION 
SECTION NUMBER I 5486G 720  (500K) 

COVER(NOPS) (500K ONLY) 

242 



hV-(AD9')/h"))(500K) 

COVER (NOPS) (500K) 
SECTION NUMBER 

[ 5486G 720 I 

SECTION 
F 5C L L ,, 

Note: When ordering items marked frondicate the set number because they are available only as a set 

a- 

NO. t—ylAt41- /ABAS 
SET NO. / PART NO. gaa */

4""" PART NAME COMPONENT PARTS NO. 
ma 
Qty 

5486 76 210-1 )t -(DA -(” ASSY MAIN SWITCH ASSY 1 

15,50.61-64 

5486 76 220 MAIN SWITCH ASSY 1 

WITH GERMAN SAFETY FEATURES 

15,50.61-64 

1 5486 76 117-2 MI"- COVER 1 

2 5486 72 225 COVER 1 

3 5480 51 314 ti/"h" PLAIN WASHER 2 

4 9670060808 97')1.13"Ild• M6X8 SOCKET BOLT M6X8 3 

5 5486 72 221-3 1]I\"- COVER 1 

6 9670051008 M5X10 SOCKET BOLT M5X10 3 

7 9670061008 97 43"11/1-. M6X10 SOCKET BOLT M6X10 11 

8 5486 76 118 hn"- COVER 1 

9 9642040608 1-N"D.D" M4X6 SCREW M4X6 2 

1 0 5486 72 1 48 hn"- COVER 1 

11 9670052008 s) 1- 43"11/F M5X20 SOCKET BOLT M5X20 1 

12 9652050803 F5ADD" M5X8 SCREW M5X8 28 

13 5486 74 112 7"c02 BLOCK 1 

14 9660060014 1 F M6 NUT M6 10 

15 9710060008 11" V/"1" M6 SPRING WASHER M6 11 

1 6 5480 74 113 A9')F" STUD 7 

17 5486 74 115-1 hA"- COVER 1 

17 5486 74 116 COVER 1 

h"-CYYDt"D D3') WITH GERMAN SAFETY FEATURES 

1 8 5480 78 263 5- 11, LABEL 1 

19 9642052514 1-\"7V)" M5X25 SCREW M5X25 3 

20 5486 76 522 A3VF" STUD 4 

21 5640 74 217 5'\"110 LABEL 1 

22 5486 72 215-1 tA"- COVER 1 

23 5480 72 116-1 7"55Vh BRACKET 1 

24 9710050008 il"VP`h" M5 SPRING WASHER M5 2 

25 9672051214 W9$"11/1- M5X12 HEXAGON BOLT M5X12 2 

26 5480 78 273 LABEL 1 

27 5480 78 282 5 11, LABEL 1 

28 5480 78 283 5V4) LABEL 1 

29 5480 78 287 51ND LABEL 1 

30 5480 78 286 LABEL 1 

32 5486 76 112-1 )ii "- COVER 1 

33 5486 76 502 7"55- Vh BRACKET- 1 

243 



SECTION NUMBER 5486G 720 

SECTION 
*z.onsactitia-cutsx -d-A,cryr, L.  T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1]A"—(A)V”1)"9)(500K) 

COVER (NOPS) (500K) 

t7h1Vg- ine.** NO. SET NO. / PART NO. PART NAME 413 TOIMPONENT PARTS NO. 
•st 

35 5486 76 521 A9VF" STUD 4 

38 5486 72 139 A9VF" STUD 1 

39 5480 78 291 51ND LABEL 1 
40 5486 72 113-1 hil"— COVER 1 
40 5486 72 119 COVER 1 

F" -VYYpt") D3r) WITH GERMAN SAFETY FEATURES 

41 5486 75 136 COVER 1 

42 5486 76 527-1 7"”'91.- BRACKET 1 

43 5486 75 112-1 JA"— COVER 1 

43 5486 75 115 hA"— COVER 1 

F".07Dt"D DT) WITH GERMAN SAFETY FEATURES 

44 90652 GS—qp2" GS-5 GS—RING GS-5 1 
45 5480 75 1 32-1 MI"— COVER 1 

46 90164 ')za KNOB 1 

47 5480 78 297 51"lb LABEL 1 

48 5300 74 069 51ND LABEL 1 

49 5560 74 108 51ND LABEL 1 

50 5486 76 215-2 hA"— COVER 1 
50 5486 76 217 COVER 

FJ3 WITH GERMAN SAFETY FEATURES 

51 5486 76 525 AY)F" STUD 1 

52 5486 76 526 A9 1.91-" STUD 4 

53 5486 72 243-1 h,\"— COVER 1 

53 5486 72 244 COVER 1 

h"-(V7D1") D3 WITH GERMAN SAFETY FEATURES 

54 5486 72 132-2 MI"— COVER 1 

54 5486 72 135 hA"— COVER 1 

WITH GERMAN SAFETY FEATURES 

57 9652040608 F5A7D" M4X6 SCREW M4X6 3 

59 5486 61 139 7"5h.VF BRACKET 1 

60 9670062508 Vh'VF*Nlit- M6X25 SOCKET BOLT M6X25 2 

61 5486 61 117 7" .”VF BRACKET 1 

62 9642061214 1-1"3EP M6X12 SCREW M6X12 2 

63 5431 76 211 7—h" CORD 1 

64 97729-1 A -f” PI-25/E/SVB. SWITCH PI-25/E/SVB 1 

65 5480 78 278 51"ili (NOPS) LABEL (NOPS) 1 

66 5486 61 123-1 7"5rVt- (/.7P))) BRACKET (THREE PHASE) 1 
66 5486 61 124 7"5 h (9)V'') BRACKET (SINGLE PHASE) 

67 9642030614 t1"3V.," M3X6 SCREW M3X6 4 

244 



a —-- 
SECTION NUMBER 5486G 720 hA'-(ADV”h"))(500K) 

COVER (NOPS) (500K) SECTION 
* ors u*acc-Lt }J. L. A.0) m 11*-C-St Ls, 
Note: When ordering items marked *,indicate the set number because they are ayadable only as a set. 

NO. "t 7 it -4" inalt-g- 
SET NO. / PART NO. PART NAME 45 ntkPONENT PARTS NO. 

11118t 
Qty 

68 97715 7"U-h- NRAS 2000 BREAKER (SINGLE PHASE) 1 

9.7PP) SINGLE PHASE 

68 97723 7"1/-h- NRAS 3000 BREAKER NRAS 3000 1 

/DV') THREE PHASE 

69 5486 78 274-1 5'1"11, (97")) LABEL (JAPANESE) 1 

69 5486 78 275-1 5"\"11, ( I-f7") LABEL (ENGLISH) 1 

70 9670061208 Vh.Vhit,"11,F M6X12 SOCKET BOLT M6X12 2 

71 5486 72 226 9"9h DUCT 1 

72 5290 74 072 LABEL 2 

73 5290 74 073 LABEL 2 

245 



SECTION 
SECTION NUMBER NUMBER 5487G 720 WI- (11D9')/1"9)(NP) 

COVER (NOPS)(NP) 

246 



SECTION NUMBER 
5487G 720 

SECTION" 
*.--ONALI*ATUbALTI-e-A.0-C, tvFilt*T',t5CLTTL ,, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

(ADV”h")) (NP) 

COVER (NOPS) (NP) 

Na SETNO./PARTNO. grsaft/*"-g- PART NAME COMPONENT PARTS NO Qty 

5486 76 210-1 kfDA -CJI ASSY MAIN SWITCH ASSY 1 

15,50,61-64 

5486 76 220 MAIN SWITCH ASSY 1 

F"-(V7D1"D D3') WITH GERMAN SAFETY FEATURES 

15,50,61-64 

1 5486 76 117-2 1J)\"- COVER 1 

2 5486 72 225 /DI"- COVER 1 

3 5480 51 314 PLAIN WASHER 2 

4 9670060808 */ 1-40'11,F M6X8 SOCKET BOLT M6X8 2 

5 5486 72 221-3 bA"- COVER 1 
6 9670051008 'MVht"Ilih M5X10 SOCKET BOLT M5X10 3 

7 9670061008 ‘MI)Fli"11,F M6X10 SOCKET BOLT M6X10 11 

8 5486 76 118 hA"- COVER 1 

9 9642040608 1-1"3D" M4X6 SCREW M4X6 2 

1 0 5486 72 1 48 COVER 1 

11 9670052008 M5X20 SOCKET BOLT M5X20 1 

12 9652050803 F5A3D'I M5X8 SCREW M5X8 34 

13 5486 74 112 7"oV9 BLOCK 1 

1 4 9660060014 tVI.- M6 NUT M6 13 

15 9710060008 A 1 M6 - SPRING WASHER M6 12 

16 5480 74 113 A9Vh" STUD 5 

1 7 5486 74 115-1 MI"- COVER 1 

17 5486 74 116 COVER 1 

F"-07D
4
") D3') WITH GERMAN SAFETY FEATURES 

1 8 5480 78 263 51ND LABEL 1 

1 9 9642052514 ,1"3*D" M5X25 SCREW M5X25 3 

20 5486 76 522 A3VP' STUD 4 

21 5640 74 217 51Nli LABEL 1 

22 5486 72 215-1 hil"- COVER 1 

23 5480 72 116-1 7"5Vh BRACKET 1 

24 9710050008 il" 13 M5 SPRING WASHER M5 2 

25 9672051214 oT1J91-1"10. M5X12 HEXAGON BOLT M5X12 2 

26 5480 78 273 51ND LABEL 1 

27 5480 78 282 LABEL 1 

28 5480 78 283 51'4, LABEL 1 

29 5480 78 287 51"11, LABEL 1 

30 5480 78 286 LABEL 1 

32 5486 76 112-1 MI"- COVER 1 

33 5486 76 502 T'5h-VF BRACKET - 1 

247 



PART NAME grAt#
twalt* NO. SET NO. / PART NO. COMPONENT PARTS NO. 

3 
SECTION NUMBER 

SECTION 
*.a0g0AU*ATIIVALTMA.OT,171.0-g-TAJELTTI.,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

5487G 720 

35 5486 76 521 A9Vh" 

38 5486 72 139 A9VF" 

39 5480 78 291 51"11) 

40 5487 72 113-1 bV- 

40 5487 72 115 hA"- 

h" - 7D1"D D3') 

41 5487 75 136 hA"- 

42 5487 95 154-1 AY- 

43 5487 75 112-1 MI"- 

43 5487 75 114 hi"- 

F" -fV7Dt") D3') 

44 90652 GS-J9" GS-5 

45 5480 75 132-1 J)\"- 

46 90164 

47 5480 78 297 51"11, 

48 5300 74 069 51"11) 

49 5560 74 108 5'\"11, 

50 5486 76 215-2 MI"- 

50 5486 76 217 hA"- 

h" --07.7J1") D3') 

51 5486 76 525 A9Th" 

52 5486 76 526 A9VF" 

53 5486 72 243-1 1)i\"- 

53 5486 72 244 

1- "1197 ") 

54 5487 72 132-1 MI"- 

54 5487 72 136 hA"- 

1"-VY7Dt") DT) 

55 9670051208 97Vhiti"11,1- M5X12 

57 9652040608 1'5A3,9" M4X6 

59 5486 61 139 7"”Vh 

60 9670062508 9VF-7NNId- M6X25 

61 5486 61 117 7"”VF 

62 9642061214 J-1"3")" M6X12 

5431 76 211 D-F" 

97729-1 7c-f” PI-25/E/SVB 

5480 78 278 (NOPS) 

5486 61 123-1 7"5VI.- ( 1):P))) 

5486 61 124 7"5Vh (3)V,)) 

248 

STUD 

STUD 1 

LABEL 1 

COVER 1 

COVER 1 

WITH GERMAN SAFETY FEATURES 

COVER 1 

STAY 

COVER 1 

COVER 1 

WITH GERMAN SAFETY FEATURES 

GS-RING GS-5 1 

COVER 1 

KNOB 1 

LABEL 1 

LABEL 1 

LABEL 1 

COVER 1 

COVER 

WITH GERMAN SAFETY FEATURES 

STUD 1 

STUD 4 

COVER 1 

COVER 1 

WITH GERMAN SAFETY FEATURES 

COVER 1 

COVER 1 

WITH GERMAN SAFETY FEATURES 

SOCKET BOLT M5X12 2 

SCREW M4X6 3 

BRACKET 1 

SOCKET BOLT M6X25 2 

BRACKET 1 

SCREW M6X12 2 

CORD 1 

SWITCH PI-25/E/SVB 1 

LABEL (NOPS) 1 

BRACKET (THREE PHASE) 

BRACKET (SINGLE PHASE) 1 

63 

64 

65 

66 

66 

hA"- (AD9 1j")) (NP) 

COVER (NOPS) (NP) 



-t,:> 
SECTION NUMBER 5487G 720 I (AD9)lh"9) (NP) 

COVER (NOPS) (NP) SECTION 
*1.00AU*A -CUtsAUTAI -d-A.OT,t-.71.4*TALTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t.y AiSalii-g- 

SET NO. / PART NO. PART NAME ma 
COMPONENT PARTS NO Qty 

67 9642030614 1-1"Th)" M3X6 SCREW M3X6 4 

68 97715 7"D-h- NRAS 2000 BREAKER (SINGLE PHASE) 1 

9D'P, SINGLE PHASE 

68 97723 7"D-1]- NRAS 3000 BREAKER NRAS 3000 1 

/DV') THREE PHASE 

69 5487 72 1 34 A9VF" STUD 2 

70 5483 95 136 A9'Yh" STUD 2 

71 5487 95 1 32-1 hi"- COVER 1 

71 5487 95 136 1311"- COVER 1 

h" -(V7D1"7, D3') WITH GERMAN SAFETY FEATURES 

72 5483 95 139 A9VF" STUD 1 
73 5487 95 1 58 A9Vh." STUD 1 
74 5487 95 1 57 A9VF" STUD 1 
75 5487 95 1 53 A9')F" STUD 2 

76 5487 95 1 59-1 A9VF" STUD 1 
77 5487 95 215 51"lb LABEL 1 

78 5487 95 1 51-1 )]fl"- COVER 1 

78 5487 95 1 62 COVER 1 

F 7D1'D DB') WITH GERMAN SAFETY FEATURES 

79 90148 M5X8 SCREW M5X8 1 

80 5486 78 274-1 5'\"11, ( 97"D) LABEL (JAPANESE) 1 

80 5486 78 275-1 51"11, (I-0"D) LABEL (ENGLISH) 1 

81 9670061208 M6X12 SOCKET BOLT M6X12 2 

82 5486 72 226 9"91- DUCT 1 
83 5290 74 072 51"11, LABEL 2 

84 5290 74 073 51"11, LABEL 3 

249 

_ 



SECTION 

ie 3 >4-1 
SECTION NUMBER 5486Z 730 

250 

7Dt'AV- (500K) 

SAFETY COVER (500K) 



SECTION NUMBER 5486Z 730 

SECTION 
iss t F ilt*T;t3Z L "CT L', 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

7Dt"DhA"- (500K) 

SAFETY COVER (500K) 

NO. SET NO. / PART NO. mat*/
*"-g-

PART NAME COMPONENT PARTS NO. 
/A 

Qty 

5480 76 220-1 1)A"- ASSY COVER ASSY 1 

1 8,71-76 

5485 75 110-5 W- ASSY COVER ASSY 1 

66-68 

5486 76 200-2 7D1"DhA"- -(VD SAFETY COVER COMPLETE SET 1 

3,4,12-17,19-24,26-32,41-45,47,49-55,57,58,62-64 

69 

1 9684060608 t- ?t D" M6X6 SET SCREW M6X6 1 

2 5480 76 280 7"51-- BRACKET 1 

3 9642050814 J-\"DV)" M5X8 SCREW M5X8 7 

4 9710050008 W 13" M5 SPRING WASHER M5 15 

5 5486 76 280 PIN 1 
6 5480 76 284 hL CAM 1 

7 9642030414 tV"34tD" M3X4 SCREW M3X4 4 

8 91310 C-51-1 ROLLER CATCHER C-51-1 2 

9 5486 76 289 SPACER 2 

11 9642031414 1-1"3V," M3X14 SCREW M3X14 4 

12 5480 76 221-5 1\"- COVER 1 

13 5480 76 222 ARM 1 

1 4 9710040008 A"V/"h" M4 SPRING WASHER M4 23 

15 9642041214 1-1"Thi" M4X12 SCREW M4X12 14 

16 5480 76 223 7-L ARM 1 

17 95338 A-f” WK244XP-2U SWITCH WK244XP-2U 4 

1 8 9642040814 1-\"3V)" M4X8 SCREW M4X8 8 

19 5486 76 226 7"5"Vh BRACKET 2 

20 5480 76 225 t°) PIN 1 

21 5480 76 224 T`”"Vt. BRACKET 1 

22 9642041014 J-1"3V.J" M4X10 SCREW M4X10 7 

23 5480 76 202 7-L ARM 1 

24 5480 76 230-1  BRACKET 1 

26 9642051614 t1"3Vi" M5X16 SCREW M5X16 6 

27 5480 76 227 hA"- COVER 1 

28 5480 76 240 PLATE 1 

29 9684050608 M5X6 SET SCREW M5X6 1 

30 5430 27 117 hi- COLLAR 1 

31 5480 76 210 7-L ARM 1 

32 5480 76 201-4 )JA"- COVER 1 

33 5430 76 215 t 0 PIN 1 

34 5480 96 331 Y-L ARM 1 

251 



Ypt"Dhn"- (500K) 
SAFETY COVER (500K) 

SECTION NUMBER 5486Z 730 

SECTION 
*zone.a*A -cutiMLT-MA.0T,t.71.110?-TALTT, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

t *1-/NAlf* 
NO. SET NO. / PART NO. oatft/s41** PART NAME 

COMPONENT PARTS NO. 

35 5486 96 320 7-G ARM 1 
36 5480 76 292 t 0 PIN 1 
37 5480 76 291-1  BRACKET 1 

41 5480 76 260 7-G ARM 1 

42 5480 76 265-1 7°1J-1- PLATE 1 
43 5480 76 266-1 hi'"- COVER 1 

44 9642060814 J-"N"M:)" M6X8 SCREW M6X8 4 

45 9710060008 n"V,"h" M6 SPRING WASHER M6 5 

47 9642051214 1-1"7,D" M5X12 SCREW M5X12 4 

49 5480 76 263 lit CAM 1 

50 9684040408 1- )( D" M4X4 SET SCREW M4X4 1 

51 9660060014 fVF M6 NUT M6 1 
52 5480 76 268 70 PLATE 1 
53 5485 76 267 t 0 PIN 1 

54 9642051014 1-1"Th.)" M5X10 SCREW M5X10 2 

55 5480 76 264-1 7-G ARM 1 

57 5486 76 251-4 hn"- COVER 1 

58 5485 76 255 h5- COLLAR 1 

59 5486 76 272-4 MI"- COVER 

62 91321 79"r)t./"Vf TL-148 MAGNET TL-148 1 

63 9642030514 1-1"Thi" M3X5 SCREW M3X5 2 

64 5480 76 295-2 h;"- COVER 1 

65 5486 75 113-2 hn"- COVER 1 

66 5485 75 116-5 hil"- COVER 1 

67 90730 n°-h-t"2') 1.6X5 RIVET 1.6X5 5 

68 5430 78 213 SCALE PLATE 1 
69 9670061008 V Fti"IliF M6X10 SOCKET BOLT M6X10 8 

70 5290 74 071 51"1b
. 
 LABEL 5 

71 5481 96 151-2 hA"- COVER 1 

72 91308 tDD" (14X16) HINGE (14X16) 2 

73 9648030614 /53:9" M3X6 SCREW M3X6 4 

74 9648031014 /5DV:i" M3X10 SCREW M3X10 4 

75 5431 96 152 7°L'-F- PLATE 2 

76 5480 76 228 7"5VF BRACKET 2 

252 



253 



SECTION 

:,#4 
SECTION NUMBER I  5487Z  730 

254 

7,:it"DhA"- (NP) 

SAFETY COVER (NP) 



SECTION NUMBER 5487Z 730 

SECTION 
* ZOO iftial *A T11134 L TA T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

7Dt"D1]1't- (NP) 

SAFETY COVER (NP) 

It* /MIA** NO. SET NO. / PART NO. ne.14/ PART NAME COMPONENT PARTS NO. 
IR 
(Xty 

5480 76 220-1 hil"- ASSY COVER ASSY 1 

1 8,81,82,85,104-106 

5484 96 310-3 ?Dt"Dhn"- ASSY SAFETY COVER ASSY 1 

66-68 

5487 76 200-2 7)t")\" J Fl - SAFETY COVER COMPLETE SET 1 

2-9,11-24,26-32,41-45,47,49-53,55,57-59,62-64 

69-74 

2 5487 96 463 STOPPER 1 

3 9642050814 1-1"2:9" M5X8 SCREW M5X8 3 

4 9710050008 wxv,"13" M5 SPRING WASHER M5 13 

5 5483 96 440 7-G ARM 1 

6 5430 76 263 1JL CAM 2 

7 9642051014 J-'1"7 D" M5X10 SCREW M5X10 6 

8 5483 96 430 7-L ARM 1 

9 5487 96 423-1 hil"- COVER 1 

11 5483 96 421-3 7"”VF BRACKET 1 

12 5480 76 221-5 1]i1 COVER 1 

1 3 5480 76 222 ARM 1 

1 4 9710040008 A"V,"h" M4 SPRING WASHER M4 37 

1 5 9642041214 t'1"7D" M4X12 SCREW M4X12 14 

16 5480 76 223 7-G ARM 1 

1 7 95338 7I"Y3 WK244XP-2U SWITCH WK244XP-2U 6 

1 8 9642040814 t1"3D" M4X8 SCREW M4X8 33 

1 9 5486 76 226 7'57.VF BRACKET 2 

20 5480 76 225 t'D PIN 1 

21 5480 76 224 BRACKET 1 

22 9642041014 t'1"7V," M4X10 SCREW M4X10 11 

23 5480 76 202 7-G ARM 1 

24 5480 76 230-1 7'5- h.VF BRACKET 1 

26 9642051614 1 M")" M5X16 SCREW M5X16 6 

27 5480 76 227 hA"- COVER 1 

28 5480 76 240 7o D _ F  PLATE 1 

29 9684050608 1.-)( V," M5X6 SET SCREW M5X6 1 

30 5430 27 117 hi- COLLAR 1 

31 5480 76 210 ARM 1 

32 5480 76 201-4 COVER 1 

33 5430 76 215 0 PIN 2 

34 5480 96 331 ARM 1 

35 5486 96 320 7-G ARM 1 

255 



7D1"p1]/1"— (NP) 

SAFETY COVER (NP) 

SECTION NUMBER 5487Z 730 

SECTION 
41r *A-CatiifiL:tWAXDT,til.**TA50-TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t•Y Fa% /N 4-4- 
NO. SET NO. / PART NO. PART NAME tilOilMarC>NENT PARTS NO. 

36 5480 76 292 t ° 7) PIN 2 

37 5480 76 291-1 7"55.Vh BRACKET 1 

41 5480 76 260 7—L ARM 1 

42 5480 76 265-1 7°I)—F PLATE 1 

43 5480 76 266-1 1)/1"— COVER 1 

44 9642060814 J-1"3D" M6X8 SCREW M6X8 4 

45 9710060008 /1" V,"h" M6 SPRING WASHER M6 5 

47 9642051214 t1":D" M5X12 SCREW M5X12 5 

49 5480 76 263 hL CAM 1 

50 9684040408 F.)k ID" M4X4 SET SCREW M4X4 3 

51 9660060014 1"A' M6 NUT M6 1 

52 5480 76 268 7o D _F PLATE 1 

53 5485 76 267 t 0 PIN 1 

55 5480 76 264-1 7—L ARM 1 

57 5486 76 251-4 hfl"— COVER 1 

58 5485 76 255 h5— COLLAR 1 

59 5487 96 451-3 1]I\"— COVER 1 

62 91321 9 41' TL-148 MAGNET TL-148 3 

63 9642030514 J-1"7.D" M3X5 SCREW M3X5 

64 5480 76 295-2 1)A"— COVER 1 

65 5486 75 113-2 hfl"— COVER 1 

66 5484 96 311-3 7p1"D1)h"— SAFETY COVER 1 

67 90730 A°-1j—t"3') 1.6X5 RIVET 1.6X5 5 

68 5430 7.8 213 Ah. -11)A"D SCALE PLATE 1 

69 9670061008 M6X10 SOCKET BOLT M6X10 4 

70 5487 96 462 A9Vt." STUD 1 

71 5432 96 413 A7° 117)9" SPRING 1 

72 5483 96 412 A9VF" STUD 1 

73 5487 96 414-2 7"5”F BRACKET 1 

74 9660050014 tVis M5 NUT M5 1 

75 5483 96 1 32-1 hfl"— COVER 1 

76 9648051014 1,5]D" M5X10 SCREW M5X10 4 

77 5483 96 1 31
.
-1 7"57VF BRACKET 1 

78 5487 96 120 7—L ARM 1 

79 5483 96 111-5 /DI"— COVER 1 

80 5483 96 112-4 MI"— COVER 1 

81 9648030614 /57Vi" M3X6 SCREW M3X6 1 6 

82 91308 tpD" (14X16) HINGE (14X16) 

83 5487 96 1 43 7—L ARM-  1 

256 



-t ;- 
SECTION NUMBER 

SECTION 
*z_onaLtite.-cut-34 L TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

7 "DbA"- (NP) 

SAFETY COVER (NP) 
5487Z 730 

NO. SET SET NO. / PART NO. nat.n/*"* PART NAME COMPONENT PARTS NO. Qty 

84 5483 96 1 40 7"”VF BRACKET 1 

85 5481 96 1 51-2 1 A"- COVER 2 

86 9642030814 t1"3.D" M3X8 SCREW M3X8 4 

87 9716040014 M4 PLAIN WASHER M4 6 

88 5481 96 242-1 7"55.!!)h BRACKET 1 
89 5487 96 220 ARM 1 
90 5487 96 211-1 7.7t"DhA"- SAFETY COVER 1 

91 5487 96 231 7-G ARM 1 
93 90737 17"”h M5 KNOB NUT M5 1 

94 9648040614 5.57V.)" M4X6 SCREW M4X6 4 

95 5481 96 241-1 7°U-1- PLATE 2 

96 9670041608 V5.Vh*"11,1- M4X16 SOCKET BOLT M4X16 4 

97 5481 96 243 - STAY 1 
98 9642040514 M4X5 SCREW M4X5 2 

99 5483 96 350 7"”Vt- BRACKET 1 
1 00 5483 96 353 '1 )9 LINK 1 

1 01 9721050008 E-9.7)9" E-5 E -RING E-5 1 

1 02 5483 96 340 AFVA°- STOPPER 1 
1 03 5290 74 071  LABEL 7 

1 04 5431 96 152 701)_1., PLATE 4 

1 05 9648031014 /57D" M3X10 SCREW M3X10 8 

1 06 5480 76 228 7"55.VF BRACKET 2 

257 



SECTION 
SECTION NUMBER NUMBER I 5486Z 810 I 

LUBRICATING 

258 



->  >

SECTION NUMBER NUMBER 
SECTION 

*z_ cr) gala ttiita -c-Lt 13.4 F -cac L -CT Ls, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

LUBRICATING 

I 5486Z 810 

/gfe.#-g- 
NO. SET NO. / PART NO. PART NAME COMPONENT PARTS NO. Qty 

2 91161 79-7" PB-4 SLEEVE PB-4 49 

3 91160 7°59' PA-4 PLUG PA-4 49 

4 91356 A°-(7° 4X5000 PIPE 4 1 

6 91145 =')7°11, PC-4 NIPPLE PC-4 49 

7 91180 n°-f7°A"Dh" PZ-16 PIPE BAND PZ-16 13 

8 9670050808 V7Th"10- M5X8 SOCKET BOLT M5X8 1 

1 0 91163 PEB-4 HOSE END PEB-4 2 

11 91357 11 0-f70 6 PIPE 6 1 

1 2 5486 65 311 7"55Vh BRACKET 1 

13 9710060008 A"Vi"h" M6 SPRING WASHER M6 13 

1 4 9660060014 M6 NUT M6 5 

1 5 9642060814 J-1"pf," M6X8 SCREW M6X8 8 

1 6 91173 7
0

59" PA-6 PLUG PA-6 1 6 

17 91172 7q-7" PB-6 SLEEVE PB-6 1 6 

18 91152 =570 11, PD-6 NIPPLE PD-6 4 

20 91359 9-A"It/7" VA-16 DISTRIBUTOR VA-16 1 

21 91188 D-W."7°59" PG-1 SHIELD PLUG PG-1 5 

22 91337 711./E.A°-17° 4 ALUMINUM PIPE 4 1 

25 91139 T-"A9-A"11,7" VB-8 DISTRIBUTOR VB-8 2 

26 9642064014 M6X40 SCREW M6X40 2 

28 5486 65 312-1 7"57VF BRACKET 1 

30 91186 PKD-6 SEPARATOR PKD-6 2 

31 9642051814 3D" M5X18 SCREW M5X18 2 

32 91354 9-A"11/7" VA-4 DISTRIBUTOR VA-4 1 

33 5486 65 319 7"5h".9F BRACKET 1 

34 9642050814 1-1"Th)" M5X8 SCREW M5X8 1 9 

35 9710050008 11" V)"b" M5 SPRING WASHER M5 18 

36 5486 65 313 7"57Vh BRACKET 1 

37 9670061208 Vh.VF$"11/1- M6X12 SOCKET BOLT M6X12 2 

38 5486 73 115 $-A 8 HOSE 8 1 

39 5486 73 114-1 TRAY 1 

40 9670060808 M6X8 SOCKET BOLT M6X8 2 

41 91206 1-(11,*°D7° EA-8UL OIL PUMP EA-8UL 1 

42 9670061608 ”40\11d- M6X16 SOCKET BOLT M6X16 2 

43 5484 75 133 7"57Vh (NP) BRACKET (NP) 1 

43 5486 75 133  BRACKET 1 

44 9716060014 t5/"1" M6 PLAIN WASHER M6 3 

45 9670062008 V”I-404,1- M6X20 SOCKET BOLT M6X20 9 

47 91171 PHD6 ELBGW RHD6 1 

259 



LUBRICATING 

>lt-g• 
SECTION NUMBER 

SECTION 
* *AT(ItiALTAi'd-&0-C. -tcrhiUg- TA3ZLTT#t , , 
Note: When ordering items marked *,indicate the set number because they are available only as a set 

5486Z 810 

t7FIVE}/nA4-g- 
NO. SET NO. / PART NO. na$4 /4"* PART NAME / COMPONENT PARTS NO. 

48 5486 65 315  BRACKET 1 

49 91142 555'A9—V11/7" VB-6 DISTRIBUTOR VB-6 1 

50 91332 20A PJD-406 CROSS PJD-406 1 

51 91165 A°-(7°A"DF" PZ-14 PIPE BAND PZ-14 3 

52 9642061214 J-1"3D" M6X12 SCREW M6X12 2 

53 91488 PH6M1OT ELBOW PH6M1OT 1 

54 9670052008 Vh7fiNDF M5X20 SOCKET BOLT M5X20 1 

55 91166 A c"(7°A"DF" PZ-24 PIPE BAND P1-24 3 

260 



261 



   

5487Z 810 
(NP) 

LUBRICATING (NP) 

 

SECTION NUMBER NUMBER 
SECTION 

  

262 



   

1 ,1 (NP) 

LUBRICATING (NP) 

5487Z 810 1 SECTION NUMBER  
SECTION 

*ZOMAUJIKAT111-54L2 /1.0T. -t.YFIVg-T;t3n.TT , 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. goatn/*" PART NAME COMPONENT PARTS NO. 
MR 
Qty 

1 9670062008 M6X20 SOCKET BOLT M6X20 8 

2 91145 -2)7°11, PC-4 NIPPLE PC-4 1 2 

3 91161 Aq-7" PB-4 SLEEVE PB-4 1 2 

4 91160 7°52" PA-4 PLUG PA-4 12 

5 91148 A °1(7° 4 PIPE 4 1 
6 91188 D-JDF"7°59" PG-1 SHIELD PLUG PG-1 4 

7 91364 T"A9-AN1/7" VB-4 DISTRIBUTOR VB-4 1 
8 91152 :VJ7°1 P0-6 NIPPLE PD-6 1 
9 91172 701-7" PB-6 SLEEVE PB-6 8 

1 0 91173 7°59" PA-6 PLUG PA-6 8 

11 91357 Aoi70 6  PIPE 6 1 
12 91143 5- "A9-A"l1i7" VA-10 DISTRIBUTOR VA-10 1 
13 91171 PHD6 ELBOW PHD6 1 
14 9670060808 Vh"Yh$"11,F M6X8 SOCKET BOLT M6X8 2 

15 5487 65 311  BRACKET 1 
16 91202 $-AIDF" PFB-4 HOSE END PFB-4 4 

1 7 91163 t-AIDF" PEB-4 HOSE END PEB-4 2 

1 8 91186 PKD-6 SEPARATOR PKD-6 24  

1 9 91165 PZ-14 PIPE BAND PZ-14 2 

20 91167 110-(70 11"DF" PZ-34 PIPE BAND PZ-34 1 
21 9670050808 V Fiti"Il/F M5X8 SOCKET BOLT M5X8 3 

263 



   

5486Z 820 79"9tD 

ACCESSORIES 

 

SECTION NUMBER 
SECTION 

  

264 



SECTION NUMBER 5486Z 820 

SECTION 
*zoDwattima-ct L-c- 1 11-g--C;t3Z L TT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

79"9t) 

ACCESSORIES 

NO. Ic y 1. 1k-4-  
SET SET NO. / PART NO. maiA*/*"-4- PART NAME COMPONENT PARTS NO. 

MR 
Qty 

5430 83 1 00-1 7°52'Dut-1]2' PLUNGER CAN 1 

28-37 

„e9.- 5430 83 21
.0-3 7°52'EJ"t-bpDph" ASSY PLUNGER CAN SHAFT ASSY 1 

28-36 

5486 1 4 1 70 t°)7°Vt-MVF PUMP ASSY 1 

54-64 

5486 1 4 1 90 t°)7° PUMP ASSY 1 

54-60.63.64 

5486 84 1 00 ASSY WORK ORGANIZER 1 

41,43,44.47-50 

5486 84 120 7,9" 9 SUB ASSY BRACKET SUB ASSY 2 

44.50 

1 91513 COVER 1 

2 91432 1- "51'11"- (+)150MM DRIVER (+)150MM 1 

3 91430 h"5fA"-(+)100MM D"/D DRIVER (+)100MM PLASTIC HANDLE 1 

4 91431 F'"5-01"- (-)100MM DRIVER (-)100MM 1 

5 91433 h"5-01"- (-)75MM DRIVER (-)75MM 1 

6 96011 15 SPATULA 1 

7 91426 cr!A940")1,Df 8 HEXAGON KEY WRENCH 8 1 

8 91425 oVh9t1"')D2'3 6 HEXAGON KEY WRENCH 6 1 

9 91420 1:0/39$"DD3 5 HEXAGON KEY WRENCH 5 1 

1 0 91421 (V.9h9 V'N)2'3 4 HEXAGON KEY WRENCH 4 1 

11 91422 oVh9VI,N,D3: 3 HEXAGON KEY WRENCH 3 1 

12 91423 0Vh97ti"rMi2'3: 2.5 HEXAGON KEY WRENCH 2.5 1 

1 3 91424 c0/39$"'N))3 2 HEXAGON KEY WRENCH 2 1 

1 4 91501 If5- OILER 1 

17 91454 AW3t 1 0X13 L140 WRENCH 1 0X13 L140 1 

19 91468 7X8 WRENCH 7X8 1 

21 5480 65 313-1 TV9DD3 13MM T-HANDLE WRENCH 13MM 1 

23 91429 *"-W1'pf-F"51'11"- 4 BALL POINT DRIVER 4 1 

24 91531 9%%q_At02'70 PUMP 1 

25 5480 23 256 11'%-114°-(Dhh"5-01"- BALL POINT DRIVER 1 

5430 83 218 /579 COVER 1 :$=t2.8 

'41^29 5430 83 213-2 1h" HEAD 1 

30 5430 83 216-2 '!) 70  CAP 1 

31 5430 83 214-1 7"D2. BUSHING 1 

32 5430 83 217  NUT 1 

33 5430 83 215-1 7701))9" SPRING 1 

34 90408 AT-W-$ 3/8 STEEL BALL 3/8 2 

265 



SECTION NUMBER 5486Z 820 

SECTION 
F 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

79" 9t:.) 

ACCESSORIES 

't /493Allt-st NO. SET NO. / PART NO. ilfS AIM*/41144/11"- PART NAME COMPONENT PARTS NO. 

35 5430 83 111-1 937t HOLDER 1 

36 9723180008 C— '1)9" C-18 C—RING C-18 1 

37 5430 83 115-1 ti" FR/ BOTTLE 1 

40 5486 61 1 69-1 7"5D BRUSH 1 

41 9642051214 t'\"3.D" M5X12 SCREW M5X12 6 

42 91442 11' ii  OIL GUN 1 

43 5480 84 110 "309""( WORK ORGANIZER 1 

44 5486 84 1 21 yE) LEG 2 

45 91434 3',9"11"3 TOOL BOX 1 

46 5480 11 611 FOOT STOOL 1 

47 9642053014 /1"3!)" M5X30 SCREW M5X30 2 
48 9710050008 M5 SPRING WASHER M5 8 

49 9660050014 t`.91- M5 NUT M5 6 

50 5486 84 1 22 FELT 8 

51 5486 29 313 7"5')Is BRACKET 2 

53 5486 84 151-1 79"97"t) "1"" WEDGE 1 

54 5486 1 4 172 Ai— ;MO" — HOSE HOLDER 1 
55 5486 1 4 1 73  CORD 1 
56 5486 14 174 3—F" CORD 

57 5486 14 175 t"=-11.41—A (#16) 2.5M VINYL HOSE 1 

58 5486 14 176 (#16) 3M VINYL HOSE 1 

59 5486 14 177 t"=-11/74—A (#19) 2M VINYL HOSE 2 

60 5486 14 178 t"Z-114-7 (#8) 3M VINYL HOSE 1 
61 5486 14 180 40'20°  F')Vh'5" -f ASSY BASE ASSY 1 

62 5640 65 301-3 40')7° ))A"— PUMP COVER 1 

63 9670060808 9&')Fli"11)F M6X8 SOCKET BOLT M6X8 2 

64 91479 711 —A257)7°  HOSE CLAMP 1 

65 91512-2 7D:)301- -rib OIL FOR MACHINE 1 

66 5430 78 293-2 51"Ilt LABEL 1 

266 



267 



SECTION 

-t :iale 
SECTION NUMBER 5487Z 820 

268 

79"7t:i (NP) 

ACCESSORIES (NP) 



SECTION NUMBER 5487Z 820 

SECTION 
*.:10g13AU*A -ratiALTMA..0-C, -t7h41-T;i3tL7Tt..,0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

7V"9t) (NP) 

ACCESSORIES (NP) 

* 

NO. SET NO. / PART NO. gliaft/4"#'1- PART NAME COMPONENT PARTS NO. 
15141 
Crty 

5481 93 450 D %'/D1-1911°A111/9"-(9" -f) NYLON PLATE HOLDER(LARGE) 1 
5.9-12 

5481 97 110-1 ,DA"qp9" 1- 111)9" MOUNT RING 2 

5.7.8 

5487 93 670 ASSY POSITIONING TABLE ASSY 1 
1 5-19 

5487 93 710-1 D"2DPJA°DDIJD9"- ASSY NYLON PLATE CYLINDER ASSY 1 
1 -6.22 

1 9670105008 Vh")1-*"11,1- M10X50 SOCKET BOLT M10X50 2 

2 9672061214 W9h9VIDF M6X12 HEXAGON BOLT M6X12 12 

3 5430 24 131 1"h" WASHER - 1 2 

4 5487 93 712-1 7"VD2 BUSHING 2 

5 9686082008 1-)( F)" M8X20 SET SCREW M8X20 8 

6 5487 93 711-1 D"/DHWDDIJD9"- NYLON PLATE CYLINDER 2 

7 5481 97 111  CLAMP 2 

8 5481 97 120-1 1-DVIJD9" )Ff1D9" MOUNT RING FOR NUMBERING 2 

9 5481 93 451 BRACKET 1 
1 0 5481 93 460 EP2DFV/1° D1- 11)9" MOUNT RING FOR NYLON PLATE 1 
11 5481 93 453 BOLT 2 

12 5481 93 452 1Vh" HEAD 1 
13 5481 02 110 1DA"qp9"37.7i G-30 NUMBERING.S.F G-30 2 

13 5481 02 210 ITA)"97.9"33.71 G-40 NUMBERING S.F G-40 2 

13 5481 02 410 IDA" 1J7..9"37.7i 3/16" NUMBERING S.F 3/16" 2 

13 5481 03 110 tD1"9:-/9"37.')Do G-30 NUMBERING S.B G-30 2 

13 5481 03 210 tDA"IlD9"33.',Do G-40 NUMBERING S.B G-40 2 

13 5481 03 410 tpil"qp9"33.Do 3/16" NUMBERING S.B 3/ 1 6" 2 

1 4 5481 04 110 tDA"JD9”5..7I G-30 NUMBERING C.F G-30 2 

14 5481 04 210 17..11" 11)995"-.7i G-40 NUMBERING C.F G-40 2 

14 5481 04 410 tD1\"97,9"95.71 3/16" NUMBERING C.F 3/16" 2 

1 4 5481 05 110 tp1"97..9"95.')Do G-30 NUMBERING C.B G-30 2 

14 5481 05 210 tDA"IlD9" ,Do G-40 NUMBERING C.B G-40 2 

1 4 5481 05 410 tpA"qp9"95'.',Do 3/ 1 6" NUMBERING C.B 3/16" 2 

15 5487 93 674 79"Vf- MAGNET 1 
1 6 5487 93 671 A7-11, SCALE 1 
1 7 5487 93 672 \ TABLE 1 

1 8 5487 93 673 r\O_At)_)]\5 f1....%% PAPER GUIDE 1 

1 9 9670050608 M5X6 SOCKET BOLT M5X6 4 

20 5481 93231-1 1- "r)VIJD DRESSING SHEET 3 

21 5481 93 480 D"/DhVA°D1M9"-(D3')) NYLON PLATE HOLDER(SMALL) 1 

269 



5487Z 820 SECTION NUMBER 

• .. 
PART NAME /salt* NO. SET NO. I PART NO. *6414"/C*04MarONENT PARTS No. 

22 5487 93 713 7"VD2 BUSHING 2 

79"9t) (NP) 

ACCESSORIES (NP) SECTION 
*Z.ONSAII*A21.1:51/1L ""C4 F tltit -T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

270 



271 



SECTION NUMBER I  5486Z 830 I 
SECTION 

1'D s̀ A9--/I°2) 

REGISTER PUNCH 

-
I 
1 

j 

272 



U.D"A9-0) 

REGISTER PUNCH 
SECTION NUMBER 5486Z 830 

SECTION 
*Z.(7)MACIMATUliSLTMA.0-C, t.yFf-g-TALTTo, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

* 

* 

* 

NO. -t7 FM*  
SET NO. / PART NO. gfaft/""4"-

PART NAME COMPONENT PARTS NO. 
MM 
Qty 

5110 10 010-4 lif,"A3-,A°DtVF REGISTER PUNCH SET 1 

1-20.23-29.31-45 

5110 10 1 00-4 UD"A9-11°) ASSY REGISTER PUNCH ASSY 1 

1-20.23-29.31-40 

5110 10 1 80-1 A°DtVF A PUNCH SET A 1 

1 6,19,29.31 

5110 10 1 90-1 A'DTtVF B PUNCH SET B 1 
16,19,20.23 

5110 20 110-1 7-L ASSY ARM ASSY 1 

1.4,40 

1 5110 20 131-1 k01") NAME PLATE 1 
2 9721080008 E-'1 9" E-8 E-RING E-8 8 

3 5110 20 121 t'D PIN 2 

4 5110 20 111 7-L ARM 1 

5 5110 20 119 A" SPRING 2 

6 5110 20 112 to)  PIN 2 
7 5110 10 121 7"57VF BRACKET 2 

8 5110 20 132-1 )t fA") NAME PLATE 1 

9 9710060008 A"”'/J" M6 SPRING WASHER M6 4 

10 9670061208 M6X12 SOCKET BOLT M6X12 4 

11 90790 / 111,7D3.7)" M3X10 SCREW M3X10 1 

12 5110 1 0 1 41 COVER 1 

1 3 9660030014 tVF M3 NUT M3 1 

14 5110 10 110 701„..„1., PLATE 1 

15 9670052008 Vh'Vh1"10. M5X20 SOCKET BOLT M5X20 4 

16 9412501400 1-(nt°D 5X14 PARALLEL PIN 5X14 4 

1 7 5110 20 115 SCREW 4 

18 5110 20 114-1 7'5J'VF BRACKET 1 

1 9 5110 20 116-2 A°D1 PUNCH 2 

20 5110 20 118-3 11 0.) PUNCH 1 

23 5110 10 143-2 9'fA DICE 1 

24 5110 20 113-1 7'57Vh BRACKET 1 

25 5110 10 171 BOARD 1 

26 5110 10 122 AT- STAY 2 

27 99948 7"VDD9" BU-692B BUSHING BU-692B 4 

28 9642042014 J-1"MD" M4X20 SCREW M4X20 4 

29 5110 20 117 PUNCH 1 

31 5110 10 1 42-1 9"fA DICE 1 

32 9716050014 t5/"1j" M5 PLAIN WASHER M5 3 

273 



SECTION NUMBER I 5486Z 830  I UD"A9—A°D 

REGISTER PUNCH SECTION 
*Z:ONAU*A-CUSiAL -CM/1,0T.t•YIAP*T LTTL,, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

t7hg-g- /ne.** NO. SET NO. / PART NO. MaAft/4"4"  PART NAME COMPONENT PARTS NO. 

33 9710050008 A" " M5 SPRING WASHER M5 3 

34 964205.0814 J-1"M)' M5X8 SCREW M5X8 3 

35 9642041214 t1"3V.," M4X12 SCREW M4X12 4 

36 9710040008 A"V,"h" M4 SPRING WASHER M4 4 

37 90773 E9 su 4.8X20 WOOD SCREW 4.8X20 4 

38 5110 10 1 23 PLATE 1 
39 5110 1 0 1 30 A7-11, SCALE 1 

40 90730 A°—h—t"B., 1.6X5 RIVET 1.6X5 2 

41 5110 20 1 50  PIN 1 

42 5110 20 1 60 DEPA9—t'D PIN 1 
43 5110 20 1 70 UD'A9—t°D PIN 1 

44 5110 20 1 80  PIN 1 
45 5110 20 1 40 L' " 9—fl"— (th"-f) BAR (LONG) 1 

46 5110 20 1 90 L' " —fl"— (ED"h-r) BAR (SHORT) 1 

274 



275 



SECTION 
SECTION NUMBER   NUMBER I  5487Z 910 71'—L, (9e)/V9)(NP) 

FRAME (OPS)(NP) 

276 



5487Z 910 1 

SECTION 
*--logsAU*ATUtsAUT- 1 -d- A.o-c-s t7tAit*T;t3rLTTL ,, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t 
SECTION NUMBER 

* 

* 

* 

NO. t'iFiVii/g5e.** 
SET NO. / PART Na natft/4"4"  PART NAME COMPONENT PARTS NO. 

girz 
Qty 

5 5487 91 112-3 71,—G (OPS) FRAME (OPS) 1 

6 9642040814 M4X8 SCREW M4X8 1 

7 9710040008 A" h" M4 SPRING WASHER M4 1 

8 5430 35 312 LEAF SPRING 1 

9 5430 25 235 t.5/"h" WASHER 2 

1 0 9670061208 V7')F7ti"lbh M6X12 SOCKET BOLT M6X12 2 

1 6 9670081208 Y Ft"11,1- M8X12 SOCKET BOLT M8X12 4 

17 9716080014 til,"1j" M8 PLAIN WASHER M8 4 

18 5487 11 216 AT— STAY 1 

19 5487 1 4 1 41 AT— STAY 1 

20 5487 94 837 SOCKET BOLT 1 

21 9710120008 A"V,"1" M12 SPRING WASHER M12 5 

22 9670125008 M12X50 SOCKET BOLT M12X50 1 

23 5486 29 215 AT— STAY 1 

24 9670124008 Vh.Vh$"11)h M12X40 SOCKET BOLT M12X40 3 

25 5484 91 212 PLATE 1 

26 9670083508 M8X35 SOCKET BOLT M8X35 5 

27 5486 1 4 412 VIDF BOLT 1 

28 9660160014 tVh M16 NUT M16 1 

29 5487 91 222 DD"4.1,9 SUPPORT FOOT 1 

30 5483 1 4 112  JACK BASE 1 

• 

277 

7D—G (9')//3"9)(NP) 

FRAME (OPS)(NP) 



SECTION 
SECTION NUMBER  

1 'Z 915 

278 

7li-G (1 ,/3"))(NP) 

FRAME (NOPS) (NP) 



SECTION NUMBER 5487Z 915 

SECTION 
*z00AU*A211134LTI -d-A-0T.t7hilt-g-T;t5ELTT , 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. atiatft/"1"-
PART NAME 

COMPONENT PARTS NO 
MT* 
Qty 

1 5430 35 312 
-(91 LEAF SPRING 1 

2 9710040008 A"Vf"h" M4 SPRING WASHER M4 1 

3 9642040814 J-1"Th'i" M4X8 SCREW M4X8 1 

4 5487 91 111-3 7D-G (NOPS) FRAME (NOPS) 1 

5 9670123508 95'9F4iNDF M12X35 SOCKET BOLT M12X35 2 

6 9710120008 A"VP\h" M12 SPRING WASHER M12 5 

7 9670124008 9h")[10\11d- M12X40 SOCKET BOLT M12X40 3 

8 5481 91 211 PLATE 1 

9 9670083508 V7Vh*NDF M8X35 SOCKET BOLT M8X35 5 

1 0 5486 1 4 412 AiNDF BOLT 

11 9660160014 tVh M16 NUT M16 1 

12 5487 91 221 SUPPORT FOOT 1 

1 3 5483 1 4 112  JACK BASE 1 

1 4 5430 25 235  WASHER 2 

1 5 9670061208 9 Ft"11JF M6X12 SOCKET BOLT M6X12 2 

279 

* 

71)-G (A )'9)(NP) 

FRAME (NOPS)(NP) 



SECTION 
SECTION NUMBER  5487Z  920 1I 1. 37)737-F'5L (NP) 

TRANSFER DRUM (NP) 

280 



SECTION NUMBER 5487Z 920 

SECTION 
* -_-_  ifs en Lt  actql $54 L. -t  I- TA3t s o  
Note: When ordering items marked *ondicate the set number because they are available only as a set. 

h5:A7Y-F"51, (NP) 

TRANSFER DRUM (NP) 

NO. F it* /MIAS* 
SET NO. / PART NO. goalot/4"' PART NAME COMPONENT PARTS NO. 

MR 
Qty 

5481 92 110-1 D"9')h- ASSY (NOPS) BEARING HOLDER ASSY (NOPS) 1 

1 8-21,23,24 

5481 92 120 1"7 11D9" $1WN- ASSY BEARING HOLDER ASSY 1 

42,43 

5481 92 130-2 D1'7h ASSY SHAFT ASSY 1 

12-14,44,45 

5481 92 220 o-9,1-43"1(h" ASSY ROTARY GUIDE ASSY 4 

9-11 

5487 92 1 40-2 9"IPM°- ASSY GRIPPER ASSY 1 

6,10,46-49,51-69 

5487 92 230 li -f-11,9 -(7°T-"qA"9-1"-(h" STAR WHEEL TYPE DELIVERY GUIDE 1 

6,7,10,27-34136,37 

1 9670061608 V71-71iNI/1- M6X16 SOCKET BOLT M6X16 5 

2 5481 92 312 7"5 F BRACKET 1 

3 5487 92 313 CAM 1 

4 5487 92 311-1 13G CAM 1 

5 9716060014 t5/"1]"* M6 PLAIN WASHER M6 4 

6 9710060008 I I "1 M6 SPRING WASHER M6 17 

7 9670061208 V7'A-$"11.4- M6X12 SOCKET BOLT M6X12 20 

9 5481 92 221  ROTARY GUIDE 4 

1 0 9660060014 1- V1-. M6 NUT £16 9 

11 9672064514 c0,39$"li,h M6X45 HEXAGON BOLT M6X45 4 

* 12 5481 92 131-2 D1'7h SHAFT 1 

13 9411405000 55-A°-t°D 4X50 TAPER PIN 4X50 1 

* 14 5481 92 132-2 $10"- HOLDER 1 

15 5484 92 134-1 4"1,_ GEAR 1 

16 5430 23 123 t5/"h” WASHER 3 

17 5430 23 122 BOLT 3 

--- 18 90386 A5AF9VD1' W51730 THRUST,WASHER WS1730 1 

--19 90492 757F1"7117,9" NTB1730 THRUST BEARING NTB1730 2 

— 20 90385 A57F9Wi1
, 
A51730 THRUST WASHER A51730 3 

21 5481 92 111-1 D"97 BEARING HOLDER 1 

22 9670062008 V7V1-71iNDF M6X20 SOCKET BOLT M6X20 3 

--23 5481 92 112 SPACER 1 

—r24 90315 V-11,1” 11 9" 600321- BALL BEARING 6003Z1 2 

25 90766 o'.999VDt- AW03 LOCK WASHER AW03 1 

26 90765 c09”F ANO3 LOCK NUT ANO3 1 

27 5487 92 231 70 1„- F  PLATE 2 

28 9660050014 J- Vh M5 NUT M5 - 2 

281 



>it-g• 
SECTION NUMBER 

I 5487Z 920 

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

F5DA77-h"5L (NP) 

TRANSFER DRUM (NP) 

NO. SET NO. / PART NO. PART NAME gal!'4/tilt2MPONENT PARTS NO 

29 9684051408 1.. EJ" M5X14 SET SCREW M5X14 2 

30 5487 92 223 D77h SHAFT 6 

31 5487 92 225 D1,71- SHAFT 1 

32 5487 92 232  GUIDE 2 

33 5487 92 224 D1,7h SHAFT 1 

34 5522 45 126 GUIDE ROLLER 24 

36 5487 92 221-1 957,7° CLAMP 2 

37 5481 92 212 4iNDF BOLT 2 

38 9670082008 V hti"114- M8X20 SOCKET BOLT M8X20 1 

39 5430 24 412 13 ‘‘ 
WASHER 1 

40 5481 92 251-1 hL CAM 1 

41 9721150008 E-97,2" E-15 E-RING E-15 1 

42 91607 1 "-11,1"79D9" 6304Z2 BALL BEARING 6304ZZ 1 

43 5481 92 121 'N"Y9D9"7M1/9"- BEARING HOLDER 1 

44 9410405014 A7°'1 9"t°) 4X50 SPRING PIN 4X50 1 

* 45 5481 92 133 *11,9"- HOLDER 1 

46 90275 1]L7to7- CF6UU CAM FOLLOWER CF6UU 1 

* 47 5481 92 1 46 7-L ARM 1 

48 9411302000 3X20 TAPER PIN 3X20 

* 49 5481 92 1 42-1 7"5rVt. BRACKET 1 

50 9670051608 iliNDF M5X16 SOCKET BOLT M5X16 4 

51 9411302500 3X25 TAPER PIN 3X25 4 

* 52 5430 43 119 /35- COLLAR 2 

53 9684060608 1-$EJ" M6X6 SET SCREW M6X6 4 

* 54 5430 43 115-1 9"9VA°-'N"-A GRIPPER BASE 7 

55 9410301608 A7°11 D9"t°) 3X16 SPRING PIN 3X16 9 

* 56 5487 92 171 MO"- HOLDER 8 

57 5487 92 150 V$ GRIPPER 6 

58 5487 92 152 *D"BV".A GRIPPER SUPPORT 8 

59 9672062014 oVh9V114- M6X20 HEXAGON BOLT M6X20 8 

60 9642040614 t1"3D" M4X6 SCREW M4X6 8 

61 9715040014 t5,"h" M4 PLAIN WASHER M4 8 

62 5430 43 117 15- COLLAR 2 

63 5430 43 118 A7°9)9" SPRING 2 

* 64 5481 92 144 D1'7F SHAFT 1 

* 65 5481 92 1 45-2 9",JVA°-1"-A GRIPPER BASE 1 

66 5487 92 160 T$ GRIPPER 2 

* 67 5430 43 114 7"57Vh BRACKET 

* 68 5481 92 1 43 D1'7F SHAFT - 1 

282 



:,4t 
SECTION NUMBER 

SECTION 
*_-_arezau*A-ctt $54 L .;/  41t-F4. -C;t1C L Ls 
Note: When ordering items marked*,indicate the set number because they are available only as a set 

5487Z 920 

"t 1' it* Meng* NO. SET NO. / PART NO. PART NAME ""t341 4//4111204MIIPONENT PARTS NO 
fltil 
Qty 

69 5481 92 1 41-1 7"..5 F BRACKET 1 

72 9670051408 V F;ti"lbh M5X14 SOCKET BOLT M5X14 4 

73 5481 92 412 AT— STAY 1 

74 9710040008 A"V,"h" M4 SPRING WASHER M4 24 

75 9642041014 J-1"7D" M4X10 SCREW M4X10 24 

76 5481 92 413  GUIDE 6 

77 5481 92 411-1 AT— STAY 1 

78 9642031214 J-1"DD" M3X12 SCREW M3X12 2 

79 97805 tp/— ORE—S5 PHOTO SENSOR ORE-55 1 

80 5487 92 414 BRACKET 1 

81 9670050808 M5X8 SOCKET BOLT M5X8 2 

82 9670051808 V7')Fti"10- M5X18 SOCKET BOLT M5X18 4 

283 

* 

1 5DA77-1.."5L (NP) 

TRANSFER DRUM (NP) 



t:W 117.)9”Vh`", (NP) 

NUMBERING IMPRESSION CYLINDER 

 

SECTION NUMBER 5487G 925 

SECTION 

  

284 



1D11"IlD9"7VF"') (NP) 

NUMBERING IMPRESSION CYLINDER 

i 5487G 925 SECTION NUMBER 
SECTION 

*zogfiau*a-cuts4uT 1tA,G0T,-t7 citscuTT 0, 
Note: When ordertng items marked *,Indicate the set number because they are avallable only as a set. 

 

t•21-11 /A6Ait NO. SETNO./PARTNO. na /H""" PART NAME COMPONENT PARTS NO. 
1111 Vz 
Qty 

5481 22 210 -.1)7VV7F, ASSY IMPRESSION KNOB ASSY 1 

76-83,95 

5481 93 110 1"7I1D9"-A ASSY BEARING CASE ASSY 1 

1 4,18 

5481 93 120 1"79)9"h.-7 ASSY BEARING CASE ASSY 1 

1 8,85 

5481 93 1 60-1 9"IP)/1° -D/'7F ASSY GRIPPER SHAFT ASSY 1 

1 00,108,117 

5481 93 210-2 95-' A °-7tti-9-A 5 Dh" VERTICAL PERFORATING BAND ASSY 5 

59-62 

5481 93 220 A"Dh"7"57')F ASSY BAND BRACKET 3 

63-66 

5481 93 230 9T-11 ° -74-1,-9-A")1" T.)-f VERTICAL PERFORATOR BAND THICK 5 

59-62 

5481 94 840 ,No—n°—/3"-fh" ASSY PAPER GUIDE ASSY 2 

1-4 

5482 93 1 40-4 TA"r) ASSY IMPRESSION CYLINDER ASSY 1 

6-11,56,86-89,103,109,115,116,120,125,126,129-131 

5482 93 150-5 YVI.-'") ASSY IMPRESSION CYLINDER ASSY 1 

56,89,103,109,115,116,120,125,126,129-131 

1 9684050808 M5X8 SET SCREW M5X8 4 

2 90745 /7"*"lbh M6X15 KNOB BOLT M6X15 2 

3 5481 94 841 7":”VF BRACKET 2 

4 5481 94 842 Vit." GUIDE 2 

5 5481 93 131-2 D1'71- SHAFT 1 

6 91606 $'-11,1"797,9" 6207ZZ BALL BEARING 6207ZZ 1 

7 90394 2 5AFTVD1' G53552 THRUST WASHER G53552 1 

8 90495 A571'1"Yq -)9" NTB3552 THRUST BEARING N183552 1 

9 90393 A5AF9VD1, A53552 THRUST WASHER AS3552 1 

1 0 5481 93 1 41 1"7 11D9'hil"- BEARING COVER 1 

11 9648051214 /5]D" M5X12 SCREW M5X12 4 

12 90392 A5A1-9VD1' AS3047 THRUST WASHER AS3047 3 

13 90494 75AF'!"YqD9" N183047 THRUST BEARING N1B3047 2 

1 4 5481 93 111  BEARING CASE 1 

15 9716050014 t5/"h" M5 PLAIN WASHER M5 2 

1 6 9710050008 A"V,"/)" MS SPRING WASHER M5 2 

17 9672051614 co)h9t"lbh M5X16 HEXAGON BOLT M5X16 2 

1 8 90345 V-11,1"79)9" 6906Z7 BALL BEARING 6906ZZ 4 

1 9 5480 23 314 /"/3" WASHER - 1 

285 



:,#)4 

SECTION NUMBER 
SECTION 

#ZONSAU*ATU$SALT- M/LX/Y1.t.vb# 11..7-Fts, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

t:WIJD”T9F"') (NP) 

NUMBERING IMPRESSION CYLINDER 

5487G 925 

t.yt-444- /NA1-4- NO. SET NO. / PART N. neatAt/411" PART NAME / COMPONENT PARTS NO. 

20 90723 oV99VD1' AW06 LOCK WASHER AW06 1 
21 90722 oV9tVF ANO6 LOCK NUT ANO6 1 
22 9642061214 t1"377)" M6X12 SCREW M6X12 2 

23 9710060008 11 h" M6 SPRING WASHER M6 17 

24 9716060014 t -5 1j" M6 PLAIN WASHER M6 2 

25 9660040014 J- Vh M4 NUT M4 4 

26 5487 93 323 7"5Vh BRACKET 1 

27 97644 9D)-0." AS-03A 200V SOLENOID AS-03A 200V 1 

28 9710040008 il"”"1]" M4 SPRING WASHER M4 4 

29 9642040814 M4X8 SCREW M4X8 4 

30 9660050014 J- Vh M5 NUT M5 2 

31 5430 21 313  SPRING 1 
32 9414162014 9qt°D 1.6X20 SPLIT PIN 1.6X20 1 

33 9721060008 E -'1 9" E-6 E -RING E-6 2 

34 5430 38 214 'Alp% WASHER 1 
35 9684052508 1- f.)" M5X25 SET SCREW M5X25 1 

36 5430 26 318 A7° 11 D9" SPRING 1 

37 5481 93 333 7-G ARM 1 

38 5481 93 334-1 A9VF" STUD 

39 5430 21 311 7to% BOSS 1 

40 5487 21 312 95Vf CLUTCH 1 

41 5481 93 321 A9'.9F" STUD 1 
42 9710080008 A"V/"/P` M8 SPRING WASHER M8 2 

43 9660080014 VA- M8 NUT M8 2 

44 5481 93 322 79VFu STUD 1 

45 9660060014 VA' M6 NUT M6 2 

46 5522 52 864-1 tc".) PIN 1 

47 5481 93 330 9D9 LINK 1 

48 5481 93 1 65 BRACKET 2 

49 5481 93 162 ArqD9" SPRING 2 

50 5430 23 215-1 t0) PIN 2 

51 5481 93 1 75-1 7° I)-F CLAMP PLATE 1 

52 5481 93 176 A7°11D9" SPRING 4 

53 9670052008 Vh'Vh711"11,F M5X20 SOCKET BOLT M5X20 5 

54 5481 93 173 95D7°  CLAMP 1 

55 5481 93 174 701
.
„

- F PLATE 1 

56 9670051608 V7Vh4iNtif. M5X16 SOCKET BOLT M5X16 

57 5481 93 172 7u5h.VF BRACKET 

58 9672061014 oVh9ellit. M6X10 HEXAGON BOLT M6X10 4 

286 



SECTION NUMBER 5487G 925 

SECTION 
* on5a clAiga ts L T t.,  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

t)11" 11 D9"7Vh” (NP) 

NUMBERING IMPRESSION CYLINDER 

-t.y1-4-%L/Meaa-g- NO. SET NO. I PART NO. gse. NR/414"-- PART NAME COMPONENT PARTS NO Qty 

59 9648030514 
1
/5D.D" M3X5 SCREW M3X5 1 5 

60 5481 93 211 PLATE 5 

61 5481 93 212-1 7°I.) —F PLATE 5 

62 5481 93 213-1 11 0 -741)-9— A"Dh" PERFORATING BAND 5 

62 5481 93 233 A°-711)-9—A"Dh"(TJ-f) PERFORATING BAND (THICK) 5 

63 5430 34 427 A7° 11 )9" SPRING 3 

64 9670050808 V7')Ft"IliF M5X8 SOCKET BOLT M5X8 6 

65 9410201614 A7°11D9"t°) 2X16 SPRING PIN 2X16 3 

66 5481 93 221 BAND BRACKET 3 

67 5481 93 1/1 7"57'.fl• BRACKET 1 

69 9670082508 M8X25 SOCKET BOLT M8X25 1 

70 9716080014 ti/"/3" M8 PLAIN WASHER M8 1 

71 5430 22 223 DDD INDICATOR 1 

72 5430 22 224 hi— COLLAR 1 

73 5486 22 218-2 -
fDYVI3t17N"lbh BOLT 1 

74 5430 22 217  PLAIN WASHER 1 

75 5481 22 215-1 V`t,— GEAR 1 

76 9642030614 J-1"3D" M3X6 SCREW M3X6 2 

77 5430 22 226  SCALE PLATE 1 

78 5481 22 225 7"51-. BRACKET 1 

79 5430 22 213 LOD PIN 1 

80 5430 22 222 t°D PIN 1 

81 5481 22 211-1 7"c09 BLOCK 1 

82 5430 22 214 KNOB 1 

83 9410201208 A7°11 D9"t°) 2X12 SPRING PIN 2X12 1 

84 5481 93 122 1"Y9D9"h/1"— BEARING COVER 1 

85 5481 93 121 1"7 11 D9"7411J9"— BEARING HOLDER 1 

86 9648040814 #53.D" M4X8 SCREW M4X8 4 

87 5480 23 112 1"7 11 D9"hfl"— BEARING COVER 1 

88 91605 AON —W7U)9" 6008ZZ BALL BEARING 6008ZZ 1 

89 5482 93 151-5 TYto", IMPRESSION CYLINDER 1 

90 5484 23 1 21 GEAR 1 

91 5430 23 123 tid,"h" WASHER 4 

92 5430 23 122 40'0 BOLT 3 

93 5487 93 548 t"lid- BOLT 1 

94 9721040008 E-9)9" E-4 E —RING E-4 2 

95 5430 22 221 qD9 LINK 1 

96 5430 22 1 24 A7°9)9" SPRING 1 

97 5481 93 314-1 A9')1" STUD 1 

287 



SECTION NUMBER 
5487G 925 

SECTION 
*ZOMAU*ATUISOILTAI -N-A.OT,t•zhit-ig-TA3ZUTT , 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

tDA"IlD9"7VF"., (NP) 

NUMBERING IMPRESSION CYLINDER 

t7f**/ffialt-g- 
NO. SET NO. / PART NO. Nentft/"444- PART NAME COMPONENT PARTS NO. 

-- 

98 5430 22 122 tO PIN 1 
99 9410200808 A7°,17)9"t°) 2X8 SPRING PIN 2X8 1 

1 00 5430 23 219-1 5-- -A °-t°7, TAPER PIN 1 

101 9672062014 W9h930'lld- M6X20 HEXAGON BOLT M6X20 9 

1 02 9410161014 77°97)2"t°) 1.6X10 SPRING PIN 1.6X10 1 

1 03 9670051008 V7Vhiti"l1,h M5X10 SOCKET BOLT M5X10 8 

1 04 5481 93 312 A9V1" STUD 1 

1 05 5481 93 310-1 7-1, ARM 1 

1 06 90462 o-5-71o7- NAST6 ROLLER FOLLOWER NAST6 1 

1 07 5487 93 313-1 7,9r)h" STUD 1 

1 08 5430 23 210 Y-L ASSY ARM ASSY 1 

1 09 5430 23 227 70 PLATE 1 

110 5430 23 228 T"JD/ BUSHING 1 

111 9670051208 97'91- VW- M5X12 SOCKET BOLT M5X12 2 

112 5481 93 163-1 $11,9"- HOLDER 8 

113 5430 23 230 GRIPPER 8 

114 9648030614 M3X6 SCREW M3X6 9 

115 5430 23 119 7"'.9:7)/ BUSHING 4 

116 5481 93 153-1 7"”Vt- B BRACKET B 

*117 5481 93 1 61-1 D1'7F SHAFT 1 

118 5481 93 1 64-1 111,9"- GRIPPER HOLDER 1 

119 5481 93 1 80 V$ GRIPPER 1 

120 5481 93 154-1 7"57Vh C BRACKET C 

121 5481 93 215-1 AllV9-A"DF" SLITTING BAND 5 

123 9670062008 M6X20 SOCKET BOLT M6X20 2 

124 5481 93 241 CAM 1 

125 9670052501 V”h$"10. M5X25 SOCKET BOLT M5X25 6 

126 5481 93 155-4 9"9VA°-1"-A GRIPPER BASE 1 

127 9670041008 Vh-VFVO M4X10 SOCKET BOLT M4X10 1 

128 5481 93 159 79U709_ ADAPTOR 1 

129 5481 93 158-1 95)7° CLAMP 1 

130 5481 93 157 95)7' CLAMP 1 

131 5481 93 156-1 95)70  CLAMP 1 

132 9710120008 A" 1i"1J" M12 SPRING WASHER M12 1 

133 9662120014 t')F M12 NUT M12 1 

134 90628 At57° t°D SSP-4 SNAP PIN SSP-4 1 

135 5487 93 527 n0 1
,70 PIPE 

288 



289 



SECTION 
SECTION NUMBER NUMBER 5487Z 935 

290 

tpil"qp9"D1'7h (NP) 

NUMBERING SHAFT (NP) 



SECTION NUMBER I 5487Z 935 I 
SECTION 

*ZODUALt*ATIlliaLLI -t- A.CD -C, -t—iFilt*"Cit UTTL,  
Note: When ordering items marked Wondicate the set number because they are available only as a set 

NO. SET SET NO. / PART NO. g6Al ft/11/a4"  PART NAME COMPONENT PARTS NO 

5481 93 540 1JLD1,71' ASSY CAM SHAFT ASSY 

81.82.89 

5481 93 560-2 hL(..-- ") ASSY CAM (RIGHT) ASSY 

77,92-98 

5481 93 570-1 1-DA"IlD9"hL, ASSY NUMBERING CAM ASSY 

77,92-98 

5487 51 810 1, ASSY PUSHER ASSY 

40,41 

5487 51 830 7-L ASSY ARM ASSY 

20,21 

5487 93 420 1"79)9"-7 ASSY BEARING CASE ASSY 

1-4,63-68 

5487 93 440-1 1"YUD9"7-A ASSY BEARING CASE ASSY 

4,48.49,130 

5487 93 510 '1 )9 ASSY LINK ASSY 

125.128 

5487 93 660 )(I'M") ASSY SCALE PLATE ASSY 

53-56 

1 90391 AiAhrnD1, GS2542 THRUST WASHER GS2542 

2 90496 A5W\"7 11)9" NTB2542 THRUST, BEARING NTB2542 
3 91701 A5AFTYD1,- WS2542 THRUST WASHER WS2542 

4 91611 t"-11,1"79)9" 6205ZZ BALL BEARING 6205ZZ 

5 90727 oV99VD1, AW05 LOCK WASHER AW05 

6 90726 W.99”ts ANO5 LOCK NUT ANO5 

7 5487 93 413-2 57')F BRACKET 

8 9-0828 M2X6 SCREW M2X6 

9 97500 i)3 RS-9S SWITCH RS-95 

10 9670050808 V FAINI/F M5X8 SOCKET BOLT M5X8 

11 97501 2"V)1 RS-9M MAGNET RS-9M 

12 9684060608 M6X6 SET SCREW M6X6 

13 5487 51 801-1 $11,9"- HOLDER 

1 4 5487 93 411-3 7°I.J-1.. PLATE 

15 9716040014 t5 13" M4 PLAIN WASHER M4 

1 6 9642040814 1-\"pf," M4X8 SCREW M4X8 

17 5487 51 833-1 A9')F" STUD 

1 8 5430 39 808 A7° 11)9" SPRING 

1 9 5487 51 832 A9'.9F" STUD 

20 90598 7"W.J2 MB0810DU BUSHING MB0810DU 

21 5487 51 831 ARM 

291 

City 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

2 

1 

4 

1 

5 

1 

4 

1 

1 

4 

6 

1 

1 

1 

1 

1 

tDVIJD2"fil9F (NP) 

NUMBERING SHAFT (NP) 



:/#44- 
SECTION NUMBER 

SECTION 
*aosau*aTutsALT-mA.cyc.t.yr-**'TALTTA.,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

(NP) 

NUMBERING SHAFT (NP) 

5487Z 935 

"t F It* /Nalt-g- NO. SET NO. / PART NO. PART NAME COMPONENT PARTS NO 

22 5640 07 082  WASHER 2 

23 9721060008 E-IJD9" E-6 E -RING E-6 4 

24 5487 51 835 qD9 LINK 1 

25 5486 38 143-1 t° .-.) PIN 1 

26 9660080014 tVh M8 NUT M8 4 

27 9710080008 A"Vf"h" M8 SPRING WASHER MS 4 

28 9721040008 E-qD9" E-4 E -RING E-4 4 

29 5487 51 834 LOD PIN 1 

30 9642041014 
-
1-\"3D" M4X10 SCREW M4X10 4 

31 9710040008 )1" /"h" M4 SPRING WASHER M4 9 

32 97645 VD)fh"AS-05-N703-191 SOLENOID AS-05-N703-191 1 

33 5487 51 836 7"”VF BRACKET 1 

34 9660040014 tVh M4 NUT M4 9 

35 9716050014 t5/"/3" M5 PLAIN WASHER M5 6 

36 9670051208 V h VIL/F M5X12 SOCKET BOLT M5X12 2 

37 5640 22 203 1 5- COLLAR 2 

38 5640 22 204 SPRING 2 

39 5487 51 812 LOD PIN 1 

40 5487 51 811 '9+1,  PUSHER 

41 90597 7"VD2 MB0806DU BUSHING MB0806DU 1 

42 5487 51 820 LINK 1 

43 5640 22 213 PIN 1 

44 9672081214 oVh9V$F M8X12 HEXAGON BOLT M8X12 1 

45 5481 93 443 1Jt CAM 1 

47 9670051608 V7')F*Nbh M5X16 SOCKET BOLT M5X16 6 

48 5487 93 441-1 '\"79:-)9"h'-A BEARING CASE 1 

49 91612 -W79D9" 6206ZZC2 BALL BEARING 6206ZZC2P5 1 

50 5487 93 442 Dt7F7111109'- SHAFT HOLDER 1 

51 5481 93 423 70 D _ F  PLATE 2 

53 5487 93 663 Ah'-$(9o) SCALE(BLACK) 1 

54 90730 A°-h-t"3 1.6X5 RIVET 1.6X5 4 

55 5487 93 662 A-11)(Do) SCALE(WHITE) 1 

56 5487 93 661 ,( TIWD SCALE PLATE 1 

57 5487 93 431 D1'7h SHAFT 1 

58 9672082014 oV19'1i"1bh M8X20 HEXAGON BOLT M8X20 3 

59 5430 23 123 ti/"/3" WASHER 3 

60 5487 93 424 GEAR 1 

61 5483 93 425 V% •t• GEAR 

62 5487 93 422-1 D1,7h401,9"- HOLDER _ 1 

292 



SECTION NUMBER 5487Z 935 

SECTION 
* a) AS Au Ait L -e-  fvOT., F **-CA5C 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

tDA'9D9'D7fS (NP) 

NUMBERING SHAFT (NP) 

* 

NO. SEFf- 
TNO./PARTNa PART NAME 111341"/OlITMPONENT PARTS NO 

MR 
Qty 

63 91610 V-11,1"79D9" 6006ZZ BALL BEARING 60061Z 2 

64 90376 A5A1-9VD1, W581106 THRUST WASHER WS81106 1 
65 90494 A57,h1"7q)9" NTB3047 THRUST BEARING N183047 1 

66 90395 A5AFT.nt GS3047 THRUST WASHER GS3047 1 
67 5487 93 421  BEARING CASE 1 
68 91202 7N-Aiph" PFB-4 HOSE END PFB-4 1 

69 5430 38 214 /"h" WASHER 2 
70 5430 22 124 A7° 117,9" SPRING 1 
71 5481 93 532-1 A9V1" STUD 1 
72 5481 93 520-2 7-G ARM 1 

73 5430 22 122 L PIN 1 

74 9410200808 A7°117,9"t°) 2X8 SPRING PIN 2X8 1 

75 5481 93 531 A9Vh" STUD 1 

76 9660060014 tVF M6 NUT M6 2 

77 9710060008 A"VI"i M6 SPRING WASHER M6 5 

78 5487 93 548 ti Nbh BOLT 1 

79 90462 o-5-7to7- NAST6 ROLLER FOLLOWER NAST6 1 

80 5481 93 535 0 PIN 1 

81 9411403000 T—A
0
-t

0
D 4X30 TAPER PIN 4X30 1 

82 5481 93 542 7-L ARM 1 

83 5481 93 534 '1 )9 LINK 1 

84 5481 93 533 t°D PIN 1 

85 9642051014 J-)"D*D" M5X10 SCREW M5X10 6 

86 9710050008 A"V,"/ M5 SPRING WASHER M5 7 

87 5481 93 546 1"711)2"/JV- BEARING COVER 1 

88 90315 V-11e)"7 11.)9" 6003ZZ BALL BEARING 6003ZZ 2 

89 5481 93 541 D1,7h SHAFT 1 

90 9670041008 M4X10 SOCKET BOLT M4X10 6 

91 5481 93 543 +- KEY 2 

92 9670061608 V7VFV10. M6X16 SOCKET BOLT M6X16 4 

93 5481 93 563-1 7"5h.!91- BRACKET 2 

94 9716060014 ti/"h" M6 PLAIN WASHER M6 5 

95 9670062008 VVF7k"lbF M6X20 SOCKET BOLT M6X20 6 

96 5481 93 562-1 7"5VF BRACKET 2 

97 5481 93 561-1 hG CAM 2 

98 9410502614 7,7° 11D9"1:°) 5X26 SPRING PIN 5X26 2 

99 5481 93 544 h5- COLLAR 1 

1 00 5481 93 545 BEARING COVER 1 

1 01 90721 W)99VD1,  AW02 LOCK WASHER AW02 1 

293 



SECTION NUMBER 
I 5487Z 935 I 

SECTION 
*.zossactiiiz --c-cti54 L 1 11-14-TA3it L TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

tD11" 117,9"D1'7F (NP) 

NUMBERING SHAFT (NP) 

-
h7Fit-g- /fifait 

NO. SET NO. / PART NO. Matift /4"4"  PART NAME 
/ COMPONENT PARTS NO. 

102 90720 0V9tVF ANO2 LOCK NUT ANO2 1 
103 5481 93 517-1 A7°qD9" SPRING 1 

104 5481 93 511 9)9 LINK 1 

1 05 5487 93 514 95” CLUTCH 1 
1 06 5487 93 528 A7° 11D9" SPRING 1 

1 07 9660050014 tV1- M5 NUT M5 2 
108 9684052508 M5X25 SET SCREW M5X25 1 

109 9414162014 7qt°D 1.6X20 SPLIT PIN 1.6X20 1 

110 5481 93 512 A”F" STUD 1 

111 5481 93 .513  CLUTCH BOSS 1 

112 9670061208 M6X12 SOCKET BOLT M6X12 1 
113 5487 93 516 M-VA°- STOPPER 1 

114 9670061008 V 1-7ti"114- M6X10 SOCKET BOLT M6X10 2 
116 5487 93 538-1 ?"-5M- BRACKET 1 
117 95184 V1,1-0." AS-03 200V SOLENOID AS-03 200V 1 

118 5487 93 527 AC)..00 PIPE 4 

119 5522 52 864-1 t°D PIN 1 

120 5487 93 547 A9'9F" STUD 1 
121 9721030008 E- 11)9" E-3 E -RING E-3 

122 5430 26 318 A7°9D9" SPRING 1 

123 5487 93 536 9D9 LINK 1 

124 5487 93 537 A9VF" STUD 1 

125 5487 93 518 qD9 LINK 1 

126 5640 52 115 A7°11D9" SPRING 1 
127 5487 93 515 A9Vh" STUD 1 

128 5487 93 519 t°D PIN 1 

129 5487 93 539 A9Vh' STUD 1 

130 9723520008 C-9'9" C-52 C-RING C-52 1 

131 90628 A1V70t0D SSP-4 SNAP PIN 55P-4 3 

294 



295 



SECTION 
SECTION NUMBER 5487z 940 

296 

i4 1 (NP) 

INK 1 (NP) 



5487Z 940 I 

SECTION 
ofitsatIiitacciI ts4 vt4 1-e-AMT, 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

i' 4 1 (NP) 

INK 1 (NP) 

-t,:> :,-- 
SECTION NUMBER 

* 

* 

* 

* 

NO. tvhS-4-/UAS-14- 
SET NO. / PART NO. 

ARA** PART NAME gl3g1A* / COMPONENT PARTS NO. 
Mr( 
City 

5430 51 220 '\"7 11 )9"t°) ASSY BEARING PIN ASSY 1 
90,91 

5481 51 110 1')+')Ii" ASSY INK FOUNTAIN ASSY 1 

1,2,6 
5487 51 110-1 -1) 74"74-D5Do-5- ASSY INK FOUNTAIN ROLLER ASSY 1 

1 -6,28 

5487 51 113-1 7"'.9D1 ASSY BUSHING ASSY 1 

21,39,40 

5487 51 120 74 -(-11, ASSY WORM WHEEL ASSY 1 

23,25,38 

5487 51 130 7-L ASSY ARM ASSY 1 

1 8,34 

5487 51 1 40 7-L, ASSY ARM ASSY 1 
1 9,22,35,37 

5487 51 150 qD9 ASSY LINK ASSY 1 

46-48 

5487 51 1 60 7-L ASSY ARM ASSY 1 

31,41 

5487 51 1 80 DDD ASSY INDICATOR ASSY 1 

1 6,27 

5487 51 240 9"23-o-5- ASSY DUCTOR ROLLER ASSY 1 

64,86-89 

5487 51 280 7-G ASSY ARM ASSY 

80,81 

1 90730 1.6X5 RIVET 1.6X5 5 

2 5430 78 213 7h--11,11") SCALE PLATE 1 

3 9648051214 /3M.)" M5X12 SCREW M5X12 8 

4 5430 51 116 7°Li-ht/I FIXING PLATE 1 

5 5430 51 115 7"D-h" BLADE 1 

6 5481 51 114 -f)+Vt" INK FOUNTAIN 1 

7 5430 51 117 WIRE 1 

8 5480 51 118 /7" KNOB 25 

9 9721040008 E-q7,9" E-4 E -RING E-4 8 

1 0 5487 51 155 UD9 LINK 1 

11 5480 53 1 40 7-t ARM 1 

12 971(1
.
040008 1"V,"1J" M4 SPRING WASHER M4 5 

13 9642040614 t1"3V.)" M4X6 SCREW M4X6 • 1 
1 4 5480 51 172  GUIDE PLATE 1 
1 5 5480 51 173 A9')F" STUD. 2 

297 



-C:4 1 (NP) 

INK 1 (NP) 
SECTION NUMBER 

5487Z 940 

SECTION 
* o u*actit Is -tkorYt-,  -t Ir• -c;t 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

* 

NO. SET NO. / PART NO. na$WF/4"4* PART NAME 
COMPONENT PARTS NO. 

.51 

1 6 5480 51 182 to )  PIN 1 

17 9684060808 1- -D" M6X8 SET SCREW M6X8 2 

1 8 5487 51 131 ARM 1 

1 9 91703 =—F11/1"7 117,2" HK1816 NEEDLE BEARING HK1816 1 

20 5480 51 142 LOD PIN 1 

21 9684050608 F D" M5X6 SET SCREW M5X6 8 

22 5487 51 1 41 7—L ARM 1 

23 90246 7")D1 MB1820DU BUSHING MB1820DU 1 

24 9410401508 77'IlD9"t°) 4X15 SPRING PIN 4X15 2 

25 9410401808 70°9)2"t°) 4X18 SPRING PIN 4X18 3 

26 5487 51 112 7"W)/ BUSHING 1 

27 5487 51 1 81 DEJ) INDICATOR 1 

28 5487 51 111-1 7tD-tpo-5— FOUNTAIN ROLLER 1 

29 9410803014 A7°9D9"t°) 8X30 SPRING PIN 8X30 2 

30 5430 51 1 62-2 DA"— LEVER 1 

31 90883 7"VD2 MB1812DU BUSHING MB1812DU 1 

32 5430 51 126 RATCHET WHEEL 1 

33 5430 51 127 1J5 COLLAR 1 

34 5487 51 132  BUSHING 

35 90438 1-(95” HF1816 ONE WAY CLUTCH HF1816 1 

36 5480 51 1 43 A7"W" SPRING 1 

37 5487 51 212 t°) PIN 1 

38 5487 51 121 *-(-11/ WORM WHEEL 1 

39 5487 51 157-1 7"VD/ BUSHING 1 

40 5487 51 156-1 10D")9" HOUSING 1 

41 5480 51 161 Sk BOSS 1 

42 5430 51 163 t°) PIN 1 

43 5430 51 164 A7° 9D9" SPRING 1 

44 5430 51 140-1 V't PAWL 1 

45 5487 51 159 t°) PIN 1 

46 5487 51 152 7"VD2 BUSHING 1 

47 5430 51 152 7"VD2 BUSHING 1 

48 5487 51 151 9)9 LINK 1 

49 9710060008 A"VJ"1]" M6 SPRING WASHER M6 4 

50 9660060014 tVF M6 NUT M6 2 

51 5487 51 144 A9VF" STUD 1 

52 9670053008 V7Vhli'lbh M5X30 SOCKET BOLT M5X30 2 

53 5480 51 122-1 /7" KNOB 1 

54 5640 23 136 AhVA°— STOPPEA 1 

298 



SECTION NUMBER 5487Z 940 1 

SECTION 
*zonAtt*A -Ca$54LTM'A.OT. -t.y1.**TIAJO,TT , 
Note: When ordering items marked * ondicate the set number because they are available only as a set. 

ID+ 1 (NP) 

INK 1 (NP) 

* 

* 

* 

* 

* 

NO. SET NO. / PART NO. na$#/4"** PART NAME COMPONENT PARTS NO. Qty 

55 9660040014 J".9F M4 NUT M4 4 

56 9410301608 A7°11)9"t°) 3X16 SPRING PIN 3X16 1 

57 5486 53 213 7"n9 BLOCK 1 

58 5487 51 1 23 "1"-D1,71- GEAR SHAFT 1 

59 5480 51 1 28 7"c09 BLOCK 1 

60 90733 7--1\°-t°) 6X40 TAPER PIN WITH SCREW 6X40 4 

61 9670062008 V7T1-43"10- M6X20 SOCKET BOLT M6X20 2 

62 5487 51 271 STAY 1 

63 9650052514 711)/33 D" M5X25 SCREW M5X25 1 

64 9410302508 A7° 11)9"t°) 3X25 SPRING PIN 3X25 4 

65 5430 37 113 7"VD2 BUSHING 2 

66 5430 53 314 COLLAR 2 

67 5430 51 253 A7° 11)9" SPRING 1 

68 9642052014 J-1"3:-D" M5X20 SCREW M5X20 2 

69 5430 51 252 LATCH 2 

70 5430 51 242 7-L ARM 1 

71 5481 51 273 A7° 11)9" SPRING 2 

72 5430 51 260-1 9"99-o-5- INK DUCTOR ROLLER 1 

73 5430 51 243 7-L ARM 1 

75 5430 51 254 A7° 11)9" SPRING 1 

76 9410503014 A7°11)9"t°) 5X30 SPRING PIN 5X30 1 

77 5487 51 294-1 A9 1.91-" STUD 1 

78 5640 52 116 A7°11 )9" SPRING 1 

79 5487 51 285 A9VF" STUD 1 

80 5487 51 281 7-L ARM 1 

81 90247 7"VD2 MB1010DU BUSHING MB1010DU 1 

82 5430 24 131 /"/J" WASHER 1 

83 9670063008 95.V1-41"Ild- M6X30 SOCKET BOLT M6X30 1 

84 5640 52 115 A7°11 )9" SPRING 1 

85 5430 23 214 1 5- COLLAR 4 

86 5487 51 241 SHAFT 1 

87 5430 51 231-2 Y-L ARM 2 

88 5487 51 243 7-L ARM 1 

89 5487 51 211 7-L ARM 1 

90 5430 51 221 1DDDt°) ECCENTRIC PIN 1 

91 90302 $"-WY 11)9" 626ZZ BALL BEARING 626ZZ 1 

92 5430 21 214 t5#"h" WASHER 1 

93 9670061608 Vh.VF$"11,h M6X16 SOCKET BOLT M6X16 2 

94 5430 51 244 Y-L ARM 2 

299 



-(D* 1 (NP) 

INK 1 (NP) 

5487Z 940 SECTION NUMBER  
SECTION 

*C.ODfifiev,LtiAa,T'ati;/1 L. T4 1 -N-A.0)-C-.,  't t. SC L a  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
tvh**/NA*44- 
SET NO. / PART NO. 45,5A*/°20iIMPONENT PARTS NO 

PART NAME 
O*Itik 

95 5430 51 251 STAY 

96 96 9710050008 A" h" M5 SPRING WASHER M5 2 

97 9670051208 Vh'VF$"11/1- M5X12 SOCKET BOLT M5X12 2 

98 9716050014 t5 h" M5 PLAIN WASHER M5 2 

99 5487 51 290 7"5h.'YF ASSY BRACKET ASSY 1 

1 00 95184 VDJ.fh" AS-03 200V SOLENOID AS-03 200V 1 
101 9642041014 1-1"3D" M4X10 SCREW M4X10 4 

1 02 5522 52 864-1 t'D PIN 1 

103 90628 A1V7°t°) SSP-4 SNAP PIN SSP-4 1 
104 5487 93 527 A0.(70 PIPE 2 

1 05 9684060608 F-$E)" M6X6 SET SCREW M6X6 1 

1 06 5430 35 314 SPACER 1 

1 08 9670054508 V7'91-$"11,1- M5X45 SOCKET BOLT M5X45 1 

300 



\ 

301 



SECTION 

5487z 94 -1 
't 3 
SECTION NUMBER -f:•/  2 (NP) 

INK 2 (NP) 

302 



SECTION NUMBER - 4 2 (NP) 5487Z 945 

INK 2 (NP) SECTION 
cnuaLt*e. 211 15;.S ilt*T;k3Z TT 

Note: When ordering items marked * ondicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME 11"1'4 4/n444-NENT PARTS NO. 
al la 
Qty 

5430 52 110-2 ASSY GEAR ASSY 1 

27,28 

5487 51 320 7"51- ASSY BRACKET ASSY 1 

52,57 

5487 51 630 7"51- ASSY BRACKET ASSY 1 

2,11 

5487 51 640 7"591' ASSY BRACKET ASSY 1 

2,4 

5487 51 650 7"5M- Vh ASSY BRACKET ASSY 1 

2,18 

5487 51 660 D1,7h ASSY UPPER FORM ROLLER SHAFT ASSY 1 

1 ,9 

5487 51 670 D1,7F ASSY LOWER FORM ROLLER SHAFT ASSY 1 

1,9 

5487 51 680 7"55")h ASSY BRACKET ASSY 1 

2,15 

5487 51 710-1 7-L ASSY ARM ASSY 1 

1 9,24 

5487 51 720 D1'7h ASSY SHAFT ASSY 1 

25,32 

5487 51 730-1 7-L ASSY ARM ASSY 1 

1 9,24 

5487 51 740 7-L ASSY ARM ASSY 1 

1 9,31 

5487 51 750 7-L ASSY ARM ASSY 1 

1 9,22 

5487 51 840 ' 9" ASSY PUSHER SHAFT ASSY 1 

50,51,53,56,60 

5487 51 860 7-G ASSY ARM ASSY 1 

39,40 

5487 51 870 9)9 ASSY LINK ASSY 2 

34,48 

5487 51 880 7-L ASSY ARM ASSY 1 

43,46 

1 5430 51 661 /7" KNOB 2 

2 5487 51 623 A9Vh" STUD 4 

3 5430 51 625 SET SCREW 2 

4 5487 51 622 7"591. BRACKET 1 

5 5487 51 628 hi- COLLAR - 4 

303 



- >a 

SECTION NUMBER 
17.4 2 (NP) 5487Z 945 

INK 2 (NP) SECTION 
*:.:(7)atSALI*AIT'Lt L "CA -d-A,CrrC, -t L. TT Ls, 
Note: When ordering items marked *ondicate the set number because they are available only as a set. 

* 

* 

* 

NO. tvFit-*/15A4P4 
SET NO. / PART NO. mat#P

4m" PART NAME COMPONENT PARTS NO. 

6 9684050608 F;( !)" M5X6 SET SCREW M5X6 1 8 

7 90314 1"-W7939" 6002LLU BALL BEARING 6002LLU 0 
8 5487 51 610 FORM ROLLER 2 

9 5487 51 662 Dt7F SHAFT 2 

1 0 5487 51 633 HOLDER 2 

11 5487 51 631 7"5Vt- BRACKET 1 

12 5430 51 713 70°9)9" SPRING 2 

1 3 9660080014 tVh M8 NUT M8 6 

1 4 5430 51 630 F.J" SCREW 2 

15 5487 51 652 7"575F BRACKET 1 
16 9670064008 M6X40 SOCKET BOLT M6X40 8 

1 7 5487 51 751 1 5- COLLAR 8 

18 5487 51 651  BRACKET 1 

1 9 5480 51 258-1 79VF" STUD 4 

20 5487 51 719 175- COLLAR 2 

21 5487 51 722 PIN 2 

22 5487 51 721 Y-L ARM 1 

23 5487 51 715 0 PIN 2 

24 5487 51 711-1 7-L ARM 

25 5487 51 
-717 Ert,71- SHAFT 1 

26 5430 52 125-1 1)5- COLLAR 1 

27 5430 52 111-2 4"1'- GEAR 1 
28 5430 52 112-2 7"VD1 BUSHING 1 

29 5487 51 718 7"VD2 BUSHING 1 

31 5487 51 741 7-L ARM 1 

32 91202 t-AIDP` PFB-4 HOSE END PFB-4 1 

33 5487 51 872 t°) PIN 1 

34 90442 7"VD2 MB1008DU BUSHING MB1008DU 4 

35 9660060014 tVF M6 NUT M6 6 

36 9710060008 il"VP\h" M6 SPRING WASHER M6 6 

37 9721080008 E-UD9" E-8 E -RING E-8 3 

38 5640 07 102 t5,"h" WASHER 2 

39 5487 51 861 7-L ARM 1 

40 90889 7"5D2 MB1015DU BUSHING MB1015DU 2 

41 5487 51 862 A9Vh" STUD 1 

42 5487 51 882 A9Vh' STUD 1 

43 90444 7\"YD2 MB10200U BUSHING MBIO2ODU 1 

44 5487 51 883 t PIN 

45 90295 t"-11,1"7 11 D9" 6900 BALL BEARING 6900 2 

304 



-( 4 2 (NP) 

INK 2 (NP) 
SECTION NUMBER 5487Z 945 

SECTION 
*.:00All*ATUSAUTI -t-A.0-C% -t7Filt*T;±5cL-C -F o, 
Note. When ordering items marked Wondicate the set number because they are available only as a set. 

NO. SETNa/PARTNO. natft/4" PART NAME COMPONENT PARTS NO. 
Mft 
City 

46 5487 51 881 7—L ARM 1 

47 5487 51 873 t°) PIN 3 

48 5487 51 871 11)7 LINK 2 

49 5487 51 874 1:0) OPS PIN OPS 1 

50 9411503500 T-11 0 —t°) 5X35 TAPER PIN 5X35 3 

* 51 5487 51 841 7—L ARM 1 

52 5487 51 322 7"W)/ BUSHING 3 

* 53 5487 51 843 D1'71- SHAFT 1 

54 9672083514 c0/39ti"10- M8X35 HEXAGON BOLT M8X35 2 

55 5487 51 853 7"W)9 BROCK 2 

* 56 5487 51 844 7—L ARM 1 

57 5487 51 321 7"57'A.- BRACKET 1 

58 9670062008 s)7VF13"11/F M6X20 SOCKET BOLT M6X20 2 

59 9684061508 1-)4 D" M6X15 SET SCREW M6X15 2 

* 60 5487 51 842 7—L ARM 1 

61 5640 22 425 1: 0) PIN 2 

62 5487 51 850 /3/1"— ASSY COVER ASSY 1 

63 9710080008 A"Vf"h" M8 SPRING WASHER M8 2 

64 9670084008 M8X40 SOCKET BOLT M8X40 4 

65 5487 51 713 A7° 11)9" SPRING 2 

66 90703 UJ-Jh M6 U —NUT M6 2 

67 5487 51 712 /35— COLLAR 1 

305 



SECTION 

5487Z 947 2,*-- 

SECTION NUMBER 

306 

-(:)+.  3 (NP) 

INK 3 (NP) 

3 0 
0 

0 ee 
0 illfp% 

4110 

73 
11? 

72 

me 

0 

0 

0 
it• 

4 <4 
0 V

i
4

,

10.0  No.  
0 

0 
4-# 

400•000000Or 

 

11 0 

q 
65 

ee 

•:0 

0°
0 

tti 

0 

rok 

0 o0 
41‘e. 00* 

0 0 

0 
0 
0 
0 

0 
0 

0 
0 

(
52\  

59 

me 



-t 
SECTION NUMBER 

-.C.:4 3 (NP) 5487Z 947 I 

INK 3 (NP) SECTION 
anoen -t i` ilt -g-"C"; •±C L. -CT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. Icy 
SET SET NO. / PART NO. asatiF/4"4"" PART NAME COMPONENT PARTS NO. Crty 

5487 51 310 1'7F ASSY SHAFT ASSY 1 

46,49,56,57,78 

5487 51 320 7"591- ASSY BRACKET ASSY 2 

52,58 

5487 51 340 1'1'- ASSY GEAR ASSY 1 

36-38 

5487 51 410 ”'"DF.,(D-5- ASSY DISTRIBUTOR ROLLER ASSY 1 

20,24 

5487 51 420 1-7":"..io-5- ASSY DISTRIBUTOR ROLLER ASSY 2 

20,21 

5487 51 460-1 2ND V)TDID-5- ASSY 2ND OSCILLATING ROLLER ASSY 1 

45,47,48,81,82 

5487 51 510 $11,9"- ASSY HOLDER ASSY 1 

27,30,31 

5487 51 520 liA/9'- ASSY HOLDER ASSY 

27,43,44 

5487 51 690 7"5”F ASSY BRACKET ASSY 1 

43,60,80 

5487 51 760 D1,71- ASSY SHAFT ASSY 1 

46,49,53-55 

5487 51 770-1 7-L, ASSY ARM ASSY 1 

67,69,70 

5487 51 780 7'5rVF ASSY BRACKET ASSY 1 

43,60,61 

5487 51 790 9)9 ASSY LINK ASSY 1 

51,72,73 

5487 52 520 1 p.f.)"2 ASSY CLEANING TRAY ASSY 1 

1-8,10 

1 9642050414 M5X4 SCREW M5X4 11 

2 9710050008 A"VP'13" M5 SPRING WASHER M5 11 

3 9716050014 t5"1" M5 PLAIN WASHER M5 11 

4 5487 52 525 BLADE 1 

5 9670051208 M5X12 SOCKET BOLT M5X12 4 

6 5481 52 526 PLATE 1 

7 5487 52 521 7"[09 BLOCK 2 

8 5487 52 530 /5 ASSY TRAY ASSY 1 

9 5487 52 533 AM" STUD 1 

10 9670060808 VJ'VF$"10- M6X8 SOCKET BOLT M6X8 4 

11 5487 52 542 AT- STAY 1 

307 



3 (NP) 

INK 3 (NP) 
SECTION NUMBER 5487Z 947 

SECTION 
*7-0NAII*ATUVALTAI -d-A.0-C, t.Y1.**-CalCLTT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. natft/414** PART NAME COMPONENT PARTS NO. 

12 5487 52 544 17" KNOB 

13 5487 52 541 STAY 2 

1 4 9670052008 Vh*Vht"Ilih M5X20 SOCKET BOLT M5X20 6 

15 90179 oVh271 " M5X8 SET SCREW M5X8 2 

16 9670051608 9 1-1"11,h M5X16 SOCKET BOLT M5X16 2 
1 7 5487 51 419 701j _1., PLATE 2 

18 9670061608 M6X16 SOCKET BOLT M6X16 8 

19 5487 51 413 7"5frVt. BRACKET 1 

20 90363 V-11)1"7 11)9" 608LLU BALL BEARING 608LLU 6 

21 5487 51 421 1-7"D3-5- DISTRIBUTOR ROLLER 2 

22 5487 52 534 tOD PIN 1 

23 5487 52 543 A5- STAY 1 

24 5487 51 411 J-7":Eo-5- DISTRIBUTOR ROLLER 1 

25 90707 UtVF M12 U -NUT M12 4 

.26 5487 51 442 GEAR 1 

27 5487 51 512 7"VD1 BUSHING 2 
28 9670061208 VVI-V11/1- M6X12 SOCKET BOLT M6X12 4 

29 9716060014 ti,"/) M6 PLAIN WASHER M6 4 

30 91202 ti-AIDF" PFB-4 HOSE END PFB-4 

31 5487 51 511 $11)9"- HOLDER 1 

32 5487 51 440 1 ST V)c)-5- 1ST OSCILLATING ROLLER 1 

33 5487 51 414 7"5rVh BRACKET 1 

34 9721100008 E-9)9" E-10 E-RING E-10 1 

35 5487 51 343 h5- COLLAR 1 

36 9723280008 C- 1):)9" C-28 C-RING C-28 2 

37 90204 *"-11,1"79D9" 6001ZZ BALL BEARING 6001ZZ 2 

38 5487 51 341 GEAR 1 

39 5487 51 331  GEAR STUD 1 

40 5487 51 514 7"VD/ BUSHING 4 

41 5430 51 523 Z9"V4q)9" GROOVED RING 2 

42 5487 51 452 GEAR 1 

43 91163 *-AIDF" PEB-4 HOSE END PEB-4 3 

44 5487 51 521 HOLDER 1 

* 45 5487 51 454 \\ GEAR 1 

46 9410302408 A7'llp9"t°D 3X24 SPRING PIN 3X24 2 

* 47 5487 51 450 2ND 4")7-)o-5- 2ND OSCILLATING ROLLER 1 

* 48 5487 51 455 GEAR 1 

49 9410303008 A7°,12)9"t°:i 3X30 SPRING PIN 3X30 

50 5430 42 415 135- COLLAR_ 2 

308 



-
(:.4 3 (NP) 5487Z 947 SECTION NUMBER 
INK 3 (NP) SECTION 

*(7)MALVIKATIlliALT 1tA-0-r,t-7h*A-T-A5CLTT, 
Note: When ordering items marked * indicate the set number because they are available only as a set. 

* 

* 

* 

* 

NO. t7Figl- ine.#* 
SET Na / PART Na maAn/

4"4"-
PART NAME COMPONENT PARTS NO. 

gin 
Qty 

51 9684050608 F-)( D" M5X6 SET SCREW M5X6 6 

52 5487 51 322 7"VD2 BUSHING 4 

53 5487 51 761 +"t— GEAR 1 

54 5487 51 763 D1'71- SHAFT 1 

55 5487 51 762 GEAR 1 

56 5487 51 311 D1'7h SHAFT 1 

57 5487 51 314 +"t— GEAR 1 

58 5487 51 321 7"57Vh BRACKET 2 

59 9670062008 V h1"Ibls M6X20 SOCKET BOLT M6X20 8 

60 5487 51 782  BUSHING 2 

61 5487 51 781 7"51- BRACKET 1 

62 90280 )( 911, 1 R8X12X10 BUSHING 1R8X12X10 2 

63 5430 51 324-1 1DDDt°D ECCENTRIC PIN 2 

64 5487 51 771-1 7—L ARM 1 

65 9710060008 A /3" M6 SPRING WASHER M6 3 

66 9660060014 t'Jh M6 NUT M6 3 

67 5487 51 772 7"0V9 BLOCK 1 

69 9411502500 7--A°—t°D 5X25 TAPER PIN 5X25 1 

70 5487 51 773 D1'7h SHAFT 1 

71 5487 51 774 LOD PIN 1 

72 5487 51 791 
1
17,2 LINK 1 

73 90632 +2 9'”' PB-8 SPHERICAL BEARING PB-8 2 

74 5430 52 324  PLAIN WASHER 2 

75 9721060008 E—qp9" E-6 E —RING E-6 3 

76 5430 51 155 t0  PIN 1 

77 5430 51 153  PLAIN WASHER 1 

78 5481 51 315 70
1...
„F PLATE 1 

79 5481 51 313 hL CAM 1 

80 5487 51 691 7"5TVh BRACKET 1 

81 9410402408 Ar9D9"t'D 4X24 SPRING PIN 4X24 1 

82 9410403008 A7°9)9"t'D 4X30 SPRING PIN 4X30 1 

83 9670082008 V5.VF*"11,1- M8X20 SOCKET BOLT M8X20 2 

309 



SECTION 
SECTION NUMBER NUMBER 5487Z 950 

310 

3311°-7 (NP) 

CROSS PERFORATOR (NP) 



2JA°-741)-9- (NP) 

CROSS PERFORATOR (NP) 

a I .  5487Z 950 SECTION NUMBER  
SECTION 

* gI3  (t *AT (115 L A, 0)-C, **Tit L. Ls, 
Note: When ordering items marked * ondicate the set number because they are available only as a set 

 

NO. SET NO. I PART NO. gfaA4/4"# PART NAME COMPONENT PARTS NO. Qty 

5481 94 550-3 A O -711)-9-D1,7h ASSY PERFORATOR SHAFT ASSY 1 

37-41,49 

5481 94 590 A"5)/- ASSY BALANCER ASSY 1 

27-29 

5483 94 503-1 7"57Vh ASSY BRACKET ASSY 1 

46,47,50,52-56 

5483 94 530 VI,- ASSY GEAR ASSY 1 

1 9,20,24,30,31,33,34,48 

5484 94 510 Vt- ASSY GEAR ASSY 1 

1 9-24 

5487 94 570-2 7"1,-P`7MT'- ASSY BLADE HOLDER ASSY 1 

29,61-69,71,72,74,75 

5487 94 830 3311°-71-1)-9-V1rh"ASSY CROSS PERFORATOR GUIDE ASSY 1 

1 -16 

5487 94 850 7"5Dt-f-11, ASSY BRUSH WHEEL ASSY 1 

5-9,14 

5487 94 870 1jEZD" 111",m ASSY PAPER TAIL RETAINER ASSY 2 

3,10-13 

1 5487 94 860  BRACKET 1 

2 9721040008 E-qp9" E-4 E -RING E-4 1 

3 9670052208 V VIDF M5X22 SOCKET BOLT M5X22 3 

4 9660120014 tVF M12 NUT M12 3 

5 5487 94 852 VA BOSS 1 
6 9410301608 AT'IlD9"t°) 3X16 SPRING PIN 3X16 2 

7 90508 0 11D9" P-10 0-RING P-10 2 

8 5487 94 854 BRUSH WHEEL 2 

9 5487 94 851 D1,7h SHAFT 1 

10 5487 94 871  BRACKET 2 

11 5487 94 872  PLATE 2 

12 9710040008 i "V M4 SPRING WASHER M4 4 

13 9642040614 M4X6 SCREW M4X6 4 

1 4 5487 94 853 VA BOSS 1 

15 9670061208 Vh'VF4iN1ift• M6X12 SOCKET BOLT M6X12 1 

1 6 5487 94 873  BRACKET 1 

17 90767 c091- Vh ANO4 LOCK NUT ANO4 2 

18 90768 oV9TYDV- AW04 LOCK WASHER AW04 2 

19 90390 A5AFTYD1, WS2035 THRUST WASHER W52035 3 

20 90493 A5 \"7 11)9" NTB2035 THRUST BEARING NTB2035 4 

21 90388 A5AFTYD1' G52035 THRUST WASHER GS2035 2 

311 



5487Z 950 
2.-: - . 

SECTION NUMBER 
SECTION 

t 7 F-**-CA5c 1. 2" 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

33/10 -741,-3- (NP) 

CROSS PERFORATOR (NP) 

tvhilt-li/nait% NO. SET NO. / PART NO. nat*/41
/11**  PART NAME COMPONENT PARTS NO. 

22 5484 94 520 +"17- GEAR 

23 90423 9D9" 1AFI203216 NEEDLE BEARING TAFI203216 1 

24 90389 A5AFTYD/,  AS2035 THRUST WASHER A52035 3 

25 5487 94 523 A9'9F" STUD 1 
26 9710120008 A" b" M12 SPRING WASHER M12 4 

27 9670083008 95.Vh4111d. M8X30 SOCKET BOLT M8X30 2 

28 5481 94 591 BALANCER 1 

29 5481 94 571 1-7"oV9 T-BLOCK 4 

30 5483 94 537 SPACER 1 

31 90424 =-F"11/1"79.)9" NA4906 NEEDLE BEARING NA4906 1 

32 5483 94 532-1 D1'7h SHAFT 1 

33 5483 94 536 BEARING COVER 1 

34 9648041214 /53D" M4X12 SCREW M4X12 3 

35 5481 94 533-1 7°U-1.. PLATE 1 

36 9670062008 VF7Ii"ft/h M6X20 SOCKET BOLT M6X20 3 

37 5481 94 562-1 A-11) SCALE 2 

38 90730 )10 -h-t"3 1.6X5 RIVET 1.6X5 6 

* 39 5481 94 561 9D9" RING 2 

* 40 5481 94 552-1 9)9" RING 

* 41 5481 94 551-1 D1'7h SHAFT 1 

42 9670062508 VV1-40'10. M6X25 SOCKET BOLT M6X25 3 

43 9710060008 W 1j" M6 SPRING WASHER M6 4 

44 9716060014 t5 /J" M6 PLAIN WASHER M6 3 

45 5483 94 534-2 7\15”1- BRACKET 1 

46 5483 94 535-1 957170  CLAMP 2 

47 90918 4J"V9J- Vh*"114 M10X25 SOCKET BOLT M10X25 4 

48 5483 94 531 GEAR 1 

49 941 1405000 T-A°-b°' 4X50 TAPER PIN 4X50 4 

50 9722200008 C-9)9" C-20 C-RING C-20 1 

51 9648051214 #53.D" M5X12 SCREW M5X12 6 

52 5481 94 543 1"7 11)9"hAu- BEARING COVER 2 

53 91607 *"-W79D9u 6304ZZ BALL BEARING 6304ZZ 1 

54 5481 94 542 SPACER 1 

55 90337 V-11,1"7 11D2" 6205ZZ BALL BEARING 6205ZZ 2 

56 5483 94 541-1 7"5rVF BRACKET 1 

57 5487 94 584 DDD INDICATOR 1 

58 5487 94 583 70J-7" SLEEVE 1 

59 5430 26 422 t5/"W` PLAIN WASHER 

60 9660060014 /VF M6 NUT 1116 1 

312 



I 5487Z 950  I 

SECTION 
*.=MWSAU*AT-Ub'AL -CiI -thXD -C.-t•yF**T;t5cLTTo, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

:/it-g. 
SECTION NUMBER 

NO. -t7Filt-4-/UNAt* 
SET NO. / PART NO. PART NAME 3̀33 /1$11COM4P-gONENT PARTS NO. 

AR 
Qty 

61 5487 94 581 )7" KNOB 6 

62 9684040608 M4X6 SET SCREW M4X6 1 2 

63 5487 94 577 BOLT 6 

64 5487 94 578  SPRING 6 

65 5487 94 573-2 tl1,9"- HOLDER 1 

66 5487 94 579 VW- BOLT 6 

67 9670084008 V7')F1t'll/F M8X40 SOCKET BOLT M8X40 2 

68 5487 94 582 *NO- BOLT 4 

69 9670050808 V ht"10- M5X8 SOCKET BOLT M5X8 6 

70 5481 97 251-2 7"D-F" (1.5X0.5) BLADE (1.5X0.5) 3 

70 5481 97 252-1 7"D-h" (15.2X1) BLADE (15,2X1) 3 

70 5481 97 253-1 7"D-h"(2.5X0.7) BLADE(2.5X0.7) 3 

70 5481 97 254-1 7"D-F"(9X0.5) BLADE(9X0.5) 3 

71 5487 94 574 95D7° CLAMP 1 

72 90917 -
1" Vh"Jt-$"11/F M6X25 SOCKET BOLT M6X25 9 

73 5481 94 581 33F_DDA"Dh"(ATDDA) CROSS PERFORATING BAND (STEEL) 2 

73 5481 94 582 23Z- DDA"D1-"(1-") CROSS PERFORATING BAND(COPPER) 3 

74 5487 94 575 95D7°  CLAMP 1 

75 5487 94 576 95D7° CLAMP 1 

313 

3DA°-741)-9- (NP) 

CROSS PERFORATOR (NP) 



SECTION 
SECTION NUMBER NUMBER 5487Z 955 

314 

9711° -741)-9- (NP) 

VERTICAL PERFORATOR (NP) 



5487Z 955 

SECTION 
*Z.05AU*A-CUti4U-CMA.OT, -t•:/F4-4.T;ticLTT o, 
Note: When ordering items marked *,indicate the set number because they are evadable only as a set. 

35eA
0
-741)-9— (NP) 

VERTICAL PERFORATOR (NP) 

SECTION NUMBER NUMBER 

tv1-**/WA4* NO. SET NO. / PART NO. agalt#/"'"' PART NAME COMPONENT PARTS NO. 
flEM 
Crty 

5481 94 740-1 it -f-11/$10"—(17MM)ASSY WHEEL HOLDER (17MM) ASSY 2 

11112,15-21,23-26159 

5481 94 770-2 7"5DAI-f-11) ASSY BRUSH WHEEL ASSY 2 

44-49,51,58 

5481 94 790-1 ti1-11/4311,9"—(11MM)ASSY WHEEL HOLDER (11MM) ASSY 1 

1 -15 

5481 94 810-1 7"5D43-(-11, ASSY BRUSH WHEEL ASSY 3 

44-51 

5482 94 720-1 EA'71.- ASSY SHAFT ASSY 1 

22,54-57 

5487 93 640 —11,A"— ASSY SCALE BAR ASSY 1 

39-43 

1 5481 94 797-1 tVF NUT 2 

2 5430 22 217  PLAIN WASHER 1 

3 5481 94 792-1 ;MO"— HOLDER 1 

4 5481 94 798 40'11,1 BOLT 1 

5 9684040508 F)( V.J" M4X5 SET SCREW M4X5 3 

6 5481 94 794-1 t°D PIN 3 

7 5481 94 796 PLATE 1 

8 9648020414 M2X4 SCREW M2X4 

9 5481 94 795-1 t°D PIN 1 

1 0 5481 94 793-1 $11,9"— HOLDER 1 

11 5481 94 746 A7°9D9" SPRING 3 

12 5481 94 747 A7°9D9'$11/9"— SPRING HOLDER 3 

13 5481 94 791-1 $11/9"— HOLDER 1 

1 4 9686062508 1- D" M6X25 SET SCREW M6X25 1 

15 9684061008 1')( fi" M6X10 SET SCREW M6X10 3 

1 6 5480 54 334 tVF NUT 2 

17 9715060014 ti 1j" M6 PLAIN WASHER M6 2 

1 8 5481 94 742 HOLDER 2 

1 9 5481 94 744 t"$F BOLT 2 

20 9684030508 M3X5 SET SCREW M3X5 6 

21 5481 94 745 t°D PIN 8 

22 9642031014 t1"DEP M3X10 SCREW M3X10 6 

23 5481 94 743-1 t$9"— HOLDER 2 

24 5481 94 741-1 t$9"— HOLDER 2 

25 5481 94 749 J-JF NUT 2 

26 5481 94 748 t"$F BOLT 2 

27 9670062008 Vh.Vh4iNIA- M6X20 SOCKET _BOLT M6X20 2 

315 



9TA*-741)-9- (NP) 

VERTICAL PERFORATOR (NP) 
SECTION NUMBER 5487Z 955 

SECTION 
*ZODIOAll*ATaVAL -C I -d- /vOTstyh*1-TALTTLso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

4. 

NO. SET NO. / PART NO. nat*/
,"* PART NAME COMPONENT PARTS NO. 

28 5481 94 712 iti"11/F BOLT 2 

29 5481 94 713 t'D PIN 4 

30 5481 94 714 701)_F PLATE 2 

31 9721040008 E-9)2" E-4 E -RING E-4 2 

32 5487 94 717 7"5J.V1- BRACKET 1 

33 5481 94 716 7°U-F PLATE 1 

34 9670051608 Vh.V1-47"11.d. M5X16 SOCKET BOLT M5X16 2 

35 9670051208 V7VF$NDF M5X12 SOCKET BOLT M5X12 2 

36 9670061608 V7Vhiti"10. M6X16 SOCKET BOLT M6X16 6 

37 5481 94 780 99-D"D9'fi-f-ID CREASING WHEEL 1 

37 5481 97 310 A9V9-$-f-lb SLITTING WHEEL 1 

38 5481 97 330 A*-741/-9-$-(-11, PERFORATING WHEEL (2.5X1) 2 

38 5481 97 340  PERFORATING WHEEL (1.5X0.5) 1 

39 9642050614 t'N'DD" M5X6 SCREW M5X6 3 

40 9710050008 ) "h" M5 SPRING WASHER M5 3 

41 5487 93 651 SCALE BAR 1 

42 5487 93 641 7"5J'VF BRACKET 1 

43 5487 93 642 t PIN 1 

44 90740 )7"$"11./F M5X15 KNOB BOLT M5X15 

45 5481 94 771-1 25)70  CLAMP 5 

46 9710050008 A"Vt"h" M5 SPRING WASHER M5 1 5 

47 9642051214 t1'3D" M5X12 SCREW M5X12 1 0 

48 5481 94 774 toD  PIN 5 

49 5481 94 773-1 7"3D4i-(-11) BRUSH WHEEL 5 

50 5481 94 811-1 7-1, ARM 3 

51 9660050014 tVF M5 NUT M5 5 

52 5487 94 711 7"55Vh BRACKET 1 

53 5487 94 715 PLATE 1 

54 90730 11°-h-t"3) 1.6X5 RIVET 1.6X5 5 

55 5482 78 211 7 -1141"D SCALE PLATE 1 

56 5481 94 721-1 D1'71.- SHAFT 1 

57 5481 94 722-1 KEY 2 

58 5481 94 772-2 7-/, ARM 2 

59 90175 h)( E)" M3X8 SET SCREW M3X8 2 

316 



104'n# 1-4- 
PART NUMBER INDEX 

I 



PART NUMBER INDEX 
# 

PART NUMBER SECTION No. No. 

Op- 016 5486Z 230 1 23 
Op- 030 54861 230i-2 -4 
480 010 5486G 560 
480 020 5486G 562 
480 030 5486G 564 
480 040 5486G 566 
480 050 5486G 568 
480 060 5486G 570 
480 070-4 5486G 572 
480 130-1 5486G 584 
480 1 40-1 5486G 586 
480 170-2 5486z 592 
5110 1 0 010-4 54867 830 
5110 10 100-4 5486z 830 
5110 10 110 5486z 830 1 4 
5110 1 0 1 21 5486z 830 7 
5110 1 0 122 5486z 830 26 
5110 1 0 1 23 5486z 830 38 
5110 10 130 5486z 830 39 
5110 10 1 41 5486Z 830 12 
5110 10 1 42-1 5486Z 830 31 
5110 10 1 43-2 5486z 830 23 
5110 10 171 5486z 830 25 
5110 1 0 1 80-1 5486z 830 
5110 10 190-1 1 5486z 830 
5110 20 110-1 15486z 830 
5110 20 111 15486Z 830 4 
5110 
5110 

20 112 5486Z 1 20 113-1 54867 
830 
830 

6 
24 

5110 20 114-1 54867 830 1 8 
5110 20 115 5486z 830 17 
5110 20 116-2 15486z 830 19 
5110 20 117 15486z 830 29 
5110 20 118-3 1 5486Z 830 20 
5110 20 119 5486z 830 5 
5110 20 1 21 5486Z 830 3 
5110 20 131-1 5486Z 830 1 
5110 20 132-1 5486Z 830 8 
5110 20 140 54867 830 45 
5110 20 1 50 5486z 830 41 
5110 20 160 5486Z 830 42 
5110 20 170 5486Z 830 43 
5110 20 180 1 5486z 830 44 
5110 20 190 154.86Z 830 '46 
5290 17 115 1 5486Z 340 132 
5290 44 242 15486Z 320 134 
5290 53 255 1 5486Z 540 4 
5290 61 135-1 54867 610 51 
5290 61 1 35-1 I 54867 710 77 
5290 61 135-1 5487Z 620 55 
5290 61 1 35-1 54877 710 92 
5290 61 941 5486z 640 19 
5290 61 961 5486z 640 18 
5290 61 963 5486Z 640 33 
5290 61 964 5486Z 640 32 
5290 61 966 . 5486z 640 34 
5290 74 071 5486z 730 70 
5290 74 071 5487z 730 103 
5290 74 072 5486G 720 72 
5290 74 072 5486z 710 78 
5290 74 072 5487G 720 83 
5290 74 072 5487z 710 93 

it A * -'4 
PART NUMBER 

-t ailt-r4 
SECTION No 

I No 

5290 74 073 5486G 720 73 
5290 74 073 5486z 710 79 
5290 74 073 5487G 720 84 
5290 74 073 5487z 710 94 
5290 89 422 54867 470 1 7 
5300 1 2 224 5486z 370 59 
5300 21 424 5486z 470 1 8 
5300 21 424 54867 550 116 
5300 22 317 5486G 460 63 
5300 32 568 5486z 310 34 
5300 32 568 5486z 370 53 
5300 32 574 5486z 370 52 
5300 53 254-1 5486z 540 2 
5300 56 313-1 54867 555 25 
5300 57 023-1 5486z 230 101 
5300 59 134 5486z 470 9 
5300 74 069 5486G 720 48 
5300 74 069 5487G 720 48 
5300 75 112 5486z 470 16 
5300 87 1 60 5486z 430 
5300 87 160 5487z 430 
5300 87 164 5486z 430 90 
5300 87 164 5487Z 430 90 
5300 87 165 5486z 430 91 
5300 87 165 54871 430 91 
5310 12 220 5486Z 370 58 
5310 12 223 5486Z 370 61 
5310 22 313 5486G 460 40 
5310 33 538 5486Z 390 54 
5330 61 434 54861 470 20 
5430 11 411 5486z 110 11 
5430 1 4 112 5486G 120 14 
5430 1 4 117 5486G 120 7 
5430 14 426 5486G 450 9 
5430 1 4 427 5486G 450 1 
5430 1 4 431 5486G 120 47 
5430 1 4 432 5486G 120 43 
5430 1 4 433-1 5486G 120 46 
5430 1 4 435 5486G 120 61 
5430 14 437 5486G 120 63 
5430 14 438 5486G 120 36 
5430 1 4 460 5486G 120 44 
5430 21 214 54867 280 56 
5430 21 214 5487Z 940 92 
5430 21 311 5486z 260 24 
5430 21 311 5487G 925 39 
5430 21 313 5486z 260 25 
5430 21 313 5487G 925 31 
5430 21 316 5486Z 260 37 
5430 21 320 5486z 260 22 
5430 21 512 5486z 270 64 
5430 21 514 5486z 270 89 
5430 21 515-1 5486z 270 88 
5430 21 516 5486z 270 73 
5430 21 517 5486Z 270 72 
5430 21 518-1 54867 270 75 
5430 21 612 5486z 270 63 
5430 21 812 54867 270 3 
5430 21 830 5486Z 270 
5430 21 831 5486Z 270 7 
5430 21 832 5486Z 270 6 
5430 22 121 5486z 260 12 



S * -4. 3 1 
PART NUMBER INDEX 

gti t 
PART NUMBER SECTION No. No. 

5430 22 122 5486Z 260 7 
5430 22 122 15487G 925 98 
5430 22 1 22 15487Z 935 73 
5430 22 124 154862 260 1 
5430 22 124 5487G 925 96 
5430 22 124 5487Z 935 70 
5430 22 210-1 5486Z 250 
5430 22 211-1 5486Z 250 94 
5430 22 213 5486Z 250 83 
5430 22 213 5487G 925 79 
5430 22 214 5486Z 250 93 
5430 22 214 5487G 925 82 
5430 22 215 5486Z 250 98 
5430 22 217 5486Z 250 99 
5430 22 217 5487G 925 74 
5430 22 217 5487Z 955 2 
5430 22 221 5486Z 250 82 
5430 22 221 5487G 925 95 
5430 22 222 5487G 925 80 
5430 22 223 5486Z 250 86 
5430 22 223 i 5487G 925 71 
5430 22 224 15486Z 250 85 
5430 22 224 15487G 925 72 
5430 22 225 54862 250 96 
5430 22 226 154867 250 95 
5430 22 226 15487G 925 77 
5430 23 119 5486Z 250 40 
5430 23 119 15487G 925 115 
5430 23 122 154862 250 1 9 
5430 23 122 ; 5487G 925 92 
5430 23 1 22 5487Z 920 17 
5430 23 1 23 5.486Z 240 47 
5430 23 123 15486Z 250 20 
5430 23 123 5486Z 280 25 
5430 23 123 154867 330 7 
5430 23 123 ! 5486Z 370 88 
5430 23 123 5487G 925 91 
5430 23 1 23 ! 5487Z 920 16 
5430 23 1 23 5487Z 935 59 
5430 23 210 5487G 925 108 
5430 23 214 5486Z 540 19 
5430 23 214 154877 940 85 
5430 23 215-1 1

5487G 925 50 
5430 23 219-1 5486Z 250 76 
5430 23 219-1 5487G 925 100 
5430 23 227 5486Z 250 27 
5430 23 227 1 5487G 925 109 
5430 23 228 : 5486Z 250 28 
5430 23 228 • 5487G 925 110 
5430 23 230 5486Z 250 31 
5430 23 230 5487G 925 113 
5430 23 411 5486Z 250 90 
5430 24 115 5486Z 240 48 
5430 24 115 5486Z 550 1 4 
5430 24 116 5486Z 240 32 
5430 24 124-1 54867 240 2 
5430 24 125 5486Z 240 1 
5430 24 127 54867 240 37 
5430 24 131 5486Z 230 43 
5430 24 131 54867 240 33 
5430 24 131 5487Z 820 3 
5430 24 1 31 5487Z 940 82 

* 
PART NUMBER SECTION No. No. 

5430 24 213 5486Z 2401 6 
5430 24 214 1 54862 2401 4 
5430 24 412 154862 5501 13 
5430 24 412 154877 9201 39 
5430 25 230 1 5486Z 2201 
5430 25 231 5486Z 2201 38 
5430 25 232 1 54867 2201 43 
5430 25 233 5486Z 2201 44 
5430 25 235 5486Z 2201 39 
5430 25 235 5487Z 910 9 
5430 25 235 54877 915 14 
5430 26 214 5486Z 320 94 
5430 26 214 5486Z 350 48 
5430 26 214 5486Z 515 43 
5430 26 214 5486Z 540 119 
5430 26 315 5486Z 515 46 
5430 26 318 5487G 925 36 
5430 26 318 54877 935 122 
5430 26 422 54877 950 59 
5430 27 114-2 54867 270 41 
5430 27 115-1 54862 270 32 
5430 27 117 5486Z 730 30 
5430 27 117 5487Z 430 16 
5430 27 117 54872 730 30 
5430 28 113 5486Z 555 85 
5430 28 114 5486Z 555 54 
5430 28 311 5486Z 555 83 
5430 31 242 5486G 440 80 
5430 31 242 54867 370 30 
5430 31 243 5486G 440 38 
5430 31 244 5486G 440 39 
5430 32 815 5486G 1 20 33 
5430 32 815 54862 505 1 
5430 33 116 54867 555 79 
5430 33 122 54862 510 68 
5430 33 122 54862 540 53 
5430 33 233 5486Z 330 38 
5430 34 427 5487G 925 63 
5430 34 453 5486Z 370 65 
5430 35 224 5486Z 340 79 
5430 35 312 54867 270 65 
5430 35 312 54872 910 8 
5430 35 312 54872 915 1 
5430 35 314 5486Z 230 28 
5430 35 314 5486Z 470 35 
5430 35 314 5486Z 510 108 
5430 35 314 54867 540 160 
5430 35 314 5487Z 940 106 
5430 36 640-1 5486Z 220 
5430 36 641-1 54862 220 26 
5430 37 110 54862 360 
5430 37 111 54862 360 23 
5430 37 112 5486Z 360 24 
5430 37 113 54867 360 43 
5430 37 113 54872 940 65 
5430 37 115 54867 270 94 
5430 37 115 54862 360 31 
5430 37 116 54867 360 21 
5430 37 119 5486Z 360 
5430 37 - 210 54867 360 
5430 37 213 54867 360 46 
5430 37 214 5486Z 360 1 5 



PART NUMBER INDEX 
Ali A t -5- 
PART NUMBER SECTION No. 

No. 

5430 37 215 5486z 360 1 4 
5430 37 219 5486z 360 48 
5430 37 220-1 5486Z 360 
5430 37 229-1 5486Z 360 29 
5430 37 231-2 5486z 360 27 
5430 37 233 5486Z 360 28 
5430 37 234-1 5486z 360 45 
5430 37 236 5486z 360 26 
5430 37 238 5486Z 360 49 
5430 37 314 5486z 360 1 7 
5430 37 512 5486z 360 65 
5430 37 610 5486z 360 
5430 37 611 5486z 360 70 
5430 37 612 5486z 360 22 
5430 37 613 5486z 360 71 
5430 37 615 5486z 360 68 
5430 37 621-1 5486z 360 36 
5430 37 622-1 5486G 440 31 
5430 37 623-1 5486G 440 24 
5430 37 623-1 54862 360 40 
5430 37 632 5486z 360 30 
5430 37 712 5486z 360 79 
5430 37 713 5486G 440 32 
5430 37 810-2 5486G 440 2 
5430 37 814 5486G 440 1 
5430 37 814 5486z 360 44 
5430 38 214 5486Z 380 75 
5430 38 214 5487G 925 34 
5430 38 214 5487z 935 69 
5430 38 316 5486z 270 31 
5430 38 323-1 5486Z 540 24 
5430 39 118 5486G 120 62 
5430 39 780 5486Z 280 
5430 39 808 54872 935 1 8 
5430 39 870 5486Z 280 
5430 39 880-1 5486Z 290 
5430 39 889 54862 290 
5430 39 890-1 5486Z 290 
5430 39 899 5486z 290 
5430 39 910 5486Z 280 
5430 39 911 5486Z 290 27 
5430 39 916 5486z 360 3 
5430 39 925 5486z 555 86 
5430 39 926 54862 280 23 
5430 39 927 54862 280 24 
5430 39 928-1 5486Z 280 26 
5430 39 929 5486z 280 58 
5430 39 931 5486z 280 28 
5430 39 932 5486z 280 27 
5430 39 933 54862 280 32 
5430 39 934 5486z 280 30 
5430 39 935 54861 280 29 
5430 39 936 5486Z 280 31 
5430 39 937 5486Z 280 2 
5430 39 938 5486z 280 4 
5430 39 939 5486z 280 60 
5430 39 940-1 5486z 280 
5430 39 941 5486z 290 36 
5430 39 942 54862 290 16 
5430 39 943-1 5486Z 290 15 
5430 39 944 5486Z 290 12 
5430 39 945 54862 290 12 

No. 
PART NUMBER SECTION No. 

5430 946 54862 290 44 
5430 947 5486Z 2- 90 43 
5430 948 5486Z 290 37 
5430 949 5486Z 290 1 7 
5430 950 5486Z 280 
5430 951 5486Z 280 57 
5430 952-1 5486z 290 , 5 
5430 953 5486Z 290 , 8 
5430 954 5486Z 290; 1 8 
5430 955-1 5486Z 290, 23 
5430 956 5486Z 290 9 
5430 957 5486Z 290 : 4 
5430 958-1 5486Z 290 1 
5430 959-1 5486Z 240 1 51 
5430 960-1 5486Z 280 
5430 962 5486Z 2901 26 
5430 963 5486Z 290 45 
5430 964 54861 2901 52 
5430 965 5486Z 2901 50 
5430 968 5486Z 290! 1 9 
5430 969 5486Z 2901 20 
5430 970 54862 280! 
5430 971-2 5486Z 290 1 22 
5430 972-1 54862 290 21 
5430 973 5486Z 280 44 
5430 974 5486Z 280 1 9 
5430 975 5486Z 280 9 
5430 976-1 5486Z 280 55 
5430 977 54862 280 14 
5430 978 5486Z 280 54 
5430 979-1 5486Z 280 20 
5430 980 5486Z 280 
5430 981 5486Z 240 43 
5430 982 5486Z 280 7 
5430 984 5486Z 280 41 
5430 985 54862 280 37 
5430 986 5486Z 280 , 40 
5430 987 5486Z 280 35 
5430 988-1 5486Z 280: 49 
5430 989 54862 280 1 52 
5430 990 54862 2801 
5430 112 5486Z 430 1 73 
5430 112 5487Z 430; 73 
5430 113 5486Z 430 57 
5430 113 5487Z 430 57 
5430 115 5486Z 430 60 
5430 115 5487Z 430 60 
5430 122 54862 430 49 
5430 122 5487Z 4301 49 
5430 210 5486Z 430 
5430 210 5487Z 430 
5430 211 5486Z 430 43 
5430 211 5487Z 430 43 
5430 212 5486Z 430 40 
5430 212 5487Z 430 40 
5430 213 5486Z 430 42 
5430 213 5487Z 430 42 
5430 214 54861 430 44 
5430 214 5487Z 430 44 
5430 215 5486Z 430 45 
5430 215 54872 430 45 
5430 216 5486Z 430 63 



PART NUMBER INDEX 
I 

PART NUMBER I SECTION No. 
No. 

5430 216 15487Z 430 63 
5430 222 15486z 430 41 
5430 222 5487Z 430 41 
5430 223-1 5486Z 430 46 
5430 223-1 15487z 430 46 
5430 110 15486Z 430 
5430 110 j 5487Z 430 
5430 111-1 j 5486Z 430 61 
5430 111-1 i 5487Z 430 61 
5430 112 ; 5486z 430 86 
5430 112 15487z 430 86 
5430 113 j 5486z 430 83 
5430 113 15486z 470 1 3 
5430 113 ; 5487z 430 83 
5430 210-2 5486Z 430 
5430 211-2 15486z 430 77 
5430 212-1 15486z 430 76 
5430 415 15486G 460 52 
5430 415 15486z 230 82 
5430 415 5486z 350 27 
5430 415 5487z 947 50 
5430 424 j 5486z 470 31 
5430 512 5486z 470 41 
5430 525 5486z 470 26 
5430 526 15486Z 470 38 
5430 111-1 15486Z 430 27 
5430 112-1 15486z 430 4 
5430 114 5486Z 430 6 
5430 114 15487Z 920 67 
5430 115-1 15486z 430 11 
5430 115-1 1 5487Z 430 11 
5430 115-1 1 5487Z 920 54 
5430 116 5486z 430 26 
5430 117 5487Z 920 62 
5430 118 15487Z 920 63 
5430 119 1 5486Z 430 16 
5430 119 5487z 920 52 
5430 1 30-1 1 5486z 430 25 
5430 132 1 5486z 430 24 
5430 133 1 5486Z 430 21 
5430 210 15486Z 430 38 
5430 210 1 5487Z 430 38 
5430 116 5486G 440 46 
5430 124 5486G 440 65 
5430 130 1 5486G 440 
5430 131 1 5486G 440 26 
5430 154 1 5486Z 350 67 
5430 211 1 5486Z 470 78 
5430 514 1 5486Z 410 25 
5430 514 5486Z 420 30 
5430 532 j 5486G 440 40 
5430 212 5486z 420 6 
5430 242 5486Z 410 4 
5430 243 5486z 410 20 
5430 252 5486z 420 4 
5430 311 5486z 410 23 
5430 115 5487Z 940 5 
5430 116 5487Z 940 4 
5430 117 • 5486Z 510 9 
5430 117 5487Z 940 7 
5430 126 j 5487Z 940 32 
5430 127 1 5486Z 520 46 

5IiI# 
PART NUMBER  NUMBER SECTION No. 

No. 

5430 51 127 15487Z 940 33 
5430 51 140-1 1 5486Z 510 60 
5430 51 140-1 15487Z 940 44 
5430 51 1 52 , 5487Z 940 47 
5430 51 153 5487Z 947 77 
5430 51 155 1 5487Z 947 76 
5430 51 162-2 j 5486Z 510 57 
5430 51 162-2 15487Z 940 30 
5430 51 163 15486Z 510 58 
5430 51 163 5487Z 940 42 
5430 51 1 64 5486Z 510 59 
5430 51 164 5487Z 940 43 
5430 51 220 5487Z 940 
5430 51 221 5487Z 940 90 
5430 51 231-2 5487Z 940 87 
5430 51 242 5487Z 940 70 
5430 51 243 5487Z 940 73 
5430 51 244 5487Z 940 94 
5430 51 251 5487Z 940 95 
5430 51 252 5487Z 940 69 
5430 51 253 5487Z 940 67 
5430 51 254 5487Z 940 75 
5430 51 260-1 5487Z 940 72 
5430 51 324-1 5487Z 947 63 
5430 51 523 5487Z 947 41 
5430 51 537 5486Z 340 15 
5430 51 537 5486Z 360 86 
5430 51 623 5486Z 330 2 
5430 51 625 5487Z 945 3 
5430 51 630 5487Z 945 14 
5430 51 661 5487Z 945 1 
5430 51 713 5487Z 945 12 
5430 52 110-2 5487Z 945 
5430 52 111-2 5487Z 945 27 
5430 52 112-2 5487Z 945 28 
5430 52 125-1 5487Z 945 26 
5430 52 128-2 5486G 545 11 
5430 52 233 5486Z 360 77 
5430 52 324 5486Z 250 61 
5430 52 324 5487Z 947 74 
5430 53 314 5487Z 940 66 
5430 53 410-3 5486Z 540 
5430 53 411 5486Z 540 42 
5430 53 412 5486Z 540 41 
5430 53 413-1 5486Z 540 3 
5430 53 416-1 5486Z 540 5 
5430 53 610 5486Z 540 
5430 53 613 5486Z 540 1 04 
5430 53 614 5486Z 540 105 
5430 53 617 5486Z 540 1 02 
5430 53 619 5486Z 540 1 03 
5430 54 310 5486G 560 1 2 
5430 54 310 5486G 562 1 2 
5430 54 310 5486G 564 12 
5430 54 310 5486G 566 1 2 
5430 54 310 5486G 568 1 2 
5430 54 310 5486G 570 12 
5430 54 310 5486G 584 12 
5430 54 310 5486G 586 1 2 
5430.54 311-1 5486G 560 4 
5430 54 311-1 5486G 562 4 
5430 54 311-1 5486G 564 4 



# 
PART NUMBER INDEX 

if * 
PART NUMBER SECTION No. 

No. 

5430 54 311-1 154866 566 4 
5430 54 311-1 i 5486G 568 4 
5430 54 311-1 154866 570 4 
5430 54 311-1 I 54866 572 4 
5430 54 311-1 ! 5486G 584 4 
5430 54 311-1 154866 586 4 
5430 54 311-1 5486G 588 4 
5430 54 311-1 5486Z 550 3 
5430 54 311-1 5486Z 592 4 
5430 54 312 5486G 560 21 
5430 54 312 54866 562 21 
5430 54 312 5486G 564 21 
5430 54 312 5486G 566 22 
5430 54 312 5486G 568 21 
5430 54 312 54866 570 21 
5430 54 312 54866 584 22 
5430 54 312 5486G 586 21 
5430 54 313-3 5486G 584 19 
5430 54 313-3 5486G 586 18 
5430 54 314 5486G 560 10 
5430 54 314 5486G 570 10 
5430 54 314 5486Z 592 9 
5430 54 315 5486G 560 11 
5430 54 315 54866 570 11 
5430 54 315 5486Z 592 10 
5430 54 316 5486G 560 23 
5430 54 316 5486G 562 23 
5430 54 316 5486G 564 23 
5430 54 316 5486G 566 24 
5430 54 316 5486G 568 23 
5430 54 316 54866 570 23 
5430 54 316 54866 584 24 
5430 54 316 5486G 586 23 
5430 54 317 5486G 560 24 
5430 54 317 54866 562 24 
5430 54 317 5486G 564 24 
5430 54 317 54866 566 25 
5430 54 317 54866 568 24 
5430 54 317 54866 570 24 
5430 54 317 54866 584 25 
5430 54 317 5486G 586 24 
5430 54 319 5486G 572 35 
5430 54 319 5486G 588 43 
5430 54 319 5486Z 592 38 
5430 54 321 5486G 560 15 
5430 54 321 5486G 562 15 
5430 54 321 5486G 564 15 
5430 54 321 54866 566 16 
5430 54 321 5486G 568 1 5 
5430 54 321 54866 570 15 
5430 54 321 54866 584 16 
5430 54 321 5486G 586 15 
5430 54 323 5486G 560 14 
5430 54 323 5486G 562 14 
5430 54 323 54866 564 14 
5430 54 323 54.86G 566 15 
5430 54 323 5486G 568 14 
5430 54 323 5486G 570 1 4 
5430 54 323 54866 584 15 
5430 54 323 5486G 586 14 
5430 54 324 54866 560 26 
5430 54 324 5486G 562 26 

t -9 
I No. PART NUMBER SECTION No. 

5430 54 324 5486G 564! 26 
5430 54 324 1 5486G 5661 27 
5430 54 324 54866 568 26 
5430 54 324 .5486G 570 26 
5430 54 324 5486G 5841 26 
5430 54 324 54866 586, 25 
5430 54 325 ! 5486G 560 1 3 
5430 54 325 5486G 562 1 3 
5430 54 325 54866 564 13 
5430 54 325 54866 566 1 3 
5430 54 325 5486G 568 1 3 
5430 54 325 54866 5701 1 3 
5430 54 325 5486G 584 13 
5430 54 325 5486G 5861 13 
5430 54 330 1 54866 5601 
5430 54 330 5486G 562 
5430 54 330 54866 564 
5430 54 330 5486G 566 
5430 54 330 54866 568 
5430 54 330 54866 570 
5430 54 330 5486G 584 
5430 54 330 54866 586 
5430 54 331 .5486G 560 17 
5430 54 331 5486G 562 17 
5430 54 331 54866 564 17 
5430 54 331 54866 566 1 8 
5430 54 331 5486G 568 17 
5430 54 331 5486G 570 17 
5430 54 331 54866 584 18 
5430 54 331 5486G 586 1 7 
5430 54 334 54866 584 20 
5430 54 334 54866 -586 19 
5430 54 651 5486G 588 28 
5430 54 652 54866 588 32 
5430 54 653 54866 588 1 8 
5430 54 654 5486G 588 41 
5430 54 655 54866 588 36 
5430 54 656-2 54866 588 33 
5430 54 657 5486G 588 1 4 
5430 54 660-3 54866 588 
5430 54 661-3 54866 588 40 
5430 54 662-1 54866 572 21 
5430 54 662-1 5486G 588 21 
5430 54 662-1 5486Z 592 34 
5430 54 663-3 5486G 588 39 
5430 54 664-2 5486G 588 13 
5430 54 665-2 5486G 572 19 
5430 54 665-2 5486Z 592 30 
5430 54 666-2 54866 572 13 
5430 54 666-2 5486G 588 38 
5430 54 666-2 5486Z 592 25 
5430 54 667 5486G 588 42 
5430 54 670-2 54866 588 
5430 54 671-2 54866 588 25 
5430 54 672 54866 572 11 
5430 54 672 54866 588 11 
5430 54 672 5486Z 592 23 
5430 54 673 5486G 572 1 2 
5430 54 673 54866 588 1 2 
5430 54 673 5486Z 592 24 
5430 54 674 54866 572 28 
5430 54 674 5486G 588 31 



tFa  # "c4 31 
PART NUMBER INDEX 

# -s 
PART NUMBER SECTION No. 

No. 

5430 674 54862 592 31 
5430 675-2 154866 572 20 
5430 675-2 154866 588 20 
5430 675-2 15486z 592 37 
5430 676 154866 572 27 
5430 676 5486z 592 19 
5430 677 54866 572 1 6 
5430 677 5486G 588 23 
5430 677 5486z 592 33 
5430 678-1 54866 572 18 
5430 678-1 54866 588 1 6 
5430 678-1 5486z 592 1 4 
5430 679 5486G 572 31 
5430 679 : 5486G 588 34 
5430 679 5486z 592 26 
5430 680 54866 588 
5430 681 154866 588 37 
5430 682 : 5486G 588 29 
5430 683 54866 588 30 
5430 684 5486G 572 36 
5430 684 5486G 588 44 
5430 684 5486z 592 39 
5430 690-2 5486G 588 
5430 692-1 154866 572 37 
5430 692-1 54866 588 19 
5430 693-1 154866 572 38 
5430 710-1 5486G 588 
5430 815 i 54866 560 2 
5430 815 15486G 562 2 
5430 815 15486G 564 2 
5430 815 54866 566 2 
5430 815 154866 568 2 
5430 815 

1
5486G 570 2 

5430 815 154866 572 2 
5430 815 15486G 584 2 
5430 815 154866 586 2 
5430 815 I 5486G 588 2 
5430 815 15486z 550 1 
5430 815 15486z 592 2 
5430 903-1 ' 54866 566 10 
5430 903-1 5486G 584 10 
5430 904-1 5486G 566 11 
5430 904-1 5486G 584 11 
5430 905-1 5486G 566 14 
5430 905-1 5486G 584 1 4 
5430 911-1 5486G 562 10 
5430 911-1 5486G 586 10 
5430 912-1 5486G 562 11 
5430 912-1 54866 586 11 
5430 921-1 54866 564 10 
5430 922-1 5486G 564 11 
5430 122 5486Z 520 62 
5430 215 5486Z 730 33 
5430 215 54872 730 33 
5430 263 5487z 730 6 
5430 442-1 5486z 290 34 
5430 213 5486z 510 7 
5430 213 5486Z 730 68 
5430 213 5487Z 730 68 
5430 213 5487Z 940 2 
5430 293-2 1 5486z 820 66 
5430 297 I 5486G 120 117 

gri -s 
PART NUMBER No 

SECTION No. 

5430 83 100-1 54862 820 ; 
5430 83 111-1 5486Z 820 ' 35 
5430 83 115-1 5486Z 820 37 
5430 83 210-3 5486z 820 
5430 83 213-2 5486z 820 29 
5430 83 214-1 5486z 820 31 
5430 83 215-1 5486z 820 33 
5430 83 216-2 5486z 820. 30 
5430 83 217 15486z 820, 32 
5430 83 218 5486Z 820 28 
543 110-3 ; 54866 588, 
5431 26 324 5486z 540, 83 
5431 42 414-1 : 5486z 470 53 
5431 61 911-1 5486z 640 1 3 
5431 61 912-1 5486z 640 1 2 
5431 76 211 5486G 7201 63 
5431 76 211 5487G 720' 63 
5431 96 152 5486Z 730 75 
5431 96 1 52 54872 730 1 04 
5432 96 413 5487Z 730 71 
5480 11 611 5486Z 820 46 
5480 13 112-1 5486Z 110 13 
5480 1 4 428-1 5486G 120 32 
5480 1 4 430-1 54866 1 20 
5480 1 4 436 5486G 120 57 
5480 21 312 5486Z 260 26 
5480 21 314 5486Z 260 27 
5480 21 315 54862 260 38 
5480 21 324 5486z 260 1 9 
5480 21 810 5486z 270 
5480 21 811 5486z 270 4 
5480 22 117 5486z 260 9 
5480 22 125 5486z 260 2 
5480 23 112 5486z 250 79 
5480 23 112 54876 925 87 
5480 23 113 5486Z 250 14 
5480 23 116 5486Z 250 50 
5480 23 215-2 5486Z 250 41 
5480 23 216-1 5486z 250 51 
5480 23 217-1 5486z 250 52 
5480 23 221 5486z 250 32 
5480 23 222 5486z 250 33 
5480 23 223 5486z 250 34 
5480 23 224-1 5486z 250 45 
5480 23 226 5486Z 250 39 
5480 23 240-1 5486Z 250 
5480 23 241 5486Z 250 70 
5480 23 242-1 5486Z 250 71 
5480 23 243 5486z 250 66 
5480 23 244 5486z 250 72 
5480 23 245 5486z 250 56 
5480 23 246 5486z 250 54 
5480 23 247 5486z 250 60 
5480 23 251 5486z 250 37 
5480 23 253-1 54862 250 68 
5480 23 254 54862 250 69 
5480 23 255 5486z 250 55 
5480 23 256 54862 820 25 
5480 23 257 5486Z 250 117 
5480 23_ 258 5486Z 250 74 
5480 23 261 54862 250 119 
5480 23 310 54862 250 



gp * 31 
PART NUMBER INDEX 

7 

go * 
PART NUMBER SECTION No. 

No. 

5480 23 311 5486Z 250 81 
5480 23 312 5486z 250 92 
5480 23 313-1 5486Z 250 12 
5480 23 314 5486z 250 5 
5480 23 314 5487G 925 19 
5480 23 320-1 54867 250 
5480 24 117 5486Z 240 29 
5480 24 122 54867 240 8 
5480 24 123 5486z 240 9 
5480 24 211 . 5486z 240 5 
5480 24 215 • 5486z 240 3 
5480 24 216 . 54862 240 7 
5480 24 310 5486z 240 
5480 24 311-3 15486z 240 36 
5480 24 312 1 5486z 240 26 
5480 24 320 1 54862 240 
5480 24 411 154862 240 1 8 
5480 25 113 I 5486z 230 45 
5480 25 114 5486z 230 62 
5480 25 224-1 ! 54862 230 13 
5480 25 234 1 5486z 220 20 
5480 25 311-2 54862 220 11 
5480 25 316 5486z 220 5 
5480 25 317 5486z 220 19 
5480 25 322-1 5486z 220 28 
5480 25 324 5486z 220 35 
5480 25 332 5486z 230 41 
5480 25 334 5486G 120 115 
5480 25 340 5486Z 230 
5480 25 341 5486Z 230 8 
5480 25 342 5486z 230 3 
5480 25 350 5486z 230 
5480 25 351 5486Z 230 7 
5480 25 352 5486Z 230 5 
5480 25 409-1 54862 230 98 
5480 25 410-2 5486z 230 
5480 25 414-1 5486z 230 122 
5480 25 415-1 5486z 230 113 
5480 25 416 5486z 230 102 
5480 25 417-4 54862 230 94 
5480 25 418 5486z 230 105 
5480 25 419 5486Z 230 100 
5480 25 424 5486z 230 78 
5480 25 425 5486Z 230 79 
5480 25 427- 5486z 230 87 
5480 25 428 I 5486z 230 91 
5480 25 429 1 54862 230 90 
5480 25 431-2 5486z 230 75 
5480 25 432 5486z 230 86 
5480 25 450-2 5486Z 230 
5480 25 451-2 54862 230 71 
5480 26 318 5486Z 260 36 
5480 28 117-1 54862 240 1 4 
5480 28 119 5486z 555 82 
5480 29 211 5486Z 230 25 
5480 29 212 54862 230 34 
5480 29 213 5486z 230 33 
5480 29 213 5486z 240 60 
5480 29 221 5486Z 230 36 
5480 29 222 5486z 230 31 
5480 29 223 5486Z 230 35 
5480 33 611 5486z 555 99 

PART NUMBER SECTION No No 

5480 39 828 5486Z 390 49 
5480 39 830 5486z 555 
5480 41 114 5486Z 430 69 
5480 41 114 5487z 430 69 
5480 51 100 54867 510 
5480 51 110 5486Z 510 
5480 51 111 54862 510 87 
5480 51 112-1 54862 510 85 
5480 51 113-2 5486z 510 88 
5480 51 114 54862 510 20 
5480 51 118 5486z 510 10 
5480 51 118 5487z 940 8 
5480 51 119 5486Z 510 8 
5480 51 120 54862 510 
5480 51 121 5486Z 510 79 
5480 51 122-1 54862 510 44 
5480 51 122-1 54862 550 88 
5480 51 122-1 5487z 940 53 
5480 51 123 5486z 510 77 
5480 51 126 5486Z 510 61 
5480 51 128 54862 510 78 
5480 51 128 5487Z 940 59 
5480 51 129-1 5486Z 510 46 
5480 51 132 5486Z 510 64 
5480 51 132 5486Z 550 64 
5480 51 133 5486Z 510 12 
5480 51 134 5486z 510 11 
5480 51 135 5486z 510 23 
5480 51 136 5486Z 510 27 
5480 51 137 54862 510 22 
5480 51 138 5.486Z 510 24 
5480 51 139 54862 510 2 
5480 51 1 42 5486z 510 65 
5480 51 142 5487z 940 20 
5480 51 1 43 54862 510 75 
5480 51 1 43 54877 940 36 
5480 51 1 44 5486Z 510 76 
5480 51 1 44 5486Z 540 115 
5480 51 146 5486Z 510 4 
5480 51 1 49 54862 510 1 
5480 51 151 5486Z 510 69 
5480 51 152 5486Z 510 62 
5480 51 152 54862 540 54 
5480 51 160 5486Z 510 49 
5480 51 161 5486z 510 89 
5480 51 161 5487Z 940 41 
5480 51 166 54867 510 51 
5480 51 170 5486Z 510 50 
5480 51 172 54862 510 52 
5480 51 172 54877 940 1 4 
5480 51 173 5486z 510 53 
5480 51 1 73 54862 540 74 
5480 51 173 54872 940 15 
5480 51 1 80 5486z 510 54 
5480 51 1 80 5486z 540 76 
5480 51 182 5487Z 940 16 
5480 51 191 54867 505 2 
5480 51 192 5486Z 505 5 
5480 51 193 5486z 505 4 
5480 51 194 5486z 510 31 
5480 51 210 5486Z 515 
5480 51 211 54862 515 24 



45 gq  * 3 I 
PART NUMBER INDEX 

gig * 
PART NUMBER SECTION No 

No. 

5480 212 15486Z 515 25 
5480 220 154862 515 
5480 221 154862 515 1 6 
5480 222 1 54862 515 1 8 
5480 230 54862 515 
5480 231 54862 515 33 
5480 240 5486z 515 
5480 241 : 5486z 515 32 
5480 242 5486z 515 28 
5480 243 54862 515 34 
5480 244 54862 515 1 9 
5480 245 54862 515 26 
5480 246 ; 5486z 515 27 
5480 246 • 54862 540 1 41 
5480 247 54862 510 1 4 
5480 248 54862 510 25 
5480 249 5486z 510 1 3 
5480 250 ; 5486z 510 
5480 251 54862 510 32 
5480 252 5486z 510 30 
5480 253 ; 54862 510 35 
5480 254 54862 510 26 
5480 255 54862 510 28 
5480 256-1 5486G 545 2 
5480 256-1 ; 54862 510 34 
5480 257 54862 510 38 
5480 258-1 154862 510 37 
5480 258-1 54872 945 1 9 
5480 259 54862 510 36 
5480 263-2 ; 54862 505 12 
5480 270 5486z 515 
5480 271 5486z 505 13 
5480 272-1 154862 505 3 
5480 273-1 5486z 505 6 
5480 274 54862 515 29 
5480 274 54862 540 1 36 
5480 275 154862 515 7 
5480 276 1 54862 515 30 
5480 276 I 54862 540 134 
5480 277 54862 515 8 
5480 278 154862 515 3 
5480 279 1 54862 515 1 4 
5480 280-1 1 54862 515 
5480 281-1 5486Z 515 37 
5480 282 154862 515 36 
5480 282 154862 540 113 
5480 285 : 54862 515 35 
5480 285 5486Z 540 112 
5480 286 5486Z 515 55 
5480 287 54862 ; 515 57 
5480 287 5486z 540 84 
5480 290-1 5486z 515 
5480 291-1 5486z 515 41 
5480 292 5486z 515 47 
5480 293 5486z 515 49 
5480 293 5486z 555 45 
5480 294 5486z 515 48 
5480 295 5486Z 515 58 
5480 296 54862 515 59 
5480 296 5486Z 540 1 08 
5480 297 54862 515 60 
5480 313 ; 54862 510 1 00 

tai t 
PART NUMBER SECTION No. 

No. 

5480 51 314 5486G 720 3 
5480 51 314 5486z 510 93 
5480 51 314 5486z 540 93 
5480 51 314 5487G 720 3 
5480 51 318 54862 510 96 
5480 51 331 5486Z 525 25 
5480 51 332 5486z 525 35 
5480 51 333 5486z 530 80 
5480 51 334 5486z 535 79 
5480 51 335 5486G 545 75 
5480 51 340 5486z 525 27 
5480 51 340 5486z 535 81 
5480 51 343 5486G 460 50 
5480 51 343 54862 360 2 
5480 51 343 54862 525 28 
5480 51 343 54862 530 83 
5480 51 343 54862 535 82 
5480 51 343 5486z 550 41 
5480 51 350 5486z 530 82 
5480 51 360 5486G 545 77 
5480 51 363- 15486G 545 78 
5480 51 364 1 54862 550 40 
5480 51 410 154862 520 
5480 51 411 154862 520 8 
5480 51 413-1 1 54862 520 7 
5480 51 414-1 5486z 520 9 
5480 51 417 54862 520 14 
5480 51 418 5486Z 520 15 
5480 51 420 5486Z 520 
5480 51 421 5486z 520 22 
5480 51 422 5486Z 520 21 
5480 51 423 5486z 520 23 
5480 51 437 5486Z 520 26 
5480 51 438 5486z 520 31 
5480 51 442 I 5486G 545 18 
5480 51 442 5486z 525 9 
5480 51 452 5486z 530 63 
5480 51 452 54862 535 77 
5480 51 453 5486z 535 31 
5480 51 461-2 5486z 520 1 7 
5480 51 462-2 5486z 520 1 6 
5480 51 463-2 5486z 520 1 8 
5480 51 464-2 54862 520 , 20 
5480 51 510-1 5486z 525 1  
5480 51 511-1 5486z 525 6 
5480 51 520-1 5486z 525 
5480 51 521-1 5486z 525 8 
5480 51 530-1 5486z 525 
5480 51 531-1 5486Z 525 31 
5480 51 540-1 5486z 525 
5480 51 541-1 5486z 525 32 
5480 51 553 5486z 530 67 
5480 51 580-1 5486z 535 
5480 51 581-1 54862 535 45 
5480 51 610 54862 530 
5480 51 611 5486z 530 75 
5480 51 620 5486z 530 
5480 51 621 54862 530 51 
5480 51 630 5486z 535 
5480- 51- 631 5486Z 535 71 
5480 51 641-1 5486z 530 60 
5480 51 643 54862 530 73 



S a * 31 
PART NUMBER INDEX 

0 * 
PART NUMBER SECTION No. 

No. 

5480 51 644 5486Z 530 71 
5480 51 645 5486Z 530 77 
5480 51 650 5486Z 530 
5480 51 651 5486z 530 25 
5480 51 652 5486Z 530 26 
5480 51 652 5486z 535 62 
5480 51 653 5486z 530 23 
5480 51 654 5486Z 530 42 
5480 51 655 5486Z 530 41 
5480 51 656 5486z 530 38 
5480 51 656 54861 535 54 
5480 51 657 5486z 530 37 
5480 51 657 5486z 535 52 
5480 51 658 5486G 545 22 
5480 51 658 5486z 530 17 
5480 51 658 5486z 535 55 
5480 51 659-1 5486z 530 1 6 
5480 51 659-1 5486Z 535 53 
5480 51 660 5486Z 530 
5480 51 661 5486Z 530 53 
5480 51 662 5486Z 530 52 
5480 51 662 5486z 535 72 
5480 51 663 5486z 530 54 
5480 51 664 5486Z 530 55 
5480 51 665 54861 530 89 
5480 51 666 5486Z 530 56 
5480 51 666 5486Z 535 49 
5480 51 667 5486z 530 57 
5480 51 667 5486z 535 50 
5480 51 668 5486Z 530 35 
5480 51 668 5486Z 535 75 
5480 51 669-1 5486Z 530 36 
5480 51 669-1 5486Z 535 76 
5480 51 670 5486Z 535 
5480 51 671 5486z 535 68 
5480 51 672 5486z 535 60 
5480 51 673 5486Z 535 57 
5480 51 674 54861 535 56 
5480 51 675 5486Z 535 35 
5480 51 680 5486Z 535 
5480 51 681 5486Z 535 73 
5480 51 682 5486Z 535 46 
5480 51 683 5486Z 535 74 
5480 51 691-1 5486G 545 70 
5480 51 691-1 5486Z 530 49 
5480 51 691-1 5486Z 535 67 
5480 51 710 5486z 530 
5480 51 711 54861 530 69 
5480 51 712 5486Z 530 70 
5480 51 720 5486G 545 
5480 51 720 5486Z 530 
5480 51 720 5486z 535 
5480 51 72i 5486G 545 51 
5480 51 721 5486z 530 43 
5480 51 721 5486Z 535 58 
5480 51 730 5486G 545 
5480 51 730 5486Z 530 
5480 51 730 5486Z 535 
5480 51 731 5486G 545 29 
5480 51 731 5486Z 530 88 
5480 51 731 5486z 535 38 
5480 51 732 5486Z 530 22 

03 -t7:>4 
PART NUMBER SECTION No. 

No. 

5480 732 1 5486z 535 39 
5480 733-2 _ 5486G 545 40 
5480 740 54861 530 
5480 741 5486Z 530 20 
5480 750 5486z 530 
5480 751 5486z 530 33 
5480 760 5486Z 530 
5480 761 5486z 530 74 
5480 762 54861 530 58 
5480 770 5486Z 530 
5480 771 5486z 530 76 
5480 772 5486z 530 78 
5480 810 5486Z 535 
5480 811 5486Z 535 1 8 
5480 812 5486Z 535 1 4 
5480 813 5486Z 535 15 
5480 814 5486z 535 1 9 
5480 820 5486z 535 
5480 821 5486z 535 12 
5480 822 5486Z 525 34 
5480 822 5486Z 530 12 
5480 822 5486Z 535 11 
5480 830 5486z 530 
5480 831 5486Z 530 6 
5480 832 5486Z 525 23 
5480 832 5486Z 530 1 0 
5480 833 5486Z 525 24 
5480 833 5486Z 530 1 
5480 840 5486z 525 
5480 841 5486Z 525 21 
5480 842 5486Z 525 1 5 
5480 850 5486Z 525 
5480 851 5486Z 525 36 
5480 232 5486z 550 62 
5480 233 5486z 550 68 
5480 234 5486Z 550 46 
5480 235 5486Z 550 63 
5480 238-1 5486Z 550 57 
5480 311 5486z 550 52 
5480 312 5486Z 550 54 
5480 313 5486Z 550 51 
5480 510 5486z 535 
5480 511 5486Z 535 23 
5480 512 5486z 535 29 
5480 513 5486Z 535 22 
5480 514 5486z 535 24 
5480 515 5486z 535 21 
5480 520 54861 535 
5480 521 5486Z 535 17 
5480 523-1 5486z 535 26 
5480 525 5486z 535 1 6 
5480 530-1 54861 535 
5480 111 5486z 540 39 
5480 113 5486z 540 37 
5480 115 5486Z 540 43 
5480 116 5486z 540 1 48 
5480 120-1 5486Z 540 14 
5480 124 5486Z 540 35 
5480 125 5486G 460 57 
5480 125 5486Z 540 47 
5480 126 5486G 460 55 
5480 126 5486Z 540 49 



43.  # 
PART NUMBER 

No 
SECTION No. 

5480 530 5486G 545 
5480 531 5486G 545 71 
5480 532 5486G 545 69 
5480 533 5486G 545 55 
5480 534 5486G 545 68 
5480 535 5486G 545 67 
5480 536 5486G 545 9 
5480 537 5486G 545 8 
5480 538 5486G 545 56 
5480 540 5486G 545 , 
5480 541 5486G 545 72 
5480 542 5486G 545 , 73 
5480 543 5486G 545 ' 74 
5480 550 5486G 545 
5480 551 5486G 545 44 
5480 552 5486G 545 43 
5480 553 5486G 545 26 
5480 554 5486G 545 21 
5480 555 5486G 545 25 
5480 560 5486G 545 
5480 561 5486G 545 39 
5480 562 5486G 545 45 
5480 563 5486G 545 46 
5480 571-1 5486G 545 30 
5480 571-1 5486Z 520 75 
5480 581 5486G 545 83 
5480 581 5486Z 520 76 
5480 590 5486G 545 
5480 591 5486G 545 1 4 
5480 592 5486G 545 12 
5480 611 5486Z 540 1 07 
5480 612-1 54867 540 1 00 
5480 616 5486Z 540 98 
5480 621 54867 540 7 
5480 101 5486G 560 
5480 1 01 5486G 562 
5480 1 01 5486G 564 
5480 1 01 5486G 566 
5480 1 01 5486G 568 
5480 1 01 5486G 570 
5480 1 01 5486G 572 
5480 1 01 54867 592 
5480 1 02 5486G 560 
5480 1 02 5486G 562 
5480 1 02 5486G 564 
5480 1 02 5486G 566 
5480 102 5486G 568 
5480 1 02 5486G 570 
5480 1 02 5486G 572 
5480 1 04 5486G 584 
5480 1 04 5486G 586 
5480 1 04 5486G 588 
5480 1 05 5486G 584 
5480 1 05 5486G 586 
5480 1 05 5486G 588 
5480 111-2 5486G 560 
5480 111-2 5486G 562 1 
5480 111-2 5486G 564 1 
5480 111-2 5486G 566 1 
5480- 111-2 5486G 568 1 
5480 111-2 5486G 570 1 
5480 111-2 5486G 572 1 

P313 # 01 
PART NUMBER INDEX 

10 

gI3 t -q 
PART NUMBER 

,   
; SECTION No. 

No. 
 

5480 127 5486Z 540 45 
5480 128 5486G 460 56 
5480 128 5486Z 540 48 
5480 133 5486Z 540 1 2 
5480 134 5486Z 540 1 6 
5480 1 40 54867 540 67 
5480 1 40 5487Z 940 11 
5480 1 42 5486Z 540 75 
5480 1 43 5486Z 540 73 
5480 1 44 5486Z 540 71 
5480 1 50 5486Z 540 72 
5480 210 54867 540 
5480 211 54867 540 29 
5480 212 5486Z 540 63 
5480 214 5486Z 540 ' 62 
5480 215-1 5486Z 540 65 
5480 216-1 5486Z 540 64 
5480 222 54867 540 23 
5480 242 5486Z 540 95 
5480 243 5486Z 540 91 
5480 244 5486Z 540 97 
5480 245-1 5486Z 540 89 
5480 246 54867 540 55 
5480 310 5486Z 540 
5480 311 5486Z 540 130 
5480 320 5486Z 540 
5480 321 5486Z 540 125 
5480 322 5486Z 540 124 
5480 330 5486Z 540 
5480 331 5486Z 540 1 44 
5480 342 54867 540 121 
5480 343 54867 540 1 42 
5480 344 5486Z 540 1 45 
5480 350 5486Z 540 
5480 351 5486Z 540 132 
5480 360 54867 540 
5480 361 5486Z 540 138 
5480 362 54867 540 137 
5480 363 5486Z 540 139 
5480 370 5486Z 540 
5480 371 5486Z 540 117 
5480 380-1 54867 540 
5480 381-1 54867 540 114 
5480 382 5486Z 540 116 
5480 383 5486Z 540 110 
5480 384 54867 540 111 
5480 391-1 5486Z 515 6 
5480 391-1 5486Z 540 128 
5480 420-1 5486G 545 
5480 421r1 5486G 545 60 
5480 423 5486G 545 61 
5480 424 5486G 545 57 
5480 425 5486G 545 53 
5480 430-1 5486G 545 
5480 431-1 5486G 545 62 
5480 433 5486G 545 63 
5480 434 5486G 545 64 
5480 435 5486G 545 1 6 
5480 510 5486G 545 
5480 511 5486G 545 37 
5480 513 5486G 545 37 
5480 520 5486G 545 



PIES  gra * 31 
PART NUMBER INDEX 

11 

115 # 
PART NUMBER SECTION No. 

No. 

5480 54 111-2 15486Z 550 28 
5480 54 111-2 15486Z 592 
5480 54 112 5486Z 550 
5480 54 113-2 15486G 560 
5480 54 113-2 '5486G 562 
5480 54 113-2 5486G 564 
5480 54 113-2 5486G 566 
5480 54 113-2 5486G 568 
5480 54 113-2 5486G 570 
5480 54 113-2 5486G 572 
5480 54 113-2 5486Z 550 
5480 54 115-2 5486G 584 
5480 54 115-2 5486G 586 
5480 54 115-2 5486G 588 
5480 54 115-2 5486Z 550 
5480 54 116,2 5486G 584 
5480 54 116-2 5486G 586 
5480 54 116-2 5486G 588 
5480 54 116-2 5486Z 550 
5480 54 131 5486Z 550 
5480 54 132-1 54862 550 
5480 54 1 33 5486Z 550 
5480 54 134 5486Z 550 
5480 54 135-1 5486Z 550 
5480 54 137 5486Z 550 
5480 54 138 5486G 560 
5480 54 138 5486G 562 
5480 54 138 5486G 564 
5480 54 138 5486G 566 
5480 54 138 5486G 568 

.5480 54 138 5486G 570 
5480 54 138 5486G 572 
5480 54 138 5486G 584 
5480 54 138 5486G 586 
5480 54 1 38 5486G 588 
5480 54 138 5486Z 550 
5480 54 138 5486Z 592 
5480 54 139 5486Z 550 
5480 54 1 41 5486Z 550 
5480 54 143 5486Z 550 
5480 54 1 44 5486Z 550 
5480 54 1 45 5486Z 550 
5480 54 1 46 5486Z 550 
5480 54 1 47 5486Z 550 
5480 54 148 5486Z 550 
5480 54 149 54862 550 
5480 54 150 5486Z 550 
5480 54 151 5486Z 550 
5480 54 152 5486Z 550 
5480 54 153 5486Z 550 
5480 54 211-2 5486G 560 
5480 54 211-2 5486G 562 
5480 54 211-2 5486G 564 
5480 54 211-2 5486G 566 
5480 54 211-2 5486G 568 
5480 54 211-2 5486G 570 
5480 54 211-2 5486G 572 
5480 54 211-2 5486G 584 
5480 54 211-2 5486G 586 
5480 54 211-2 5486G 588 
5480 54 211-2 5486Z 550 
5480 54 211-2 5486Z 592 

PART NUMBER SECTION No No 

5480 54 220 5486Z 550 
5480 54 221 54862 550 25 
5480 54 230-1 5486Z 550 
5480 54 231-1 5486Z 550 16 
5480 54 313-1 5486G 560 1 8 
5480 54 313-1 5486G 562 1 8 
5480 54 313-1 5486G 564 1 8 
5480 54 313-1 5486G 566 19 
5480 54 333 5486G 560 20 
5480 54 333 5486G 562 20 
5480 54 333 5486G 564 20 
5480 54 333 5486G 566 21 
5480 54 333 5486G 568 20 
5480 54 333 5486G 570 20 
5480 54 333 5486G 584 21 
5480 54 333 5486G 586 20 
5480 54 334 5486G 560 19 
5480 54 334 5486G 562 19 
5480 54 334 5486G 564 19 
5480 54 334 5486G 566 20 
5480 54 334 5486G 568 19 
5480 54 334 5486G 570 19 
5480 54 334 54872 955 16 
5480 54 335 5486G 560 25 
5480 54 335 5486G 562 25 
5480 54 335 5486G 564 25 
5480 54 335 5486G 566 26 
5480 54 335 5486G 568 25 
5480 54 335 5486G 570 25 
5480 54 411 5486Z 550 36 
5480 54 413 5486Z 550 35 
5480 54 414 5486Z 550 47 
5480 54 415 5486Z 550 34 
5480 54 421 5486Z 550 39 
5480 54 611 5486G 568 10 
5480 54 612 5486G 568 11 
5480 54 613-1 5486G 568 18 
5480 54 613-1 5486G 570 18 
5480 54 650 5486Z 592 
5480 54 651 5486G 572 26 
5480 54 651 5486Z 592 18 
5480 54 652 5486G 572 29 
5480 54 652 54862 592 20 
5480 54 655 5486G 572 33 
5480 54 655 5486Z 592 28 
5480 54 656-1 5486G 572 30 
5480 54 656-1 54862 592 21 
5480 54 657 5486G 572 1 4 
5480 54 657 5486Z 592 11 
5480 54 659 5486G 572 34 
5480 54 659 5486Z 592 29 
5480 54 660-1 5486G 572 
5480 54 660-1 5486Z 592 
5480 54 661-1 5486G 572 23 
5480 54 661-1 5486Z 592 36 
5480 54 669 5486G 572 
5480 54 669 54862 592 
5480 54 690-2 5486G 572 
5480 54 691 5486Z 592 15 
5480 5 -4 710-1 5486G 572 
5480 54 710-1 54862 592 
5480 55 113 5486Z 520 43 



S  * 
PART NUMBER INDEX 

5 a, * * 
PART NUMBER 

•t,,a:,#-§'• 
SECTION No. - No. 

5480 55 114 I 5486G 545 13 
5480 55 114 5486Z 510 1 8 
5480 55 114 5486Z 515 22 
5480 55 114 5486Z 540 123 
5480 55 311 54862 230 24 
5480 55 312 54861 230 27 
5480 55 313 5486Z 230 63 
5480 56 112. 5486Z 520 63 
5480 56 113 5486Z 520 64 
5480 56 114 5486Z 520 60 
5480 56 115 5486Z 520 61 
5480 56 116 i  54862 520 59 
5480 56 117 I 54862 520 68 
5480 56 118 54862 520 68 
5480 56 119 154862 520 68 
5480 56 137 54861 510 63 
5480 56 1 40 54862 520 
5480 56 1 41 ' 54862 520 36 
5480 56 1 42 54862 520 52 
5480 56 1 43 ,5486Z 520 54 
5480 56 1 44 i 54861 520 51 
5480 56 1 48 154862 540 1 40 
5480 61 115 154862 620 36 
5480 61 115 ! 54872 620 36 
5480 65 313-1 54862 820 21 
5480 72 112-1 54862 710 26 
5480 72 112-1 ' 54872 710 26 
5480 72 116-1 5486G 720 23 
5480 72 116-1 I 5487G 720 23 
5480 72 1 21 : 5486Z 710 33 
5480 72 121 : 54871 710 33 
5480 73 113-1 154862 230 55 
5480 73 118 I 54862 550 10 
5480 74 113 15486G 720 16 
5480 74 113 154862 710 5 
5480 74 113 ! 5487G 720 16 
5480 74 113 54872 710 5 
5480 75 123 154861 710 16 
5480 75 123 154872 710 16 
5480 75 131 , 54862 710 13 
5480 75 131 

1
154872 710 13 

5480 75 132-1 ! 5486G 720 45 
5480 75 1 32-1 1 5 4 8 7 G 720 45 
5480 75 215-1 15486Z 710 48 
5480 75 215-1 54871 710 48 
5480 76 201-4 I 54862 730 32 
5480 76 201-4 1 54871 730 32 
5480 76 202 , 54862 730 23 
5480 76 202 54872 730 23 
5480 76 210 : 54862 730 31 
5480 76 210 5487Z 730 31 
5480 76 220-1 5486Z 730 
5480 76 220-1 5487Z 730 
5480 76 221-5 5486Z 730 12 
5480 76 221-5 5487Z 730 12 
5480 76 222 5486Z 730 13 
5480 76 222 5487Z 730 13 
5480 76 223 5486Z 730 16 
5480 76 223 5487Z 730 16 
5480 76 224 54862 730 21 
5480 76 224 1 54872 730 21 
5480 76 225 I 5486Z 730 20 

PART NUMBER SECTION No. No 

5480 76 225 5487Z 730 20 
5480 76 227 54862 730 27 
5480 76 227 5487Z 730 27 
5480 76 228 54862 730 76 
5480 76 228 154872 730 106 
5480 76 230-1 54862 730 24 
5480 76 230-1 54872 730 24 
5480 76 240 54862 730 28 
5480 76 240 5487Z 730 28 
5480 76 260 54867 730 41 
5480 76 260 5487Z 730 41 
5480 76 263 5486Z 730 49 
5480 76 263 5487Z 730 49 
5480 76 264-1 54862 730 55 
5480 76 264-1 5487Z 730 55 
5480 76 265-1 54867 730 42 
5480 76 265-1 5487Z 730 42 
5480 76 266-1 5486Z 730 43 
5480 76 266-1 54872 730 43 
5480 76 268 5486Z 730 52 
5480 76 268 54877 730 52 
5480 76 280 5486Z 730 2 
5480 76 284 5486Z 730 6 
5480 76 291-1 5486Z 730 37 
5480 76 291-1 5487Z 730 37 
5480 76 292 54862 730 36 
5480 76 292 5487Z 730 36 
5480 76 295-2 5486Z 730 64 
5480 76 295-2 54877 730 64 
5480 78 191 54862 710 29 
5480 78 191 5487Z 710 29 
5480 78 192 5486Z 710 40 
5480 78 192 5487Z 710 40 
5480 78 218 5486G 560 6 
5480 78 218 5486G 562 6 
5480 78 218 5486G 564 6 
5480 78 218 5486G 566 6 
5480 78 218 5486G 568 6 
5480 78 218 5486G 570 6 
5480 78 218 5486G 572 6 
5480 78 218 5486G 584 6 
5480 78 218 5486G 586 6 
5480 78 218 5486G 588 6 
5480 78 218 5486Z 550 74 
5480 78 218 5486Z 592 6 
5480 78 219 5486G 560 7 
5480 78 219 5486G 562 7 
5480 78 219 5486G 564 7 
5480 78 219 5486G 566 7 
5480 78 219 5486G 568 7 
5480 78 219 5486G 570 7 
5480 78 219 5486G 572 7 
5480 78 221 5486G 560 7 
5480 78 221 5486G 562 7 
5480 78 221 5486G 564 7 
5480 78 221 5486G 566 7 
5480 78 221 5486G 568 7 
5480 78 221 5486G 570 7 
5480 78 221 5486G 572 7 
5480_ 78_ 222 5486G 584 7 
5480 78 222 5486G 586 7 
5480 78 222 5486G 588 7 

12 



115 * 31 
PART NUMBER INDEX 

13 

n a 14 
PART NUMBER SECTION No. 

No. 

5480 78 I-5486G 223 584 7 
5480 78 223 5486G 586 7 
5480 78 223 5486G 588 7 
5480 78 254 5486Z 710 37 
5480 78 254 5487z 710 37 
5480 78 255 5486z 710 10 
5480 78 255 5487Z 710 10 
5480 78 258 5486Z 510 107 
5480 78 262 5486z 710 2 
5480 78 262 54872 710 2 
5480 78 263 5486G 720 18 
5480 78 263 5487G 720 1 8 
5480 78 264 5486z 710 70 
5480 78 264 5487z 710 70 
5480 78 269 5486z 710 22 
5480 78 269 5487z 710 22 
5480 78 273 5486G 720 26 
5480 78 273 5486z 710 46 
5480 78 273 5487G 720 26 
5480 78 273 5487Z 710 46 
5480 78 276 5486z 540 153 
5480 78 277 5486z 710 75 
5480 78 277 5487z 710 75 
5480 78 278 5486G 720 65 
5480 78 278 5487G 720 65 
5480 78 279 5486z 710 20 
5480 78 279 5487Z 710 20 
5480 78 281 5486z 710 19 
5480 78 281 5487z 710 19 
5480 78 282 5486G 720 27 
5480 78 282 5487G 720 27 
5480 78 283 5486G 720 28 
5480 78 283 5487G 720 28 
5480 78 284 5486Z 710 1 7 
5480 78 284 5487Z 710 1 7 
5480 78 285 5486Z 710 18 
5480 78 285 5487z 710 18 
5480 78 286 5486G 720 30 
5480 78 286 5487G 720 30 
5480 78 287 5486G 720 29 
5480 78 287 5487G 720 29 
5480 78 291 5486G 720 39 
5480 78 291 5487G 720 39 
5480 78 292 5486Z 710 41 
5480 78 292 5487Z 710 41 
5480 78 295 5486Z 710 1 
5480 78 295 5487z 710 1 
5480 78 296 5486Z 710 21 
5480 78 296 5487Z 710 21 
5480 78 297 5486G 720 47 
5480 78 297 5487G 720 47 
5480 84 110 5486Z 820 43 
5480 86 325-2 5486z 310 63 
5480 86 326-2 5486Z 310 60 
5480 96 331 5486z 730 34 
5480 96 331 5487z 730 34 
5481 02 110 5487Z 820 13 
5481 02 210 5487Z 820 13 
5481 02 410 5487Z 820 13 
5481 03 110 5487Z 820 13 
5481 03 210 5487Z 820 13 
5481 03 410 54871 820 13 

PART NUMBER 
No  

SECTION No. 1 - 

5481 04 110 5487z 820 1 4 
5481 04 210 5487z 820! 1 4 
5481 04 410 5487z 8201 1 4 
5481 05 110 5487z 820 1 4 
5481 05 210 5487z 820 14 
5481 05 410 5487z 820 1 4 
5481 22 210 5487G 925 
5481 22 211-1 5487G 925 81 
5481 22 215-1 5487G 925 75 
5481 22 225 5487G 925 78 
5481 43 111-1 5487z 430 27 
5481 43 112-1 5487z 430 4 
5481 43 114 5487z 430 6 
5481 43 117 5487z 430 1 8 
5481 43 118 5487z 430 17 
5481 43 130-2 5487z 430 26 
5481 44 512 5486G 440 76 
5481 45 241 5486z 410 2 
5481 45 242 5486z 410 4 
5481 45 251 5486z 420 2 
5481 45 252 5486z 420 4 
5481 45 311-1 5486z 410 27 
5481 51 110 5487z 940 
5481 51 114 5487z 940 6 
5481 51 273 5487z 940 71 
5481 51 313 5487z 947 79 
5481 51 315 5487z 947 78 
5481 52 526 5487z 947 6 
5481 91 211 5487z 915 8 
5481 92 110-1 5487z 920 
5481 92 111-1 5487z 920 21 
5481 92 112 5487z 920 23 
5481 92 120 5487z 920 
5481 92 121 5487z 920 43 
5481 92 130-2 5487z 920 
5481 92 1 31-2 5487z 920 12 
5481 92 132-2 5487z 920 14 
5481 92 1 33 54872 920 45 
5481 92 1 41-1 5487z 920 69 
5481 92 1 42-1 5487z 920 49 
5481 92 1 43 54872 920 68 
5481 92 1 44 5487z 920 64 
5481 92 1 45-2 5487z 920 65 
5481 92 1 46 5487z 920 47 
5481 92 212 5487z 920 37 
5481 92 220 54872 920 
5481 92 221 5487z 920 9 
5481 92 251-1 5487z 920 40 
5481 92 312 5487z 920 2 
5481 92 411-1 54872 430 77 
5481 92 411-1 5487z 920 77 
5481 92 412 5487z 920 73 
5481 92 413 5487z 920 76 
5481 93 110 5487G 925 
5481 93 111 5487G 925 1 4 
5481 93 120 5487G 925 
5481 93 1 21 5487G 925 85 
5481 93 1 22 5487G 925 84 
5481 93 131-2 5487G - 925 5 
548.1 93 1 41 5487G 925 10 
5481 93 1 53-1 5487G 925 116 
5481 93 154-1 5487G 925 120 



# -̀ 4 
PART NUMBER 

5481 155-4 
5481 156-1 
5481 157 
5481 158-1 
5481 1 59 
5481 1 60-1 
5481 161-1 
5481 162 ,  
5481 163-1 
5481 164-1 
5481 165 
5481 1 71 
5481 172 
5481 1 73 
5481 174 
5481 175-1 
5481 176 
5481 180 
5481 210-2 
5481 211 
5481 212-1 
5481 213-1 
5481 215-1 
5481 220 
5481 221 
5481 230 
5481 231-1 
5481 233 
5481 241 
5481 310-1 
5481 312 
5481 314-1 
5481 321 
5481 322 
5481 330 
5481 333 
5481 334-1 
5481 423 
5481 443 
5481 450 
5481 451 
5481 452 
5481 453 
5481 460 
5481 480 
5481 511 
5481 512 
5481 513 
5481 517-1 
5481 520-2 
5481 531 
5481 532-1 
5481 533 
5481 534 
5481 535 
5481 540 
5481 541 
5481 542 
5481 543 
5481 544 
5481 545 
5481 546 

I 
 SECTION No. 

No. 

; 5487G 
5487G 

15487G 
15487G 
15487G 
15487G 
• 5487G 
5487G 
5487G 
5487G 
5487G 
5487G 

: 5487G 
5487G 
5487G 
5487G 
5487G 
5487G 
5487G 
5487G 
5487G 
5487G 
5487G 
5487G 
5487G 
5487G 
54872 
5487G 
5487G 
5487G 
5487G 

; 5487G 
5487G 
5487G 
5487G 
5487G 
5487G 
5487Z 
5487Z 
5487Z 
5487Z 
5487Z 
5487Z 
54872 
5487Z 
5487Z 
5487Z 
5487z 
5487Z 
54872 
54872 
5487Z 
5487Z 
5487Z 
5487Z 
54872 
5487Z 
5487Z 

! 54872 
1 54872 
1 5 4 8 7 Z 
I 5487Z 

925 126 
925 131 
925 130 
925 129 
925 128 
925 
925 117 
925 49 
925 112 
925 118 
925 48 
925 67 
925 57 
925 54 
925 55 
925 51 
925 52 
925 119 
925 
925 60 
925 61 
925 62 
925 121 
925 
925 66 
925 
820 20 
925 62 
925 124 
925 105 
925 104 
925 97 
925 41 
925 
925 
925 
925 
935 
935 
820 
820 
820 
820 
820 
820 
935 
935 
935 
935 
935 
935 
935 
935 
935 
935 
935 
935 
935 
935 
935 
935 
935 

44 
47 
37 
38 
51 
45 

9 
12 
11 
10 
21 

104 
110 
111 
103 

72 
75 
71 
84 
83 
80 

89 
82 
91 
99 

100 
87 

14 

PART NUMBER SECTION No. No.  
5481 93 560-2 5487Z 935 
5481 93 561-1 5487z 935 97 
5481 93 562-1 54872 935 96 
5481 93 563-1 5487z 935 93 
5481 93 570-1 5487z 935 
5481 94 533-1 5487z 950 35 
5481 94 542 54872 950 54 
5481 94 543 54872 950 52 
5481 94 550-3 5487z 950 
5481 94 551-1 5487Z 950 41 
5481 94 552-1 54872 950 40 
5481 94 561 5487z 950 39 
5481 94 562-1 54872 950 37 
5481 94 571 5487z 950 29 
5481 94 581 5487Z 950 73 
5481 94 582 54872 950 73 
5481 94 590 5487z 950 
5481 94 591 5487z 950 28 
5481 94 712 5487z 955 28 
5481 94 713 54872 955 29 
5481 94 714 5487z 955 30 
5481 94 716 5487z 955 33 
5481 94 721-1 5487z 955 56 
5481 94 722-1 54872 955 57 
5481 94 740-1 5487z 955 
5481 94 741-1 54872 955 24 
5481 94 742 5487z 955 18 
5481 94 743-1 5487z 955 23 
5481 94 744 5487z 955 19 
5481 94 745 54872 955 21 
5481 94 746 5486z 550 106 
5481 94 746 54872 955 11 
5481 94 747 5487z 955 1 2 
5481 94 748 5487z 955 26 
5481 94 749 5487z 955 25 
5481 94 770-2 5487z 955 
5481 94 771-1 5487z 955 45 
5481 94 772-2 5487Z 955 58 
5481 94 773-1 5487z 955 49 
5481 94 774 5487z 955 48 
5481 94 780 54872 955 37 
5481 94 790-1 5487z 955 
5481 94 791-1 5487z 955 1 3 
5481 94 792-1 54872 955 3 
5481 94 793-1 5487z 955 1 0 
5481 94 794-1 54872 955 6 
5481 94 795-1 54872 955 9 
5481 94 796 5487z 955 7 
5481 94 797-1 5487Z 955 1 
5481 94 798 5487z 955 4 
5481 94 810-1 5487z 955 
5481 94 811-1 5487Z 955 50 
5481 94 840 5487G 925 
5481 94 841 5487G 925 3 
5481 94 842 5487G 925 4 
5481 96 151-2 54862 730 71 
5481 96 151-2 5487Z 730 85 
5481 96 241-1 54872 730 95 
5481 96 242-1 5487Z 730 88 
5481 96_ 243 54872 730 97 
5481 97 110-1 54872 820 
5481 97 111 5487Z 820 7 

1113 * 31 
PART NUMBER INDEX 



15 a pp * 3 I 
PART NUMBER INDEX 

1 5 

Ai3 * 
PART NUMBER SECTION No. 

No. 

5481 97 120-1 5487Z 820 8 
5481 97 251-2 5487z 950 70 
5481 97 252-1 5487z 950 70 
5481 97 253-1 5487z 950 70 
5481 97 254-1 54871 950 70 
5481 97 310 5487z 955 37 
5481 97 330 5487z 955 38 
5481 97 340 5487z 955 38 
5482 43 113 5487z 430 8 
5482 43 124 5487z 430 12 
5482 44 513 5486G 440 57 
5482 45 312 5486z 410 26 
5482 78 211 54861 470 37 
5482 78 211 5486z 505 15 
5482 78 211 54871 955 55 
5482 93 1 40-4 5487G 925 
5482 93 150-5 5487G 925 
5482 93 1 51-5 5487G 925 89 
5482 94 720-1 5487z 955 
5483 1 4 112 5487z 910 30 
5483 1 4 112 5487Z 915 13 
5483 29 223 5486z 230 49 
5483 29 224 5486z 230 50 
5483 61 115 5487z 620 46 
5483 93 425 5487z 935 61 
5483 94 503-1 5487z 950 
5483 94 530 5487z 950 
5483 94 531 5487z 950 48 
5483 94 532-1 5487z 950 32 
5483 94 534-2 5487z 950 45 
5483 94 535-1 54871 950 46 
5483 94 536 5487z 950 33 
5483 94 537 5487Z 950 30 
5483 94 541-1 54871 950 56 
5483 95 1 36 5487G 720 70 
5483 95 136 5487z 710 79 
5483 95 139 5487G 720 72 
5483 95 139 5487z 710 81 
5483 96 111-5 5487Z 730 79 
5483 96 112-4 5487z 730 80 
5483 96 131-1 5487Z 730 77 
5483 96 132-1 5487Z 730 75 
5483 96 140 5487z 730 84 
5483 96 340 5487Z 730 1 02 
5483 96 350 54871 730 99 
5483 96 353 5487Z 730 1 00 
5483 96 412 5487z 730 72 
5483 96 421-3 5487z 730 11 
5483 96 430 5487Z 730 8 
5483 96 440 5487z 730 5 
5484 23 1 21 5487G 925 90 
5484 41 130 5487Z 430 
5484 41 131 5487z 430 66 
5484 7c 1 33 5486z 810 43 
5484 91 212 5487z 910 25 
5484 92 134-1 5487Z 920 1 5 
5484 94 510 5487z 950 
5484 94 520 5487Z 950 22 
5484 96 310-3 5487Z 730 
5484 96 311-3 5487z 730 66 
5485 21 820 5486z 270 
5485 21 821 5486z 270 8 

PART NUMBER SECTION No. 
No 

5485 23 121 5486z 250 21 
5485 23 213-1 5486z 250 46 
5485 23 220-3 54861 250 
5485 24 110-3 5486z 240 
5485 24 111-2 5486z 240 42 
5485 24 114 5486z 240 46 
5485 25 112-1 54861 230 80 
5485 25 430-2 5486z 230 
5485 39 803 5486z 290 58 
5485 39 804 5486z 290 33 
5485 39 805-1 5486z 290 49 
5485 39 806 5486z 290 6 
5485 39 809-1 5486z 290 35 
5485 39 810 54861 290 
5485 39 850-1 5486z 290 
5485 41 110-1 5486z 430 
5485 41 110-1 5487z 430 
5485 41 111 5486z 430 72 
5485 41 111 5487z 430 72 
5485 41 1 20 5486z 430 
5485 41 120 5487z 430 
5485 41 121 5486z 430 74 
5485 41 121 5487z 430 74 
5485 41 130 5486z 430 
5485 41 1 31 5486z 430 66 
5485 51 1 32 5486z 550 67 
5485 51 264-3 5486z 505 16 
5485 75 110-5 5486z 730 
5485 75 116-5 5486z 730 66 
5485 76 255 5486z 730 58 
5485 76 255 5487z 730 58 
5485 76 267 5486z 730 53 
5485 76 267 5487z 730 53 
5486 11 1 41-4 5486z 110 6 
5486 11 1 42-1 54861 110 23 
5486 11 1 43 5486z 110 21 
5486 11 215 5486z 110 1 0 
5486 11 222 5486G 120 1 
5486 11 812-2 5486z 110 1 6 
5486 13 111-2 5486z 110 14 
5486 1 4 110-2 5486G 120 
5486 1 4 112-1 5486G 120 76 
5486 1 4 113 5486G 120 94 
5486 1 4 114 5486G 120 95 
5486 1 4 115-1 5486G 1 20 96 
5486 1 4 116-1 5486G 120 97 
5486 14 117 5486G 120 98 
5486 14 118 5486G 120 99 
5486 1 4 119 5486G 120 1 00 
5486 1 4 1 20-2 5486G 120 
5486 1 4 1 21-1 5486G 120 76 
5486 1 4 1 22 5486G 120 54 
5486 14 1 23 5486G 120 1 01 
5486 1 4 124 5486G 120 1 02 
5486 14 125 5486G 120 1 03 
5486 14 126 5486G 120 1 04 
5486 1 4 127 5486G 120 105 
5486 1 4 129 5486G 120 116 
5486 14 1 31-1 5486G 120 26 
5486 14 1 34 5486G 450 38 
5486 1 4 1 35 5486G 450 26 
5486 14 1 36 5486G 450 40 



PART NUMBER INDEX 

16 

Is A * 
PART NUMBER 1 SECTION No. 

No. 

5486 137 15486G 450 39 
5486 138 15486G 1 20 5 
5486 139 5486G 120 4 
5486 1 41-1 15486G 450 32 
5486 1 42 5486G 450 30 
5486 143 15486G 450 41 
5486 1 44 5486G 450 36 
5486 1 45 , 5486G 450 37 
5486 1 46 5486G 450 35 
5486 1 47 5486G 450 33 
5486 1 48 5486G 450 31 
5486 1 49 5486G 120 116 
5486 151-1 5486G 120 30 
5486 1 52 5486G 120 28 
5486 153 5486G 1 20 16 
5486 161 5486G 1 20 13 
5486 1 62 5486G 1 20 8 
5486 163 5486G 120 10 
5486 164 I 5486G 1 20 56 
5486 165 ; 5486G 120 60 
5486 170 ; 5486z 820 
5486 1 71 5486G 1 20 1 2 
5486 172 15486z 820 54 
5486 173 5486z 820 55 
5486 174 ; 5486z 820 56 
5486 1 75 5486z 820 57 
5486 1 76 ; 5486Z 820 58 
5486 177 5486G 120 85 
5486 1 77 5486z 820 59 
5486 178 5486z 820 60 
5486 1 80 5486Z 820 61 
5486 1 90 15486Z 820 
5486 412 5486Z 110 7 
5486 412 15487z 910 27 
5486 412 15487 z 915 10 
5486 233-1 1 5486z 555 72 
5486 316-2 15486z 270 68 
5486 317 5486z 270 101 
5486 318 54862 270 67 
5486 323 15486z 260 15 
5486 412-1 1 5486z 270 58 
5486 510-3 1 5486z 270 
5486 511-1 154862 270 78 
5486 512-1 1

1 5486z 270 92 
5486 513 154862 270 86 
5486 514 i 5486z 270 107 
5486 515-1 5486z 270 74 
5486 520 54862 270 87 
5486 523-1 5486z 270 93 
5486 524 5486z 270 77 
5486 525-1 5486z 270 90 
5486 541-1 5486z 270 91 
5486 611 54862 , 270 60 
5486 620 5486z , 270 
5486 621 5486z 270 57 
5486 710-2 5486Z 270 
5486 711-1 5486z 270 37 
5486 712 54862 270 1 2 
5486 713-1 5486z 270 39 
5486 720-2 5486Z 270 19 
5486 730 5486z 270 
5486 740 i 5486z 270 

IS A # 
PART NUMBER 

No. 
SECTION No. 

5486 21 833-1 5486z 270 18 
5486 21 834 5486z 270 95 
5486 21 835 54862 2701 98 
5486 21 866-1 5486z 2701 22 
5486 21 872-2 5486z 2701 85 
5486 21 874 5486z 2701 9 
5486 21 875-1 5486z 2701 82 
5486 21 878-1 54862 2701 81 
5486 22 110 54862 2601 39 
5486 22 130 5486z 2601 
5486 22 218-2 5486z 250L100 
5486 22 218-2 5487G 925 73 
5486 22 220-1 5486z 250 
5486 23 100-2 5486z 250 
5486 23 110-2 5486z 250 
5486 23 111-2 5486z 250 64 
5486 23 225 5486z 250 43 
5486 23 230 5486z 250 120 
5486 23 240 5486z 250 121 
5486 23 248-1 5486z 250 118 
5486 23 249-3 5486z 250 62 
5486 23 252 5486z 250- 44 
5486 23 259-1 54862 250 26 
5486 24 313 5486z 240 21 
5486 24 314 54862 240 49 
5486 24 412 5486z 550 113 
5486 24 413-1 54862 240 59 
5486 25 115 5486z 230 61 
5486 25 117-1 5486z 230 48 
5486 25 211-1 5486z 230 9 
5486 25 310-1 54862 220 
5486 25 312 5486z 220 10 
5486 25 313-1 5486z 220 23 
5486 25 315 5486z 220 24 
5486 25 321 5486z 220 27 
5486 25 325 5486z 220 34 
5486 25 330 5486z 230 
5486 25 331 5486z 230 42 
5486 25 333 5486z 230 3.7 
5486 25 400-3 54862 230 
5486 25 420 5486z 230 
5486 25 421 5486z 230 89 
5486 25 422 5486z 230 114 
5486 25 423 5486z 230 88 
5486 25 440-1 54862 230 
5486 25 441 5486z 230 65 
5486 25 442 5486z 230 84 
5486 27 110-2 5486z 270 
5486 27 112-1 5486z 270 35 
5486 27 113-1 5486z 270 49 
5486 27 114 5486z 270 42 
5486 27 120-2 5486z 270 
5486 27 121-1 5486z 270 34 
5486 27 123-1 5486z 270 45 
5486 27 124-1 5486z 270 46 
5486 27 125-1 5486z 270 50 
5486 27 130 5486z 270 
5486 27 131 5486z 270 28 
5486 27 132 5486z 270 52 
5486_ 28_ 110-3 5486z 555 
5486 28 111-3 5486z 555 88 
5486 28 112 5486z 555 51 



if5 # 3 I 
PART NUMBER INDEX 

#15 * 
PART NUMBER SECTION No. 

No. 

-5486 28 116-1 154862 240 17 
5486 28 1 20 154862 555 
5486 28 121 154862 555 57 
5486 28 210-2 ; 54862 555 
5486 28 211-1 1 54 86 Z 555 93 
5486 28 212-2 154862 555 91 
5486 28 213 5486Z 555 90 
5486 28 214 ; 54862 555 96 
5486 28 311-1 5486Z 555 55 
5486 29 111-4 5486Z 210 9 
5486 29 112 • 54862 210 12 
5486 29 120 54862 555 
5486 29 121-4 ; 54862 220 31 
5486 29 122 1 54862 220 48 
5486 29 1 23 54862 555 1 7 
5486 29 1 24 54862 555 42 
5486 29 125 154862 555 1 8 
5486 29 215 54862 220 46 
5486 29 215 154872 910 23 
5486 29 216 154862 210 1 5 
5486 29 311 154862 210 6 
5486 29 311 154862 220 3 
5486 29 312 154862 210 8 
5486 29 312 154862 220 1 
5486 29 313 15486Z 210 16 
5486 29 313 154862 220 51 
5486 29 313 154862 820 51 
5486 29 314-1 ; 5486Z 240 39 
5486 29 511 154862 620 1 
5486 29 511 154872 620 1 
5486 29 610 154862 555 
5486 29 611 54867 555 50 
5486 29 612 5486Z 555 66 
5486 29 613-1 5486Z 555 61 
5486 29 614 5486Z 555 70 
5486 29 615 5486Z 555 67 
5486 29 616-2 1 54862 555 62 
5486 29 617-1 15486Z 555 104 
5486 29 620-1 154862 555 
5486 29 621-1 1 54862 555 36 
5486 29 622 5486Z 555 34 
5486 29 623 5486Z 555 37 
5486 29 624 54.86Z 555 39 
5486 29 625-1 5486Z 555 1 4 
5486 29 626 5486Z 555 8 
5486 29 627 5486Z 555 9 
5486 29 628 5486Z 555 10 
5486 29 629-1 54862 555 40 
5486 29 630 54862 555 
5486 29 631 5486Z 555 31 
5486 29 632 5486Z 555 44 
5486 29 633 5486Z 555 28 
5486 29 634-1 5486Z 555 23 
5486 29 635 54862 555 26 
5486 29 636 5486Z 260 41 
5486 29 636 5486Z 555 101 
5486 29 637 54867 555 103 
5486 29 640-1 54867 555 
5486 29 641-1 5486Z 555 4 
5486 29 642-1 5486Z 555 3 
5486 29 643 5486Z 555 13 
5486 29 644 5486Z 555 2 

-t :-./a2..•#-`4' I 
No. PART NUMBER SECTION No. 

5486 29 645 54862 555 1 
5486 29 647 5486Z 555 6 
5486 29 650 54862 555 
5486 29 651 54862 555 47 
5486 31 111-1 ; 54862 310 2 
5486 31 112-1 154862 310 4 
5486 31 1 20-2 154862 310 
5486 31 1 21-2 ; 54862 310 12 
5486 31 122-2 154862 310 3 
5486 31 123-2 154862 310 40 
5486 31 1 24 154862 310 36 
5486 31 125 154862 310 35 
5486 31 1 26-1 154862 310 38 
5486 31 1 30-1 ; 54862 310 
5486 31 1 31-1 ; 54862 310 41 
5486 31 1 32 5486Z 310 20 
5486 31 133 5486Z 310 42 
5486 31 1 34-1 54862 310 37 
5486 31 135 154862 310 43 
5486 31 1 36-1 154862 310 1 4 
5486 31 1 37-1 5486Z 310 45 
5486 31 138 54862 310 30 
5486 31 1 39 5486Z 310 31 
5486 31 1 40-1 5486Z 310 
5486 31 1 41-1 54862 310 39 
5486 31 1 42 5486Z 310 23 
5486 31 1 43-1 5486Z 310 10 
5486 31 1 44 5486Z 310 26 
5486 31 1 45 5486Z 310 21 
5486 31 1 51 54867 310 29 
5486 31 1 54 54862 310 32 
5486 31 155 54862 310 1 8 
5486 31 156 5486Z 310 44 
5486 32 110 5486Z 320 
5486 32 111-1 5486Z 320 77 
5486 32 112-1 5486Z 320 54 
5486 32 113 54862 320 1 4 
5486 32 114-1 5486Z 320 82 
5486 32 115-2 5486Z 320 47 
5486 32 117-1 5486Z 320 13 
5486 32 118 5486Z 320 102 
5486 32 120 5486Z 320 
5486 32 121 5486Z 320 85 
5486 32 1 22 5486Z 320 2 
5486 32 1 23 5486Z 320 71 
5486 32 1 24 5486Z 320 86 
5486 32 1 25 5486Z 320 99 
5486 32 126 5486Z 320 1 00 
5486 32 1 27 54862 320 87 
5486 32 1 30 5486Z 320 
5486 32 1 31 54862 320 79 
5486 32 132 5486Z 320 78 
5486 32 1 40 5486Z 320 
5486 32 1 41 54862 320 3 
5486 32 1 42 5486Z 320 4 
5486 32 1 43 5486Z 320 6 
5486 32 1 44 5486Z 320 7 
5486 32 145 5486Z 320 88 
5486 32 1 46 5486Z 320 9 
5486 32 150-2 54862 320 
5486 32 151-2 54862 320 16 
5486 32 152-1 5486Z 320 108 

17 



SECTION No. 1 
No. 

1 5 4 8 6 Z 350 
15486Z 350 
5486Z 350 
5486Z 350 

.54867 350 
5486Z 350 
5486Z 350 

I 5486Z 350 
I 5486Z 350 
54867 350 

I 5486Z 350 
I 5486Z 350 
15486Z 350 
I 5486Z 350 
! 54867 350 31 
15486Z 350 30 
; 5486Z 350 57 
15486Z 350 34 
15486Z 350 
15486Z 350 20 
I 5486Z 350 12 
54867 350 22 
54867 340 43 
54867 340 156 
54867 340 139 
5486Z 340 126 
5486Z 340 7 
54867 340 23 

15486Z 340 153 
15486Z 340 105 
5486Z 340 
5486Z 340 66 
5486Z 340 90 
54867 340 42 
54867 340 54 
5486Z 340 61 
5486Z 340 63 
5486Z 340 52 
5486Z 340 
54867 340 32 
54867 340 30 
5486Z 340 158 
5486Z 340 
5486Z 340 34 
54867 340 
54867 340 25 
5486Z 340 124 
5486Z 350 
5486Z 350 8 
5486Z 340 9 
5486Z 340 26 
5486Z 350 
54867 350 3 
5486Z 350 10 
54867 340 
54867 340 58 
5486Z 340 159 
54867 340 155 
5486Z 340 13 
5486Z 380 58 
5486Z 380 59 
54867 380 55 

47 
44 
45 
40 
38 

1 
55 

1  56 

50 
43 
42 
49 

* 
PART NUMBER 

5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 
5486 

34 211 
34 212 
34 213 
34 214 
34 215-1 
34 220 
34 221 
34 222 
34 230 
34 231 
34 232 
34 233 
34 234 
34 240 
34 241 
34 242 
34 243 
34 244 
34 260 
34 261 
34 262 
34 263 
35 110-4 
35 113 
35 122-2 
35 131-2 
35 132 
35 134 
35 135 
35 140-2 
35 150-2 
35 151-3 
35 152 
35 153-1 
35 154 
35 163 
35 164 
35 170-2 
35 190-2 
35 198 
35 210 
35 213-2 
35 230 
35 231 
35 240 
35 241 
35 242 
35 250-2 
35 251-2 
35 261 
35 262 
35 270-2 
35 271-2 
35 285-1 
35 290-4 
35 293 
35 294 
35 312 
35 314 
36-  111-2 
36 112 
36 113 

S # -14 31 
PART NUMBER INDEX 

18 

* 
PART NUMBER 

-t 7, 
SECTION No. 

No. 

5486 160 5486Z 320 
5486 1 61 5486Z 320 93 
5486 1 62 54867 320 92 
5486 163 54867 320 91 
5486 1 64 5486Z 320 106 
5486 165 5486Z 320 90 
5486 170-2 5486Z 320 
5486 1 71-2 5486Z 320 60 
5486 1 72 5486Z 320 55 
5486 173 5486Z 320 75 
5486 174 5486Z 320 76 
5486 1 75-1 5486Z 320 53 
5486 1 76 5486Z 320 74 
5486 177 5486Z 320 51 
5486 178-1 5486Z 320 49 
5486 179-1 54867 320 1 37 
5486 1 80 5486Z 320 
5486 1 81 5486Z 320 42 
5486 1 98-1 5486Z 320 119 
5486 514 5486Z 320 80 
5486 530 5486Z 320 
5486 531 5486Z 320 84 
5486 554-1 5486Z 320 67 
5486 558 5486Z 320 64 
5486 110-1 54867 330 
5486 111-1 5486Z 330 40 
5486 112 5486Z 330 10 
5486 113-1 54867 330 11 
5486 115 5486Z 330 49 
5486 116 5486Z 330 48 
5486 117 5486Z 330 53 
5486 118 54867 330 43 
5486 121-1 5486Z 330 31 
5486 1 42 54867 330 3 
5486 603 5486Z 330 25 
5486 603 5486Z 340 6 
5486 643 5486Z 330 21 
5486 110-2 5486Z 340 
5486 113-2 5486Z 340 150 
5486 114 5486Z 340 152 
5486 120-3 5486Z 340 151 
5486 130-1 5486Z 340 
5486 131-1 5486Z 340 98 
5486 132 54867 340 1 49 
5486 133 5486Z 320 111 
5486 134-3 5486Z 320 110 
5486 1 35 54867 340 16 
5486 1 40-1 5486Z 340 
5486 141-1 5486Z 340 94 
5486 150-2 54867 340 1 45 
5486 153 5486Z 340 147 
5486 1 60 54867 350 
5486 161 5486Z 350 5 
5486 162 5486Z 350 6 
5486 171-1 54867 350 9 
5486 1 91 54867 350 24 
5486 192 5486Z 350 35 
5486 193 54867 350 23 
5486 194-1 5486Z 350 26 
5486 195 5486Z 350 37 
5486 196 5486Z 350 66 
5486 210 5486Z 350 



# 3 1 
PART NUMBER INDEX 

19 

-t,ai#J4- 
PART NUMBER SECTION No. No. 

5486 36 113 5486Z 390 86 
5486 36 121 15486z 390 89 
5486 36 122 15486Z 390 27 
5486 36 130-1 15486z 380 
5486 36 131-1 15486z 380 70 
5486 36 132 ; 5486z 380 72 
5486 36 133 5486z 380 71 
5486 36 135 5486z 380 89 
5486 36 1 41-1 5486z 380 65 
5486 36 1 42-1 5486z 380 66 
5486 36 1 50 5486z 380 
5486 36 151 5486z 380 77 
5486 36 160 54862 380 
5486 36 1 62 5486z 380 73 
5486 36 170 5486z 380 80 
5486 36 173 5486z 320 107 
5486 36 173 54862 380 83 
5486 36 174-1 5486z 380 78 
5486 36 1 75 5486z 380 79 
5486 36 176 5486z 380 81 
5486 36 177-2 54862 380 84 
5486 36 1 80-1 5486z 380 64 
5486 36 190 5486z 380 1 2 
5486 36 210 5486z 380 30 
5486 36 212 5486Z 380 8 
5486 36 230-1 5486z 380 35 
5486 36 233-1 5486z 380 43 
5486 36 240-1 5486z 380 44 
5486 36 242 5486z 380 48 
5486 36 243 5486z 380 47 
5486 36 244 5486z 380 45 
5486 36 245 5486z 380 49 
5486 36 250 5486z 380 
5486 36 251 54861 380 62 
5486 36 260 5486z 380 
5486 36 260 5486z 390 
5486 36 270 5486Z 380 37 
5486 36 270 54862 390 29 
5486 36 280 54862 380 
5486 36 290 5486z 380 
5486 36 417 5486z 390 90 
5486 36 710-1 5486z 390 92 
5486 36 714 5486z 390 97 
5486 36 720 5486z 390 93 
5486 36 730 5486Z 390 94 
5486 36 740 5486z 390 95 
5486 37 111-1 5486z 390 51 
5486 37 112 5486z 390 3 
5486 37 113 5486z 390 1 
5486 37 119-1 54861 390 70 
5486 37 121 5486Z 390 63 
5486 37 123 5486z 390 65 
5486 37 124 5486Z 390 52 
5486 37 130 5486z 390 
5486 37 131 54862 390 83 
548-6 37 -1-32--1- - 548-6 2-3-9-0-  73- 
5486 37 133 5486z 390 62 
5486 37 134 5486z 390 71 
5486 37 135 54862 390 77 
5486 37 136 ' 54862 270 54 
5486 37 1 40 5486z 390 
5486 37 1 41 i 5486Z 390 57 

n * 
PART NUMBER SECTION No. No. 

5486 37 1 42-1 54861 3901 55 
5486 37 151 5486z 390I 43 
5486 37 152-1 54862 390 59 
5486 37 153 5486z 3901 61 
5486 37 154 5486z 390 46 
5486 37 155 5486z 390 60 
5486 37 160 5486z 390 
5486 37 162 54862 390 32 
5486 37 163 5486z 3901 21 
5486 37 164 5486z 390 58 
5486 37 1 65 5486z 390 67 
5486 37 1 67 5486z 390 17 
5486 37 1 68 5486z 390 34 
5486 37 1 69 5486z 390 1 8 
5486 37 170 5486z 390 36 
5486 37 174-1 5486z 390 74 
5486 37 180 5486z 390 
5486 37 1 81 54867 390 33 
5486 37 207-1 5486z 380 51 
5486 37 210 5486z 390 
5486 37 215 5486Z 390 24 
5486 37 230 54862 390 
5486 37 241 5486z 390 9 
5486 37 242 54867 390 16 
5486 37 250 5486z 390 
5486 37 252 54862 390 23 
5486 37 253 5486z 390 42 
5486 37 260-1 54862 390 6 
5486 37 270 54862 390 
5486 37 280-1 5486Z 390 101 
5486 37 290 5486z 390 
5486 37 310 5486z 390 
5486 37 340 5486z 360 18 
5486 37 510 5486z 360 
5486 37 511 54862 360 63 
5486 37 810-1 5486z 360 42 
5486 38 111-1 5486Z 555 84 
5486 38 120 5486z 360 
5486 38 121 54862 360 4 
5486 38 122 5486z 360 7 
5486 38 1 23 54862 360 9 
5486 38 1 24 5486Z 360 12 
5486 38 130-2 54861 360 58 
5486 38 1 40 5486Z 360 34 
5486 38 1 43-1 5487z 935 25 
5486 38 1 45 54862 360 52 
5486 38 150-3 5486z 360 
5486 38 153-2 54862 360 54 
5486 38 159-1 5486z 360 35 
5486 38 180 5486z 360 
5486 38 182 54862 360 50 
5486 38 1 83 5486z 360 55 
5486 38 1 84 5486z 360 51 
5486 38 1 85 5486z 360 32 
5486 38 190 5486z 360 
5486 38 191 54861 360 72 
5486 38 210-2 54861 360 
5486 38 213-2 5486Z 360 69 
5486 38 222-1 54862 360 67 
5486 3f3 233-1 5486Z 360 76 
5486 38 240 54862 370 
5486 38 241 5486z 370 26 



0 g  * 3 1 
PART NUMBER INDEX 

20 

a * 
PART NUMBER SECTION No. 

No. 

5486 242 5486Z 370 27 
5486 243 5486Z 3701 28 
5486 250 5486Z 370 
5486 251 54867 370 32 
5486 252 54862 370 31 
5486 253 54867 370 1 8 
5486 254 5486Z 370 23 
5486 260 5486Z 370 
5486 261 • 54862 370 1 4 
5486 262 5486Z 370 13 
5486 263 54862 370i 25 
5486 270 54862 360 
5486 272 5486Z 360 39 
5486 280 1 5486Z 370 
5486 281 1 54862 370 4 
5486 282 154862 370 5 
5486 290-1 54862 360 
5486 291-1 154862 370 3 
5486 292-1 1 54862 370 20 
5486 293-1 , 54862 360 37 
5486 294 54862 360 82 
5486 295 , 5486Z 360 83 
5486 310 1 54862 370 22 
5486 321-2 1 54862 370 41 
5486 322 1 54862 370 44 
5486 323 ' 54862 370 54 
5486 324 ! 5486Z 370 57 
5486 325 54862 370 70 
5486 331-2 1 54862 370 49 
5486 333 ' 54867 370 43 
5486 334 54862 370 36 
5486 380 1 54862 370 
5486 381 1 54862 370 56 
5486 390 1 54862 370 
5486 391 1 54862 370 39 
5486 392 1 54862 370 81 
5486 394 1 54862 370 77 
5486 395 ' 54862 370 69 
5486 396 54862 370 11 
5486 410 1 54862 370 
5486 411 1 54862 370 8 
5486 412-1 1 54862 370 7 
5486 413-1 1 54862 370 74 
5486 414-1 1 54862 370 75 
5486 415 1 54862 370 6 
5486 416-1 1 5 4 8 6 Z 370 82 
5486 417 1 54862 370 84 
5486 420 1 54862 370 
5486 421 1 54862 370 85 
5486 770-1 1 54862 290 
5486 801-2 , 54862 210 1 0 
5486 807-1 54862 290 60 
5486 808 54862 290 29 
5486 811 54867 290 28 
5486 812 54867 290 30 
5486 813 54867 270 55 
5486 966 54862 290 53 
5486 967 5486Z 290 54 
5486 983 1 5486Z 280 6 
5486 220 5486Z 430 
5486 220 5487Z 430 
5486 221 1 5486Z 430 80 

5 A * 
PART NUMBER SECTION No. No 

5486 41 221 1 54872 430 80 
5486 41 222 1 54862 430 79 
5486 41 222 1 54872 430 79 
5486 42 120 1 54862 430 
5486 42 1 20 1 54872 430 
5486 42 1 21-1 54862 430 . 87 
5486 42 1 21-1 5487Z 430, 87 
5486 42 1 22-1 1 54862 430 88 
5486 42 1 22-1 1 54872 43[1:1 88 
5486 42 123 1 54862 4301 89 
5486 42 123 1 54872 430 1 89 
5486 42 1 30-1 5486G 460 
5486 42 1 31-1 1 5486G 460 , 6 
5486 42 1 40-1 5486G 460 1  
5486 42 1 41-1 1 5486G 460 26 
5486 42 150-1 1 5486G 460 
5486 42 151-1 5486G 460 
5486 42 152 5486G 460 4 
5486 42 153-1 5486G 460 1 
5486 42 1 61-2 5486G 460 20 
5486 42 1 62-2 5486G 460 25 
5486 42 1 63-2 5486G 460 1 8 
5486 42 1 64 5486G 460 1 5 
5486 42 1 65 5486G 460 23 
5486 42 1 67 5486G 460 67 
5486 42 310-2 5486G 460 
5486 42 311-2 5486G 460 48 
5486 42 312 5486G 460 37 
5486 42 313 5486G 460 43 
5486 42 315 5486G 460 58 
5486 42 316 5486G 460 61 
5486 42 317 5486G 460 60 
5486 42 320 5486G 460 
5486 42 321 5486G 460 31 
5486 42 323 5486G 460 28 
5486 42 324-1 5486G 460 1  33 
5486 42 325-1 5486G 460 1 0 
5486 42 326-1 5486G 460 1

i  12 
5486 42 327-1 5486G 460 21 
5486 42 328 5486G 460 • 1 9 
5486 42 329-1 5486G 460 27 
5486 42 330 5486G 4601 
5486 42 331 5486G 460 35 
5486 42 332 5486G 4601 11 
5486 42 333 5486G 460 1 22 
5486 42 334 5486G 4601 1 6 
5486 42 336 5486G 4601 1 7 
5486 42 340 5486G 460 
5486 42 341 5486G 460! 41 
5486 42 350 5486G 4601 
5486 42 351 5486G 460 1 45 
5486 42 410-2 5486Z 470 
5486 42 411-1 54862 470 49 
5486 42 412 5486Z 470 54 
5486 42 420 5486Z 470 29 
5486 42 422 54862 470 30 
5486 42 423-1 5486Z 470 44 
5486 42 430 5486Z 470 
5486 42 431 5486Z 470 
5486- 42- 432 5486Z 470 
5486 42 510-1 5486Z 470 
5486 42 511-1 54862 470 33 



* -14 0 3 1 
PART NUMBER INDEX 

n  * 
PART NUMBER 

I  
i  SECTION No. 

# 
PART NUMBER SECTION No. 

No. 

5486 42 515 54862 470 59 
5486 42 516 54862 470 50 
5486 42 517 5486Z 470 57 
5486 42 520 54867 470 
5486 42 521 54862 470 39 
5486 42 522 5486Z 470 32 
5486 42 550 5486Z 470 
5486 42 551 54867 470 70 
5486 42 560 5486Z 470 
5486 42 561 5486Z 470 62 
5486 42 562 54867 470 66 
5486 42 563 54867 470 60 
5486 42 570 5486Z 470 
5486 42 571 5486Z 470 63 
5486 42 572 54867 470 64 
5486 42 573 5486Z 470 67 
5486 42 610 5486Z 470 23 
5486 43 110-2 5486Z 430 
5486 43 117 5486Z 430 1 8 
5486 43 118 54867 430 17 
5486 43 119 5486Z 430 2 
5486 43 121 54867 430 10 
5486 44 110 5486G 440 
5486 44 111 5486G 440 63 
5486 44 113 5486G 440 54 
5486 44 117 5486G 440 62 
5486 44 118 5486G 440 22 
5486 44 120 5486G 440 
5486 44 121 5486G 440 49 
5486 44 122 5486G 440 53 
5486 44 123 5486G 440 48 
5486 44 1 41 5486G 440 52 
5486 44 143 5486G 440 50 
5486 44 160 5486G 440 
5486 44 1 70 5486G 440 36 
5486 44 175 5486G 440 1 8 
5486 44 176 5486G 440 34 
5486 44 177 5486G 440 29 
5486 44 178 5486G 440 11 
5486 44 179 5486G 440 17 
5486 44 180 5486G 440 
5486 44 181 5486G 440 5 
5486 44 182 5486G 440 6 
5486 44 183 5486G 440 3 
5486 44 184 5486G 440 9 
5486 44 190 5486Z 470 
5486 44 191 54862 470 74 
5486 44 192-1 5486Z 470 76 
5486 44 416 5486G 440 94 
5486 44 420 5486G 440 92 
5486 44 430 5486G 440 
5486 44 440 5486G 440 
5486 44 441 5486G 440 23 
5486 44 450 5486G 440 
5486 44 470 5486G 440 86 
5486 44 480 5486G 440 
5486 44 511-2 5486G 440 56 
5486 44 512 5486G 440 76 
5486 44 513 5486G 440 57 
5486 44 611 5486Z 410 24 
5486 44 612 5486G 440 73 
5486 44 613 1 5486G 440 75 

5486 44 614-1 15486G 440 ; 90 
5486 44 710 15486G 4401 
5486 44 711 15486G 440 ; 68 
5486 45 111-2 15486Z 4101 1 8 
5486 45 112-3 5486Z 4201 22 
5486 45 113 154862 4701 1 5 
5486 45 114-2 15486Z 4201 1 8 
5486 45 115 15486G 4501 1 5 
5486 45 116 15486Z 420 1 20 
5486 45 211 154862 4101 6 
5486 45 231 154867 4201 1 3 
5486 45 232 154862 4201 1 6 
5486 45 233 154862 4101 19 
5486 45 241 154862 4101 2 
5486 45 244 15486Z 4101 7 
5486 45 251 1 5486Z 420 2 
5486 45 253 15486Z 420 1 2 
5486 45 254 15486Z 420 7 
5486 45 255 15486Z 420 9 
5486 45 312-1 1 54862 410 14 
5486 45 313-1 15486Z 410 10 
5486 45 314 1 54862 410 22 
5486 45 315-1 5486Z 410 8 
5486 48 111 5486G 450 10 
5486 48 112 5486G 450 8 
5486 48 113-1 5486G 450 4 
5486 48 114 5486G 450 11 
5486 51 130-1 5486Z 510 
5486 51 131-1 54862 510 70 
5486 51 140-2 1 5486Z 510 
5486 51 1 44 1 5486Z 540 25 
5486 51 1 45-2 5486Z 510 72 
5486 51 1 50 5486Z 510 82 
5486 51 1 55 5486Z 510 81 
5486 51 260 5486Z 515 
5486 51 261 5486Z 515 12 
5486 51 270 5486Z 505 
5486 51 310 5486Z 510 
5486 51 311 1 5486Z 510 95 
5486 51 315 5486Z 510 91 
5486 51 316-1 1 54867 510 97 
5486 51 320-1 5486Z 230 
5486 51 321-1 54867 230 1 7 
5486 51 322 54867 230 21 
5486 51 323 54867 230 22 
5486 51 324 154867 230 23 
5486 51 415 15486Z 520 24 
5486 51 416 54867 520 25 
5486 51 430 1 5486Z 520 
5486 51 431 1 5486Z 520 4 
5486 51 433 1 5486Z 520 1 
5486 51 434 1 5486Z 520 6 
5486 51 435-1 1 54867 520 10 
5486 51 436-1 1 54867 520 13 
5486 51 440 5486Z 525 7 
5486 51 443 5486G 545 49 
5486 51 443 5486Z 525 2 
5486 51 443 54867 530 66 
5486 51 450 5486Z 530 31 
5486 51 450 54862 535 44 
5486 51 550 5486Z 530 
5486 51 551 54862 530 30 

No 

21 



Pif3 # 
PART NUMBER I  SECTION No. 

No 

5486 54 1 01 5486G 564 
5486 54 1 01 5486G 566 
5486 54 1 01 5486G 568 
5486 54 1 01 5486G 570 
5486 54 1 01 5486G 572 
5486 54 1 01 5486Z 592 
5486 54 102 5486G 560 
5486 54 1 02 5486G 562 
5486 54 1 02 5486G 564 
5486 54 102 5486G 566 
5486 54 102 5486G 568 
5486 54 1 02 54866 570 
5486 54 1 02 5486G 572 
5486 54 1 04 5486G 584 
5486 54 1 04 5486G 586 
5486 54 1 04 5486G 588 
5486 54 1 05 5486G 584 
5486 54 1 05 5486G 586 
5486 54 1 05 5486G 588 
5486 54 120-2 5486Z 550 
5486 54 1 21-1 5486Z 550 5 
5486 54 1 22 54862 550 69 
5486 54 1 23 5486Z 550 7 
5486 54 126-2 5486Z 550 70 
5486 54 210 5486G 560 
5486 54 210 5486G 562 
5486 54 210 5486G 564 
5486 54 210 5486G 566 
5486 54 210 5486G 568 
5486 54 210 5486G 570 
5486 54 210 5486G 572 
5486 54 210 5486G 584 
5486 54 210 5486G 586 
5486 54 210 5486G 588 
5486 54 210 54862 550 
5486 54 210 5486Z 592 
5486 54 212 5486G 560 30 
5486 54 212 5486G 562 30 
5486 54 212 5486G 564 30 
5486 54 212 5486G 566 31 
5486 54 212 5486G 568 30 
5486 54 212 5486G 570 30 
5486 54 212 5486G 572 41 
5486 54 212 5486G 584 30 
5486 54 212 5486G 586 29 
5486 54 212 5486G 588 47 
5486 54 212 5486Z 550 30 
5486 54 212 5486Z 592 42 
5486 54 213 5486G 560 32 
5486 54 213 5486G 562 32 
5486 54 213 5486G 564 32 
5486 54 213 5486G 566 33 
5486 54 213 5486G 568 32 
5486 54 213 5486G 570 32 
5486 54 213 5486G 572 43 
5486 54 213 5486G 584 32 
5486 54 213 5486G 586 31 
5486 54 213 5486G 588 49 
5486 54 213 5486Z 550 32 
5486 54 -213 5486Z 592 44 
5486 54 412 5486Z 550 23 
5486 54 422 5486Z 550 37 

113 t 3 1 
PART NUMBER INDEX 

22 

NUMBER PART NUMBER SECTION No. 
No. 

5486 51 560-1 : 5486Z 530 
5486 51 561-1 , 5486Z 530 32 
5486 51 570 I 5486Z 535 
5486 51 571 5486Z 535 43 
5486 51 668 1 5486G 545 47 
5486 52 230 5486Z 550 
5486 52 231 5486Z 550 66 
5486 52 234 : 5486Z 550 103 
5486 52 235 ; 5486Z 550 1 05 
5486 52 236 5486Z 550 96 
5486 52 237-1 5486z 550 49 
5486 52 238 5486Z 550 1 08 
5486 52 239 54862 550 1 07 
5486 52 240 5486Z 550 
5486 52 241-1 5486Z 550 115 
5486 53 112-1 5486Z 540 1 7 
5486 53 114-1 54862 540 38 
5486 53 117 5486Z 540 150 
5486 53 1 29 5486Z 540 44 
5486 53 160-1 5486Z 540 
5486 53 1 61-1 5486Z 540 151 
5486 53 1 62 5486Z 540 1 55 
5486 53 213 5486Z 510 47 
5486 53 213 54862 540 28 
5486 53 213 5487Z 940 57 
5486 53 220-1 5486Z 540 
5486 53 221-1 5486Z 540 59 
5486 53 230 5486Z 540 
5486 53 231 5486Z 540 22 
5486 53 240 5486Z 540 
5486 53 241 5486Z 540 90 
5486 53 340 5486Z 540 
5486 53 341 5486Z 540 1 43 
5486 53 385 54862 540 1 09 
5486 53 544 5486G 545 65 
5486 53 545 5486G 545 66 
5486 53 546 5486G 545 41 
5486 53 547 5486G 545 42 
5486 53 564 5486G 545 48 
5486 54 001 5486G 560 
5486 54 002 -5486G 560 
5486 54 006 5486G 562 
5486 54 007 5486G 562 
5486 54 011 5486G 564 
5486 54 012 5486G 564 
5486 54 016 5486G 566 
5486 54 017 5486G 566 
5486 54 021 5486G 568 
5486 54 022 5486G 568 
5486 54 026 5486G 570 
5486 54 027 5486G 570 
5486 54 031 5486G 572 
5486 54 032 5486G 572 
5486 54 061 5486G 584 
5486 54 062 5486G 584 
5486 54 066 5486G 586 
5486 54 067 5486G 586 
5486 54 071 5486G 588 
5486 54 072 5486G 588 
5486 54 081 5486Z 592 
5486 54 1 01 5486G 560 
5486 54 1 01 5486G 562 



W 3 I 
PART NUMBER INDEX 

23 

t 
PART NUMBER SECTION No. 

No. 

5486 55 110-3 5486Z 505 
5486 55 111-3 5486z 505 17 
5486 55 112-3 5486Z 505 7 
5486 56 110 5486Z 520 
5486 56 111 5486Z 520 42 
5486 56 120 5486z 520 
5486 56 121 5486z 520 45 
5486 56 130 5486z 520 
5486 56 131 5486z 520 44 
5486 56 132 5486z 520 34 
5486 56 134 5486z 520 57 
5486 56 1 36 54861 520 58 
5486 56 1 38 5486z 520 50 
5486 61 111 54861 620 15 
5486 61 112 5486z 620 22 
5486 61 112 5487z 620 22 
5486 61 113 5486z 620 23 
5486 61 113 5487z 620 23 
5486 61 114 5486z 620 27 
5486 61 114 5487z 620 27 
5486 61 115 5486z 620 29 
5486 61 115 5487Z 620 29 
5486 61 116 5486Z 110 24 
5486 61 117 5486G 720 61 
5486 61 117 5487G 720 61 
5486 61 1 20 5486G 450 
5486 61 121 5486G 450 20 
5486 61 122 5486G 450 19 
5486 61 123-1 5486G 720 66 
5486 61 123-1 5487G 720 66 
5486 61 124 5486G 720 66 
5486 61 124 5487G 720 66 
5486 61 125-1 54861 640 10 
5486 61 126-1 5486z 640 11 
5486 61 131-1 5486z 710 56 
5486 61 131-1 5487z 710 56 
5486 61 132-1 5486z 710 53 
5486 61 1 32-1 5487z 710 53 
5486 61 133-3 5486z 610 21 
5486 61 135 5486z 310 48 
5486 61 136 5486Z 710 55 
5486 61 136 5487z 710 55 
5486 61 137 54861 710 57 
5486 61 137 5487z 710 57 
5486 61 138 5486Z 310 54 
5486 61 139 5486G 720 59 
5486 61 139 5487G 720 59 
5486 61 143-1 5486z 610 14 
5486 61 1 44 5486Z 610 29 
5486 61 1 45 5486z 610 17 
5486 61 146 5486z 610 1 
5486 61 1 47 5486z 610 42 
5486 61 1 48 . 5486z 610 29 
5486 61 1 49 5486z 710 56 
5486 61 1 49 , 5487Z 710 56 
5486 61 151 5486z 620 8 
5486 61 152-1 • 5486z 620 36 
5486 61 161 • 5486z 270 80 
5486 61 162-1 54861 270 83 
5486 61 163 15486z 270 24 
5486 61 164-1 I 5486Z 270 21 
5486 61 169-1 I 5486Z 820 40 

11,5 t -9- 
PART NUMBER SECTION No. 

No. 

5486 1 71 5486z 610 48 
5486 1 72 5486z 610 49 
5486 620-2 54861 610 4 
5486 621-3 5486Z 610 10 
5486 622 5486Z 610 11 
5486 623 5486z 620 34 
5486 624 5486z 620 35 
5486 624 5487z 620 , 35 
5486 625 5486z 620 39 
5486 625 5487z 620 54 
5486 630 54861 610 28 
5486 641 5486Z 610 , 43 
5486 910-3 5486Z 640 
5486 914-1 5486z 6401 8 
5486 930-2 5486z 640 
5486 931-1 5486z 640 15 
5486 932 5486z 640 1 4 
5486 933-1 5486Z 640 20 
5486 934-1 5486Z 640 25 
5486 940-1 5486z 640 
5486 960 5486z 640 
5486 991 5486z 610 50 
5486 992 5486Z 610 50 
5486 993 5486z 610 50 
5486 994 5486z 610 50 
5486 995 5486Z 610 50 
5486 311 5486z 810 12 
5486 312-1 5486z 810 28 
5486 313 5486z 810 36 
5486 315 54861 810 48 
5486 319 15486Z 810 33 
5486 111-1 15486z 710 30 
5486 113-1 15486G 720 40 
5486 116 15486z 710 26 
5486 116 ' 5487z 710 26 
5486 117 5486z 710 73 
5486 117 5487Z 710 73 
5486 118 5486Z 710 30 
5486 119 , 5486G 720 40 
5486 1 31-1 15486z 710 63 
5486 1 32-2 I 5486G 720 54 
5486 1 34 15486z 710 63 
5486 1 35 I 5486G 720 54 
5486 1 39 I 5486G 720 38 
5486 1 39 15486Z 710 44 
5486 1 39 15487G 720 38 
5486 1 39 15487z 710 44 
5486 1 48 1 5486G 720 10 
5486 1 48 15486z 710 36 
5486 1 48 5487G 720 10 
5486 1 48 5487z 710 36 
5486 214-1 5486z 710 49 
5486 214-1 5487z 710 49 
5486 215-1 5486G 720 22 
5486 215-1 5487G 7201 22 
5486 221-3 5486G 720 5 
5486 221-3 5487G 720 5 
5486 223 54861 110 5 
5486 225 5486G 720 2 
54&6 225 5487G 720 2 
5486 226 54-86G 720 71 
5486 226 5487G 720 82 



U  * 
PART NUMBER INDEX 

24 

n q * -5. 
PART NUMBER SECTION No. 

No. 

5486 72 240-1 5486Z 710 68 
5486 72 240-1 5487z 710 68 
5486 72 243-1 5486G 720 53 
5486 72 243-1 5487G 720 53 
5486 72 244 15486G 720 53 
5486 72 244 5487G 720 53 
5486 72 250 5486z 710 68 
5486 72 250 5487z 710 68 
5486 73 111-2 5486z 350 61 
5486 73 112-1 5486z 350 58 
5486 73 114-1 5486z 810 39 
5486 73 115 5486z 810 38 
5486 73 117 5486z 240 45 
5486 73 118 5486z 250 22 
5486 74 111-1 5486z 710 3 
5486 74 111-1 5487z 710 3 
5486 74 112 5486G 720 1 3 
5486 74 112 5486z 710 8 
5486 74 112 5487G 720 1 3 
5486 74 112 5487z 710 8 
5486 74 113 5486z 710 3 
5486 74 113 5487z 710 3 
5486 74 115-1 ' 5486G 720 1 7 
5486 74 115-1 5487G 720 17 
5486 74 116 5486G 720 17 
5486 74 116 5487G 720 17 
5486 75 111-1 5486z 710 12 
5486 75 112-1 5486G 720 43 
5486 75 113-2 5486z 730 65 
5486 75 113-2 , 5487z 730 65 
5486 75 114 ; 5486z 710 12 
5486 75 115 5486G 720 43 
5486 75 133 15486z 810 43 
5486 75 134 5486G 1 20 41 
5486 75 135-1 5486z 420 26 
5486 75 136 5486G 720 41 
5486 75 136 , 5486z 710 32 
5486 76 110-3 5486z 340 2 
5486 76 111-1 .5486z 710 38 
5486 76 111-1 5487z 710 38 
5486 76 112-1 5486G 720 32 
5486 76 112-1 15487G 720 32 
5486 76 114 1 5486z 710 38 
5486 76 114 15487Z 710 38 
5486 76 116 5486Z 310 53 
5486 76 117-2 5486G 720 1 
5486 76 117-2 5487G 720 1 
5486 76 118 ' 5486G 720 8 
5486 76 118 5487G 720 8 
5486 76 124-2 5486z 340 3 
5486 76 126 5486z 310 53 
5486 76 200-2 5486z 730 
5486 76 210-1 5486G 720 
5486 76 210-1 5487G 720 
5486 76 215-2 5486G 720 50 
5486 76 215-2 5487G 720 50 
5486 76 217 5486G 720 50 
5486 76 217 5487G 720 50 
5486 76 220 5486G 720 
5486 76 220 5487G 720 
5486 76 226 5486z 730 19 
5486 76 226 ; 5487z 730 19 

n * 
PART NUMBER SECTION No. 

No. 

5486 76 251-4 5486Z 730 57 
5486 76 251-4 5487z 730 57 
5486 76 272-4 5486z 730 59 
5486 76 280 5486Z 730 5 
5486 76 289 5486z 730 9 
5486 76 501 5486Z 710 50 
5486 76 501 5487z 710 50 
5486 76 502 5486G 720 33 
5486 76 502 5487G 720 33 
5486 76 511 5486z 710 , 54 
5486 76 511 5487z 710 54 
5486 76 512 5486z 710 45 
5486 76 512 5487z 710 45 
5486 76 514 5486z 710 51 
5486 76 514 5487z 710 51 
5486 76 515 5486z 710 69 
5486 76 515 5487z 710 69 
5486 76 516 5486z 710 64 
5486 76 516 5487z 710 64 
5486 76 517 5486z 710 28 
5486 76 517 5487z 710 28 
5486 76 521 5486G 720 35 
5486 76 521 5486z 710 35 
5486 76 521 5487G 720 35 
5486 76 521 5487z 710 35 
5486 76 522 5486G 720 20 
5486 76 522 5487G 720 20 
5486 76 525 5486G 720 51 
5486 76 525 5487G 720 51 
5486 76 526 .5486G 720 52 
5486 76 526 5487G 720 52 
5-486 76 527-1 5486G 720 42 
5486 78 111 5486z 710 66 
5486 78 267 5486z 710 23 
5486 78 267 5487Z 710 23 
5486 78 268 5486Z 710 11 
5486 78 268 5487z 710 11 
5486 78 271 5486z 310 66 
5486 78 272 5486z 310 64 
5486 78 274-1 5486G 720 69 
5486 78 274-1 5487G 720 80 
5486 78 275-1 5486G 720 69 
5486 78 275-1 5487G 720 80 
5486 78 314-2 5486Z 710 42 
5486 78 314-2 5487z 710 42 
5486 78 316 5486G 460 62 
5486 84 100 5486z 820 
5486 84 120 5486z 820 
5486 84 121 5486z 820 44 
5486 84 122 5486Z 820 50 
5486 84 151-1 5486Z 820 53 
5486 86 211 5486z 110 12 
5486 86 328 5486z 310 59 
5486 96 320 5486z 730 35 
5486 96 320 5487z 730 35 
5487 11 216 5487Z 910 18 
5487 1 4 1 41 5487z 910 19 
5487 14 151 I 5486G 120 30 
5487 1 4 153 1 5486G 120 16 
5487 14 _ 161 5486G 120 1 3 
5487 1 4 162 5486G 120 8 
5487 1 4 164 5486G 120 56 



fig 
PART NUMBER No SECTION No. 

5487 413 54872 947 ! 19 
5487 414 5487Z 947 33 
5487 419 5487Z 947 : 17 
5487 420 5487Z 947 ,  
5487 421 5487Z 947! 21 
5487 440 5487Z 947; 32 
5487 442 5487Z 947! 26 
5487 450 5487Z 9471 47 
5487 452 5487Z 9471 42 
5487 454 5487Z 9471 45 
5487 455 5487Z 9471 48 
5487 460-1 5487Z 9471 
5487 510 5487Z 9471 
5487 511 5487Z 9471 31 
5487 512 5487Z 947 27 
5487 514 5487Z 947 40 
5487 520 54872 947 
5487 521 5487Z 947 44 
5487 610 54872 945 8 
5487 622 5487Z 945 4 
5487 623 5487Z 945 2 
5487 628 5487Z 945 5 
5487 630 54872 945 
5487 631 5487Z 945 11 
5487 633 5487Z 945 10 
5487 640 5487Z 945 
5487 650 5487Z 945 
5487 651 54872 945 18 
5487 652 5487Z 945 15 
5487 660 5487Z 945 
5487 662 54872 945 9 
5487 670 5487Z 945 
5487 680 5487Z 945 
5487 690 5487Z 947 
5487 691 5487Z 947 80 
5487 710-1 54872 945 
5487 711-1 54872 945 24 
5487 712 5487Z 945 67 
5487 713 5487Z 945 65 
5487 715 5487Z 945 23 
5487 717 5487Z 945 25 
5487 718 5487Z 945 29 
5487 719 5487Z 945 20 
5487 720 54872 945 
5487 721 5487Z 945 22 
5487 722 5487Z 945 21 
5487 730-1 5487Z 945 
5487 740 5487Z 945 
5487 741 54872 945 31 
5487 750 5487Z 945 
5487 751 5487Z 945 1 7 
5487 760 5487Z 947 
5487 761 54872 947 53 
5487 762 5487Z 947 55 
5487 763 5487Z 947 54 
5487 770-1 5487Z 947 
5487 771-1 5487Z 947 64 
5487 772 54872 947 67 
5487 773 5487Z 947 70 
5487 774 5487Z 947 71 
5487 780 5487Z 947 
5487 781 54872 947 61 

: 

6  * 
PART NUMBER INDEX 

25 

gi3 # 
PART NUMBER SECTION No. 

No. 

5487 312 5487G 925 40 
5487 411 5486Z 250 90 
5487 212 5487Z 430 76 
5487 340 5486G 460 
5487 341 5486G 460 41 
5487 110-1 5487Z 430 
5487 121 5487Z 430 10 
5487 440 5486G 440 
5487 441 5486G 440 23 
5487 450 5486G 440 
5487 511-1 5486G 440 56 
5487 211 5486Z 410 6 
5487 212 .5486Z 420 6 
5487 110-1 5487Z 940 
5487 111-1 5487Z 940 28 
5487 112 5487Z 940 26 
5487 113-1 5487Z 940 
5487 120 54872 940 
5487 121 5487Z 940 38 
5487 123 5487Z 940 58 
5487 130 5487Z 940 
5487 131 5487Z 940 18 
5487 132 5487Z 940 34 
5487 1 40 5487Z 940 
5487 1 41 1 5487Z 940 22 
5487 1 44 5487Z 940 51 
5487 1 50 54872 940 
5487 1 51 5487Z 940 48 
5487 152 5487Z 940 46 
5487 155 5487Z 940 10 
5487 156-1 5487Z 940 40 
5487 157-1 5487Z 940 39 
5487 159 5487Z 940 45 
5487 160 5487Z 940 
5487 180 54872 940 
5487 181 5487Z 940 27 
5487 211 54872 940 89 
5487 212 5487Z 940 37 
5487 240 5487Z 940 
5487 241 5487Z 940 86 
5487 243 5487Z 940 88 
5487 271 5487Z 940 62 
5487 280 5487Z 940 
5487 281 54872 940 80 
5487 285 54872 940 79 
5487 290 5487Z 940 99 
5487 294-1 5487Z 940 77 
5487 310 5487Z 947 
5487 311 54872 947 56 
5487 314 54872 947 57 
5487 320 54872 945 
5487 320 54872 947 
5487 321 5487Z 945 57 
5487 321 54872 947 58 
5487 322 54872 945 52 
5487 322 5487Z 947 52 
5487 331 5487Z 947 39 
5487 340 54872 947 
5487 341 5487Z 947 38 
5487 343 5487Z 947 35 
5487 410 5487Z 947 
5487 411 5487Z 947 24 



gI3  A # 
PART NUMBER I  SECTION No. 

No. 

5487 51 782 5487z 9471 60 
5487 51 790 5487z 947; 
5487 51 791 5487z 9471 72 
5487 51 801-1 5487Z 9351 1 3 
5487 51 810 5487z 935 
5487 51 811 5487z 935 40 
5487 51 812 5487z 935 39 
5487 51 820,  5487z 935 42 
5487 51 830 5487z 935 
5487 51 831 5487z 935 21 
5487 51 832 5487z 935 19 
5487 51 833-1 5487z 935 1 7 
5487 51 834 5487z 935 29 
5487 51 835 5487z 935 24 
5487 51 836 5487z 935 33 
5487 51 840 5487z 945 
5487 51 841 5487z 945 51 
5487 51 842 5487z 945 60 
5487 51 843 5487z 945 53 
5487 51 844 5487z 945 56 
5487 51 850 5487z 945 62 
5487 51 853 5487z 945 55 
5487 51 860 5487z 945 
5487 51 861 5487z 945 39 
5487 51 862 5487z 945 41 
5487 51 870 5487Z 945 
5487 51 871 5487z 945 48 
5487 51 872 5487Z 945 33 
5487 51 873 5487z 945 47 
5487 51 874 5487Z 945 49 
5487 51 880 5487z 945 
5487 51 881 5487z 945 46 
5487 51 882 5487z 945 42 
5487 51 883 5487Z 945 44 
5487 52 520 5487Z 947 
5487 52 521 5487z 947 7 
5487 52 525 5487z 947 4 
5487 52 530 5487z 947 8 
5487 52 533 54871 947 9 
5487 52 534 5487z 947 22 
5487 52 541 54871 947 13 
5487 52 542 5487z 947 11 
5487 52 543 54871 947 23 
5487 52 544 5487Z 947 12 
5487 61 111 5487Z 620 15 
5487 61 120 5486G 450 
5487 61 121 5487Z 620 40 
5487 61 123 5487Z 620 51 
5487 61 124 5487Z 620 47 
5487 61 125 5487Z 620 41 
5487 61 151 5487Z 620 8 
5487 61 152 5487Z 620 36 
5487 61 620 5487Z 620 49 
5487 61 623 5487Z 620 34 
5487 61 914-1 5486Z 640 8 
5487 65 311 5487Z 810 1 5 
5487 72 111-1 5487Z 710 30 
5487 72 113-1 5487G 720 40 
5487 72 114 5487Z 710 30 
5487 72 115 5487G 720 40 
5487 72 131-1 54871 710 63 
5487 72 132-1 5487G 720 54 

1113 g * •4-1 3 1 
PART NUMBER INDEX 

26 

gfi A # 
PART NUMBER SECTION No. 

5487 72 1 34 ; 5487G 720V 69 
5487 72 1 35 54871 710 , 63 
5487 72 1 36 . 5487G 720: 54 
5487 72 1 41 ; 5487Z 710 ; 86 
5487 75 111-1 5487Z 710 1 2 
5487 75 112-1 5487G 720 ; 43 
5487 75 113 5487Z 710 12 
5487 75 114 5487G 720i 43 
5487 75 134 5486G 120! 48 
5487 75 136 ; 5487G 720; 41 
5487 75 136 5487Z 710 32 
5487 76 200-2 5487Z 730! 
5487 78 111 5487Z 710 66 
5487 78 262 5487Z 710 77 
5487 86 211 5486Z 110 1 2 
5487 91 111-3 5487Z 915 4 
5487 91 112-3 5487Z 910 5 
5487 91 221 5487Z 915 12 
5487 91 222 54871 910 29 
5487 92 1 40-2 5487Z 920 
5487 92 150 5487Z 920 57 
5487 92 152 5487Z 920 58 
5487 92 '1 60 5487Z 920 66 
5487 92 171 5487Z 920 56 
5487 92 221-1 5487Z 920 36 
5487 92 223 54871 920 30 
5487 92 224 5487Z 920 33 
5487 92 225 5487Z 920 31 
5487 92 230 5487Z 920 
5487 92 231 5487Z 920 27 
5487 92 232 5487Z 920 32 
5487 92 311-1 5487Z 920 4 
5487 92 313 5487Z 920 3 
5487 92 414 5487Z 920 80 
5487 93 313-1 5487G 925 1 07 
5487 93 323 5487G 925 26 
5487 93 411-3 5487Z 935 1 4 
5487 93 413-2 5487Z 935 7 
5487 93 420 5487Z 935 
5487 93 421 5487Z 935 67 
5487 93 422-1 5487Z 935 62 
5487 93 424 5487Z 935 60 
5487 93 431 5487Z 935 57 
5487 93 440-1 5487Z 935 
5487 93 441-1 5487Z 935 48 
5487 93 442 5487Z 935 50 
5487 93 510 5487Z 935 
5487 93 514 5487Z 935 1 05 
5487 93 515 5487Z 935 127 
5487 93 516 5487Z 935 113 
5487 93 518 5487Z 935 125 
5487 93 519 5487Z 935 1 28 
5487 93 527 5486G 440 96 
5487 93 527 5486Z 270 106 
5487 93 527 5486Z 330 55 
5487 93 527 54861 515 64 
5487 93 527 5486Z 540 1 58 
5487 93 527 5487G 925 1 35 
5487 93 527 5487Z 935 118 
5487 93- 527 5487Z 940 104 
5487 93 528 5487Z 935 1 06 
5487 93 536 5487Z 935 123 



'5 ea 3 1 
PART NUMBER INDEX 

27 

0 A t * 
PART NUMBER SECTION No. 

No. 

5487 93 537 5487Z 9351124 
5487 93 538-1 5487Z 935;116 
5487 93 539 5487Z 9351129 
5487 93 547 .5487Z 935:120 
5487 93 548 5487G 9251 93 
5487 93 548 9351 78 ,5487Z 
5487 93 640 5487Z 955i 
5487 93 641 955; 42 

.
5487Z 

5487 93 642 5487Z 955! 43 
5487 93 651 5487Z 955 41 
5487 93 660 5487Z 935 
5487 93 661 5487Z 935 56 
5487 93 662 935 

.
54877 55 

5487 93 663 5487Z 935 53 
5487 93 670 . 5487Z 820 
5487 93 671 ,5487Z 820 16 
5487 93 672 5487Z 820 17 
5487 93 673 ,5487z 820 1 8 
5487 93 674 - 5487z 820 15 
5487 93 710-1 5487z 820, 
5487 93 711-1 5487z 820 6 
5487 93 712-1 5487Z 820 4 
5487 93 713 5487z 820 22 
5487 94 523 15487z 950 25 
5487 94 570-2 54877 950 
5487 94 573-2 15487z 950 65 
5487 94 574 54872 950 71 
5487 94 575 5487z 950 74 
5487 94 576 5487z 950 75 
5487 94 577 5487z 950 63 
5487 94 578 5487Z 950 64 
5487 94 579 5487Z 950 66 
5487 94 581 5487Z 950 61 
5487 94 582 5487Z 950 68 
5487 94 583 5487z 950 58 
5487 94 584 54872 950 57 
5487 94 711 5487Z 955 52 
5487 94 715 5487z 955 53 
5487 94 717 5487Z 955 32 
5487 94 830 5487Z 950 
5487 94 837 5487Z 910 20 
5487 94 850 5487Z 950 
5487 94 851 5487Z 950 9 
5487 94 852 5487z 950 5 
5487 94 853 54872 950 14 
5487 94 854 54877 950 8 
5487 94 860 5487z 950 1 
5487 94 870 54872 950 
5487 94 871 5487z 950 10 
5487 94 872 5487Z 950 11 
5487 94 873 54872 950 16 
5487 95 132-1 5487G 720 71 
5487 95 133-1 5487z 710 80 
5487 95 1 34 54877 710 78 
5487 95 1 35 5487z 710 80 
5487 95 136 5487G 720 71 
5487 95 138 5487z 620 42 
5487 95 1 51-1 5487G 720 78 
5487 95 1 52-1 5487z 710 84 
5487 95 153 5487G 720 75 
5487 95 153 5487z 710 90 
5487 95 154-1 ,5487G 720 42 

45 A * * No. PART NUMBER SECTION No. 

5487 1 54-1 5487Z 710 87 
5487 155 5487Z 710 85 
5487 1 57 5487G 720 74 
5487 1 58 5487G 720 73 
5487 1 59-1 5487G 720 76 
5487 1 61 15487z 710, 84 
5487 1 62 5487G 720 78 
5487 215 5487G 720 77 
5487 120 5487z 730 78 
5487 1 43 54877 730' 83 
5487 211-1 5487z 730' 90 
5487 220 5487z 730 89 
5487 231 54872 730' 91 
5487 414-2 54872 730 :  73 
5487 423-1 5487z 730 9 
5487 451-3 I 54872 730 59 
5487 462 54872 730 70 
5487 463 5487z 730 2 
5500 210-1 54862 250 77 
5500 113 5486Z 430 8 
5500 415 5486G 440 88 
5500 530-1 5486G 440 
5500 531 5486G 440 42 
5522 120 5486z 340 138 
5522 1 26 5486Z 340 1 41 
5522 1 30 5486Z 340 1 36 
5522 291-1 5486z 340 5 
5522 313 5486z 340 48 
5522 324-1 5486z 370 93 
5522 332-1 5486Z 370 89 
5522 340 5486z 370 
5522 341 5486z 370 42 
5522 342 54862 370 66 
5522 350 5486z 370 
5522 351 54867 370 62 
5522 126 5487z 920 34 
5522 864-1 5486G 440 27 
5522 864-1 5486z 260 30 
5522 864-1 54867 270 51 
5522 864-1 54867 330 15 
5522 864-1 5486z 515 45 
5522 864-1 5486z 540 82 
5522 864-1 5487G 925 46 
5522 864-1 1 5487z 935 119 
5522 864-1 5487z 940 1 02 
5523 323-1 5486Z 370 46 
5523 327 5486z 370 79 
5523 328 54862 370 64 
5560 221 5486Z 555 33 
5560 116 54867 320 1 2 
5560 211 5486z 320 120 
5560 212-1 5486z 320 121 
5560 213 5486z 320 122 
5560 214 5486z 320 123 
5560 215 5486Z 320 124 
5560 216 54867 320 1 25 
5560 217 5486Z 320 126 
5560 218 54862 320 127 
5560 219 5486Z 320 128 
5560 112 5486Z 330 42 
5560 114 54862 330 41 
5560 115 5486Z 330 44 



PART NUMBER SECTION No 
No 

5560 1 20 5486Z 3301 
5560 123 I5486Z 340 166 
5560 1 25 15486Z 340 167 
5560 1 26 15486Z 340 168 
5560 130 5486Z 330 
5560 132 5486Z 330 28 
5560 132 5486Z 340 164 
5560 133 5486Z 330 30 
5560 1 40-1 5486Z 330 
5560 141-1 5486Z 330 6 
5560 1 50 5486Z 330 
5560 151 5486Z 330 20 
5560 211 5486Z 350 1 9 
5560 112-2 '

. 5486Z 340 142 
5560 116-1 5486Z 340 137 
5560 117 . 5486Z 340 1 43 
5560 1 33-1 5486Z 340 131 
5560 1 44-1 5486Z 340 112 
5560 1 45-1 5486Z 340 65 
5560 146-1 5486Z 340 97 
5560 1 47 5486Z 340 83 
5560 149 5486Z 340 89 
5560 152-1 .5486Z 340 56 
5560 1 54-1 5486Z 340 55 
5560 1 55 ,5486Z 340 53 
5560 156 5486Z 340 24 
5560 1 56 5486Z 470 82 
5560 1 57-1 5486Z 340 1 48 
5560 1 60-1 5486Z 340 
5560 1 61-1 • 5486Z 340 49 
5560 162 5486Z 340 17 
5560 1 65 ,5486Z 340 62 
5560 166-1 . 5486Z 340 108 
5560 1 80 5486Z 340 
5560 1 81 5486Z 340 102 
5560 1 82 15486Z 340 104 
5560 1 83-1 5486Z 340 100 
5560 210-2 5486Z 340 
5560 220-2 5486Z 340 28 
5560 240 5486Z 340 
5560 241 5486Z 340 123 
5560 243 5486Z 340 78 
5560 246 5486Z 340 82 
5560 252 5486Z 340 20 
5560 270 5486Z 340 
5560 271 5486Z 340 125 
5560 290 5486Z 340 
5560 291 5486Z 340 33 
5560 292 5486Z 340 81 
5560 293 5486Z 350 1 5 
5560 235 5486Z 380 41 
5560 122 5486Z 390 66 
5560 134 5486Z 390 75 
5560 135 5486Z 390 79 
5560 1 41-1 5486Z 390 76 
5560 1 42-1 5486Z 390 78 
5560 290-1 5486Z 390 28 
5560 294 5486Z 390 31 
5560 320-1 5486Z 390 99 
5560 380-1 5486Z 390 13 
5560 382 5486Z 390 1 4 
5560 383 ; 5486Z 390 15 

PART NUMBER SECTION No. 
No. 

   

5560 37 410 1 1 
I 5486Z 390I100 

5560 54 226 I5486Z 3201133 
5560 74 102 15486Z 3401 10 
5560 74 108 ,5486G 7201 49 
5560 74 108 

.
5487G 7201 49 

5560 74 113 
.
5486Z 340028 

5560 74 114 ,5486Z 340H127 
5640 07 082 ,5487Z 935; 22 
5640 07 1 02 15486Z 2701 47 
5640 07 1 02 5486Z 555, 68 
5640 07 1 02 i5487Z 9451 38 
5640 11 222-1 H486G 1201 84 
5640 22 203 I5486Z 555 48 
5640 22 203 I5487Z 935 37 
5640 22 204 I5486Z 555 49 
5640 22 204 15487Z 935 38 
5640 22 213 15486Z 555 46 
5640 22 213 I5487Z 935 43 
5640 22 425 I5487Z 945 61 
5640 23 136 I5486Z 390 91 
5640 23 136 I5486Z 510 105 
5640 23 136 5486Z 540 1 46 
5640 23 136 ,5487Z 940 54 
5640 26 234 15486Z 370 33 
5640 29 126 5486Z 320 103 
5640 32 353 I5486Z 330 51 
5640 32 532 1 I5486Z 320 83 
5640 32 541 i 5486Z 320 65 
5640 32 542 I5486Z 320 66 
5640 32 550 H486Z 320 
5640 32 551 I 5486Z 320 34 
5640 32 552-1 • 5486Z 320 32 
5640 32 553 I 5486Z 320 36 
5640 32 555 I• 5486Z 320 61 
5640 32 556 5486Z 320 37 
5640 32 557 5486Z 320 35 
5640 32 572 I 5486Z 320 45 
5640 32 575 I 5486Z 320 39 
5640 32 576 1 5486Z 32.0 44 
5640 33 602 15486Z 330 22 
5640 33 621 I 5486Z 330 34 
5640 33 622 5486Z 330 36 
5640 33 623 5486Z 330 32 
5640 33 623 5486Z 380 38 
5640 33 644 I 5486Z 330 13 
5640 33 645 I 5486Z 330 1 4 
5640 33 646-1 5486Z 330 1 9 
5640 33 655 i 5486Z 240 58 
5640 33 655 I 5486Z 320 98 
5640 33 656 I 5486Z 320 97 
5640 33 656 I 5486Z 550 112 
5640 33 672 I 5486Z 330 4 
5640 33 673 I 5486Z 330 1 
5640 33 691 I 5486Z 330 52 
5640 33 692 I 5486Z 330 50 
5640 33 693 H486Z 330 29 
5640 33 694 I 5486Z 330 23 
5640 34 571 I 5486Z 350 1 
5640 35 524 I 5486Z 340 36 
5640 35- 525 I 5486Z 340 37 
5640 35 526 5486Z 340 75 
5640 35 527 5486Z 340 38 

# • 31 
PART NUMBER INDEX 

28 



SECTION No. 
No. 

PART NUMBER 

90127 
90128 
90148 
90148 
90164 
90164 
90164 
90164 
90169 
90171 
90175 
90179 
90199 
90200 
90200 
90203 
90204 
90204 
90204 
90206 
90211 
90214 
90214 
90214 
90214 
90214 
90214 
90214 
90218 
90241 
90241 
90241 
90241 
90242 
90242 
90242 
90243 
90243 
90244 
90244 
90244 
90245 
90246 
90246 
90247 
90248 
90255 
90275 
90275 
90280 
90292 
90294 
90295 
90295 
90295 
90299 
90301 
90301 
90302 
90302 
90302 
90302 

; 5486Z 
5486Z 
5487G 
5487Z 
5486G 
5486Z 
5487G 
5487Z 
5486Z 
54867 
5487Z 
54877 
5486Z 
54867 
5486Z 
54867 
54867 
5486Z 
5487Z 
5486Z 
5486Z 
5486G 
5486G 
5486Z 
5486Z 
5486Z 
5486Z 
5486Z 
5486Z 
5486G 
5486Z 
54867 
5486Z 
5486G 
5486Z 
54867 
5486G 
5486G 
5486G 
5486G 
54867 
5486Z 
54867 
54877 
5487Z 
5486Z 
54867 
5487Z 
5487Z 
5487Z 
5486Z 
5486Z 
5486Z 
54867 
5487Z 
5486Z 
54867 
5486Z 
5486Z 
5486Z 
5486Z 
5486Z 

550 ' 29 
550 43 
720 79 
710 89 
720 46 
710 24 
720 46 
710 24 
110 17 
535 ; 84 
955 59 
947 15 
320 118 
330 33 
380 
470 
280 
320 
947 
555 
220 
440 
545 
230 
515 
530 
535 
540 
220 
440 
290 
330 
540 
440 
360 
540 
440 
460 
440 
460 
470 
360 
280 
940 
940 
330 35 
280 53 
430 13 
920 46 
947 62 
380 34 
340 119 
370 9 
380 
945 
230 
270 
290 
270 
280 
290 
340 

86 
43 
50 

109 
37 
95 
42 
82 
52 
85 
17 
44 
59 

133 
25 
55 
48 

5 
31 
25 
62 
21 
37 
38 
45 
32 
25 
64 

1 
23 
81 

69 
45 
19 
56 
1 3 
71 
39 
25 
84 

1113 # 
PART NUMBER INDEX 

29 

n # 
PART NUMBER SECTION No. 

5640 35 528 5486Z 340 72 
5640 35 531-1 5486Z 340 108 
5640 35 532 5486Z 340 101 
5640 35 533 5486Z 340 103 
5640 35 534-1 ; 5486Z 340 67 
5640 35 535-1 5486Z 340 113 
5640 35 536-1 15486Z 340 107 
5640 35 610 5486Z 340 
5640 35 618-2 15486Z 340 88 
5640 35 619 . 5486Z 340 87 
5640 35 620 5486Z 340 
5640 35 621-1 15486Z 340 129 
5640 35 622 15486Z 340 86 
5640 35 623 154867 340 91 
5640 35 624 15486Z 340 77 
5640 36 202 5486Z 390 82 
5640 36 211 5486Z 380 5 
5640 36 212 15486Z 380 2 
5640 36 213 15486Z 380 3 
5640 36 214 5486Z 380 6 
5640 36 215 15486Z 380 26 
5640 36 216 15486Z 380 27 
5640 36 217-1 i 5486Z 380 23 
5640 36 218 154867 380 4 
5640 36 219 15486Z 380 7 
5640 36 223 5486Z 380 28 
5640 36 224 15486Z 380 15 
5640 36 270-1 15486Z 380 
5640 36 271 154867 380 52 
5640 36 272 5486Z 380 46 
5640 37 1 62 15486Z 390 81 
5640 37 208 ' 5486Z 380 50 
5640 37 208 5486Z 390 20 
5640 37 209-1 5486Z 380 36 
5640 37 209-1 5486Z 390 11 
5640 37 215 5486Z 390 8 
5640 37 222 548- 6Z 390 4 
5640 38 1 94 5486Z 370 16 
5640 38 214 5486Z 370 17 
5640 38 230 5486Z 370 1 
5640 42 135 5486G 460 65 
5640 43 123 5486Z 470 2 
5640 43 124 5486Z 470 3 
5640 52 115 5487Z 935 126 
5640 52 115 5487Z 940 84 
5640 52 116 1 5487Z 940 78 
5640 53 130 1 5486Z 540 159 
5640 53 133 1 5486Z 540 33 
5640 53 1 36 5486Z 540 34 
5640 56 531 1 5486G 545 84 
5640 56 531 1 5486.Z 525 37 
5640 56 531 1 5486Z 530 90 
5640 61 1 62 5486Z 320 38 
5640 61 163 5486Z 320 18 
5640 61 165 5486Z 320 40 
5640 65 301-3 5486Z 820 62 
5640 74 217 5486G 720 21 
5640 74 217 5487G 720 21 
90050 5486Z 240 12 
90073 5486Z 220 7 
90079 5486Z 320 81 
90106003 5486G. 120 68 



# 
PART NUMBER SECTION No. 

No. 

90302 
90302 
90307 
90307 
90307 
90312 
90312 
90312 
90312 
90314 
90315 
90315 
90315 
90315 
90317 
90317 
90318 
90318 
90319 
90320 
90322 
90322 
90332 
90333 
90333 
90333 
90337 
90345 
90357 
90363 
90363 
90363 
90363 
90363 
90363 
90363 
90364 
90365 
90366 
90367 
90376 
90385 
90385 
90385 
90386 
90387 
90387 
90388 
90388 
90389 
90390 
90390 
90391 
90392 
90392 
90393 
90393 
90393 
90394 
90394 
90395 
90396 

5486z 470 48 
5487z 9401 91 
5486z 270 5 
54861 340 157 
5486z 4701 1 
54861 380 57 
5486z 390 88 
5486z 430 36 
54871 430 36 
5487z 945 7 
5486z 220 6 
5486z 555 59 
5487z 920 24 
5487z 935 88 
5486z 230 74 
5486z 320 48 
5486z 390 56 
5486z 470 8 
5486z 555 53 
5486z 230 57 
5486z 430 54 
5487z 430 54 
5486z 280 21 
5486z 230 4 
5486z 510 94 
5486z 540 94 
5487z 950 55 
5487G 925 18 
5486G 460 8 
5486G 545 36 
5486z 515 11 
5486z 520 3 
5486z 530 50 
5486z 535 70 
54861 540 129 
5487z 947 20 
5486z 230 40 
5486z 250 6 
5486Z 250 78 
5486z 250 18 
5487z 935 64 
5486z 430 56 
5487z 430 56 
5487z 920 20 
5487z 920 18 
5486z 430 67 
5487z 430 67 
5486z 230 60 
5487z 950 21 
54871 950 24 
5486z 230 58 
5487z 950 19 
5487z 935 1 
5486z 250 3 
5487G 925 12 
5486Z 250 15 
5486z 550 19 
5487G 925 9 
54861 250 17 
5487G 925 7 
5487Z 935 66 
5486G 545 15 

-4- 
PART NUMBER SECTION No. 

No. 

90396 
90396 
90397 
90398 
90399 
90400 
90408 
90421 
90423 
90424 
90435 
90438 
90442 
90443 
90444 
90446 
90446 
90446 
90447 
90447 
90447 
90447 
90447 
90447 
90447 
90447 
90453 
90462 
90462 
90462 
90473 
90473 
90473 
90492 
90492 
90492 
90493 
90493 
90494 
90494 
90494 
90495 
90495 
90496 
90497 
90505 
90505 
90508 
90510 
90510 
90511 
90511 
90514 
90514 
90515 
90522 
90523 
90536 
90536 
90536 
90536 
90537 

54861 530 27 
54861 535 34 
5486z 240 24 
5486z 270! 13 
54861 270. 15 
5486z 550, 56 
54861 820 ,  34 
5486z 510 73 
5487z 950i 23 
54871 9501 31 
5486z 5101 74 
5487z 940 35 
5487z 945i 34 
54861 370 40 
5487z 945 43 
5486G 440 4 
5486z 350 4 
5486z 380 82 
5486G 440 35 
5486G 460 44 
5486z 310 9 
5486z 340 59 
5486z 350 21 
5486z -  360 16 
5486z 370 86 
5486z 540 154 
54861 555 80 
5486z 260 3 
5487G 925 106 
5487z 935 79 
5486z 525 22 
54861 530 5 
54861 535 13 
5486z 430 55 
54871 430 55 
5487z 920 19 
5486z 230 59 
5487z 950 20 
5486z 250 4 
5487G 925 13 
5487z 935 65 
5486z 250 16 
5487G 925 8 
5487z 935 2 
5486z 270 14 
5486G 120 58 
5486G 450, 29 
54871 950 7 
5486z 4301 92 
5487z 430 92 
5486G 120 59 
54861 510 86 
5486G 450 7 
5486z 340 12 
5486G 120 2 
5486z 550 18 
5486z 240 25 
5486G 545 58 
5486z 525 3 
5486z 530 28 
5486z 535 41 
54861 240 28 

* 3 I 
PART NUMBER INDEX 

30 



5 
PART NUMBER SECTION No. 

No. 

90537 
90539 
90553 
90554 
90576 
90577 
90577 
90589 
90590 
90591 
90592 
90594 
90595 
90595 
90595 
90595 
90596 
90597 
90597 
90598 
90598 
90598 
90609 
90614 
90614 
90628 
90628 
90628 
90628 
90628 
90628 
90628 
90628 
90628 
90628 
90629 
90631 
90631 
90632 
90652 
90652 
90652 
90652 
90654 
90655 
90655 
90671 
90673 
90673 
90673 
90673 
90673 
90673 
90673 
90673 
90673 
90673 
90673 
90673 
90673 
90680 
90689 

54862 
54862 
5486G 
54862 
54862 
54862 
54862 
5486Z 
5486Z 
54862 
5486Z 
54862 
54862 
5486z 
54862 
54862 

154862 
154862 
5487Z 
5486G 
54862 
54877 
5486G 
5486Z 
54862 
5486G 
5486Z 
5486Z 
54862 
5486Z 
54862 
5486Z 
5487G 
5487Z 
54872 
5486Z 
54862 
54872 
5487Z 
5486G 
5486Z 
5487G 
54872 
5486Z 
5486Z 
5487Z 
5486Z 
5486G 
5486G 
5486G 
5486G 
5486G 
5486G 
5486G 
5486G 
5486G 
5486G 
5486Z 
54862 
5486Z 
54862 
5486Z 

550 
250 
450 
555 
360 
320 
320 
470 
510 
330 
340 
340 
340 
360 
380 
390 
380 
380 
935 
440 
470 
935 
120 
210 
220 
440 
260 
270 
330 
515 
540 
555 
925 
935 
940 
230 
710 
710 
947 
720 
710 
720 
710 
320 
430 
430 
535 
560 
562 
564 
566 
568 
570 
572 
584 
586 
588 
240 
550 
592 
640 
390 

17 
91 
27 
94 
78 

5 
1 41 

61 
80 
37 
29 

1 22 
27 
88 
39 
30 
63 
76 
41 
51 
75 
20 
45 

5 
4 

95 
40 

105 
54 
63 

157 
107 
134 
131 
103 
115 

65 
65 
73 
44 
27 
44 
27 
73 
93 
93 
20 
28 
28 
28 
29 
28 
28 
39 
28 
27 
45 
30 

4 
40 
39 
98 

CS * 
PART NUMBER SECTION No. 1 No. 

90698 
90699 
90699 
90699 
90699 
90700 
90700 
90700 
90700 
90702 
90702 
90702 
90702 
90703 
90703 
90703 
90703 
90707 
90712 
90720 
90721 
90722 
90722 
90723 
90723 
90724 
90725 
90726 
90726 
90727 
90727 
90728 
90728 
90728 
90729 
90729 
90729 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 
90730 

5486Z 550 42 
5486Z 250 29 
5486Z 320 11 
54862 370 92 
54862 555 106 
5486G 460 53 
54862 510 3 
54862 515 10 
54862 540 51 

1 5486G 545 20 
54862 525 1 

1 54862 530 , 65 
1 54862 535 30 
1 54862 230 121 
1 54862 320 26 
I 54862 370 37 
1 54872 945 66 
I 5487Z 947 25 
5486G 450 5 
5487Z 935 102 

1 54872 935 101 
54862 250 1 
5487G 925 21 
5486Z 250 2 
5487G 925 20 
5486Z 5.55 98 
5486Z 555 97 
54862 240 22 
5487Z 935 6 
5486Z 240 23 
5487Z 935 5 
5486G 545 23 
5486Z 530 39 
54862 535 48 
5486G 545 24 
54862 530 40 
5486Z 535 47 
5486G 560 8 
5486G 562 8 
5486G 564 8 
5486G 566 8 
5486G 568 8 
5486G 570 8 
5486G 572 8 
5486G 584 8 
5486G 586 8 
5486G 588 8 
5486Z 240 38 
5486Z 280 48 
5486Z 310 65 
5486Z 340 11 
5486Z 470 36 
54862 505 14 
5486Z 510 6 

• 5486Z 530 46 
5486Z 535 65 
54862 550 75 
5486Z 592 7 
54862 730 67 
5486Z 830 40 
5487Z 730 67 
5487Z 935 54 

pp ea * 5i 
PART NUMBER INDEX 

31 



1113 * 
PART NUMBER SECTION No. No. 

91120 
91124 
91125 
91126 
91127 
91130 
91131 
91139 
91142 
91143 
91145 
91145 
91148 
91152 
91152 
91152 
91160 
91160 
91160 
91160 
91160 
91160 
91160 
91160 
91160 
91160 
91161 
91161 
91161 
91161 
91161 
91161 
91161 
91161 
91161 
91161 
91162 
91162 
91162 
91162 
91162 
91162 
91162 
91162 
91163 
91163 
91163 
91163 
91163 
91163 
91165 
91165 
91166 
91166 
91167 
91171 
91171 
91172 
91172 
91172 
91173 
91173 

5486G 120 78 
5486G 120 82 
5486G 120 83 
5486G 120 71 
5486G 120 73 
5486G 120 , 72 
5486G 120 , 74 
54867 810 25 
5486z 810 49 
5487z 810 12 
5486z 810 6 
54877 810 2 
5487z 810 5 
5486z 350 62 
5486z 810 18 
5487z 810 8 
5486G 545 82 
5486z 230 118 
5486z 240 62 
54867 510 101 
54862 525 18 
54862 530 4 
5486z 535 6 
5486z 550 117 
5486z 810 3 
54877 810 4 
5486G 545 81 
54862 230 119 
54867 240 63 
5486z 510 102 
54867 525 17 
54867 530 3 
54867 535 7 
5486z 550 118 
5486z 810 2 
5487z 810 3 
5486G 545 80 
5486z 230 120 
54862 240 64 
5486Z 510 103 
5486z 525 30 
54862 530 85 
54867 535 8 
5486z 550 119 
54867 260 5 
5486z 520 69 
5486z 540 152 
54862 810 10 
5487z 810 17 
5487z 947 43 
5486z 810 51 
5487z 810 19 
5486z 330 56 
5486z 810 55 
54872 810 20 
54862 810 47 
54872 810 13 
54862 350 63 
5486z 810 17 
5487z 810 9 
5486z 350 64 
54862 810 16 

tt; 31 
PART NUMBER INDEX 

32 

10 * 
PART NUMBER SECTION No. 

No. 

90730 5487z 940 1 
90730 5487z 950 38 
90730 5487z 955 54 
90733 5486z 210 4 
90733 5486z 505 8 
90733 5487z 940 60 
90737 54872 730 93 
90740 5487z 955 44 
90745 • 5487G 9.25 2 
90759 :5486z 550 48 
90761 ; 5486z 550 21 
90762 :5486z 550 20 
90765 5 - 486z 430 52 
90765 5487z 430 52 
90765 5487Z 920 26 
90766 5486z 430 53 
90766 5487z 430 53 
90766 5487z 920 25 
90767 ' 5486z 230 64 
90767 5487z 950 17 
90768 5486z 230 116 
90768 5487Z 950 1 8 
90773 15486Z 830 37 
90777 5486z 370 19 
90779 5486z 250 73 
90780 5486z 470 34 
90787 5486z 390 10 
90787 ; 5486z 470 80 
90790 154867 830 11 
90796 5486G 545 1 
90796 5486z 510 33 
90826 5486G 545 17 
90826 15486z 530 62 
90826 15486z 535 32 
90827 I5486G 545 50 
90-827 15486z 530 61 
90827 15486z 535 33 
90828 ! 5 - 487z 935 8 
90852 5486G 440 21 
90852 5486G 460 42 
90853 54867 430 37 
90853 5487Z 430 37 
90857 5486G 440 78 
90857 5486Z 280 46 
90883 54877 940 31 
90888 54867 470 69 
90889 5487z 945 40 
90912 5486z 525 13 
90912 5486z 530 9 
90912 5486z 535 2 
90917 5487z 950 72 
90918 5487z 950 47 
90920 5486G 545 7 
90943 5486z 320 129 
91090 5486G 120 81 
91091 5486G 120 86 
91092 5486G 120 67 
91093 5486G 120 80 
91094 5486G 120 79 
91096 5486G 1 20 118 
91097 5486G 120 92 
91119 i 5486G 1 20 77 



gfs 
PART NUMBER I  SECTION No. 

No. 

91434 
91442 
91454 
91467 
91468 
91479 
91488 
91501 
91503002 
91512-2 
91513 
91 531 
91539 
91 551 
91605 
91606 
91607 
91607 
91610 
91611 
91612 
91701 
91701001 
91703 
91704 
91705 
91706 
91725 
95111 
95111 
95117 
95117 
95118 
95118 
95170 
95170 
95171 
95171 
95184 
95184 
95184 
95184 
95184 
95184 
95327 
95327 
95338 
95338 
96011 
96051 
96519 
96531 
96549 
96549 
96554 
96554 
96559 
96560 
96560 
96561 
96562 
96564 

5486z 820 45 
5486z 820 42 
5486z 820 17 
5486G 120 106 

,5486Z 820 19 
.
5486z 820 64 
5486z 810 53 

15486Z 820 14 
15486z 360 85 
5486z 8201 65 

15486z 820 1 
54862 820 24 
5486G 545 38 
5486z 640 35 
5487G 925 88 
5487G 925 6 
5487z 9201 42 
5487z 950 53 
5487z 935 63 
5487Z 935 4 
5487z 935 49 
54872 935 3 
5486z 290 11 
5487z 940 19 
5486z 230 68 
5486z 540 58 
5486z 540 60 
54867 430 13 
5486z 240 13 
5486Z 340 73 
54862 340 71 
5486z 380 25 
5486Z 230 96 
5486Z 550 92 
54867 620 25 
5487Z 620 25 
5486z 620 24 
5487z 620 24 
5486G 440 13 
54862 260 33 
5486z 270 27 
5486z 540 81 
5487z 935 117 
5487z 940 100 
5486z 620 26 
5487z 620 26 
54862 730 17 
5487Z 730 17 
5486z 820 6 
5486z 610 16 
5486z 420 25 
5486z 470 58 
5486z 620 20 
5487Z 620 20 
5486Z 620 13 
5487z 620 13 
54872 620 43 
5486Z 620 7 
5487z 620 7 
54872 620 45 
5487Z 620 44 
54867 620 4 

S np * -4 M 3 I 
PART NUMBER INDEX 

33 

PART NUMBER i SECTION No. 
No. 

91173 5487z 810 10 
91180 5486z 810 7 
91186 , 5486z 810 30 
91186 ' 54872 810 1 8 
91188 5486z 810 21 
91188 5487z 810 6 
91191 5486z 540 32 
91202 5486z 270 11 
91202 5486z 555 65 
91202 5487z 810 16 
91202 5487z 935 68 
91202 54872 945 32 
91202 5487z 947 30 
91203 5486z 240 65 
91203 5486z 525 1 6 
91203 5486z 530 2 
91206 5486z 810 41 
91210 5486G 1 20 27 
91212 5486G 1 20 1 5 
91217 5486G 1 20 91 
91219 5486z 330 24 
91235 5486G 1 20 39 
91238 5486G 120 40 
91238 5486z 420 19 
91250 5486z 330 26 
91250 5486z 360 19 
91308 54862 730 72 
91308 5487z 730 82 
91310 5486z 730 8 
91314001 54862 110 1 
91316001 5486z 540 106 
91321 5486z 730 62 
91321 54872 730 62 
91328 5486z 710 67 
91328 5487Z 710 67 
91332 5486z 810 50 
91337 54862 810 22 
91347 54862 710 62 
91347 5487z 710 62 
91350 5486G 440 89 
91354 5486z 810 32 
91356 54867 810 4 
91357 5486z 350 65 
91357 5486z 810 11 
91357 5487Z 810 11 
91359 5486z 810 20 
91360 5486z 540 131 
91361 5486G 545 38 
91364 5487z 810 7 
91369 5486G 120 9 
91420 5486z 820 9 
91421 5486z 820 10 
91422 5486z 820 11 
91423 54867 820 12 
91424 54862 820 13 
91425 5486z 820 8 
91426 5486z 820 7 
91429 5486z 820 23 
91430 5486z 820 3 
91431 1 5486z 820 4 
91432 54861 820 2 
91433 1 5486Z 820 5 



fifi # 4 A 
PART NUMBER INDEX 

34 

'35 # 
PART NUMBER SECTION No. 

No. 

96564 5487z 620 4 
96565 5486z 620 17 
96565 5487z 620 17 
96566 5486z 620 38 
96566 5487z 620 38 
96568 5486z 620 12 
96568 5487z 620 12 
96569 5486z 620 6 
96569 5487z 620 6 
96570 5486z 620 5 
96570 5487z 620 5 
96571 5486z 620 11 
96571 5487z 620 11 
96572 5486z 620 1 6 
96572 5487z 620 1 6 
96574 5486z 620 37 
96574 5487z 620 37 
96840 5486z 620 1 0 
96840 5487z 620 1 0 
96900 5486z 610 47 
97038 5486z 110 1 5 
97157 5487Z 620 48 
97176 5486z 610 31 
97186 5486z 610 31 
97187 5486Z 610 32 
97190 5486z 610 1 2 
97192 5486z 610 41 
97207 5486z 610 46 
97303 5486z 550 101 
97313 5486G 440 71 
97321 5486z 380 24 
97331 5486z 230 95 
97331 5486z 550 91 
97332 5486z 470 1 9 
97381 5486G 440 72 
97500 5487z 935 9 
97501 5487z 935 11 
97621 5486z 320 15 
97622 5486z 555 22 
97623 5486Z 330 1 6 
97623 5486z 360 59 
97626 5486G 120 55 
97638 5486Z 230 109 
97644 5486z 515 54 
97644 5487G 925 27 
97645 5487z 935 32 
97715 5486G 720 68 
97715 5487G 720 68 
97723 5486G 720 68 
97723 5487G 720 68 
97729-1 5486G 720 64 
97729-1 5487G 720 64 
97730 5486z 610 30 
97805 5487z 920 79 
97812 5486z 555 73 
97825 5486z 230 129 
97854 5486z 620 1 9 
97854 5487z 620 19 
97963 5486z 610 36 
98191 5486z 640 1 
98781 5486z 610 33 
98868 5486z 270 99 

Ali # 
PART NUMBER 

No 
SECTION No. 

98929 5486z 620 3 
98929 5487Z 620 3 
98989 5486Z 610 1 8 
99632 5486Z 620 21 
99632 5487Z 620 21 
99776 1 5486Z 610 1 5 
99779 5486Z 610 34 
99928 5486Z 610 26 
99933 5486Z 610 27 
99938 5486Z 620 30 
99938 15487Z 620 30 
99948 5486Z 830 27 
99956 5486Z 110 3 
99957 I 5486Z 640 28 
99959 5486G 450 23 
99960 15486G 450 25 
99962 i 5486Z 610 25 
99963 5486Z 610 25 
99965 

1

5486Z 610 20 




	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198
	Page 199
	Page 200
	Page 201
	Page 202
	Page 203
	Page 204
	Page 205
	Page 206
	Page 207
	Page 208
	Page 209
	Page 210
	Page 211
	Page 212
	Page 213
	Page 214
	Page 215
	Page 216
	Page 217
	Page 218
	Page 219
	Page 220
	Page 221
	Page 222
	Page 223
	Page 224
	Page 225
	Page 226
	Page 227
	Page 228
	Page 229
	Page 230
	Page 231
	Page 232
	Page 233
	Page 234
	Page 235
	Page 236
	Page 237
	Page 238
	Page 239
	Page 240
	Page 241
	Page 242
	Page 243
	Page 244
	Page 245
	Page 246
	Page 247
	Page 248
	Page 249
	Page 250
	Page 251
	Page 252
	Page 253
	Page 254
	Page 255
	Page 256
	Page 257
	Page 258
	Page 259
	Page 260
	Page 261
	Page 262
	Page 263
	Page 264
	Page 265
	Page 266
	Page 267
	Page 268
	Page 269
	Page 270
	Page 271
	Page 272
	Page 273
	Page 274
	Page 275
	Page 276
	Page 277
	Page 278
	Page 279
	Page 280
	Page 281
	Page 282
	Page 283
	Page 284
	Page 285
	Page 286
	Page 287
	Page 288
	Page 289
	Page 290
	Page 291
	Page 292
	Page 293
	Page 294
	Page 295
	Page 296
	Page 297
	Page 298
	Page 299
	Page 300
	Page 301
	Page 302
	Page 303
	Page 304
	Page 305
	Page 306
	Page 307
	Page 308
	Page 309
	Page 310
	Page 311
	Page 312
	Page 313
	Page 314
	Page 315
	Page 316
	Page 317
	Page 318
	Page 319
	Page 320
	Page 321
	Page 322
	Page 323
	Page 324
	Page 325
	Page 326
	Page 327
	Page 328
	Page 329
	Page 330
	Page 331
	Page 332
	Page 333
	Page 334
	Page 335
	Page 336
	Page 337
	Page 338
	Page 339
	Page 340
	Page 341
	Page 342
	Page 343
	Page 344
	Page 345
	Page 346
	Page 347
	Page 348
	Page 349
	Page 350
	Page 351
	Page 352
	Page 353
	Page 354
	Page 355
	Page 356

